Directions for use of Parts Catalogue

1. Applicable model of machines

All component and option parts used for TJ75 tractors are listed in this

parts catalogue.

AREA CODE

©® ©

KEY| PART CODE DESCRIPTION Fs’ TYPE OF MODEL T 8 R| REMARKS
C | SSM48M ]| SSM48F | SSM48G | SRMAEM | SRMASF | SRM4SG| C | L
1 | 8595-211~001-20 | CASE/UPPER s | Ly
14| 8657-201-081-00 | CASE/UPPER . [ i
2 | 8595-211~002-10 | CASE/LOYER s 1 i
3 | v523-100-801-80 | PIN * t t
4 | v211-260-803 BOLT, SENS * ¢ ¢
! Zm i
s i i
N A
AN i
1
\

v
© o0 660 © ®O® ®

KEY shows the location of parts diagramed in the illustration.
Parts numbers begin with V~ and W~ are standard parts of the
market.
"LH™ and "RH™ on the parts name are described against the moving
direction of the machine or are described on the condition how to install
parts on the machines.
SPC : The following symbol classifies parts to be used for machines.
"%~ means standard parts.

T shows that the parts can be installed as optional parts.
"R~ shows that the parts can be used as applicable parts to replace
originally equipped parts.
Upper column : QTY shows the number of parts to be used for one unit
of machine.

"M~ is indicated for parts supplied by a meter long.

1 ~ is indicated for parts supplied by liter.



"AR”™ is indicated for parts need to be adjusted or regulated.
Lower column : serial number

—229 means serial number up to 229.
230— means serial number 230 and after.

® ITC :
17 ---0LD <« NEW

Interchangeability

New parts can be used in place of the old parts
"27--0LD — NEW
0ld parts can be used in place of the new parts.
" 37 --:OLD —< NEW
0ld parts and new parts can not be replaced each other.
@ coL :

Color is signified with color code number for colored parts

Color code

Please see the color list shown in the next page.

GRP : Parts shown in this column can be replaced by SET parts.
Example : Parts marked ® can be replaced by parts marked ®, and
® for ©, so the rest follow in the same alphabetical
order.
© Remarks

%% Other maker’ s part code number is shown in this column.
*k When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.

3. Color :
The following colors are used color parts.

COLOR COLOR SPRAY TYPE PAINTS PAINTS
CODE CODE NUMBER 4K DRUM 16K DRUM
OM | ROSE BEIGE 1300-990-001-10 1300-990-003-00

4 1. | NEO BLUE 1300-985-001-10 1300-985-003-00
51 | SUNSET GRAY 1300-959-001-10 1300-959-003-00 1300-959-004-00
6 G | SUMMER WHITE 1300-958-001-10 1300-958-003-00 1300-958-004-00
7F | MIRROR BLACK 1300-954-001-10 1300-954-003-00 1300-954-004-00

NOTE : Color code is signified only for the parts assigned by the maker as

color parts




4. Serial Numbers :

For engines serial number is stamped on CYLINDER BLOCK ASSY.
Please see Fig. No. 5—1.

For chassies serial number is shown on the LABEL.

Please see

#iEsit HBEERIEtEz S
ISEKI & CQO., LTD. MADE IN JAPAN

5. Parts Order

Parts numbers listed in the parts catalogue are all registered in “ISEKI
on—line computer” .

When you order parts, please make sure of correct numbers.

When substitute parts is available, the part number ordered will be
automatically turned to a new part number.

Please be sure to use “ISEKI GENUINE PARTS” .

Any other similar parts other than ISEKI parts when used may cause a

trouble that makes us unable to repair or guarantee the warrant.



*xx Structure Tableof Mode **=*

FIG.

—r m O O <

TF
5Q
EW
4C

O 00~ O W —

L R I B G SR O R G R SR A I B G GRS O R R S S SR R SR SR R R GRS R S CHE SR SR I




*xx Structure Tableof Model ***

FIG.

—r m O O =

TF
5Q
EW
4C

46
47
48
49
50

51
52
53
54
55

56
57
58
59
60

61
62
63
64
65

66
67
68
69
70

71
72
73
74
75

76
7
78
79
80

81
82
83
84
85

86
87
88
89
90

L e e e N B B B S R SR S SR I R S S O R S SR R R SR S R S R Ol S SR S o SR S R S S




*xx Structure Tableof Mode **=*

T

J
MI|7TFE
5Q
O[EW
4C
Dl vy
E
E 4

L
FIG.

91 T
92 *
93 *
94 *
95 *
96 *
97 *
98 *




FI1G.70 F1G.68

FI1G.2
FI1G.77 F1G.58
F1G.57 F1G.70,75
FIG.55 F1G.63,69
FIG.1,3,76
F1G.56,62

F1G.35
F1G.83
FI1G.84
F1G.31~33,59
F1G.40~44 F1G.46~50,61.64
F1G.38,39,67 FIG.4
F1G.37,60,63, 65 F1G.6,8~24,26~30

FIG.45

FIG.74

F1G.66, 67
FI1G.71,72




Ccontents

TJ75E4
ENGINE(E4DEVTDBO02))

CYLINDER HEAD ........................................................................................................... Flg
CYLINDER HEAD COVER ............................................................................................. Flg
INLET MANIFOLD ......................................................................................................... Flg
EXHAUST MANIFOLD ................................................................................................... Flg
TURBO CHARGER .......................................................................................................... Flg
CYLINDER BLOCK(1/2)(2/2)+++++++sesesesessssssesssesssssssssssisssisisssisisssisisssissssssssssssesessssssens Fig.
BEARING/UNDER SIZE (OPTION) ............................................................................... Flg
OIL PAN ........................................................................................................................... Flg
REAR PLATE ................................................................................................................... Flg
TIMING GEAR CASE ...................................................................................................... Flg
HANGER .......................................................................................................................... Flg
VALVE .............................................................................................................................. Flg
CAM SHAFT ..................................................................................................................... Flg
PISTON ............................................................................................................................. Flg
PISTON/OVER SIZE (OPTION) ..................................................................................... Flg
CRANK SHAFT ................................................................................................................ Flg
OIL PUMP ........................................................................................................................ Flg
WATER PUMP ................................................................................................................. Flg
COOLING FAN ................................................................................................................ Flg
INJECTION NOZZLE ..................................................................................................... Flg
INJECTION PUMP ......................................................................................................... Flg
FUEL PIPE ....................................................................................................................... Flg
ADAPTER ......................................................................................................................... Flg

ELECTRIC (1) .................................................................................................................. Flg

© 00 a1 O s W N M

D NN N DN H O e = e e
=W N H O O 003 0o O W N H#H O



ELECTRIC (2) .................................................................................................................. Fig. 25
COMPONENT PARTS

FOR 6215-600-136-10 ON Fig.21 -+ wserseesersessessessmssmsssisiesiiicisi e, Fig. 26
COMPONENT PARTS

FOR 6281-100-010-30 ON Fig.24-++w++sesereseessrsssesssnssiisiicisicis e, Fig. 27
COMPONENT PARTS

FOR 6281-200-025-00 ON F1g24 ................................................................................ Flg 28



10

Ccontents

CHASSIS
RADIATOR SYSTEM ...................................................................................................... Flg
MUFFLER SYSTEN++++++ssessessessessessessessessasersssessessessssssessessessasssssesessessssssssessessnns Fig.
CLEANER (AIR) SYSTEM .............................................................................................. Flg
TANK (FUEL) SYSTEMU(1/8)-(8/8)-+++++++t+tsstssesseeuresueruertintinininiinitniteiteieienieniesiesiesieeeees Fig.
ACCELERATOR SYSTEM .............................................................................................. Flg
CLUTCH (MAIN) SYSTEM ............................................................................................. Flg
PEDAL (CLUTCH) SYSTEM .......................................................................................... Flg
CASE (TRANSMISSION/FRONT) SYSTEM ................................................................. Flg
GEAR (H-L) SYSTEM ...................................................................................................... Flg
GEAR (PTO) SYSTEM ..................................................................................................... Flg
CASE (TRANSMISSION/SPACER) SYSTEM ............................................................... Flg
GEAR (REVERSE) SYSTEM .......................................................................................... Flg
GEAR (4WD/FRONT) SYSTEM ...................................................................................... Flg
SHAFT (DRIVE/PTO) SYSTEM ...................................................................................... Flg
CASE (TRANSMISSION/MID) SYSTEM ....................................................................... Flg
GEAR (MAIN) SYSTEM .................................................................................................. Flg
GEAR (SUB) SYSTEM ..................................................................................................... Flg
GEAR (4WD) SYSTEM .................................................................................................... Flg
CASE (TRANSMISSION/REAR) SYSTEM .................................................................... Flg
GEAR (PTO) SYSTEM ..................................................................................................... Flg
FORK (SHIFT/MAIN) SYSTEM ..................................................................................... Flg
SHIFT (SUB) SYSTEM .................................................................................................... Flg
FORK (SHIFT/4WD),

COVER (SHIFT/PTO/REAR) SYSTEM ...................................................................... Flg
FORK (SHIFT/PTO/2ND) SYSTIEM::+++veveerrrssssrsrusuuuuuummmummimmmtimmiitties Fig.
LEVER (REVERSE) SYSTEM ........................................................................................ Flg

LEVER (SHIFT/SUB) e A1 N 1LY T P T PP P PP TP YPITPYPETPPRTPRYPETS: Flg

© 00 I O Ot B~ W N o+~

[ T N T N T e o T e S e S S T S o
N = O © 00 3 & Ot b= W N = O

23
24
25
26



LEVER (4WD) AT N DI\ R T ey Flg
LEVER (PTO) A1 N D1\ R T P P PP PP PP PP T P PP PR Flg
PINION (DRIVE) SYSTEM ............................................................................................. Flg
DIFFERENTIAL GEAR SYST M eeeeeeeeetensersetententetantentettatatentotontontatontontontotontontonsotsncons Flg
HOUSING (AXLE/REAR) QY ST M ceereeeeeeeserseseteneetintiniitentiatintitentitiriatontetetintentensossns Flg
PEDAL (DIFF-LOCK) SYSTEM ..................................................................................... Flg
BRAKE (1) A N D\ R TP Flg
BRAKE (2) SYSTEM(1/2)(2/2) ......................................................................................... Flg
LEVER (PARKING) SYSTEM ......................................................................................... Flg
WHEEL (STEERING) A A D\ R ) Flg
COLUMN (STEERING) QY ST M e ceeeeeeeeeeeeteatenteetntentiniitiiieiiiietiitetatietintetatsstintensatontanss Flg
STEERING (POWER) SYSTEM ..................................................................................... Flg
BRACKET (AXLE) SYSTEM ........................................................................................... Flg
SHAFT (DRIVE) A1 N DI\ R T Flg
CASE (BEVEL) SYSTEM ................................................................................................ Flg
HOUSING (AXLE) AT N DI\ R Flg
CASE (GEAR/FRONT) SYSTEM(1/3)-(3/3) .................................................................... Flg
TIE ROD SYSTEM ........................................................................................................... Flg
WHEEL (FRONT/BOLT) SYSTEM ................................................................................ Flg
CASE (CYLINDER) SYSTEM(l/2)(2/2) .......................................................................... Flg
CONTROL SYSTEM ........................................................................................................ Flg
PIPING (MAIN) SYSTEM(1/2)(2/2)-++++++wssvsessessssrsssssssrssssrssssssssssssnsssssssssssssssssssssesssssssens Fig.
PIPING (SUB) SYSTEM(1/4)-(4/4) .................................................................................. Flg
SUB CONTROL SYSTEM(1/2)(2/2) ................................................................................ Flg
LINK (3P) SYSTEM(1/2)(2/2) w+-+rsrsesevsrsrrsrsrsssimusisessaesisssiesisisisssss s ssssse s Fig.
ROD (LIFT) A A D\ TR ey Flg
TRAILER HITCH SY ST M :erreeeecenserseseatenceteatatautitontitantitontontettitontentotiitentensotiatetensossns Flg
DRAW BAR SYSTEM ...................................................................................................... Flg
HOOD AT A LY R L R T T TR Flg
GRILLE SYSTEM ............................................................................................................ Flg
COVER (SIDE) SYSTEM ................................................................................................. Flg
LEVER GUIDE SY ST I erreeereereeoteetenteteetatantatentontattntentontottitontottotiitensotostontessstontonsossstes Flg

MOTUNT SY ST ceeeerreeeeeeesensetententettatententetietitentettatentetontontentotoitontortotoitonsetsotsstensotsssansns Flg

27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59

11



12

FLOOR (FRONT) SYSTEM ............................................................................................. Flg 60
FLOOR (REAR) SYSTEM ................................................................................................ Flg 61
ELC. SYSTEM (FRONT)(1/3)-(3/3)+++++++++tsstssesseeureuesuerteneniiniiniiniisiteiieienieniesiesiesie s Fig. 62
ELC SYSTEM (PANEL)(l/z)(z/Z) ................................................................................... Flg 63
ELC SYSTEM (FLOOR)(l/z)(z/z) ................................................................................... Flg 64
ELC SYSTEM (METER) ................................................................................................. Flg 65
ELC. SYSTEM (CABIN)(1/2)(2/2)+++++++eeseeueeuerserererineniiniiaiteitiietentententesiesie st Fig. 66
ELC SYSTEM .................................................................................................................. Flg 67
ROOF SYSTEM ................................................................................................................ Flg 68
FRAME (CABIN),

GLASS (FRONT) SYSTEMU(1/2)(2/2)«+++sreerrereeererummriiiiiiiiiiiiiiiiiiiiiii, Fig. 69
FENDER (CABIN) SYSTIEIM::eerrreeeeeeesesestuttetttttiititiitttiiiiiiiitte st Fig. 70
DOOR SY ST +eeeeneereerunnteettuttiii i e et et Fig. 71
LOCK (DOOR) SYSTIEIM eeeerrererrrreaeeeeeeaeetettttttttttiitiieeiiiiiiei Fig. 72
GLASS (SIDE) SYSTEM ................................................................................................. Flg 73
GLASS (REAR) SYSTIEM ::+++eeeeessesssnnnnnnunnuuuumummmummiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeee Fig. 74
INTERIOR SYSTEM ....................................................................................................... Flg 75
AIR CONDITIONER (ENGINE) SYSTEMI(1/2)(2/2)+++++++++vereereeveruereureruenuererenenenennes Fig. 76
AIR CONDITIONER (CABIN) SYSTEM-::-eeeeeeeeseesnuuummummmmmmmmmmummtiiitiiniiiiiiiiii. Fig. 77
ORNAMENT & MODEL MARK ..................................................................................... Flg 78
LABEL (CONTRLL): +eeeveeeeeessssssuuumuummmmmuuttiiittiitiitiiiiiiiiiiiiiiiiiiiiiieiiieieesieaeeieeeeeeeessaesanns Fig. 79
LABEL (CATUTION) ++eeeeeeeeeeeeeeeeeeeeteettttttttttetti e Fig. 80
1010 LT T T PP PP PP Fig. 81

OPTIONAL PARTS

ELEMENT (DOUBLE) ASSY (OPTION) ....................................................................... Fig.
WHEEL (REAR) SYSTEM (OPTION) ............................................................................ Fig.
WHEEL (FRONT) SYSTEM (OPTION) ......................................................................... Fig.

SUB CONTROL (8) SYSTEM (OPTION) ....................................................................... Flg

82
83
84
85



BALL SYSTEM (OPTION) .............................................................................................. Fig.
CABIN SYSTEM (OPTION) ............................................................................................ Fig.

COMPONENT PARTS

COMPONENT PARTS

FOR K135-015-000-00 ON Fig.49: -« +ssesesesesssseststssninmeststntniniiiiitiniisisit e Fig.
COMPONENT PARTS

FOR K192-004-000-00 ON Fig. 21w« sssssesesersssesttassssssststnininisiistiniiisisittssis s Fig.
COMPONENT PARTS

FOR K200-140-000-00 ON Fig 48 «+stesseessesesssstsrsuttsiesinisiiniiiitiisitisi ittt Fig.
COMPONENT PARTS

FOR 1640-530-600-10 ON Fig.85:««+++ststesessssesttsrstsseststniniiiiitiiinisisiti it Fig.
COMPONENT PARTS

FOR 1719-205-220-10 ON Fig. 9,12 +s+seesesessestsssssssesttnisiataitiiniiisisiti ittt Fig.
COMPONENT PARTS

FOR 1719-209-200-20 ON Fig. 10+ ++stesseessesessssesssuetnissiniitiinies ittt Fig.
COMPONENT PARTS

FOR 1719-511-350-00 ON Fig. 50w+ +ssseseesessssesttsssussesttninisiaititniiisisiti it Fig.
COMPONENT PARTS

FOR 1719-658-400-00 ON Fig. G0+ ++++esstsereestsessesssuestniainmiiiiiniiiiisitiisi e Fig.
COMPONENT PARTS

FOR 1719-782-510-00 ON Fig. 77 +++++stsesseesssstsssstnsauetniastniiiiiitei ittt Fig.
COMPONENT PARTS

FOR 1731-658-230-20 ON Fig.66: -+ +++:+stesesessestrsssunsssttnmiisiiiiiiniiisisiti it Fig.
COMPONENT PARTS

FOR 1781-656-200-00 ON Fig. G5+« +++tesstsessestssssesssusstsiasiniiiiiiiaitisitiisi e Fig.

WIRING DIAGRAM (ALL)
WIRING DIAGRAM (1)
WIRING DIAGRAM (2)
WIRING DIAGRAM (3)
WIRING DIAGRAM (4)

86
87

88

89

90

91

92

93

94

95

96

97

98

13



14

WIRING DIAGRAM (CABIN) (ALL)
WIRING DIAGRAM (CABIN) (1)
WIRING DIAGRAM (CABIN) (2)
WIRING DIAGRAM (CABIN) (3)
WIRING DIAGRAM (CABIN) (4)
WIRING DIAGRAM (ELC) (ALL)
WIRING DIAGRAM (ELC) (1)
WIRING DIAGRAM (ELC) (2)
WIRING DIAGRAM (ELC) (3)
WIRING DIAGRAM (ELC) (4)



ENGINE

EADEVTDBO02:--TJ75E4

6006-097-221-00






FIG. 1 CYLINDER HEAD

6006-1010-0100,6006-1010-0200

17

S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P e T|o|R REMARKS

C | VIDB02 C{L|P
,,,,, 1 |6211-110-079-40 CYLINDERHEAD ASSY | *| ‘|~ \ | | |
,,,,, 2 |6209-610-003-00 CUP/SEALING/50 | *| 2 | | | | |
,,,,, 3 16209-605-004-10 PLUG/PTY/2 | *| 7T |\ |\ | ||
,,,,, 4 16212-569-002-00 SEALOIL /x| 8 | 0 0

5 |V682-200-000-60 BALL * 1
,,,,, 6 |6211-141-035-30 GASKET/CYLINDERHEAD | *| ' | | | | |
,,,,, 7.16209-000-007-00 BOLT x| ¥
,,,,, 8 |6209-300-014-008TUD x| 0
,,,,, 9 |6209-300-009-10$STUD o\ *| o> 0L
10 [6209-300-008-00 [STUD *




18

FIG. 2 CYLINDER HEAD COVER

\\\“‘&))-/
1 }J

6006-110G-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4DE
VTDBO02

o--

—o0

TIoTO

REMARKS

6211-170-018-30

COVER/CYLINDER HEAD

1

6211-179-023-00

COVER/BLOWBY

6211-179-024-00

GASKET/PCV

6211-176-021-10

BAFFLEPLATE

6211-176-022-00

ELEMENT/BREATHER

V195-164-008-30

SCREW/TAPPING

6211-751-001-10

CAP,OIL FILLER

Q0 =30 OV > 1O IDN I

6211-173-010-00

SEAL/CYLINDER HEAD C

6209-490-002-10

NUT/CAP

6209-572-002-00

GASKET

6209-366-008-00

HOSE/BLOWBY/430

J061-213-018-00

CLAMP/WIRE/13-18

k| %k X % k| X X! X X XOTODW

[ N R e N N e R




FIG. 3 INLET MANIFOLD

19

6006-120A-0100

KEY

PART CODE

TYPE OF MODEL

DESCRIPTION

REMARKS

6214-111-024-00

MANIFOLD/INLET




20

FIG. 4 EXHAUST MANIFOLD

6006-140G-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL
E4DE

o--

—o0

TIoTO

REMARKS

6214-141-043-

10

MANIFOLD/EXHAUST

VTDBO02
1

6214-145-016-

00

GASKET/EXHAUST MANIF

1

V411-700-008-

00

WASHER

8

OU 1O IND =

V304-700-008-

00

NUT

* % % % X(OTW

16

6904-411-025-

00

STUD

4




FIG. 5 TURBO CHARGER

21

6006-160E-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P [ E4DE T|O|R REMARKS
C | VIDBO02 C{L|P
,,,,, 1 |6214-400-008-00 TURBOCHARGER ASSY |*| * | | | | |
,,,,, 2 [6214-145-013-30 GASKET |*| to0
,,,,, 3 16209-409-004-00 NUT x4
,,,,, 4 |V411-700-010-00 WASHER = | 4 |
5 |6209-300-027-00 |[STUD *| 3
,,,,, 6 |6209-360-098-00 HOSE/RUBBER | *| ' | |\ | | | .
7 |J061-252-063-00 (CLAMP/WIRE/52-63 * 2




22

6006-201U-0100

FIG. 6 CYLINDER BLOCK(1/2)

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

E4DE
VTDEiOZ

o--

—o0

TIoTO

REMARKS

6211-210-070-50

CYLINDERBLOCK ASSY

6209-000-014-00

BOLT

-
o

6209-610-007-00

CUP/SEALING/16

6209-610-001-10

CUP/SEALING/28

6209-610-009-00

CUP/SEALING/36

6209-610-003-00

CUP/SEALING/50

6509-605-019-10

PLUG

Q0 =30 OV > 1O IDN I

6212-531-007-10

PIN/IDLEGEAR

9 16211-258-003-00

SEAL/BEARINGCAP

10 |16211-258-002-00

SEAL,BEARING CAP/7

11 16211-510-011-00

BEARING/CRANK SET

12 16211-511-011-00

BEARING/CRANK/UPPER

13 16211-511-012-00

BEARING/CRANK/LOWER

14 16211-599-005-10

BEARING/THRUST/CRANK

156 |6209-625-009-00

OILSEAL

16 |[6209-749-001-20

PIN/TUBE

17 16213-129-006-00

PIN/STRAIGHT

18 [6209-740-005-00

PIN

19 16209-300-014-00

STUD

20 |6904-110-850-00

STUD

21 [6904-110-822-00

STUD

22 16294-453-002-00

DOWEL

23 16213-721-007-00

PIPE/WATERDRAIN

24 (6909-902-299-00

NIPPLE

25 [6211-291-026-00

COVER/INJECTIONPUMP

26 1{6211-292-001-20

GASKET/COVER

27 |V230-360-601-20

FLANGEBOLT

28 16215-549-013-00

PIN

29 [6211-760-037-00

LEVELGAGE

30 16211-766-006-10

GUIDE/LEVELGAGE COMP

Bk % % K| % ok X %l k| X % R X %| K X % % K| % k! X % k[ X %! X X XOTOW

| T N B A T -1 G CTR CHR G S UG L U L T B ST N N




FIG. 6 CYLINDER BLOCK(2/2)

43

44 —

23

6006-201U-0100
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P [ E4DE T|O|R REMARKS
C | VIDB02 C{L|P
31 16213-311-044-00 PIPEOIL, | *| e
32 16213-721-005-00 PIPE/WATER/HOUSING | * | i O I I O
33 16213-721-005-00 PIPE/WATER/HOUSING | * | i O I I O
34 |V781-160-000-6B [PLUG/SCREW/SEAL | *| i O I I O
35 |6213-342-001-10 [PIPE/QOILJET * 4
36 16213-342-002-00 [EYEBOLT/OILJET ASSY | * | | i A N T O
37 16209-740-008-00 PIN/SPRING | *| i A N T O
38 |6211-740-011-10 BREATHER ASsY  (*| ' | | | | |
39 16211-740-009-00 [COVER/BREATHER ASSY | * | i O I I O
40 |6211-179-013-10 RUBBERFLANGE * 1
41 16211-179-018-00 [SEAT/SPRING | *| i A T N A
42 16211-740-007-00 SPRING | *| i O I I O
43 16211-179-019-00 [COVER/BLOWBY | *| i O I I O
44 |V195-164-008-30 SCREW/TAPPING | *| * | | | | |
45 |6211-742-018-10 ADAPTER/R3/8 * !
46 [6211-744-001-00GASKET  |*| b | | | ||
47 |6213-119-001-00BOLT/WS ~ |*| 4 | |
48 16211-740-010-00 BREATHER COMP | *| i A OO N A
49 16211-749-004-30 STAY/BREATHER COMP | *| i O I I O
50 |V231-360-808-50 [FLANGEBOLT * 2
51 16209-366-009-10 HOSE/BREATHER | *| i I I I
52 |J061-216-020-00 CLAMP/WIRE/16-20 | * | S A N T T
53 |J061-220-024-00 CLAMP/WIRE/20-24 | *| i O I I O




24

FIG. 7 BEARING/UNDER SIZE (OPTION)

6006-209 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4DE
VTDBO02

o--

—o0

TIoTO

REMARKS

6211-530-011-00

BEARING/CRANK/U SET

1

6211-599-005-10

BEARING/THRUST/CRANK

6211-540-011-00

BEARING/CRANK/U SET

6211-599-005-10

BEARING/THRUST/CRANK

6212-273-012-00

BEARING/CONNECTING R

O OV 100N

6212-274-012-00

BEARING/CONNECTING R

HHEEE3 3000

2
1
2
4
4




6007-210A-0100

FIG. 8 OIL PAN

25

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

*OOow;w

REMARKS

—

6211-361-063-00

3805-355-002-20

OILPAN

PLUG/M14X1.5

5
6 |V720-102-401-80

10 |6209-360-090-00

O-RING/P18

HOSE/RUBBER

11 [J061-210-015-00

CLAMP/WIRE/10-15




FIG. 9 REAR PLATE

26

6006-220C-0100

REMARKS

oxa

OO0 4

—FO

-

10}

[a)

o

=

S o

M == R )

o |< O

> | =

[ ———

NOoO|x % ' %

=z

O

T

o

Q|2

W |=

o g 2
g 2
[ =
323
a0
Ay M
=)
o DO
10— ©

_._DL < o

() (=l ==]

O [Limio

= |¢ioim

mm mi-io

[ TS
- N
N0
P> ©

TR

X




FIG.10 TIMING GEAR CASE

6006-240R-0100,6006-240R-0200

27

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

*OOow!w

REMARKS

—

6211-310-046-00

V231-360-809-00

GEARCASE ASSY

FLANGEBOLT

5
6 |1V231-360-807-00

10 |6209-030-001-00

FLANGEBOLT

11 |6209-030-004-00

15 1{6209-409-001-00

INUT/M8

16 |[V341-120-008-00

20 |6215-542-015-00

NUT,CAP/M 8

21 [6209-600-004-00

25 [6213-160-005-00

VALVE/RELIEF ASSY

26 |6213-161-003-10

30 16209-050-001-00

PISTON/VALVE/RELIEF

BOLT/M6

*
-




28

FIG.10 TIMING GEAR CASE

6006-240R-0100,6006-240R-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4DE
VTDBO02

o--

—o0

TIoTO

REMARKS

31

6909-110-406-00

NUT

2

32

6209-050-002-00

BOLT/M6

33

1690-654-200-00

SENSOR/REVOLUTION/R

34

V230-360-601-60

FLANGEBOLT

35

3748-172-007-00

CLAMP,7

36

V230-360-601-00

FLANGEBOLT

37

3625-540-004-00

CAP,BLANK/30

38

6211-311-045-20

PLATE/FRONT

39

V211-560-802-00

BOLT/M8X20

40

6904-110-840-00

STUD/M8X40

41

V304-460-008-00

NUT/M8

42

6211-312-007-10

GASKET/PLATE

43

6211-319-010-10

SPACER/HYDRAULIC

44

V723-102-006-30

RING/O

45

6209-749-001-20

PIN/TUBE

46

V252-261-002-50

BOLT,STUD/M10X25

47

6904-110-830-00

STUD/M8X30

48

V251-340-803-50

BOLT/STUD

49

6212-530-014-00

SHAFT/HYDRAULIC ASSY

50

6209-800-009-00

BEARING

51

6209-800-008-00

BEARING

52

V304-460-008-00

NUT/M8

53

V401-160-008-00

WASHER,SP/M 8

54

V304-260-010-00

NUT

T T e B e = T T T = T o e S e e S e e R e e I = T

55

V401-160-010-00

WASHER,SP/M10

Bk % % K| X % X % k| K X %k K K| %I K X % K| X %X X X IOODW




FIG. 11 HANGER

29

6006-290E-0100
S |TYPE OF MODEL
KEY PART CODE DESCRIPTION E REMARKS
,,,,, 1 {6211-777-024-10 HANGER/F  |*]
,,,,, 2 |V231-360-802-00 FLANGEBOLT = |*|
,,,,, 3 |6511-777-045-00 HANGER ~ |*
4 |[V231-360-801-60 [FLANGEBOLT *




30

FIG.12 VALVE

16

11

~
O

N

“\

23 10

12

QT

Q\-- 21

6006-301C-0100

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

E4DE
VTDEE}OZ

o--

—o0

TIoTO

REMARKS

6212-551-018-20

VALVE/INTAKE

6212-552-012-00

VALVE/EXHAUST

4

6212-561-003-00

SPRING/VALVE

6212-563-001-00

SEAT,VALVE SPRING

o

6212-565-001-00

CUTTER,VALVE

—
»

6212-564-002-00

CAP/VALVESTEM

6212-571-002-30

TAPPET

Q0 =30 OV > 1O IDN I

6212-575-007-00

PUSHROD

9 16212-600-008-10

ROCKERSHAFT ASSY

6212-611-004-10

ROCKERARM

6212-620-007-20

SHAFT/ROCKERARM ASSY

6212-626-002-10

PLUG

6212-628-010-10

BRACKET/ROCKERSHAFT

6212-628-011-10

BRACKET/ROCKERSHAFT

6212-619-001-20

SPACER/ROCKERARM

6209-940-004-00

SPRING

V704-140-016-00

RING,SNAP/16 C

6212-616-002-00

SCREW ADJUST

6209-409-003-00

NUT

6209-000-002-00

BOLT

6212-629-001-00

SPACER/ROCKERSHAFT

V231-360-806-00

FLANGEBOLT

3817-401-001-00

NUT/MOS8

%ok X % % X ki k| X % % X %| K X %! k! K| %! k! X % X O OO

C; = R ) 00) 00] D GOl W ) W DN | 00 = 00 00 00




FIG. 13 CAM SHAFT

31

6006-310A-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T E4DE T|O|R REMARKS
C | VTDB02 ClL|P
,,,,, 1 {6212-511-010-10 CAMSHAFT ([ *| Y| [ | | |
,,,,, 2 |6212-522-005-10 GEAR/CAMSHAFT | *| ' | | | | [
,,,,, 3 16209-730-005-00 KEY/Q7X05X09 | *| ‘| | |
,,,,, 4 16212-535-007-00 PLATE/THRUST | *| ‘| | | | |
5 16901-910-612-00 BOLT,SEMS/M6X12 * 2
6 [6212-523-014-20 GEAR/IDLE ASSY * 1




32

6006-340K-0100

FIG. 14 PISTON

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4DE
VTDEE}OZ

o--

—o0

TIoTO

REMARKS

6212-111-086-30

PISTON

6212-121-025-10

RING/PISTON SET

6212-211-005-00

PISTONPIN

6209-587-005-00

SNAPRING

6212-230-009-00

CONNECTINGROD ASSY

6212-235-002-20

BOLT/CONNECTINGROD

6209-440-002-10

NUT/FLANGE

Q0 =30 OV > 1O IDN I

6212-271-012-00

BEARING/CONNECTING R

i %k K| %k X % RO TW

W 00) 00l B 00 B




FIG. 15 PISTON/OVER SIZE (OPTION)

33

6006-349K-0100

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T E4DE T|O|R REMARKS

C | VIDB02 cC|L|P
,,,,, 1 16212-114-086-30 PISTON/OV T | * | | | | |
,,,,, 2 [6212-124-025-10 RING/PISTON/OV SET | T| * | | | | |
,,,,, 3 |6212-116-086-30 PISTONOV T | * | | | | |

4 [6212-126-025-10 RING/PISTON/OV SET T| *




34

6006-350H-0100

FIG. 16 CRANK SHAFT

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4DE
VTDBO02

o--

—o0

TIoTO

REMARKS

6212-310-040-00

CRANKSHAFT ASSY

1

V523-101-001-80

PIN

6212-521-003-00

GEAR/CRANK

6209-730-001-00

KEY/07X07X45

6212-330-072-30

FLYWHEEL ASSY

6212-333-002-00

RINGGEAR

6209-000-015-00

BOLT

Q0 =30 OV > 1O IDN I

6212-336-004-00

WASHER

6900-090-679-00

BEARING

6213-129-004-00

PIN/STRAIGHT

6212-371-054-10

PULLEY/CRANK

6212-379-006-00

WASHER

6901-066-645-00

BOLT

0% K| kI K X %k K[ X % X X X IOTODW

T S e I N T e Y N T e e i e T




FIG.17 OIL PUMP

35

6006-4011-0100

KEY PART CODE

DESCRIPTION

REMARKS

—

6213-100-009-

6213-140-021-

OILPUMP ASSY

STRAINER

V720-103-502-

6213-311-054-

O-RING/P22

[PIPE/OIL ASSY

6209-060-001-

6209-030-094-

BOLT/EYE

V401-160-006-

6221-700-005-

OILCOOLER

6221-726-006-

J061-216-020-

CONNECTOR/OILCOOLER

CLAMP/WIRE/16-20

1425-621-004-

HOLDER/JE/9-9

S [TYPE OF MODEL
P |"E4DE
C | VIDBO2
* 1
o e
o S S
o S T
o S e
* 1
o e
o e
o e
o .
* 1
o R e
o oo
o ot
o e
* 2
o B S
o S e
o S e
o ot
* 1
o e
o e
o R .
o S T
* 1




36

6006-420L-0100

FIG. 18 WATER PUMP

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4DE
VTDBO02

o--

—o0

TIoTO

REMARKS

6213-610-009-40

WATERPUMP

ASSY

1

6213-611-004-10

BODY/WATERPUMP ASSY

6213-619-009-00

PIPE/WATERPUMP

6213-631-004-10

BEARING/WATERPUMP

6213-642-001-00

SEAT/WATERPUMPPULLEY

6213-622-002-10

SEAL SET/WATER PUMP

6213-621-004-00

ROTOR/WATERPUMP

Q0 =30 OV > 1O IDN I

6213-613-004-00

GASKET/WATERPUMP

6213-612-007-00

PLATE/WATERPUMP

6213-619-003-00

SCREW/WATER PUMP

6213-619-012-00

PLUG/TAPERSCREW

6213-619-002-00

PIPE/WATER PUMP

V721-113-105-00

O-RING HS90 G50

6901-910-840-00

V231-360-805-00

FLANGEBOLT

3817-401-001-00

NUT/MOS8

6209-500-005-00

WASHER/08X15.5X1.6

6209-360-084-00

HOSE/RUBBER/230

6213-721-005-00

PIPE/WATER/HOUSING

6213-619-018-10

SPACER/WATERPUMP

V721-103-106-50

O-RING/G65

6209-300-009-10

V231-360-802-00

FLANGEBOLT

3817-401-001-00

NUT/MOS8

V220-540-602-00

SCREW/SOCKET

6213-729-015-40

HOSERUBBER

1650-780-011-10

CLIP/HOSE/18-22

6213-716-009-10

HOUSING/THERMOSTAT

6213-719-005-10

COVER/HOUSING

6213-743-004-20

GASKET/HOUSING

Bk % % K| % ok X %l k| X % % X %| K X % % K| % k! X % K[ X %! X X XOTOW

L TV e N T B N R e e e T e e T T o e T T YR Y Y B S e Y e e B T




FIG. 18 WATER PUMP

37

6006-420L-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P [E4DE T|O|R REMARKS
C | VTDB02 ClL|P
31 [6209-080-097-00BOLTYWS ~ |*| | | | |
.32 16213-743-002-10 GASKET/HOUSING | *| S A N O O
.33 |V231-360-802-50 FLANGEBOLT | *| ) A N O O
.34 16209-030-006-00 BOLT/M8X75 |*| i A N O O
35 [6213-770-002-00 MTHERMOSTAT * 1
36 |6213-721-010-00 PIPEWATERMI16X15  [*| T [ [ [ | 1
87 [6218-711-008-00 [PIPE/WATEROUTLET  |*| * | | | [ |
.38 |V723-102-006-30 RING/O | *| ) A I O O
39 |V210-560-602-00 [BOLT/S * 3




38

6006-480G-0100

FIG.19 COOLING FAN

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4DE
VTDBO02

o--

—o0

TIoTO

REMARKS

6213-660-017-00

FAN/COOLING

1

6213-641-007-10

PULLEY/WATERPUMP

6213-669-010-00

SPACER/FAN/80

6209-046-008-00

BOLT/FLANGE

[ NI

OU 1O IND =

6213-671-025-00

BELT/VR5A43.5

% % % X[(OTW




FIG.20 INJECTION NOZZLE 39

22-3
g e L
j f;f%??r" 0 9 8 7
2_
S
[ -
o2
S _é o 7
FO\Ge=
® ® o © oM
(o] o} 0
() () (o) (o) (o)
. =
1_
6006-501C-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P [ E4DE T|O|R REMARKS
C | VIDBO02 C{L|P
,,,,, 1 |6215-300-041-00 INJECTIONNOZZLEASSY [ *| * | | | | |
,,,,, 2 |6215-359-015-00 GASKET % | 8\
,,,,, 3 16215-359-010-00 [EYEBOLT | *| 4 | 0
,,,,, 4 16215-315-001-10 |GASKET | *| * | 0
5 [6209-030-002-00 BOLT * 4
,,,,, 6 |6215-337-008-00 CLAMP/NOZZLEHOLDER | * | * | | | | |
,,,,, 7 16215-411-043-10 [PIPE/INJECTION ASSY | *| ' | | | | |
,,,,, 8 |6215-411-044-10 PIPE/INJECTION ASSY  |*| ' | | | | |
9 [6215-411-045-10 PIPE/INJECTION ASSY * 1




40

6006-510J-0100

FIG.21 INJECTION PUMP

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4DE
VTDBO02

o--

—o0

TIoTO

REMARKS

6215-600-136-10

INJECTIONPUMP ASSY

1

FIG 026

6219-752-023-00

SHIM/INJECTION P/0.3

6219-752-021-00

SHIM/INJECTION P/0.1

6219-752-022-00

SHIM/INJECTION P/0.2

6219-752-024-00

SHIM/INJECTION P/0.4

6219-752-025-00

SHIM/INJECTION P/0.5

V220-540-802-00

SCREW/SOCKET

Q0 =30 OV > 1O IDN I

3817-401-001-00

NUT/MOS8

V401-160-008-00

WASHER,SP/M 8

V231-360-802-00

FLANGEBOLT

6215-621-033-10

CAMSHAFT/INJECTION P

6212-524-015-20

GEAR/INJECTIONPUMP

6209-730-005-00

KEY/07X05X09

1716-127-002-00

BEARING/BALL

3673-701-005-00

BEARING/BALL

6212-535-010-00

PLATE/THRUST/INJECTI

6901-910-612-00

BOLT,SEMS/M6X12

6215-520-007-10

FLYWEIGHT  ASSY

6209-030-043-00

BOLT/M6X10

6215-526-004-00

THRUSTPIECE

6215-541-001-10

ARM/FLOATING COMP

6215-543-006-00

LINK/CONTROL

6215-542-006-00

PIN,CONTROL

V710-140-004-00

RING,SNAP/ 4 E

6215-549-031-10

SPRING/SETTING

6215-5631-015-10

SPRING/GOVERNOR

6215-541-037-30

LEVER/CONTROL COMP

V720-101-900-80

O-RING/P 8

6209-580-008-00

SPRING/RETURN

6215-549-007-10

ARM/CONTROL

BoX %l % K| % ok X %l k| X % R X %| K X % % K| % k! X % k[ X %! X X XOTOW

LT = T I e ) B I e T o T o T = VS R e e B e R e e e N e I e T e e = T




FIG.21 INJECTION PUMP

41

FIG.10

6006-510J-0100

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T E4DE T|O|R REMARKS

C | VIDB02 cC|L|P
31 16909-110-406-00 NUT | *]| S T
32 |V411-260-006-00 WASHER/M6 | *| S IO T A A
33 |V401-160-006-00 WASHER,SPM6 | *| S IR T A A A
84 |6215-549-041-00 SPRING/STARTING _[*| ‘| | [ | (

35 |6215-537-001-00 SPRING/IDLE * !




42

6006-550 -0100

FIG. 22 FUEL PIPE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4DE
VTDBO02

o--

—o0

TIoTO

REMARKS

6215-412-004-00

CONNECTOR/FUEL

1

6209-360-053-00

HOSE/RUBBER/260

6215-411-047-00

PIPE/FUEL

J062-076-082-00

CLIP/HOSE/7.6-8.2

OU 1O IND =

3640-586-004-00

RESISTANCE/1.0

% % * X(OTW

1
1
2
1




FIG. 23 ADAPTER

43

5
2
4 ﬂy Js/
<
N
,®i«%\ / /

N N

Gy~

Py

IAN\T e

10-1

6004-5601L.-0100
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P [ E4DE Tlo|R REMARKS
C | VIDBO02 clL|P
,,,,, 1 |6215-549-028-10 CASE/ADAPTER [ *| L\ |\ | |
,,,,, 2 |6215-549-027-10 PINADAPTER | *| Y\ | |
,,,,, 3 |6215-549-024-00 [SHIMV/ADAPTER/1.0 | *| ' | | | | |
,,,,, 4 |V710-140-004-00 RINGSNAP/4E  |*| ' | | | | [
5 16215-541-016-40 ARM/TENSION * 1




44

FIG.24 ELECTRIC (1)

6006-801F-0100,6006-801F-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4DE
VTDBO02

o--

—o0

TIoTO

REMARKS

6281-200-025-00

GENERATOR  ASSY

1

FIG 028

6213-674-022-00

PLATE/ADJUST

V231-360-802-00

FLANGEBOLT

1373-121-001-00

WASHER/9X22X2

6209-046-053-00

BOLT/FLANGE

6909-110-410-00

NUT/M10

V411-260-010-00

WASHER/M10

6281-229-047-20

COLLAR/12.1X17.1X28.

©i00 =3/ UM

6281-100-010-30

STARTER ASSY

ik X % k| X% X X XIOTODW

DO DN | e e e e

FIG 027

[
o

6901-931-240-00

BOLT




FIG.25 ELECTRIC (2)

45

V/?( 7
Qv 8
6006-8200-0100,6006-8200-0200
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P [ E4DE T|O|R REMARKS
C | VIDB02 C{L|P
,,,,, 1 |6281-971-003-00 SWITCH/OILPRESSURE | *| * | | | | |
,,,,, 2 |6282-450-007-00 THERMOMETER | *| ' | | | | |
,,,,, 3 16281-410-021-10 GLOWPLUG | *| * | | [ | |
,,,,, 4 |6219-732-012-00 CONNECTOR/GLOWPLUG |*| | | | | [
5 |6281-910-011-00 [SOLENOID * 1
,,,,, 6 |6209-630-002-10 GASKET /x| Y 0
,,,,, 7.|V220-540-601-60BOLT x| 20
8 |V401-160-006-00 WASHER,SP/M 6 * 2




46

6215-600-136-1C

FIG.26 COMPONENT PARTS
FOR 6215-600-136-10 ON Fig.21

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4DE
VTDEE}OZ

o--

—o0

TIoTO

REMARKS

6215-631-031-00

PLUNGER ASSY

6215-641-005-00

DELIVERYVALVE

6215-643-007-00

SPRING/DELIVERYVALVE

6215-649-008-00

GASKET

6215-644-004-00

HOLDER/DELIVERYVALVE

6215-644-005-00

STOPPER

6215-649-014-00

ORING

Q0 =30 OV > 1O IDN I

6215-635-004-00

SLEEVEFLANGE

6215-635-006-00

SLEEVEFLANGE

6215-649-013-00

ORING

6215-649-011-00

BOLT

6215-622-003-00

TAPPET

6215-629-017-00

PIN

6215-629-057-00

SNAPRING

6215-634-003-00

SPRING/PLUNGER

6215-639-008-00

SPRINGSEAT

6215-639-009-00

SPRINGSEAT

6215-629-036-00

PLATE/T=3.00

6215-629-037-00

PLATE/T=3.05

6215-629-038-00

PLATE/T=3.10

6215-629-039-00

PLATE/T=3.15

6215-629-040-00

PLATE/T=3.20

6215-629-041-00

PLATE/T=3.25

6215-629-042-00

PLATE/T=3.30

6215-629-043-00

PLATE/T=3.35

6215-629-044-00

PLATE/T=3.40

6215-629-045-00

PLATE/T=3.45

6215-629-046-00

PLATE/T=3.50

6215-629-047-00

PLATE/T=3.55

6215-629-048-00

PLATE/T=3.60

Bk % R K| % ok X %l k| X % R X %| K X % % K| % k! X % K[ X %! X X XOTOW

I e I e I i T Y B e N N TR A ] B T T T NN N




FIG.26 COMPONENT PARTS
FOR 6215-600-136-10 ON Fig.21

47

6215-600-136-1C
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P EaE 7|0 |R REMARKS
C | VIDBO02 C|L|P
81 |6215-629-049-00 PLATE/T=365 | *| o
82 16215-629-050-00 PLATE/T=3.70 | *| i R O I O
383 |6215-629-051-00 PLATE/T=3.75 | *| o R I A O
34 |6215-629-052-00 PLATE/T=3.80 | *| o R O A O
35 [6215-629-053-00 PLATE/T=3.85 | 1
36 [6215-629-054-00 PLATE/T=3.90 < 110
* 1
e —
e —
40 |6215-629-059-00 PLATE/T=4.10 x| T
41 |6215-629-060-00 PLATE/T=2.60 HiEEEEEEs
* 1
e S ——
e —
45 |6215-629-064-00 PLATE/T=2.80 x| T
46 |6215-629-065-00 PLATE/T=2.85 < 0
* 1
B .l -k
B R ,S—S—S—S— I
50 |6215-635-005-00 CONTROLSLEEVE HEEEEEE .
51 |6215-619-023-00 EYEBOLT = |*| o T I O O
52 16115-639-008-00 GASKET | *| i D A I I
b3 |6215-619-024-00 BOLT | *| o R I A O
54 16215-639-003-00 GASKET | *| i R I A O




48

6281-100-010-34J

FIG. 27 COMPONENT PARTS
FOR 6281-100-010-30 ON Fig.24

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E4DE
VTDBO02

o--

—o0

TIoTO

REMARKS

6281-111-006-00

YOKE/STARTER ASSY

1

6281-121-007-00

ARMATURE/STARTE ASSY

6281-129-047-00

BEARING/BALL

6281-129-039-00

BEARING

6281-124-009-10

CLUTCH/STARTER ASSY

6281-129-052-10

HOUSING/STARTER ASSY

6281-151-016-10

SWITCH/MAGNETIC ASSY

Q0 =30 OV > 1O IDN I

6281-116-005-00

HOLDER/BRUSH ASSY

6281-129-051-00

SPRING/STARTER

6281-115-012-00

FRAME/STARTEREND

6281-123-005-00

PINION/STARTER

6281-123-006-00

PINION/STARTER

6581-129-099-00

RORA

6281-129-040-00

RETAINER

6581-129-092-00

BALL

6281-129-044-00

SPRING/RETURN

6281-129-050-00

SCREW

6281-129-049-00

BOLT/THROUGH

6281-129-063-00

SCREW

6909-111-508-00

NUT

6281-129-003-00

O-RING

6281-115-016-00

BUSHING/DRAIN

6281-229-041-00

NUT

6281-129-019-00

CAP/RABBER

Bk %l k| X % % X %| K X %! % X[ %! K X % K| X %! X X X OODW

LT e I ) I e T T T T e B e e L Y e B e R R e e N T e e




FIG. 28 COMPONENT PARTS 49
FOR 6281-200-025-00 ON Fig.24

8
6281-200-025-0B
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P e T|o|R REMARKS
C | VIDB02 C{L|P
,,,,, 1 |6281-221-008-00ROTOR  ASSY | *| * |\ \ | | |
,,,,, 2 |6281-229-048-00 BEARING/BALL | *| ' | |\ | | |
,,,,, 3 16281-211-009-00 STATOR  ASSY | *| Y'\ |\ | | |
,,,,, 4 |6281-907-007-00 BRACKET/RR ASSY  |*| ' | | | | [
5 [6281-909-007-00 RECTIFIRE ASSY * 1
,,,,, 6 |6281-907-008-00 BRACKET(FR) ASSY  |*| ' | | | | | .
,,,,, 7.16281-229-049-00 BEARING/BALL | *| ‘''\ | |\ | |
8 [6281-222-017-00 [PULLEY * 1







CHASSIS

1781-097-100-00






FIG. 1 RADIATOR SYSTEM >3
/‘ 22 ‘(ENGINE)

\
)

/ 11
S 13
(E
(ENGINE)
it
1 3 (ENGINE)
13
1719-102F-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
c |1J75E4 clilp
,,,,, 1 [1719-102-200-00 RADIATOR  ASSY [ *| ' | |\ | |
,,,,, 2 |1650-102-202-10 CAP et
,,,,, 3 |1719-102-202-00 MOUNTRUBBER | *| 2 | | | | |
,,,,, 4 |1719-102-203-00 COLLER | *| 2| 00
5 [1719-102-500-20 SHROUD COMP * 1
,,,,, 6 |1719-102-004-00 INSULATOR/I/25X550 | *| 2 | | | | |
,,,,, 7 |V210-360-601-60 [BOLT(SPYM6X16 | *| 4 | | | | |
,,,,, 8 [1719-102-005-00 INSULATORA/15X550 | * | 2 | | | | |
,,,,, 9 |1656-102-008-00 [INSULATOR | *| 2| | | | |
10 |{2504-165-002-10 INSULATOR * 1
11 [1719-102-051-00 [HOSE/RADIATOR/INLET * 1

13 |J061-234-042-00 CLAMP/WIRE/34-42 | *| * | | | | |
14 |1421-608-004-00 BUSH,.LEVER | *| 2 | | | | |
15 |V211-360-803-00 [BOLT/SP * 2
16 [1719-102-001-00NET | *} bt o |
17 |1560-104-010-40 CONNECTOR | *| ' '\ |\ |\ | |
18 |1424-101-203-00 PLUG x| v
19 |1424-101-204-00 [PACKING |\ *| Y |
20 |[V211-360-803-00 BOLT/SP * 1
21 |1725-407-001-00 [COLLAR/08X12X13 | *| ‘' | | | | |
22 |1560-104-006-60 HOSE/290 x| Y | o\ 4o
23 |1564-104-015-00 HOSE/460 |\ *| Y\ o\ L
24 |J061-210-015-00 CLAMP/WIRE/10-15 | *| * | | | ||
25 |1342-402-006-00 BAND,WIRE/250 * !
26 |1719-102-290-10 BRACKET/RADIATOCOMP | * | ' | | | | |
27 |1719-102-006-00 INSULATOR/280 | *| 2 | | | | |
28 |1488-621-002-00 CUSHION,BATTERY | *| ' | | | | |
29 [V211-360-802-00 BOLT/SP * 4

30 [1719-102-008-10 INSULATOR//70X175

*
-




54

1719-102F-0100

FIG. 1 RADIATOR SYSTEM

-

22

(ENGINE)

—

w

w

1

\
)

1
Q13
S

(ENGINE)

™
(ENG INE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

31

2504-165-002-10

INSULATOR

3

32

1690-102-210-00

RESERVETANK ASSY

33

1690-102-212-00

CAP

34

1690-102-213-00

PACKING

35

1690-102-214-00

HOSE/RUBBER

36

1690-102-215-00

HOSE/RUBBER

37

1690-102-216-00

CLUMP

38

1690-102-217-00

HOSE/RUBBER

39

1650-658-333-00

BRACKET

40

V210-360-601-60

BOLT(SP)/M6X16

41

1696-102-230-00

BRACKET/TANK COMP

42

V211-260-802-00

BOLT/S

i 0% K| ki R X %k K[ X %X X X IOTODW

DO M D R R DN | e e e e

43

1376-402-003-00

BAND,WIRE/140




FIG. 2 MUFFLER SYSTEM >

&

2
(ENGINE)%\ 55 26
Q. W™
. Q

1781-103 -0100
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
¢ |TJ75E4 clilp
,,,,, 1 |/1781-103-200-00 MUFFLER __COMP | *| * | ~—\ | | |
,,,,, 2 [1719-103-052-00 GASKET/TURBO | *| ' | |\ | | | .
,,,,, 3 |V330-700-010-00 NUT xS\
,,,,, 4 |V401-160-010-00 WASHERSPM10  |*| | | | | [
5 |V211-261-002-00 BOLT,SEMS * 2
,,,,, 6 |2130-713-002-10 WASHER | *| 2| |\ | ||
,,,,, 7.]1719-103-005-00 PIPE/TAIL/UPPER | *| ' | | |\ | |
,,,,, 8 |1444-101-440-00 CLAMPCOMP | *| ‘| | [ ||
,,,,, 9 |V201-261-006-00 BOLT/M10X60 | *| ' | | | |
10 |V401-160-010-00 WASHER,SP/M10 * !
11 |V411-260-010-00 WASHERM10 | *| il I A e O
12 |V304-260-010-00NUT | *| i O I I O
13 11719-103-510-30 [COVER/MUFFLER COMP | * | i O I I O
14 |V211-360-802-00BOLTYSP | *| Y| | | |
15 |V362-260-008-00 NUT/WASHER * ;
*

16 |V210-360-601-60 BOLT(SP)/M6X16




56

FIG. 3 CLEANER (AIR) SYSTEM

1781-104 -0100

M T (ENGINE)

(ENGINE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

1719-104-210-30

CLEANER/AIR ASSY

1

3680-331-202-00

ELEMENT ASSY

3680-331-203-00

COVER ASSY

3680-331-204-00

VALVE

V211-260-802-00

BOLT/S

1781-104-210-00

STAY/CLEANER/E4 COMP

V211-260-802-00

BOLT/S

Q0 =30 OV > 1O IDN I

1719-104-002-10

HOSE/INLET

1444-510-006-00

RUBBER B

J061-155-070-00

CLAMP/WORM/55-70

1719-111-016-00

CLAMP/WORM/58-75

1719-104-200-10

PIPE/INLET COMP

V211-360-802-00

BOLT/SP

1719-104-051-00

HOSE/TURBO

J061-155-070-00

CLAMP/WORM/55-70

1719-104-004-10

HOSE/400

J061-226-030-00

CLAMP/WIRE/26-30

Bk % ok X % k| X %! k! X %| kX X! X X(OTW

DO | D @O = k| e e e D DO e e




FIG. 4 TANK (FUEL) SYSTEM (1/3)

25~30-PLEASE SEE NEXT PAGE

1781-111 -0100

57

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
c |TJ75E4 cliL|p
,,,,, 1 |1719-111-010-00 STAY/TANK | *| 2| | | |
,,,,, 2 |V201-361-403-00 BOLT/M14X30 | *| * | | | | | .
,,,,, 3 |V401-160-014-00 WASHER,SPM14 | *| * | | | | |
,,,,, 4 |V411-260-014-00 WASHERPL/M14 | *| * | | | | | .
5 [1719-111-270-10 |[STAY/FRONT/LH COMP * 1
,,,,, 6 |1719-111-280-30 STAY/FRONT/RH COMP | * | ' | | | | |
,,,,, 7 [1719-111-290-00 |STAYREAR COMP | *| 2 | | | | |
,,,,, 8 [1719-111-015-00 BOLT/M14X100 | *| * | | |\ | |
,,,,, 9 |V401-160-014-00 WASHER,SPM14 | *| * | | | | |
10 {1719-111-017-00 INSULATOR * 4
11 |V201-361-202-00 BOLT/M12X20 | *| S | | | | |
12 |V401-160-012-00 WASHER,SPM12 | *| ¢ | | | | |
13 |1719-111-610-10 TANK/FUEL/LH COMP | *| ' | | | | |
14 [1719-111-250-50 [TANK/FUELLRH COMP  |*| * | | | | |
15 |1719-111-330-20 BAND/TANK COMP * 4
16 [1719-111-008-00 INSULATOR | *| * | | | | |
17 [1581-782-111-00 NUT.UM10 | *| & | | | ||
18 |V411-260-010-00 WASHERM10 | *| & | | |\ | |
19 |1719-111-018-10 (COLLAR/14X10X24 | *| & | | | | |
20 ({1719-111-005-10 [COVER/TANK * 1
21 [V211-260-801-20 BOLT,SEMS(§)M8X12  |*| * | | | ||
22 |V411-260-008-00 WASHERPL/MS8 | *| * | | | | |
23 [1719-111-004-00 HOSE/FUEL  |*| | | | ||
24 |1696-508-002-00 CLAMP/WORM/32-50 | *| 2 | | | | |
25 [1719-111-001-00 [HOSE/FUEL/NECK * !
26 |1719-111-016-00 CLAMP/WORM/58-75 | *| 2 | | | | |
27 |1719-111-400-00 GAUGE/FUEL _ASSY | *| ' | | | | |
28 [1416-621-037-00 [PACKINGRUBBER | *| ' | | | ||
29 |V200-260-501-0B BOLT/SEAL | *| 5 | | | | |
30 [3805-355-002-20 PLUG/M14X1.5 * 2




58

FIG. 4 TANK (FUEL) SYSTEM (2/3)
54—\7—55

H6~60-PLEASE SEE NEXT PAGE

1781-111 -0100

e 49

N |
\ (48‘/ 50

(ENGINBE)

(ENGINE)

i . ?“\EMW/'/ 44

R
i
O™
j ) '
IINED - HIRR
QI A 3o
¢ aTl . ‘ i
b SN, P
< . o S
s ~JOLH NN
SN, . . 3
N Tan &R =%, -J-
o ] A ‘
[T AV S f
R i
i
X i s, i
\ SO
/ )
il
3

o—52

—29

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--
~0o0

TIoTO

REMARKS

31

V720-102-401-80

O-RING/P18

2

32

1781-111-200-00

PIPE/FUEL  COMP

33

1640-111-200-00

CAP/TANC ASSY

34

1640-111-202-00

GASKET

35

1620-111-004-10

FILTER/FUEL

36

V211-360-802-00

BOLT/SP

37

1719-111-011-00

STAY

38

1719-111-640-10

HOSE/FUEL/750 ASSY

39

J062-119-126-00

CLIP/HOSE/11.9-12.6

40

J062-126-134-00

CLIP/HOSE/12.6-13.4

41

1719-111-210-10

PUMP/FUEL  ASSY

42

3680-311-201-00

FILTER SET

43

1719-111-212-00

BOLT/M6X28/S

44

1719-111-730-00

HOSE/FUEL/400 ASSY

45

J062-119-126-00

CLIP/HOSE/11.9-12.6

46

J062-126-134-00

CLIP/HOSE/12.6-13.4

47

1719-111-650-00

HOSE/FUEL/1000 ASSY

48

J062-119-126-00

CLIP/HOSE/11.9-12.6

49

1719-111-660-10

HOSE/FUEL/1350 ASSY

50

J062-076-082-00

CLIP/HOSE/7.6-8.2

51

J062-081-087-00

CLIP/HOSE/8.1-8.7

52

1421-621-038-00

BAND,WIRE/170

53

1650-650-015-00

CLAMP

54

1650-650-017-00

TUBE/120

55

V211-360-801-60

BOLT,SEMS (SP)

56

1656-111-008-00

HOSE/FUEL

57

1781-111-210-00

HOSE/FUEL/700 ASSY

58

1781-111-220-00

HOSE/FUEL/630 ASSY

59

1725-105-001-00

JOINT/T

60

1376-402-003-00

BAND,WIRE/140

Bk % % K| % ok X %l k| X % R X %| K X % % K| % k! X % K[ X %! X X X OTOW

T S e e I T T Y e B e L N L e e B e R I - I Y e R R T Y =




FIG. 4 TANK (FUEL) SYSTEM (3/3)

59

68 —
67
71 —1
41 )
é:{ 13
70
1781-111 -0100
S |tyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TJ75E4 cli e
61 |J062-154-167-00 |CLIPPHOSE/15.4-16.7 | *| ¢ | | | | |
62 |1719-111-620-00 [FILTER/FUEL ASSY | *| ' | | | | | .
63 |1719-111-670-00 [ELEMENT  ASSY | *| ‘Y | 0 | | |
64 |1719-111-700-00 PLUG/AIR _ SET | *| Y | 0 | |
65 |1719-111-710-00 [SENSOR ASSY * 1
66 |1719-111-720-00 PLUG/DRAIN SET | *| ‘Y | 1 | | |
67 |1719-111-006-30 COVER/FILTER | *| Y | 1 | | |
68 |V211-360-801-60 BOLT,SEMS (SP) | *| 2 | | | | |
69 |1719-111-630-20 BRACKET/FILTER COMP | *| ' | | | | |~
70 |[V211-360-801-60 BOLT,SEMS (SP) * 2
71 |V211-360-803-00 [BOLT/SP * 2




60

FIG. 5 ACCELERATOR SYSTEM

1781-116 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

REMARKS

1696-116-260-20

LEVER COMP

1

1696-116-006-10

SPRING/HT032

1646-116-051-10

GRIP/THROTTLE

1704-116-005-00

FACING

1704-116-003-10

SPRING/HC024

1704-116-004-00

WASHER/11X20X03

V411-260-010-00

WASHER/M10

Q0 =30 OV > 1O IDN I

V328-261-110-00

NUT/M10X1.25

V500-162-502-50

PIN,SPLIT/2.5X25

1729-116-001-00

PLATE

1650-116-210-10

ARM COMP

V411-260-010-00

WASHER/M10

V500-162-502-00

PIN,SPLIT/2.5X20

1719-116-520-10

CABLE/ACCELERATOR/D4

1376-402-003-00

BAND,WIRE/140

3650-261-001-00

CLAMP/25X50

V411-260-006-00

WASHER / M6

V500-162-002-00

PIN,SPLIT/2 X20

1560-116-008-30

PIN/6X16

V411-260-006-00

WASHER / M6

V500-162-002-00

PIN,SPLIT/2 X20

1719-116-510-20

CABLE/PEDAL/D4 ASSY

V411-260-006-00

WASHER / M6

V500-162-002-00

PIN,SPLIT/2 X20

1560-116-008-30

PIN/6X16

1696-116-005-10

COLLAR/07X11X16

1568-116-210-00

PEDAL ASSY

V120-266-001-60

SCREW SEEMS/M6X16

1650-116-260-00

BRACKET/PEDAL COMP

V210-360-601-20

BOLT,SEMS

Bk % % K| % % X %! k| X % % X %| K X % % K| %! k! X % k[ X X! X X X OTOW

N I = T o D T e T T o Y e B e Y e e e B e R N T T e e T e T e T | T e T = Y =




1781-116 -0100

FIG. 5 ACCELERATOR SYSTEM

61

S | TYPE OF MODEL

KEY PART CODE DESCRIPTION E TJ75E4
031 11719-116-500-00 ROD COMP | *| i R I T
82 |V411-260-006-00 WASHER/M6 | *| 2| | | | |
83 |V500-162-002-00 PINSPLIT/2X20 [ *| 2| | | | |
34 12143-744-001-00 SPRING/HE060 | *| ‘| 0 | | |

35 [W201-260-805-50 [BOLT/M8XX55 * 1

36 (V304-260-008-00 INUT * 1




62

FIG

(ENGINE)

29 ’ (FRONT)

1719-120A-0100

. 6 CLUTCH (MAIN) SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

1719-120-510-10

CLUTCH/C ASSY

1719-120-511-00

CLUTCH/CENTER COMP

1719-120-212-00

PLATE/PRESSURE

1719-120-213-00

SPRING/WAVE

1719-120-214-00

BOLT/DISH/M6X25

1719-120-215-00

PIN

1719-120-513-00

SPRING/HC

Q0 =30 OV > 1O IDN I

1719-120-217-00

PLATE/SEPARATOR

1719-120-512-00

PLATE/FRICTION

1719-120-219-00

SLEEVE

1719-120-221-00

BOLT/FLANGE/M6X25

1699-120-222-00

SPRING/DISK

1699-120-221-00

PLATE/FRICTION

1699-120-218-00

RING/SNAP

1719-120-222-00

CLUTCH/OUTER

1719-120-220-00

BRAKE ASSY

V600-110-600-90

BEARING,RB/6009

1719-120-224-00

SHIM

V706-140-045-00

RING/SNAP

1719-120-240-20

BAR COMP

1719-120-001-10

FORK/RELEASE

1403-401-027-00

BOLT, TIE ROD SET

V401-160-010-00

WASHER,SP/M10

1656-120-004-00

KEY/03X03X20

V744-120-350-70

SEAL,OIL/TC20357

1696-120-001-00

BOLT/SM/M08X40

V304-260-008-00

NUT

1719-120-230-10

DAMPERDISK  ASSY

V211-660-801-60

BOLT/M8X16

LR R R R EEE A SR S0 R AR REE REE AR NEE REE A REE NEE JEE EEE REE AR REE NEE AR EEE REE SEE 1 (@ N vE?)]

[ Y T e R N U N N T Y B e e e T T e T T e T = VA TR~ Y Y




FIG. 7 PEDAL (CLUTCH) SYSTEM

1781-135 -0100

63

KEY

PART CODE

DESCRIPTION

REMARKS

—

1719-135-200-

V304-260-008-

PEDAL/CLUTCH ASSY

1650-135-220-

1560-132-007-

1432-242-001-

1404-312-006-

IPIN,YOKE A

1719-135-001-

SPRING/HE092

S | TYPE OF MODEL
& [Tu75E4
* 1
e T
e o
e o
e S
* 1
e g
e — g
e — o
e — o
* 1
e T
e T
e e —
e — o
* 1
e o
e S
e S




64

FIG. 8 CASE (TRANSMISSION/FRONT) SYSTEM

1719-201A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

—o0

TIoTO

REMARKS

1719-201-500-00

CASE/FRONT/AT ASSY

1427-401-001-00

BUSH/20X24X30

V251-341-203-00

BOLT/STUD

V201-361-203-50

BOLT/M12X35

1696-201-001-00

NUT/SM/M12

V401-160-012-00

WASHER,SP/M12

V201-361-404-00

BOLT/M14X40

Q0 =30 OV > 1O IDN I

V304-460-014-00

NUT/M14

V401-160-014-00

WASHER,SP/M14

V523-101-002-40

PIN

V251-341-404-00

BOLT/STUD

1564-201-003-00

CAP/SEAL/47

V705-140-047-00

RING,SNAP/47 C

V782-160-000-2T

PLUG/SCREW/SEAL

V782-160-000-2B

PLUG/SCREW/SEAL

V780-140-000-2T

PLUG/SCREW/SEAL

| ok X % % X[ %k K X % K[ X %X X X OTODW




FIG. 9 GEAR (H-L) SYSTEM

65

1719-205 -0100 23
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c |TJ75E4 clilp
,,,,, 1 |1719-205-001-00 METAL/JINPUT | *| * |\ \ | |\ |
,,,,, 2 |V211-261-002-50 BOLT(®)M10X25 | *| * | | | | | .
,,,,, 3 |V780-140-000-2B PLUG/SCREW/SEAL | *| ' | |\ |\ | |
,,,,, 4 |V211-261-003-00 BOLT(§M10X30 | *| 2| | | | [
5 [1719-205-200-20 (GEAR/HELICAL/16-18 * 1
,,,,, 6 |1568-206-001-00 BEARING,6207 | *| Y | | | | .
,,,,, 7 11444-314-004-10 COLLAR(35X50X2) | *| ‘' | |\ |\ | |
,,,,, 8 |V704-140-035-00 RING,SNAP/35C | *| ‘'| |\ |\ | |
,,,,, 9 |8737-241-017-00 COLLAR | *| Y o0
10 |V654-415-211-50 BEARING * !
11 |1480-207-012-00 |[COLLAR 23X34X2 | *| i A T N A
12 11719-205-008-00 NUT/M22X1.5 | *| i O I I O
13 11719-205-007-00 WASHER/28X33X03 | *| i O I I O
14 |3680-704-015-00 RBB/HR630SUR | *| i O I I O
15 [1719-205-006-10 METAL/INPUT * !
16 |V211-560-802-00 BOLT/M8X20 | *| | O I I I
17 [1719-205-210-20 SHAFT/H-L _AsSY  |*| * | | | [ |
18 |13680-704-015-00 RBB/HR630OSUR | *| i A OO T A
19 |1575-261-018-00 RING25 | *| i A A T O
20 [1719-205-005-00 RING/35 * 3
21 |V704-140-030-00 RING,SNAP/30C | *| i I I I T
22 |1719-205-002-10 GEAR/HELICAL/29 | *| i O I I O
23 |V654-430-352-40 BEARING,NR/KT303524 | * | i O I I O
24 |11650-203-013-00 WASHER/25X46X03 | * | i I I O
25 {1641-217-032-00 WASHER/36X46X02 * 1
26 {1719-205-220-10 [CLUTCH/S ASSY A 17 | | | |[FIG o092
* 1
Rl e —
Rl S —
30 [1719-205-004-00 WASHER/30X50X04 * 1




FIG. 9 GEAR (H-L) SYSTEM

66

1719-205 -0100

REMARKS

Ooxao
OO0 4
—FO
-
w
a
0
s
6|3
g2
>| =
=
ool
=z
O
T
o
2
L
(|
Qo
9]
Z
]
[
o
[0 0]
N
L o
o
O 1]
O |
— o
wﬁu —
2 |
N
~
>
>
W |&
X




1719-209 -0100

FIG. 10 GEAR (PTO) SYSTEM

67

S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
¢ |TJ75E4 clilp
,,,,, 1 |1719-209-001-10 GEARHELICAL/39 | *| * |~ { | | |
,,,,, 2 |1564-273-011-00 BEARINGRB/6207SH2 | *| ' | | | | |
,,,,, 3 |1444-314-004-10 COLLAR@35X50X2) | *| * | | [ (|
,,,,, 4 |V704-140-035-00 RINGSNAP/35C  |*| ' | | | | [
5 |V707-140-072-00 RING/SNAP * 1

,,,,, 6 [1719-209-006-00 SEAL/OIL i * ) Yo\ 0o
,,,,, 7 |V704-140-030-00 RING,SNAP/30C | *| ‘'\ o\ ||
,,,,, 8 11719-209-002-00 GEAR/HELICAL/29-19 | *| ' | | |\ | |
,,,,, 9 |3680-704-015-00 RBB/HR6305UR | *| 2 | | | | | .

10 {1719-209-003-00 (GEAR/HELICAL/38 * 1
11 |3680-704-015-00 RBB/HR630SUR | *| i A T N A
12 |V600-110-620-50 BEARING,RB/6205 | *| i O I I O
13 11719-209-004-10 [SHAFT/PTO | *| i O I I O
14 |[V600-110-620-40 BEARING,RB/6204 | *| ' | | | ||

15 [1719-209-200-20 [CLUTCH/PTO ASSY * ! FIG 093
16 |1719-209-005-10 HUB/25X44X60 | *| i I I I O
17 |V600-110-620-70 BEARING,RB/6207 | *| 2 | | | | |
18 |1444-314-004-10 COLLAR(35X50X2) | *| i A OO N A
19 |V704-140-035-00 RING,SNAP/35C | *| i O I I O

20 |1656-209-006-00 [PLATE * 1
21 [V211-561-002-00 BOLT/M10X20  |*| * | | | ||




68 FIG. 11 CASE (TRANSMISSION/SPACER) SY§TE\I\/I

N
SNy K

O ,
"o : O

(N
8-11 ~

1719-211C-0100

TYPE OF MODEL
TJ75E4

KEY PART CODE DESCRIPTION

o--
~0o0
TOO

REMARKS

1719-211-011-00 |CASE/TRANSMISSION/SP !

V782-160-000-2T [PLUG/SCREW/SEAL

V251-341-404-00 BOLT/STUD

V201-361-404-00 BOLT/M14X40

V401-160-014-00 WASHER,SP/M14

V304-460-014-00 NUT/M14

V251-341-404-00 BOLT/STUD

V201-361-407-00 BOLT

©i00 =3/ UM

V401-160-014-00 WASHER,SP/M14

ik X % k| X% X X XIOTODW

oD D DN DN R NN

[
o

V251-260-802-00 [STUD/M 8X20




FIG. 12 GEAR (REVERSE) SYSTEM

69

1719-213 -0100

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
c |TJ75E4 cliL|p
,,,,, 1 |1719-213-210-10 SHAFT/REVERSE ASSY | *| * | | | | |
,,,,, 2 |3680-704-015-00 RBB/HR6305UR | *| ' | |\ | | |
,,,,, 3 11575-261-018-00 RING/25 |\*| 4\
,,,,, 4 |1719-205-005-00 RING/35 | *| 8 | 00
5 |[V704-140-030-00 RING,SNAP/30 C * 1
,,,,, 6 |1719-205-004-00 WASHER/30X50X04 | *| ' | |\ | | | .
,,,,, 7.1V728-102-002-80 RING/O x| Yo\
,,,,, 8 11719-213-001-10 GEAR/HELICAL/21 | *| ‘' | | |\ | |
,,,,, 9 |V654-430-352-40 BEARING,NR/KT303524 | *| ' | | | | |
10 |1650-203-013-00 WASHER/25X46X03 * 1
11 |1641-217-032-00 WASHER/36X46X02 | *| ' | | |\ | |
12 |1719-205-220-10 CLUTCH/S _ASSY | *| ' | | | | |FIG 092
13 |1719-213-002-10 GEAR/HELICAL/22 | *| ' | | | | |
14 |V654-430-352-40 BEARING,NR/KT303524 | *| ' | | | | |
15 |1641-217-032-00 WASHER/36X46X02 * 2
16 [1719-213-003-20 GEAR/HELICAL/25 | *| ' | | | | |
17 1719-213-004-00 BEARING/ROLLER | *| ' | | | | |
18 |V600-110-600-40 BEARINGRB/6004 | *| ' | | | | |
19 |1719-213-200-20 GEAR/HELICAL/24-27 | *| ' | | | | |
20 {1568-206-001-00 BEARING,6207 * 1
21 [1614-208-015-00 BEARING/BALL | *| ' | | | ||




70

FIG. 13 GEAR (AWD/FRONT) SYSTEM

1781-217 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

1719-217-001-00

METAL/4WD

1

V211-561-003-00

BOLT/M10X30

1781-217-001-00

SHAFT/4WD/CHANGE

V600-110-600-70

BEARING,RB/6007

V600-110-620-50

BEARING,RB/6205

V705-140-052-00

RING,SNAP/52 C

V704-140-025-00

RING,SNAP/25 C

Q0 =30 OV > 1O IDN I

1719-217-004-00

SHAFT/4WD/FRONT

V600-110-620-70

BEARING,RB/6207

V704-140-035-00

RING,SNAP/35 C

V707-140-072-00

RING/SNAP

1781-217-002-00

COLLAR/35X65X35

1564-273-005-20

HUB/35X62X20

1524-236-005-00

COUPLING,SIDE

V704-140-035-00

RING,SNAP/35 C

% | % X % % X[ %k X % K[ X % X X X OTODW

e I Y S R e e A B e T e T e T o VR =Y IR =V S U S S

1719-217-006-00

BEARING/NEEDLE




1719-218A-0100

S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TJ75E4 cli|p
,,,,, 1 {1719-218-018-00 COUPLING [ *| Y| | | | |
,,,,, 2 |1568-206-001-00 BEARING,6207 |*| ‘| | | | [
,,,,, 3 |V704-140-035-00 RING,SNAP/35C | *| * | | [ (|
,,,,, 4 11617-244-004-00 BEARING/BALL  |*| Y\ | | L
5 |1719-218-007-10 |COLLAR/55X65X11 * 1
,,,,, 6 |V707-140-072-00 RING/SNAP || T [ 1 [ [
,,,,, 7 |1719-218-014-00 SHAFT/DRIVE/PTO | *| * | | [ (|
,,,,, 8 |V600-110-620-60 BEARINGRB/6206 | *| * | | [ ||
,,,,, 9 |V707-140-062-00 RING/SNAP | *| Y| | | | [
10 |{1560-220-004-10 |COUPRING/21X36X65 * !




72

FIG. 15 CASE (TRANSMISSION/MID) SYSTEM

12%,
Q

1719-221A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

1719-221-051-00

CASE/MID/AT

V201-361-404-00

BOLT/M14X40

V201-361-405-50

BOLT/M14X55

V304-460-014-00

NUT/M14

V401-160-014-00

WASHER,SP/M14

V782-160-000-8B

PLUG/SCREW/SEAL

V523-101-002-40

PIN

Q0 =30 OV > 1O IDN I

1719-221-002-00

BOLT/SM/M12X105

V201-361-203-50

BOLT/M12X35

V304-460-014-00

NUT/M14

V304-460-012-00

NUT/M12

V401-160-012-00

WASHER,SP/M12

i 0% K| ki K X %k K[ X %X X X IOTODW

V401-160-014-00

WASHER,SP/M14




FIG.16 GEAR (MAIN) SYSTEM

73

1719-224 -0100

KEY PART CODE

DESCRIPTION

—

1719-224-001-

1719-224-007-

METAL/REVERSE

GEAR/SPUR/17

1719-224-014-

V704-140-035-

BEARING/NEEDLE

RING,SNAP/35 C

1614-203-015-

1719-224-008-

BEARING/BALL

GEAR/HELICAL/18

V704-140-035-

3680-704-015-

RING,SNAP/35 C

RBB/HR6305UR

1719-224-006-

1704-216-200-

GEAR/HELICAL/16

SYNCHRONIZER/30 ASSY

1704-216-202-

1719-224-005-

SLEEVE

GEAR/HELICAL/20

S | TYPE OF MODEL
& [Tu75E4
* 1
e R
e e —
e T
e S
* 1
e — g
e — g
e — o
. — o
* 1
e T
e — g
e — g
e — o
* 1
e o
e S
e S
e — g
* 1
e — o
e — o
e o
e S
* 1
i e
e T
i T
e o




74

1719-224 -0100

FIG.16 GEAR (MAIN) SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

31

1719-224-017-00

BUSH/30X35X37

1

32

2512-213-004-00

BEARING/NEEDLE

33

1656-214-006-00

WASHER/30X50X03

34

1719-224-004-00

GEAR/HELICAL/26

35

1719-226-007-00

BUSH/30X35X34

36

2512-213-004-00

BEARING/NEEDLE

37

1704-216-200-00

SYNCHRONIZER/30 ASSY

38

1704-216-202-00

SLEEVE

39

1627-205-223-00

PIN/INSERT

40

1704-216-203-00

SPRING

41

1704-216-204-00

RING/SYNCHRONIZER

42

1719-224-003-00

GEAR/HELICAL/31

43

2512-213-004-00

BEARING/NEEDLE

44

1564-273-008-20

WASHER/35X55X03

45

1425-431-008-00

SHIM,A

| ki X % % X[ %k K X % K[ X% X X X OTODW

e I T S e e X B N T T e e e

46

1415-205-016-00

SHIM,B




FIG. 17 GEAR (SUB) SYSTEM ™

1719-226C-0100
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
¢ |TJ75E4 clilp
,,,,, 1 |1719-226-015-00 HUB/35X62X19 | *| ‘|~ \ | | |
,,,,, 2 |1729-214-047-00 COUPLING/58X79X18 | *| ' | | | | |
,,,,, 3 |V704-140-035-00 RING,SNAP/35C | *| Y'\ |\ | |
,,,,, 4 |1719-226-002-00 GEAR/SPUR/37 ~ |*| ' | | | | [
5 |V654-440-452-70 BEARING,NR/KT404527 * 1
,,,,, 6 |1719-226-012-00 BUSH/35X40X34 | *| Y | 0 | |
,,,,, 7.]1719-226-014-00 HUB/35X62X21 | *| Y |\ o\ L
,,,,, 8 |1729-214-047-00 COUPLING/58X79X18 | *| ' | | |\ | |
,,,,, 9 |1719-226-023-00 GEAR/SPUR/40 | *| ' | 0 0 |
10 [1719-226-017-00 BEARING/NEEDLE * 1
11 |1719-226-013-00 BUSH/385X40X21 | *| i A O N A
12 |1564-273-008-20 WASHER/35X55X03 | *| 2 | | | | |
13 11719-226-004-00 [GEAR/SPUR/39-17 | *| i O I I O
14 [2512-218-004-00 BEARING/NEEDLE | *| ' | | | | |
15 |V704-140-035-00 RING,SNAP/35 C * !
16 [1719-226-024-10 GEAR/SPUR/1I6 | *| | | | ||
17 11719-226-011-10 WASHER/35X65X03 | * | i O I O O
18 11560-273-007-30 WASHER/35X46X3 | *| i A O N A
19 11617-244-004-00 BEARING/BALL, | *| S ISR O N O
20 |V706-140-040-00 RING/SNAP * 1
21 |1719-226-005-10 GEAR/SPUR/38 | *| i I I I T
22 |1719-226-009-10 |[GEAR/SPUR/20-23 | *| i O I I O
23 |1719-226-018-00 BEARING/NEEDLE | *| 2 | | | | |
24 |1719-226-001-10 |[GEAR/SPUR/35-15-12 | * | i O I I O
25 [1650-209-005-00 BEARING/BALL * 2




76

1781-227 -0100

FIG. 18 GEAR (4WD) SYSTEM

*» 5 ‘;}\

:?*\ig\
R
4\

£
) Q§ i

.
H M
.
)
)

/,;,')\ “_yu;;/
it

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

1719-227-001-

00

GEAR/SPUR/23

1

1719-227-002-

00

SHAFT/4WD/REAR

1719-227-003-

00

COLLAR/30X38X27

3680-704-015-

00

RBB/HR6305UR

1781-227-210-

00

GEAR/SPUR/28 COMP

V600-110-620-

70

BEARING,RB/6207

V600-110-620-

50

BEARING,RB/6205

1560-220-004-

10

COUPRING/21X36X65

©i00 =3/ UM

V600-110-600-

50

BEARING,RB/6005

V744-125-470-

80

SEAL,OIL/TC25478

[
=l =]

V705-140-047-

00

RING,SNAP/47 C

| X %k X %| % X %! X X(OTW

e I I S S R e | B e e N




FIG. 19 CASE (TRANSMISSION/REAR) SYSTEM

i

<

77

,ﬁ\y®
1
,
, alﬂ 13
12
-
7 T
1781-241 -0100
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
¢ |TJ75E4 clilp
,,,,, 1 |1719-241-051-00 |[CASE/REAR/AT | *| * o\ | | |
,,,,, 2 |V251-341-403-20BOLT x40
,,,,, 3 |V251-8341-204-00 BOLT/STUD | *| 2 | | | |
,,,,, 4 |V528-101-002-40PIN | *| 8 | | ||
5 [1617-241-003-00 [PLUG/SEAL/80 * 1
,,,,, 6 |1444-314-009-10 CAPPTOSHAFT | *| ' | | | | |
,,,,, 7 |V211-360-801-60 BOLT,SEMS (SP) | *| 2 | | | | |
,,,,, 8 |1427-317-004-00 CAPBLANKM14 | *| * | | [ ||
,,,,, 9 |3640-547-004-00 PLUG/50X6.5 | *| Y | 4 0 |
10 [1656-241-002-00 RING/SNAP/50 * !
11 |1781-241-200-00 |[STAY/SHIELD/LH COMP | * | i A T N A
12 11781-241-210-00 |[STAY/SHIELD/RH COMP | * | i O I I O
13 |V211-360-802-00 BOLT/SP | *| i I N I
14 |{1781-241-001-00 [COVER/SHIELD * 1




78

FIG.20 GEAR (PTO) SYSTEM

1781-249 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

1719-249-001-00

SHAFT/PTO

1

1560-220-004-10

COUPRING/21X36X65

1781-249-001-00

GEAR/HELICAL/17-11

1719-249-017-00

BEARING/BALL

V600-110-620-80

BEARING,RB/6208

V707-140-080-00

RING/SNAP

1719-249-007-00

SHAFT/PTO

Q0 =30 OV > 1O IDN I

1719-249-017-00

BEARING/BALL

1568-206-001-00

BEARING,6207

1781-249-002-00

COLLAR/35X49X64

1564-273-008-20

WASHER/35X55X03

1719-249-004-20

GEAR/HELICAL/28

1719-249-009-00

BUSH/35X40X32

V654-440-452-70

BEARING,NR/KT404527

1719-249-015-00

HUB/PTO

1524-236-005-00

COUPLING,SIDE

1719-249-006-00

GEAR/HELICAL/34

1719-249-016-00

BEARING/NEEDLE

1719-249-014-00

WASHER/40X60X03

1632-273-200-00

SEAL,OIL

V707-140-072-00

RING/SNAP

| % % ki % K| %k K X % k| X %! k! X %| % X %! X X(OTW

L S e N T I I e e T o O e T e e R N e R e R e B N




FIG. 21 FORK (SHIFT/MAIN) SY

<

1719-254A-0100

STEM
2

Q)

79

KEY

PART CODE

DESCRIPTION

—

16566-254-005-00

V304-260-008-00

STAY/SHIFT/MAIN/S

INUT

V251-260-802-5D

V401-160-008-00

WASHER,SP/M 8

V201-260-806-50

BOLT/M 8X65

-254-200-00

ARM/SENSOR/LH COMP

-254-210-00

K200-116-000-00

ARM/SENSOR/RH COMP

VALVE/S ASSY

K200-096-202-00

4902-610-423-00

SPRING/PLATE/03

SCREW/SOCKET

S | TYPE OF MODEL
& [Tu75E4
* 2
e — g
e o
e o
e S
* 1
e D —
e — g
e o
e e
* 1
e T
e T
e e —
e T e —
* 2
e T
e T
e e
. — g
* 1
e — T
i T
e T e —
e S
* 4
e e —
. T
e — g
e e




80

FIG. 21 FORK (SHIFT/MAIN) SY

<

1719-254A-0100

STEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL
TJ75E4

o--

—o0

TIoTO

REMARKS

31

1746-254-006-00

GASKET/IQSHIFT

1

32

V211-260-802-50

BOLT/S

33

V211-260-805-50

BOLT/(S)M8X55

34

1650-650-015-00

CLAMP

35

1650-650-017-00

TUBE/120

36

K192-004-000-00

CYLINDER,PUSHPULL

FIG 089

37

V200-360-605-50

BOLT

38

V401-160-006-00

WASHER,SP/M 6

39

V720-111-900-70

O-RING/P 7

ik X % kX %! X X(OTW

N N N G




1719-256B-0100

FIG. 22 SHIFT (SUB) SYSTEM

N
TN

(G BT

81

KEY

PART CODE

DESCRIPTION

—

1656-256-001-

V682-200-001-

STAY/SHIFT/SUB

1415-121-009-

V523-101-002-

1719-256-430-

V723-102-004-

O-RING/1A S44

V211-260-802-

1719-256-420-

BOLT/S

ARM/GWL COMP

1600-502-003-

BOLT,SM/M08X25

S | TYPE OF MODEL
& [Tu75E4
* 2
e — g
e o
e T —
e T
* 4
e e —
e — g
e T
e T e —
* 1
e S
e T —
e e —
e — o
* 2
e o
e S
e T
. — g
* 2
e T
. — o
e o




82

FIG. 23 FORK (SHIFT/4WD),
COVER (SHIFT/PTO/REAR) SYSTEM

1781-257 -0100,1719-258A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

1560-222-007-00

METAL/PTO

1

1781-257-001-00

BRACKET/SWITCH

V211-560-802-00

BOLT/M8X20

1719-257-210-10

ARM COMP

V720-102-401-40

O-RING/P14

V704-140-018-00

RING,SNAP/18 C

1781-257-210-00

ARM/4WD COMP

Q0 =30 OV > 1O IDN I

V580-140-603-20

PIN,SPRING/6 X32 W

1719-257-001-00

FORK/SHIFT/4WD

1719-257-002-00

STAY/SHIFT/4WD

1650-253-003-00

SPRING/HC022

V682-200-001-00

BALL

1719-258-003-00

PLATE/1/70X100

V211-260-801-60

BOLT,SEMS (S) M8X16

ik X % R X %k k! K| % X X % X |IOTW

1
4
1
1
1
1
1
1
1
1
1
1
4




FIG. 24 FORK (SHIFT/PTO/2ND) SYSTEM
10

83

19 2[]
/"b
Q..
14
13
1719-259A-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
c |TJ75E4 cli e
,,,,, 1 |1719-259-005-00 |STAY/SHIFT/PTO | *| * |\ | | |
,,,,, 2 |V720-102-401-00 O-RING/P10A | *| Y | 0
,,,,, 3 11560-223-016-00 BOLT/M8X16 | *| ''\ o\ | |
,,,,, 4 [1719-259-003-10 FORK/SHIFT/PTO/AST | *| ' | | | | | .
5 [1302-225-003-00 [SPRING,SHIFTER * 1
,,,,, 6 |V682-200-001-00 BALL g*) Yo o0
,,,,, 7 |V500-163-002-50 PINSPLIT/3 X25 | *| ‘'| | |\ | |
,,,,, 8 11719-259-007-00 PIN/SHIFT/PTO | *| ‘'| |\ |\ | |
,,,,, 9 |1719-259-002-00 PLATE/L/19X373 | *| Y | 0 0 L |
10 |V500-162-502-00 [PIN,SPLIT/2.5X20 * 2
11 [1719-259-220-00 ARM COMP x| Y\ o
12 |1560-223-016-00 BOLT/MS8X16 | *| ‘' | |\ | |
13 |1719-259-260-00 ARM ASSY el ot
14 |1560-275-012-00 BUSH/16X18X20 | *| 2 | | | | |
15 |V742-116-240-40 SEAL,0IL/VC16244 * 1
16 |V704-140-028-00 RING,SNAP/28C | *| ‘'| |\ | |
17 |V720-103-502-20 O-RING/P22 |\ *| Y | o\
18 |1719-259-006-00 BAR/16X328 |\ *| Y | o\ L
19 |1719-259-240-00 ARM | comMp x| ot
20 {1560-223-016-00 BOLT/M8X16 * 1
21 [V742-116-240-40 SEALOIL/VC16244 | *| ' | | | | |
22 |1560-275-012-00 BUSH/6X18X20 | *| ' | | ||
23 |V411-260-016-00 WASHER/M16 | *| | | | ||
24 |V704-140-016-00 RING,SNAP/16C | *| ' | | | | |




84 FIG. 25 LEVER (REVERSE) SYSTEM

1781-263 -0100

TYPE OF MODEL
TJ75E4

KEY PART CODE DESCRIPTION

o--
~0o0
TOO

REMARKS

1656-263-300-00 LEVER/REVERSE/S COMP !

1646-116-051-10 |GRIP/THROTTLE

2144-519-007-00 [PIN/06X31

V500-162-502-00 [PIN,SPLIT/2.5X20

1729-263-200-00 PLATE/CAM COMP

1650-263-031-00 [SPRING/HC028

V682-200-001-00 [BALL

1650-253-003-00 SPRING/HC022

©i00 =3/ UM

1427-601-003-00 WASHER/15X24X2

ik X % k| X% X X XIOTODW

e e I = T | e R i T

—
o

V704-140-014-00 RING,SNAP/14 C




FIG.26 LEVER (SHIFT/SUB) SYSTEM

1781-266 -0100

85

KEY

PART CODE

DESCRIPTION

—

1719-266-350-

1719-266-340-

LEVER/CHANGE ASSY

ARM/CHANGE ASSY

1719-266-341-

V200-260-603-

BUSH/10X12X15

V301-260-006-

V500-162-001-

IPIN,SPLIT/2 X15

V411-260-006-

1560-695-021-

WASHER / M6

V304-260-008-

1560-314-291-

BUSH/16X18X15

V211-261-001-

BOLT(S) M10X16

S | TYPE OF MODEL
& [Tu75E4
* 1
e — o
e o
e T —
e S
* 2
e T
e e —
e e
e — o
* 1
e S
e — g
e g
e T —
* 2
e o
e S
e T
e e —
* 6
e D
e T
e o
i T
* 1
e — g
. — o




56 FIG. 27 LEVER (4WD) SYSTEM

1781-267 -0100

TYPE OF MODEL
TJ75E4

KEY PART CODE DESCRIPTION

o--
~0o0
TOO

REMARKS

1719-269-260-00 LEVER/R-PTO COMP !

1560-287-002-30 BUSH/16X24X16

1703-261-002-00 |GRIP/MAIN

3621-211-003-00 WASHER

V704-140-016-00 [RING,SNAP/16 C

1656-269-300-00 [PIN COMP

V211-360-802-00 BOLT/SP

1781-267-001-00 [PLATE/Z/19X620

©i00 =3/ UM

V411-260-008-00 WASHER,PL/M 8

ik X % k| X% X X XIOTODW

DO DO M DN | e e e N

—
o

V500-162-002-00 [PIN,SPLIT/2 X20




FIG. 28 LEVER (PTO) SYSTEM 87

1781-269 -0100

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
c |TJ75E4 cliL|p
,,,,, 1 |1719-269-001-00 METAL/CHANGE/PTO  |*| ' | [ | | |
,,,,, 2 |V201-361-208-50 BOLT/M12X35  [*| * | | | | |
,,,,, 3 |V201-361-203-5BBOLT/SEAL | *| ' | | | ||
,,,,, 4 |V401-160-012-00 WASHER,SPM12 | *| 3 | | | |\ |
5 |1656-269-210-10 [LEVER/BAR/12 COMP * 1
,,,,, 6 |1560-223-016-00 BOLT/M8X16 | *| 1\ 0 |\
,,,,, 7 |V710-140-010-00 RING,SNAP/E10 | *| Y | 0
,,,,, 8 |1594-285-004-00 GRIP/PTO | *| Yoo
,,,,, 9 |1656-269-240-00 GUIDE/CHANGE COMP | *| ' | | | | |
10 [V211-261-005-00 [BOLT/S * 2
11 |[V411-260-010-00 WASHERM10 | *| o T T I
12 [1719-269-280-00 LEVERPTO ASSY  [*| ‘| | | | |
13 |1560-285-006-20 BUSH/16X24X21  [*| * | | | | |
14 [1719-269-230-00 ARM Assy |l Pl L
15 |1560-285-006-20 [BUSH/16X24X21 * 1
16 |V704-140-016-00 RING,SNAP/16C | *| ' | | | | |
17 |1600-502-003-00 BOLT,SM/M08X25 | *| o T T T O
18 |1656-269-003-00 [PIN/16X184 | *| o I I T I
19 |1563-286-200-60 ROD/105 COMP [ *| ‘| | | | |
20 [1719-269-250-00 ROD/LH/105 COMP * 1
21 |V500-162-002-00 PINSPLIT/2 X20 ~ [*]| * | | | | |
22 [1444-122-002-00 TURNBUCKLEM8 | *| ' | | | | |
23 |V304-260-008-00 NUT | *| o T T T O
24 |1560-132-007-830 NUT/M8  |*| o T T T O
25 |V723-101-500-70 RING/O * z
*

26 |V411-260-008-00 WASHER,PL/M 8




88

FIG.29 PINION (DRIVE) SYSTEM

1719-301 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

1719-301-200-10

GEAR/08X47 SET

1

1719-301-005-00

BEARING/TAPPERROLLER

1719-301-001-00

GEAR/SPUR/25

1719-301-004-00

NUT/M40X1.5

1564-301-004-50

METAL/PINION

V211-561-002-50

BOLT/M10X25

1564-301-005-20

SHIM/0.2

Q0 =30 OV > 1O IDN I

1564-301-006-20

SHIM/0.1

ik K| % X X % X|IOTW

[T SN IR




FIG. 30 DIFFERENTIAL GEAR SYSTEM

1719-304 -0100

89

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
c |TJ75E4 cliL|p
,,,,, 1 |1719-304-002-10 |CASEDIFFLH | *| * |\ | |\ |
,,,,, 2 |1719-304-006-10 |CASEDIFRH | *| ' | | | | [
,,,,, 3 |V401-160-012-00 WASHER,SPM12 | *| ® | | | | |
,,,,, 4 |1599-303-007-00 BOLT/SM/M12X1.25X65 | *| ® | | | | |
5 [1599-303-009-00 INUT/SM/M12X65 * 8
,,,,, 6 |1599-303-008-00 BOLT/REAMA/M12X1.25X | *| 2 | | | | |
,,,,, 7.]11719-304-003-10 GEARBEVEL/12 | *| * | | | | |
,,,,, 8 |1568-303-003-00 COLLAR/PINION | *| * | | | | |
,,,,, 9 |1719-304-004-10 GEAR/BEVEL/20RH | *| ' | | | | |
10 |1719-304-007-00 WASHER/52X75X01 * 1
11 |1719-304-005-10 GEAR/BEVEL/20LH | *| ' | | | | |
12 |1506-301-007-00 COLLARTHRUST | *| ' | | | | |
13 |1513-301-007-10 SHAFT,DIFF.PINION | *| * | | | | |
14 [1568-308-001-20 METALDIFFLH | *| * | | | ||
15 |1719-304-001-00 METAL/DIFF/RH * 1
16 [1518-301-011-00 SHIM@) ~ |*| 2| | | ||
17 |1513-8301-012-00 SHIM®) |\ *| * | o\
18 |V211-561-003-00 BOLT/M10X30 | *| 2 | | | | |
19 |V600-110-621-40 BEARINGRB6214 | *| ' | | | | |
20 |V600-110-601-60 BEARING,RB/6016 * 1




90

FIG. 31 HOUSING (AXLE/REAR) SYSTEM

1719-306B-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

1719-306-051-00

HOUSING/AXLE/LH

1

1690-241-003-00

GAUGE/LEBEL

1719-306-052-00

HOUSING/AXLE/RH

V201-461-005-50

BOLT/M10X55

V201-461-006-00

BOLT/M10X60

1719-306-005-00

BOLT/SM/M10X75

Q0 00| 00 D =

1719-306-006-00

BOLT/SM/M10X155

Q0 =30 OV > 1O IDN I

V401-160-010-00

WASHER,SP/M10

D,
=

V201-361-206-50

BOLT

I

V201-361-216-00

BOLT

=}

V401-160-012-00

WASHER,SP/M12

—
o

V201-361-405-50

BOLT/M14X55

V401-160-014-00

WASHER,SP/M14

1568-304-003-00

RING,SNAP/120

1719-306-002-00

PINION/HELICAL/10/LH

1719-306-003-00

PINION/HELICAL/10/RH

V600-110-631-00

BEARING,RB/6310

1513-306-004-00

COLLAR,THRUST/45X68

V706-140-045-00

RING/SNAP

1719-306-008-10

SHAFT/WHEEL

1719-306-004-00

GEAR/HELICAL/55

1568-307-003-10

COLLAR/66X76X248

1568-307-200-30

SEAL/OIL/UNITIGHTS

1719-306-009-00

NUT/M55X2

1719-306-011-00

BEARING/BALL

V600-110-621-30

BEARING RB 6213

D DD DD D D DD DD DN NN

1443-316-011-10

BOLT,HUB/M22X62

[ury
(<>}

1581-307-005-03

RING/HUB/220

[

6G

V334-460-022-00

NUT

-
[}

V401-160-022-00

WASHER,SP/M22

Bk % % K| % ok X %l k| X % R X %| K X % % K| % k! X % K[ X %! X X X OTOW

-
»




FIG. 32 PEDAL (DIFF-LOCK) SYSTEM 91

2
1
1719-308 -0100
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
¢ |TJ75E4 clilp
,,,,, 1 /1719-308-001-10 |CLUTCH | *| ‘@ A
,,,,, 2 |1656-308-002-10 ARM * ) Yoo
,,,,, 3 11719-308-210-00CAM  COMP | *| ''\ o\ Lo
,,,,, 4 |V720-102-401-60 O-RING/PI6  |*| ‘| | | | [
5 [1488-302-003-00 [PIN * 1
,,,,, 6 |1719-308-200-00 ARM CcOMP | *| ' | 0 0 | |
,,,,, 7.11656-308-210-00| ~ COMP |\*| Yo\ oo\ L
,,,,, 8 |V211-561-003-00 BOLT/M10X30  |*| 2| | | | |
9 |[V411-260-010-00 WASHER/M10 * 2




92

1781-310 -0100

FIG. 33 BRAKE (1) SYSTEM

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

1719-310-230-00

BRAKE ASSY

1444-327-203-00

SPRING,RETURN

V682-200-001-90

BALL

1564-310-261-10

DISC,BRAKE

1513-310-202-00

PLATE,SEPARATE

1719-310-002-10

METAL/BRAKE

1506-310-002-00

PIN TORQUE

Q0 =30 OV > 1O IDN I

V706-140-045-00

RING/SNAP

9 |V211-561-002-50

BOLT/M10X25

10 |V251-341-002-50

BOLT/STUD

11 |[V401-160-010-00

WASHER,SP/M10

12 |V304-460-010-00

NUT/M10

13 |[V707-140-110-00

RING/SNAP

14 11781-310-200-00

ROD/BRAKE COMP

15 11444-327-003-00

PIN(15X30)

16 |[V500-163-002-00

PIN,SPLIT/3 X20

17 |1560-310-003-40

BOOT

18 |J061-210-015-00

CLAMP/WIRE/10-15

19 11560-310-004-40

PLATE

20 |V211-260-801-60

BOLT,SEMS (S) M8X16

21 {1404-312-006-00

PIN,YOKE A

22 |V411-260-008-00

WASHER,PL/M 8

23 |V500-162-002-00

PIN,SPLIT/2 X20

24 |1781-310-001-00

BUCKLE/TURN/M08

25 |V304-260-008-00

NUT

26 {1560-132-007-30

NUT/M8

27 11719-310-240-10

PIN/LH COMP

28 [1719-310-250-00

PIN/RH COMP

29 |V704-140-025-00

RING,SNAP/25 C

30 |[V211-260-802-00

BOLT/S

Bk % R K| % ok X %l k| X % R X %| K X % % K| % k! X % K[ X %! X X X OTOW

BN D = DN NN DN D N 00 NN DN N N DN DN 00 00 00 00 NN N 0o




FIG. 33 BRAKE (1) SYSTEM

93

1781-310 -0100

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

c |TJ75E4 cli|p
81 |V761-150-000-00 NIPPLE/GREASE | *| 2 | | | | |
32 |V780-140-000-20 PLUG/SCREW | *| = 0 R O O O
033 ]1719-310-200-00 ARM/BRAKE/LH COMP | *| S IR T A A A
84 |1719-310-210-00 ARM/BRAKE/RH COMP | *| ' | | | | [

35 {1781-310-210-00 [ROD/FORK COMP * 2




94

17~30-PLEASE SEE

1781-312 -0100

FIG. 34 BRAKE

@

N

NEXT PAGE

STEM (1/2)

AN
LN

A\t
v’
- ': ,,/h}

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

1781-312-260-00

ARM/BRAKE  SET

1

V511-100-805-00

PIN,TAPER/8X50

V720-102-402-20

O-RING/P22

1781-312-250-00

HOLDER/BRAKE ASSY

3664-540-001-00

BUSH/22X25X20

1781-312-280-00

HOLDER/BRAKE/RH ASSY

3664-540-001-00

BUSH/22X25X20

Q0 =30 OV > 1O IDN I

V201-361-402-50

BOLT

V401-160-014-00

WASHER,SP/M14

V763-150-000-00

NIPPLE,GREASE/PT1/8

V704-140-022-00

RING,SNAP/22 C

1781-312-230-00

ARM COMP

1781-312-002-00

COLLAR/12X20X20

V704-140-012-00

RING,SNAP/12 C

V704-140-025-00

RING,SNAP/25 C

1781-312-001-00

PIN/22X27

1690-312-200-20

PEDAL/BRAKE/LH SET

V511-100-805-00

PIN,TAPER/8X50

1690-312-250-00

PLATE/LOCK COMP

1719-312-001-00

U-NUT

V704-140-020-00

RING,SNAP/20C

1690-312-230-00

PEDAL/BRAKE/RH ASSY

A101-251-008-00

BUSH/20X23X20

1568-132-200-00

ROD COMP

1719-312-200-00

SCREW/LH/355 COMP

1560-132-007-30

NUT/M8

1444-122-002-00

TURNBUCKLE/M8

V304-260-008-00

NUT

1432-242-001-00

PIN

V411-260-008-00

WASHER,PL/M 8

Bk %l R K| % ok X %l k| X % R X %| K X % % K| % k! X % k[ X X! X X X OTOW

WD D D DI DD DD DD e k| e e e e D[ DD e e DD R R e | e = DD DN




FIG. 34 BRAKE (2) SYSTEM (2/2)

1781-312 -0100

95

S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
¢ |TJ75E4 clilp
31 |V500-162-002-00 [PIN,SPLIT/2 X20 | *| | S I
82 |V720-101-900-70 O-RINGPT7 | *| S I A T O
83 |1636-313-011-10 PAD/BRAKE | *| 2| | | | |
34 [1719-1385-001-00 SPRING/HE092 [ *| 2| | | | |
35 |1690-312-002-00 |SPRING * 1
36 |V120-364-001-20 [SCREW,SP/M4X12 | *| i O I I O
37 11560-630-024-00 INSULATOR | *| i O I I O
38 |V304-260-008-00 NUT * 1




96

FIG.35 LEVER (PARKING) SYSTEM

1781-314 -0100

S |typEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |1J75E4 clilp
1 [1740-313-300-00 LEVER/PARKING ASSY * 1
2 [1442-313-202-00 ROD * 1
3 (1444-328-273-00 [SPRING * 1
4 [1444-328-272-00 BUTTON * 1
5 [1740-313-301-00 (GRIP * !
6 |V211-261-002-00 BOLT,SEMS * 2
7 {1594-314-001-00 [ROD/90 RH * 1
8 [1748-313-001-00 ROD/LH/M08X280 * 1
9 [1444-122-002-00 TURNBUCKLE/MS8 * 1
10 |V304-260-008-00 NUT * !
11 |1560-132-007-30 NUT/M8 * 1
12 |V411-260-008-00 WASHER,PL/M 8 * 2
13 [V500-162-002-00 [PIN,SPLIT/2 X20 * 2




FIG.36 WHEEL (STEERING) SYSTEM

97

1781-401 -0100

KEY PART CODE

DESCRIPTION

—

1719-401-003-

V411-260-010-

WHEEL/STEERING

WASHER/M10

1729-401-004-

1729-401-002-

CAM/STEERING

COVER/COLUMN/REAR

1672-601-002-

1560-406-001-

TRIM/20

1696-401-003-

S | TYPE OF MODEL
& [Tu75E4
* 1
e — o
e o
e o
e S
* 1
e — g
e — g
e — o
e — o
* 2
e T
e — g
e — g
e — o
* 3
e e
e S
e S
e T —




98

FIG.

1719-404A-0100

37 COLUMN (STEERING) SYSTEM

S |typEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |1J75E4 clilp
1 (1719-404-310-00 |[COLUMN ASSY * 1
2 [1560-314-291-00 BUSH/16X18X15 * 2
3 (1429-406-205-00 BUSH * 1
4 |V600-430-600-30 BEARING/BALL * 1
5 [1719-404-001-10 SHAFT/STEERING * !
6 |V704-140-017-00 RING,SNAP/17 C * 1
7 {1560-404-210-10 [PIN/16X23 COMP * 2
8 |V211-260-802-00 [BOLT/S * 2
9 [1650-404-220-00 [PEDAL COMP * 1
10 |1518-406-006-00 |COVER,PEDAL * !
11 |1560-404-002-30 [SPRING * 1
12 |V704-140-016-00 RING,SNAP/16 C * !
13 |{1729-404-330-00 [STAY/SWITCH COMP * 1
14 |V230-360-601-20 [FLANGEBOLT * 2




FIG. 38 STEERING (POWER) SYSTEM %9

A

-s‘ ‘-;ﬁo-‘::g:}'
AN

N B R

1719-407D-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
c |TJ75E4 cliL|p
,,,,, 1 |1719-407-200-20 CONTROLLER/STEERING | *| * | | | | |
,,,,, 2 |1646-407-720-10 KIT/SEAL _ SET | *| ' | | | | | .
,,,,, 3 11646-407-710-00 KIT/BEARING/NEEDLE | *| ' | | | | |
,,,,, 4 |1719-407-600-00 TUBE __COMP | *| Y|\ | | | .
5 [1719-407-002-20 [SHAFT/STEERING * 1
,,,,, 6 |V704-140-020-00 RING,SNAP/20C | *| 2| |\ | | |
,,,,, 7 |V744-120-450-80 SEALOIL/TC20458 | *| ‘Y '| |\ |\ | |
,,,,, 8 |V600-150-600-40 BEARING,RB/6004SS | *| 2 | | | | |
,,,,, 9 |V211-561-002-00 BOLT/M10X20 | *| * | | | | | .
10 |[V211-560-802-50 BOLT,SEMS/M8X25 7T * 4
11 |V211-260-802-00BOLT/S x| Yo
12 |K167-006-000-10 CYLINDER  ASSY | *| ‘' | | | | |
13 |K167-001-200-00 ROD/PISTON COMP_ | *| ' | | | | |
14 |K167-001-001-00 [PACKING/PISTON | *| * | | | | |
15 |K167-001-300-00 |COVER/ROD SET * 2
16 |K167-001-303-00 [PACKING/ROD | *| 2 | | | | |
17 |K167-001-304-00 SEAL/DUST | *| 2 | | | | |
18 |K167-001-305-00 RING x| 2
19 |V720-113-504-40 O-RINGAB)PO44 | *| 2 | | | | |
20 |[V7238-102-005-30 [O-RING * 2
21 |V203-361-204-50 BOLT x| 4
22 |V401-160-012-00 WASHER,SPM12 | *| * | | | | |
23 |1719-407-250-00 HOSE/600  ASSY | *| ‘' | |\ | | |
24 |3631-350-201-10 ADAPTER/458 | *| Y | |\ | |
25 [1719-407-510-10 [HOSE/430 ASSY * !
26 |1421-621-038-00 BANDWIRE/170 | *| ' | | | | |
27 |P113-201-007-00 TRIM/70 |\*| Y o




100

FIG. 39 BRACKET (AXLE) SYSTEM

1781-410 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

1719-410-400-30

BRACKET/AXLE/D4 COMP

1

V201-461-403-00

BOLT/M14X30

14

V201-361-404-50

BOLT/M14X45

4

V401-160-014-00

WASHER,SP/M14

18

1781-410-200-00

BRACKET/HITCH/FRONT

V251-441-403-50

STUD/M14X35

V401-160-014-00

WASHER,SP/M14

Q0 =30 OV > 1O IDN I

V304-460-014-00

NUT/M14

V201-361-404-50

BOLT/M14X45

V411-260-014-00

WASHER,PL/M14

1742-410-220-10

HITCH/FRONT/E4 COMP

V201-361-403-50

BOLT

V401-160-014-00

WASHER,SP/M14

1674-410-320-00

PIN/30X120 COMP

1673-525-002-20

LINKPIN

1674-410-301-00

CABLE

1674-520-004-00

INSULATOR

V231-360-803-00

FLANGEBOLT

V363-260-008-00

NUT/WASHER

1719-410-220-10

STAY/GRILLE/LH COMP

1719-410-230-10

STAY/GRILLE/RH COMP

V211-360-802-00

BOLT/SP

1719-410-013-00

COVER/FUEL

3805-208-016-00

BOLT(SP/M8X16)

Bk %l k| X % % X %| K X % % K| %! K X % K| X %! X X XOTODW

[ N T e s e s T ) I T e T " ST T}




FIG.40 SHAFT (DRIVE) SYSTEM

101

,/
<
-
g
- @ﬁ@) T
' 18-10 ®
1 5
2 6
v \7
11
i i’\\:: ’
1656-431 -0100 o
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
c |1J75E4 clilp
,,,,, 1 |1656-431-001-00 SHAFT x40
,,,,, 2 |V704-140-025-00 RING,SNAP/25C | *| 2 | | | 0 |
,,,,, 3 |1650-218-014-00 |[COUPLING/21X32X50 | *| 2 | | | | |
,,,,, 4 11488-410-200-00 PIPE(AYCOMP | *| L | 0\
5 |1564-431-200-30 TUBE COMP * 1
,,,,, 6 |V720-108-503-80 O-RING/P38 | *| Lo
,,,,, 7 |V720-108-504-10 |O-RING/P41 | *| Yo
,,,,, 8 |1488-410-003-00 CLAMP x|t
,,,,, 9 |V201-260-803-50 BOLT/M8X35 | *| Y\ 0
10 [V411-260-008-00 WASHER,PL/M 8 * 1
11 |[V362-260-008-00 NUT/WASHER | *| o I I T O
12 [V211-260-801-60 [BOLT,SEMS (S) M8X16 * 1




102

1719-432 -0100

FIG.41 CASE (BEVEL) SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

1719-432-200-00

GEAR/17-35  SET

1

1502-432-002-00

SUPPORT,SHAFT

1568-432-002-10

NUT/M28X1.5

V744-140-651-20

SEAL,OIL/T'C406512

1415-403-006-00

SLEEVE

1425-431-008-00

SHIM,A

1415-205-016-00

SHIM,B

Q0 =30 OV > 1O IDN I

1719-432-001-10

CASE/BEVEL

1568-432-004-10

WASHER/85X98X05

1719-432-002-00

XRING

1560-432-006-00

METAL/DIFF

1568-432-005-10

IMETAL

1444-411-004-00

SHIM(A)

1444-411-005-00

SHIM(B)

V251-340-802-00

BOLT/STUD

V201-460-802-00

BOLT/M 8X20

V304-460-008-00

NUT/M8

V401-160-008-00

WASHER,SP/M 8

1673-432-001-00

CASE/DIFF

1568-432-006-00

PIN/14X94

1560-432-002-30

PINION,BEVEL/11

1427-301-005-00

COLLAR,PINION THRUST

1560-432-003-30

GEAR,BEVEL/16

1427-432-005-00

COLLAR,THRUST

1560-432-005-00

PIN/ST

1560-432-004-00

PIN/ST

1544-304-006-10

BOLT/M8X25

%ok X | ki R X ki k| X %k R X k| K X % % K| %k K X % K| X X X X X IOOW

D] O M| o N NN DN 00 R R R 00 00 K | R e e e DN e DN

V600-110-600-80

BEARING,RB/6008




FIG. 42 HOUSING (AXLE) SYSTEM 103

1719-433 -0100

S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
¢ |TJ75E4 clilp
,,,,, 1 |1719-433-001-10 HOUSING/AXLE | *| ‘| | |\ |
,,,,, 2 |V522-101-002-20PIN *) 20
,,,,, 3 11518-306-200-00 CAPOILASSY | *| Y'\ | | |
,,,,, 4 |1518-306-208-00 PACKING | *| ‘| | | | [
5 |1597-501-001-10 |COLLAR/24X38X44 * 1 7F
,,,,, 6 |V211-561-002-50 [BOLT/M10X25 | *| 5 | |\ | | | .
,,,,, 7 |V251-341-002-50 BOLT/STUD | *| ® | | | | |
,,,,, 8 |V401-160-010-00 WASHERSPM10 | *| ° | | | | |
,,,,, 9 |1646-703-001-00 NUT *) %
10 |{1719-433-002-00 SHAFT * 1
11 |1719-483-003-00 [SHAFT | *| i A T N A
12 11564-433-210-20 METAL/PIVOT ASSY | *| i O I I O
13 |11564-433-212-10 BUSH55X60X50 | *| i O I I O
14 |V761-150-000-00 NIPPLE/GREASE | *| i O I I O
15 [V201-361-204-00 [BOLT/M12X40 * 4
16 [V401-160-012-00 WASHER,SPM12  |*| * | | | ||
17 |V742-155-700-60 [SEAL.OIL/VC55706 | * | i O I O O
18 |1518-402-001-00BOLT | *| i A OO N A
19 |V304-260-020-00 NUT/M20 | *| i O I I O
20 [1719-433-200-00 METAL/PIVOT/REA ASSY * 1
21 |1568-433-212-10 BUSH/85X90X40 | *| i I I I T
22 |V761-150-000-00 NIPPLE/GREASE | *| i O I I O
23 |V720-103-504-00 O-RING/P4O0 | *| i O I I O
24 |V720-105-707-50 O-RING/P75 | *| i O I I O
25 |V203-361-805-50 [BOLT * 2
26 |V401-160-018-00 WASHER,SP/M18 | *| = i I T T O
27 |W201-361-609-00BOLT | *] i I I
28 |V304-460-016-00 NUTM16 | *| S A N T T




104

FIG. 43 CASE (GEAR/FRONT) SYSTEM (1/3)

30-PLEASE SEE NEXT PAGE

1719-434 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

REMARKS

1719-434-001-10

CASE/FINAL/LH

1

1719-434-002-10

CASE/FINAL/RH

1444-413-002-10

GEAR,BEVEL/13T

V600-110-620-70

BEARING,RB/6207

V707-140-072-00

RING/SNAP

V523-101-002-40

PIN

V251-341-404-50

BOLT/STUD

Q0 =30 OV > 1O IDN I

V304-460-014-00

NUT/M14

V401-160-014-00

WASHER,SP/M14

N NN DN NN

V201-461-203-50

BOLT/M12X35

Jury
N

V401-160-012-00

WASHER,SP/M12

-
(3

1444-413-004-10

GEAR,BEVEL /17T

V600-110-601-00

BEARING,RB/6010

1568-434-003-10

COVER

N NN

V211-560-802-00

BOLT/M8X20

=
[

1719-434-220-00

CASE/FINAL/LH ASSY

1568-434-202-10

BUSH/55X60X40

1719-434-230-00

CASE/FINAL/RH ASSY

1568-434-202-10

BUSH/55X60X40

V610-115-110-70

BEARING,TB/51107

1564-434-004-10

SEAL OIL

1568-434-004-10

SHAFT

1719-434-006-00

GEAR/BEVEL/18

V600-110-630-50

BEARING,RB/6305

V704-140-025-00

RING,SNAP/25 C

V704-140-030-00

RING,SNAP/30 C

V707-140-062-00

RING/SNAP

1444-314-008-00

SEAL(62)

V782-160-000-6B

PLUG/SCREW/SEAL

1719-434-200-10

ARM/KNUCKLE/LH ASSY

B %l % K| % ok X %l k| X % R X %| kI X % % K| % k! X % K[ X %! X X XOTOW

R DN D DN DD DD D DN DD e e e




FIG. 43 CASE (GEAR/FRONT) SYSTEM (2/3) 105

44-PLEASE SEE NEXT PAGE

38 %7 38
39 37 —a& Q— 42 38 !
‘F ® 37 P— 35 ‘ 37
37 1 37

1719-434 -0100

S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
¢ |TJ75E4 clilp
81 |1568-434-222-10 BUSH(40X44X30) | *| e
82 [1719-434-210-10 ARM/KNUCKLE/RH ASSY |*| * | | | [ |
33 |1568-434-222-10 BUSH(40X44X30) | *| i O I I O
34 |1506-4183-011-00 SEALOIL | *| 2| | | | |
35 |V761-150-000-00 NIPPLE/GREASE * 2
36 |V523-101-002-40PIN | *] i A N T O
37 |V401-160-012-00 WASHER,SPM12 | *| | i I I
38 1V201-361-203-00 BOLT/M12X30 | *| | S S O T O
39 |V201-361-203-50 BOLT/M12X35 | *| i O I I O
40 |V251-341-203-00 BOLT/STUD * 3
41 |V251-341-203-50BOLT | *| i AR OO N A
42 |V304-460-012-00 NUTM12 | *| S A A T O
43 |11568-434-006-40 SHAFTWHEEL. | *| = i I O
44 |1502-433-012-23 RING/HUB/170 | *| o | 6G| |
45 [1719-434-007-00 (GEAR/BEVEL/41-29 * 2
46 |1568-434-008-30 WASHER/45X66X03 | * | S A A e O
47 11568-434-009-10 |[COLLAR 60X69X05 | * | S A N T T
48 |1568-434-011-20 WASHER55X69X03 [ *| 2| | | | |
49 |1568-434-024-00 RING | *] S A A T O
50 |1521-433-018-00 SEAL,UNITISE A * 2
51 |V600-110-620-90 BEARING,RB/6209 | * | S I T e O
52 |V600-110-601-60 BEARING,RB/6016 | * | S A N T T
53 |V654-452-581-70 BEARING,NR/KT525817 | * | S A N T O
54 |1568-434-013-30 HOUSING [ *| 2| | | | |
55 |1568-434-014-10 |GEAR,PLANTER 19T * 6
56 |1568-434-015-10 PIN/22X40 | *| S I T I I
57 |V654-422-291-80 BEARING,NR/KT222918 | * | S R N I
58 11568-434-016-20 WASHER/90X102X05 | * | S A N T T
59 |11568-434-017-20 GEAR/6G7T | *| S A N T T
60 |V523-101-202-80 [PIN * 4




106

FIG. 43 CASE (GEAR/FRONT) SYSTEM (3/3)

1719-434 -0100

61-PLEASE SEE PRECEDING PAGE

KEY

PART CODE

DESCRIPTION

o--

—o0

TIoTO

REMARKS

61

V211-560-803-00

BOLT/M8X30

62

1568-434-018-40

COVER

63

V523-101-002-40

PIN

64

V211-561-002-50

BOLT/M10X25

65

V251-341-002-50

BOLT/STUD

66

V304-460-010-00

NUT/M10

67

V401-160-010-00

WASHER,SP/M10




1719-436 -0100

9

FIG.44 TIE ROD SYSTEM

f%(/,//%'

s

11
10

107

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TJ75E4 cli|p
,,,,, 1 {1719-436-310-00 ROD/TIEALH SET ([ *| ' | [ | | |
,,,,, 2 |1719-436-320-00 ROD/TIELH COMP || 1 | | | ||
,,,,, 3 |1734-436-230-00 ROD/TIEJOINT ASSY  [*| ‘| | | | |~
,,,,, 4 11734-4836-211-00 NUT . |*L o tob o
5 |V760-150-000-00 NIPPLE,GREASE * 1
,,,,, 6 |V327-262-214-00 NUT/M14X1.5 |*| ‘| | | | [
,,,,, 7 |V500-163-003-00 [PINSPLIT/3X30 | *| ‘| | [ ||
,,,,, 8 |1719-436-350-00 ROD/TIE/RH SET | *| * | | [ (|
,,,,, 9 [1719-4836-360-00 ROD,TIERH | *| ' | | | | [
10 |1734-436-230-00 ROD/TIE/JOINT ASSY * 1
211 11734-436-211-00 NUT = [*| S I N A T
12 |V760-150-000-00 NIPPLEGREASE | *| ' | | | | |
13 |V327-262-214-00 NUTMI14X15  |=| 1| 1|
14 |V500-163-003-00 [PIN,SPLIT/3X30 * 1




108 FIG. 45 WHEEL (FRONT/BOLT) SYSTEM

F1G.84

1781-437 -0100

TYPE OF MODEL
TJ75E4

REMARKS

o--
~0o0
TOO

KEY PART CODE DESCRIPTION

V201-361-604-00 BOLT 8

V401-160-016-00 WASHER,SP/M16 12

V251-341-604-00 BOLT/STUD

* % % O T W

W IN =

V304-460-016-00 INUT/M16




FIG.46 CASE (CYLINDER) SYSTEM (1/2)

109

16
1719-501B-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
c |TJ75E4 cliL|p
,,,,, 1 |1719-501-200-10 |CASE/CYLINDER ASSY | *| * |~ { | | |
,,,,, 2 |1564-501-202-20 BUSH/60X65X50 | *| ' | o | |
,,,,, 3 |1564-501-203-10 BUSH/55X60X50 | *| Y \ o\ | |
,,,,, 4 |1729-501-009-00 ORIFICE/MS8X16 | *| ' | | | | | .
5 [1544-120-008-10 [PIPE,BREATHER * 1
,,,,, 6 |1650-111-022-00 HOSE/FUEL/750 | *| ' | | | | | .
,,,,, 7 |J062-154-167-00 |CLIP/HOSE/15.4-16.7 | *| % | | | | |
,,,,, 8 |1518-432-250-00 CAPOILASSY | *| Y'\ | |
,,,,, 9 |1518-306-203-00 PACKING x| Yo 00
10 |1597-501-001-10 |[COLLAR/24X38X44 * 1 7F
11 |V780-140-000-4T PLUG/SCREW/SEAL | *| 5 | | | | |
12 |V780-140-000-2T PLUG/SCREW/SEAL | *| ' | | | | |
13 |1614-501-003-10 COVER |\ *| Y o
14 |V720-112-401-40 O-RING/P14 | *| 2 | | | | |
15 |V720-112-402-00 (O-RING/P20 * !
16 [V201-261-012-00 [BOLT/M10X120  |*| 3 | | | | |
17 |V401-160-010-00 WASHER,SPM10 | *| 3 | | | | |
18 |1729-509-005-20 COVER/WD | *| Y | o\
19 |V720-113-502-60 O-RING/P26 HS90 | *| ' | | | | |
20 |[V720-112-401-20 [O-RING/P12 * 2
21 |V211-260-802-50 BOLT/S x| 4t
22 |1719-501-003-00 [PISTON  |\*| Y | o
23 |V730-109-008-00 RING/BACKUP | *| '\ |\ | | |
24 |V720-115-708-00RING/O x| Yo
25 |1564-507-007-00 ROD * !
26 |V580-140-806-00 [PINSP8.0X60 | *| ‘' | |\ | |
2T WIRE ol
28 |1656-501-003-00 CRANK/LIFT | *| ‘Y'| | |\ | |
29 |1564-505-001-40 BAR x|\t
30 [1719-501-011-00 ARM/LIFT/ASSIST * 2




110 FIG.46 CASE (CYLINDER) SYSTEM (2/2)

-5 ,’;‘ f:: " :ﬂ/“ i j
e J H \' ““l‘/l | ‘~ - . : \,
AN ‘l{/_//f,‘lf %}{9 // = 70
oy } °x,\/,/\ //'ZL/Q:D/E’}{%J 31. 32-PLEASE SEE PRECEDING PAGE
SN \;’ NS ]|
R e R
TYPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION T|O|R REMARKS
TJ75E4 clL |p

31 |V744-155-720-90 |[SEAL,OIL/TC55729 2

32 |V706-140-055-00 RING/SNAP

33 |V211-561-003-00 [BOLT/M10X30

34 |V211-561-003-50 BOLT/S

35 {1719-501-002-00 BOLT/SM/M10X120

36 |V251-341-003-50 BOLT/STUD

37 |V304-460-010-00 NUT/M10

38 |V401-160-010-00 WASHER,SP/M10

39 |V201-361-208-5B BOLT/SEAL

40 |V401-160-012-00 WASHER,SP/M12

41 |V251-341-002-8D BOLT/STUD/SEAL

42 | K182-094-000-20 |CYLINDER ASSY

43 |[V760-150-000-00 NIPPLE,GREASE

44 (1719-501-210-00 ADAPTER/T/G3/8 ASSY

45 |V720-112-401-40 |[O-RING/P14

46 [1689-502-250-00 ADAPTER/L/G3/8 ASSY

47 |V720-112-401-40 |O-RING/P14

48 [3768-185-015-20 |ADAPTER/90

49 11719-501-220-00 HOSE/850 ASSY

50 {1440-105-006-00 |CLAMP/23

51 |V211-360-801-20 BOLT,SEMS

52 11719-501-012-00 [PIN/25X120

53 |V304-460-020-00 NUT

54 |V401-160-020-00 WASHER,SP/M20

55 [1584-522-002-00 WASHER/11X44X5

LN R AR REE REE N REE REE A SR U 2AE AR REE REE AR REE REE R EEE NEE BEE EEE RN SEE 1 (@ NavE?)]

DO D D DD DO DO D DD DD | e e D DR R R 0 NN e e ot N

56 |[V211-561-002-00 BOLT/M10X20




FIG.47 CONTROL SYSTEM
8

111

31
1781-505 -0100
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
c |1J75E4 clilp
,,,,, 1 |1719-505-350-00 [HOLDER/SENSOR COMP | *| * | | | | |
,,,,, 2 |V211-260-801-60 BOLT,SEMS()M8X16 | *| 2 | | | | |
,,,,, 3 11729-662-350-00 SENSOR/ANGLE/11ASSY | *| ' | | |\ | |
,,,,, 4 |V120-364-001-20 SCREW,SPM4X12  |*| 2| | | | [
5 [1588-651-322-10 ARM * !
,,,,, 6 |V580-140-604-00 PIN,SPRING/6 X40W | *| ' | | | | |
,,,,, 7 11656-505-002-00 COVER/SENSORRH | *| ‘| | |\ | |
,,,,, 8 |V210-360-601-20 BOLT,SEMS | *| | | | | |
,,,,, 9 |1656-505-210-20 ARMINNER _COMP | *| ' | | | | |
10 [1719-505-370-00 ARM/OUTER COMP * 1
11 |V720-101-900-90 O-RING/PS | *| i A T N A
12 |V580-140-401-80 PIN/SPRING | *| i O I I O
D - 2 WIRE 1 *| i O I I O
14 |1719-505-200-20 [LEVER/POSITION COMP | * | i O I I O
15 {1614-505-002-00 PLATE * !
16 |1614-505-003-00 [LINING/11X30X02 | * | S A A e O
17 |1614-505-004-00 SPRING/WASHER [ *| 2 | | | | |
18 |V411-260-010-00 WASHERM10 | *| i A OO N A
19 |1581-782-111-00 NUT.UMIO | *| i O I I O
20 [1444-307-007-00 |GRIP * 1
21 |1729-662-330-00 [SENSOR/ANGLE/75 ASSY | * | i I I I T
22 |1719-505-002-00 ARM/SENSOR | *| i O I I O
23 |V120-364-001-20 SCREW,SPM4X12 | *| * | | | ||
24 |V301-260-006-00 NUTM6 | *| i I I O
25 |V401-160-006-00 WASHER,SP/M 6 * 1
26 |1719-505-360-00 LINK/DRAFT COMP | *| i O I I O
27 11488-505-009-00 HOLDER,SPRING | *| i O I I O
28 |11719-505-051-00 |[SPRING/HCO75 | *| i O I I O
29 |1564-510-005-10 WASHER/23X56X06 | * | i O I I O
30 |1568-510-003-00 WASHER/23X56X01 * 1




112

FIG.47 CONTROL SYSTEM
8

1781-505 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

31

1564-510-004-30

LINK

1

32

1564-510-006-20

BOLT/M12X37

33

V401-160-012-00

WASHER,SP/M12

34

1719-505-052-00

CASE/SPRING

35

V304-460-010-00

NUT/M10

36

V401-160-010-00

WASHER,SP/M10

37

1564-510-008-10

BOOT

38

J061-132-050-00

CLAMP/WORM/32-50

39

J061-165-090-00

CLANP/WORM/65-90

ik X % % X %! X X(OTW

T N T e




FIG. 48 PIPING (MAIN) SYSTEM (1/2) 113

3

ENGINE

1719-508H-0100
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
¢ |TJ75E4 clilp
,,,,, 1 |1719-508-800-00 [PIPE/SUCREAR COMP | *| * | | | | |
,,,,, 2 |V720-113-504-40 O-RINGUBP044 | *| 1 | | | |
,,,,, 3 |V720-113-503-40 RING/O x|\ Yo\
,,,,, 4 |V211-261-002-00 BOLT,SEMS | *| L | 0\
5 [1719-508-790-10 [FILTER/SUCTION/10 * 1
,,,,, 6 |1719-508-791-00 CARTRIDGE/10 | *| Y | | | | |
,,,,, 7.]11719-508-793-00 PACKING |\*| Yo\ o
,,,,, 8 |1719-508-036-00 BRACKET/FILTER | *| ' | | |\ | |
,,,,, 9 |V211-261-003-00 BOLT()M10X30 | *| 2 | | | | |
10 |V211-260-801-20 BOLT,SEMS (S) M8X12 * 2
11 |V411-260-008-00 WASHER,PL/M8 | *| il I A e O
12 11719-508-810-00 PIPE/SUC/MID COMP | *| i O I I O
13 |V720-113-503-40 RINGO | *| i O I I O
14 |V211-8360-802-00 BOLT/SP | *| Yo
15 {1719-508-005-00 HOSE/37X46X110 * ;
*

16 |1696-508-002-00 |ICLAMP/WORM/32-50

19 |V720-113-502-40 O-RING/P24 | *]| = i A O O
20 [V720-113-503-00 |0-RING/P30 * 1

21 |V720-113-502-50 RINGO | *| i I I I T

22 |1719-508-560-00 PUMP/GEAR/14 ASSY | *| i O I I O

23 |1701-508-003-00 [GASKET/PUMP | *| i O I I O

24 |V304-260-010-00NUT | *] S A N T O
25 |V401-160-010-00 WASHER,SP/M10 * 2

26 |V411-260-010-00 WASHERM10 | *]| = i A T O

27 |1719-508-580-00 CONNECTOR COMP | *| i O I I O
28 |V782-160-000-2T [PLUG/SCREW/SEAL * 1

30 |[V720-112-402-00 |O-RING/P20

*
-




114

FIG. 48 PIPING (MAIN) SYSTEM (2/2)
3

7
31. 32-PLEASE SEE PRECEDING PAGE
B [B
&
5l

33

1719-508H-0100

76

- 56 6213/’ S

T r | 5817
159 /,,l«

) 49-54

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

31

V720-112-401-80

O-RING/P18

1

32

V720-113-502-40

O-RING/P24

33

1719-508-600-00

HOSE ASSY

34

1719-508-820-10

PIPE/DEL/MID COMP

35

P121-541-220-00

ADAPTER ASSY

36

V720-112-401-80

O-RING/P18

37

1719-508-860-10

SOCKET/FILTER ASSY

38

V720-112-401-40

O-RING/P14

39

1650-508-002-00

FILTER/LINE/12X18X15

40

1719-508-034-10

PLATE

41

V211-260-801-60

BOLT,SEMS (S) M8X16

42

1719-508-037-00

HOLDER/PIPE

43

1719-508-039-00

HOLDER

44

V211-360-801-60

BOLT,SEMS (SP)

45

K250-047-000-00

RELIEF VALVE ASSY

46

1701-508-320-00

ADAPTER/L/G1/2 ASSY

47

V720-112-401-40

O-RING/P14

48

1650-508-340-00

ADAPTER/PF1/2 ASSY

49

V720-112-401-40

O-RING/P14

50

1719-508-260-00

HOSE/640 ASSY

51

K200-140-000-00

VALVE,HYDUALIC/PFV/6

FIG 090

52

V720-112-401-40

O-RING/P14

53

V720-112-402-00

O-RING/P20

54

1650-508-002-00

FILTER/LINE/12X18X15

55

V211-260-806-00

BOLT,SEMS (8S)

56

K231-008-000-10

VALVE/FROCON ASSY

57

V720-112-401-00

O-RING/P10

58

V730-101-401-00

RING,BACK UP

59

K231-004-006-00

COLLAR/11X21X3

60

V705-140-021-00

RING,SNAP/21 C

B %l R K| % ok X %l k| X % R X %| K X % % K| % k! X % K[ X %! X X X OTOW

LT T T e T N S T T T T e e T T ) I e T T T N T . e Y e Y e e Y e Y e




FIG. 48 PIPING (MAIN) SYSTEM (2/2)
3

7
31. 32-PLEASE SEE PRECEDING PAGE
SN
&
£l

33

E

49-54

115

1719-508H-0100
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
c |1J75E4 clilp
61 |K231-004-007-00 SEALDUST | *| e
62 |V720-112-402-20 O-RING/P22 | *| i O I I O
63 |V720-112-401-60 O-RING/P16 [ *| ' | | | | |
64 |V304-260-010-00NUT | *| i I I O
65 [1719-508-010-00 [SHAFT/SLOWRETURN * !
66 |1719-508-011-00BAR | *| i O I I O
67 11719-508-012-00 HOSE17 | *| i O I I O
68 11719-508-330-00 [FLANGE/PILLOW ASSY | *| i O I I O
69 |1719-508-009-00 PLATE | *| i O I I O
70 |V120-364-001-00 SCREW/SP * 2
71 |V210-360-601-60 BOLT(SP)M6X16 | *| ° il I A e O
72 11444-503-007-00 HANDLE,ADJUST | *| i O I I O
73 11719-508-310-00 JOINT/UNIVERSALASSY | *| i O I I O
74 13650-220-008-00 PINSNAP/13 | * | i I N I
75 |V111-164-001-60 SCREW/M4X16 * !
76 |K250-051-000-00 RELIEF VALVE ASSY  |*| S I I I T
77 |V720-112-401-20 O-RING/P12 | *| Y| | |
78 |V720-112-401-80 O-RING/P18 | *| Lo
79 |K233-010-000-00 [VALVE,FLOCOM/5.5L. | *| i O I I O
80 [V723-111-501-60 [O-RING * 2
81 |V720-112-402-00 O-RING/P20 | *| i I I I T
82 11650-508-002-00 [FILTER/LINE/12X18X15 | * | i O I O O




116 FIG. 49 PIPING (SUB) SYSTEM (L/4)

3 40
1"
12

ENGINE

1781-509 -0100

TYPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION T|O|R REMARKS

TJ75E4 clu e

1 (1719-509-520-00 [PIPE/SUC/SUB COMP 1

2 |V720-112-402-00 |O-RING/P20

3 |1650-508-007-10 BOLT/M06X95

4 |V401-160-006-00 WASHER,SP/M 6

5 11656-509-300-00 ADAPTER/PF3/8 ASSY

6 |[V720-112-401-40 |O-RING/P14

7 |K135-015-000-00 PUMP GEAR ASSY FIG 088

8 {1404-503-006-00 [PACKING,OIL PUMP

9 |V304-260-008-00 NUT

10 [V401-160-008-00 WASHER,SP/M 8

11 [1719-509-020-10 [FLANGE

12 |V720-112-402-00 |O-RING/P20

13 |V210-560-604-00 BOLT/S

14 |1719-509-560-10 [PIPE/ORBIT COMP

15 |1650-509-310-00 ADAPTER/L/PF3/8 ASSY

16 |[V720-112-401-40 |O-RING/P14

17 |[1650-509-300-00 ADAPTER/PF3/8 ASSY

18 |[V720-112-401-40 |O-RING/P14

19 |1656-509-290-00 ADAPTER/PF3/8 ASSY

20 |V720-112-401-40 |O-RING/P14

21 |1365-121-005-00 WASHER/10X20X2

22 11650-509-012-00 HOLDER/12

23 |V211-360-802-00 BOLT/SP

24 11719-509-650-10 BRACKET/COLLER/OIL

25 [V211-360-804-50 BOLT/SP

26 11646-407-560-20 |[COOLER/OIL  ASSY

27 11719-509-620-00 HOSE/305 ASSY

28 [1640-530-003-00 CONNECTOR

29 [1719-509-006-00 INSULATOR

B % R K| % ok X %l k| X % R X %| K X % % K| % k! X % K[ X %! X X X OTOW

T S e N I R e T o T = T e B T N T e R e R e B e R e S B S S T o VA 1 IV YRR YR

30 |[V201-260-803-00 [BOLT/M 8X30




FIG. 49 PIPING (SUB) SYSTEM (2/4)

31~43-PLEASE SEE

1-4 PAGE

117

1781-509 -0100

S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
c |1J75E4 clilp
31 |V411-260-008-00 WASHER,PL/M8 | *| o
32 |V304-260-008-00NUT | *] S A N T T
33 |1719-509-640-00 PIPE/RETURN/FRONT | * | i O I I O
34 |1719-509-630-00 HOSE/310 ASSY [ *| ' | (| | |
35 [1719-509-005-00 ADAPTER/M20XG3/8 * !
36 |1719-509-670-00 |[STAY/PIPE COMP | *| i O I I O
37 11719-509-320-00 PIPE/RETURN/REA COMP | * | i O I I O
38 11640-530-009-00 [CONNECTOR/L, | *| i O I I O
039 |1719-509-002-00 ADAPTER/2-M20X1.5 | *| i O I I O
40 [1690-509-340-10 ADAPTER/L/G1/4 ASSY * 1
41 |V720-112-401-80 O-RING/P18 | *| i AR OO N A
42 |11650-509-012-00 HOLDER/12 | *| i A N T O
43 |V211-360-801-60 BOLT,SEMS (SP) | *]| i A N T O
44 |1646-407-660-00 ADAPTER/G3/8 ASSY | *| i O I I O
45 |V720-112-401-40 (O-RING/P14 * 1
46 |1719-509-610-00 ADAPTER/M20XG3/ASSY | * | S I I I T
47 |V720-112-401-40 O-RING/P14  |*| b | | | ||
48 |1719-509-570-10 PIPE/RETURN COMP | * | i A OO N A
49 |K250-039-000-10 RELIEF VALVE ASSY | *| i O I I O
50 |[K250-039-002-00 [POPET * 1
51 |K250-039-003-00 [SPRING/HC024 | *| i I I I T
52 |K250-039-004-10 |[COLLAR/04X14X02 | *| i O I I O
563 |V705-140-015-00 RING,SNAP/15C | *| i O I I O
54 |K256-005-000-00 REDUCE VALVE ASSY | *| i I I O
55 | K211-008-011-00 [PLUG * 1
56 |V720-112-401-40 O-RINGP14 | *| i O I I O
57 |V720-112-401-60 O-RING/P1I6 | *| i O I I O
58 |V780-140-000-4T PLUG/SCREW/SEAL | *| i O I I O
59 |1719-509-700-00 ADAPTER/G1/8 ASSY | *| i O I I O
60 |[V720-111-900-80 |0-RING/P8 * !




118

FIG. 49 PIPING (SUB) SYSTEM (3/4)

69 [70—1'

1781-509 -0100

61~63-PLEASE SEE 2-4 PAGE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

61

V211-260-805-00

BOLT/M8X50

2

62

V211-260-804-50

BOLT(S) M8X45

63

1719-509-033-00

GASKET/REDUCE

64

1719-509-750-10

PIPE/PTO COMP

65

1650-509-280-00

ADAPTER/PF1/4 ASSY

66

V720-112-401-10

RING/O

67

1719-509-680-00

ADAPTER/L/G1/4 ASSY

68

V720-112-401-10

RING/O

69

1719-509-780-00

PLUG/G1/8  ASSY

70

V720-111-900-80

O-RING/P8

71

1719-509-031-00

GASKET/PTO

72

1729-509-001-00

FILTER/PORT/09

73

1719-509-037-00

ORIFICE/M6XO0.5

74

K200-138-000-00

VALVE/HI-LO/INDEPEND

75

K200-097-200-00

VALVE/PRV/G ASSY

76

K200-099-100-00

SOLENOID/03

77

4902-610-423-00

SCREW/SOCKET

78

K200-096-203-00

SPRING/HC020

79

K200-096-202-00

SPRING/PLATE/03

80

K200-099-002-00

PLUG/M20

81

V720-112-401-80

O-RING/P18

82

V211-260-805-00

BOLT/M8X50

83

1719-509-036-00

PLATE/Z/50X108

84

1650-509-003-10

HOLDER/10

85

V211-360-801-60

BOLT,SEMS (SP)

86

1719-509-760-00

PIPE/REVERSE COMP

87

1650-509-003-10

HOLDER/10

88

V211-360-801-60

BOLT,SEMS (SP)

89

1781-509-001-00

COVER/4WD

90

V211-260-802-00

BOLT/S

Bk % % K| % ok X %! k| X % K X k| kI X % % K| % k! X % K[ X %! X X XOTOW

T S e N I i e e T S = U T N T N e B e e Y L Y B T e [T o T oY B = VA S VR ST




FIG. 49 PIPING (SUB) SYSTEM (4/4)

102, 103. 105~111-PLEASE SEE 3-4 PAGE

119

1781-509 -0100

KEY PART CODE

DESCRIPTION

REMARKS

K200-137-000-00

K200-096-203-00

VALVE/REVERSE ASSY

SPRING/HC020

K200-096-202-00

1729-509-001-00

SPRING/PLATE/03

FILTER/PORT/09

1675-503-001-00

1781-509-200-00

FILTER/LINE/09X12X15

PIPE/MAIN SHIFT/E4

1719-509-680-00

1650-509-003-10

ADAPTER/L/G1/4 ASSY

HOLDER/10

V211-360-801-60

BOLT,SEMS (SP)

S | TYPE OF MODEL
& [Tu75E4
* 1
e — o
e o
i e
e e
* 2
e T
e g
e — o
i T —
* 1
e S
e g
e g
e — o
* 1
e o
e S
e S
e T —
* 2
e — g
e — o




120

1719-511A-0100

FIG.50 SUB CONTROL SYSTEM (1/2)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

TIoTO

REMARKS

1719-511-350-00

VALVE/CONTROL ASSY

2

FIG 094

1650-508-002-00

FILTER/LINE/12X18X15

1719-511-200-10

BRACKET/VALVE COMP

2500-310-004-00

BUSH/10X12X20

V211-260-801-60

BOLT,SEMS (S) M8X16

1719-511-210-00

YOKE/VALVE/1 COMP

1719-511-220-00

YOKE/VALVE/2 COMP

Q0 =30 OV > 1O IDN I

V500-162-502-00

PIN,SPLIT/2.5X20

V411-260-010-00

WASHER/M10

V580-140-602-20

PIN,SPRING/6 X22 W

1719-511-001-00

ROD/SUBCON/VALVE

V411-260-008-00

WASHER,PL/M 8

V500-162-001-50

PIN,SPLIT/2 X15

V723-101-500-70

RING/O

1719-511-240-10

SHAFT/SUBCON COMP

V704-140-016-00

RING,SNAP/16 C

V211-360-801-60

BOLT,SEMS (SP)

1719-511-250-10

ARM/SUBCON/1 COMP

1719-511-260-10

ARM/SUBCON/2 COMP

1560-287-002-30

BUSH/16X24X16

V211-261-001-60

BOLT(S) M10X16

V411-260-010-00

WASHER/M10

1719-511-280-30

BRACKET/LEVER COMP

V211-360-801-60

BOLT,SEMS (SP)

1719-511-061-00

BOLT/SM/M8X110

V362-260-008-00

NUT/WASHER

1719-511-290-00

LEVER/SUBCON/1 COMP

2145-770-041-00

BUSH/08X10X10

1444-307-007-00

GRIP

1719-511-002-00

ROD/SUBCON/UNDER/1

BoX % % K| % ok X %! k| X % % X %| K X % % K| % k! X % k[ X %! X X XOOW

T - - T B e - T e e e B N T T Tt B S N R I T T e e N I N




FIG.50 SUB CONTROL SYSTEM (2/2)

31~38-PLEASE SEE PRECEDING PAGE

121

(E [
1719-511A-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
c |TJ75E4 cliL|p
31 1719-511-003-00 ROD/SUBCON/UPPER/1 | *| ' | | | | |
82 [1719-511-004-00 ROD/SUBCON/UNDER/2 | *| * | | | ||
33 |1719-511-005-00 ROD/SUBCON/UPPER/2 | *| ' | | | | |
34 |1444-122-002-00 TURNBUCKLEMS8 | *| 2 | | | | |
35 |[V304-260-008-00 NUT * 2
36 |V411-260-008-00 WASHERPLMS8 | *| * | | | | |
87 |V500-162-001-50 [PINSPLIT/2 X156 | *| * | | | | |
38 |1560-132-007-30 NUT/M8 | *| 2 | 1 0
39 |V723-101-500-70 RING/O x| 4
40 [1650-511-250-00 ADAPTER/L/PF3/8 ASSY * 3
41 |V720-112-401-40 O-RING/P14 | *| 3 | |\ |
42 |1650-509-310-00 ADAPTER//PF3/8ASSY | *| ' | | | | |
43 |V720-112-401-40 O-RING/P14 |\ *| Y | o\
44 [1719-511-610-00 PIPE/ISTVA COMP | *| ' | | | | |
45 [1719-511-620-00 [PIPE/1IST/B COMP * 1
46 |1719-511-630-00 [PIPE/2ND/A COMP | *| ' | | | | |
47 |1719-511-640-00 [PIPE2ND/B__COMP | *| ' | | | | |
48 |V782-160-000-6T PLUG/SCREW/SEAL | *| * | | | | |
49 |V211-360-801-60 BOLT,SEMS (SP) | *| 2 | | | | |
50 [1719-511-670-00 BRACKET COMP * 1
51 |V211-260-801-60 BOLT,SEMS(M8X16 | *| 2 | | | | |
52 |1640-530-008-00 LABEL/SUBCON | *| ‘| | | | |
53 |1518-903-006-00 MARK/PORTVA | *| '\ | |\ | |
54 |1518-908-007-00 MARK/PORT/B | *| ' | | | | |




Jrs
e
1781-514 -0100

FIG.51 LINK (3P) SYSTEM(L/2)
22 3

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

1781-514-200-00

LINK/LOWER/LH COMP

1

1781-514-210-00

LINK/LOWER/RH COMP

17567-514-005-00

BALL/LINK/LOWER

1719-514-520-10

PIN'LOWER  COMP

V211-561-002-00

BOLT/M10X20

1560-525-003-00

BAND.470

1781-514-005-00

WASHER/29X60X03

Q0 =30 OV > 1O IDN I

1719-514-530-00

BRACKET/LH COMP

1719-514-540-00

BRACKET/RH COMP

1719-514-008-00

BOLT/SM/M12X185

V304-460-012-00

NUT/M12

V401-160-012-00

WASHER,SP/M12

1719-514-560-00

CHAIN/CHECK/FRONT

1719-514-051-00

BUCKLE/TURN/M20

17565-514-280-00

CHAIN/CHECK/REAR/85

1719-514-005-00

SHACKLE

1432-519-002-10

PIN/16X61

V500-164-003-00

PIN,SPLIT/4 X30

V304-260-020-00

NUT/M20

V401-160-020-00

WASHER,SP/M20

V411-260-020-00

WASHER/M20

1416-509-007-00

PIN,HAIR/19

1719-514-590-00

BRACKET COMP

V201-361-603-50

BOLT M16X35

V401-160-016-00

WASHER,SP/M16

1719-514-580-00

BRACKET/LINK COMP

1564-525-001-00

PIN/19X122

1564-522-001-10

PIN/19X86

1564-522-002-00

PIN/19X95

1444-514-005-10

PIN,HAIR (19)

Bk % % K| % ok X %! k| X % R X %| K X % % K| % k! X % K[ X %! X X X OTOW

QO M e e O OU =D D D DN D DD DD DN DN DD 00 00| 00 ko DD | R DN DD




FIG.51 LINK (3P) SYSTEM(2/2)

31-PLEASE SEE PRECEDING PAGE

123

52
45 L 34 .
o G 2% ﬁ
43— |[ 3 474850 35 3
42 \l;l 49
51 : 33
1781-514 -0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
c |TJ75E4 cliL|p

81 |V720-112-401-80 O-RING/P18 | *| 3 | | | | |
82 [1781-514-300-00 LINK/TOP  SET | *| | | | [ |
83 [1781-514-310-00 LINK/TOPALH COMP  |*| * | | | ||
34 |1781-514-320-00 HOOKEND  ASSY | *| ‘' | | | | |

35 [1781-514-330-00 BUCKLE/TURN COMP * 1
86 |1781-514-301-00 NUT/LOCK | *| ‘' '\ |\ |\ | |
87 |1757-514-006-00 BALL/LINK/TOP | *| ‘' | | |\ | |
38 |1564-525-001-00 [PIN/19X122 |\ *| Y | o 44
39 |1444-514-005-10 PINHAIR(19) | *| ' | | |\ | |

40 [1443-512-001-00 [PIN (25X124) * !
41 |1673-525-002-20 [LINKPIN  |\*| Y o o
42 |1719-514-640-00 BRACKET/HOOK COMP | *| ' | | | | |
43 |V211-260-801-60 BOLT,SEMS(M8X16 | *| 2 | | | | |
44 [1719-514-021-10 HOOK/TOPLINK | *| | | | | |

45 |V231-360-804-00 [FLANGEBOLT * 1
46 |1719-514-022-00 |COLLAR/08X12X05 | *| ' | | |\ | |
47 |3560-201-015-00 WASHERBINDING SHAFT |*| ' | | | | |
48 |1564-530-011-00 SPRING/HCO14 | *| Y | | |\ | |
49 |V304-260-008-00NUT x|t

50 [V363-260-008-00 NUT/WASHER * 1
51 |83666-202-005-10 [PAD/50 x| Yol
52 |1719-514-023-00 TUBE/05X08X10 | *| ''| | | | |




124

1781-515 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

1781-515-200-00

ROD/LIFT/LH SET

1

1781-515-210-00

ROD/UPPER/LH COMP

1781-515-250-00

FORK/LOWER/LH COMP

1781-515-202-00

PLATE

1781-515-230-00

PIN/ROD/LIFT

1781-515-240-00

LINKPIN

1781-515-201-00

NIPPLE/GREASE

Q0 =30 OV > 1O IDN I

1781-515-300-00

ROD/LIFT/RH SET

1781-515-310-00

ROD/UPPER/RH COMP

1781-515-201-00

NIPPLE/GREASE

1781-515-320-00

HANDLE/ADJUST COMP

1781-515-330-00

TUBE COMP

1781-515-220-00

FORK/LOWER/RH COMP

1781-515-240-00

LINKPIN

1781-515-202-00

PLATE

1781-515-230-00

PIN/ROD/LIFT

1719-515-001-00

PIN/22X107

V500-164-003-00

PIN,SPLIT/4 X30

V401-160-016-00

WASHER,SP/M16

V411-260-016-00

WASHER / M16

V334-460-016-00

NUT

| % % ki % K| %k K X % k| X %! k! X %| kR X %! X X(OTW

I T N T N T N T Y B e e e N s T e e e e e T | o T o YR = YR =




FIG.53 TRAILERHITCH SYSTEM

1781-520 -0100

125

S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
¢ |TJ75E4 clilp
,,,,, 1 |1781-520-200-10 BRACHET/E4 | *| * |\ | |\ |
,,,,, 2 |V201-361-403-50 BOLT x4 0
,,,,, 3 |V401-160-014-00 WASHERSPM14 | *| * | | | ||
,,,,, 4 |V201-361-603-50 BOLTM16X35  |*| 2| | | | [
5 |V251-341-603-50 BOLT * 2
,,,,, 6 |V401-160-016-00 WASHER,SPM16 | *| * | | | | |
7 |V304-460-016-00 NUT/M16 * 2




126

FIG.54 DRAW BAR SYSTEM

1781-521 -0100

1744-521-004-00

LABEL/TRH-1744A

S |typEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |1J75E4 clilp
1 |1744-521-002-10 DRAWBAR/E4 * 1
2 |V231-361-003-00 [FLANGEBOLT * 1
3 |V304-460-010-00 NUT/M10 * 1
4 [1640-520-005-00 [PIN/25X91 * 1
5 [1673-525-002-20 [LINKPIN * !
6 [1640-520-004-00 [INSULATOR * 1
7 11674-520-002-00 LINK/DRAWBAR * 1
8 [1674-520-003-00 [PLATE * 1
9 |V201-261-608-50 BOLT/M16X85 * 2
10 |1518-924-001-00 NUT,U/M16 * 2
11 |V401-160-016-00 WASHER,SP/M16 * 2
12 {1674-520-210-00 [PIN/30X162 COMP * !
13 |1673-525-002-20 [LINKPIN * 1
14 |1674-520-004-00 INSULATOR * 1
* 1




FIG. 55 HOOD SYSTEM

ail

127

1781-601 -0100 A
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
¢ |TJ75E4 clilp
,,,,, 1 |1719-601-630-10HOOD/D  COMP | *| ‘| | jaL |
,,,,, 2 |1650-650-017-00 TUBE/120 | *| 8 | 0 | |
,,,,, 3 |V211-360-801-60 BOLT,SEMS (SP) | *| 2 | | | | |
,,,,, 4 |V362-260-008-00 NUTYWASHER | *| * | | | | | .
5 |1560-602-001-40 [INSULATOR * 8
,,,,, 6 |1690-601-001-00 INSULATOR/HOOD | *| ' | |\ | | |
,,,,, 7.]1719-601-001-20 INSULATOR/UPPER | *| ' | | | | |
,,,,, 8 |1696-601-051-10 INSULATOR | *| ‘| | [ ||
,,,,, 9 [1719-601-051-00 INSULATOR/HOOD | *| | | | | [
10 |1690-601-004-00 [TRIM/70 * 2
11 |1650-601-016-01 [COVER | *| i R | L
12 |V290-106-001-20 RIVET/6 X12 | *| 2 | | | | |
13 11650-601-015-00 SPRING | *| i O I I O
14 |W296-134-007-00 RIVET,BLIND [ *| 2| | | | [
15 [V350-160-006-00 NUT,SPEED/P6 * |2
16 |1560-601-017-00 WASHER/6X14X2 [ *| 2| | | | |
17 |1650-601-001-00 HANDLE | *| Y| | | | |
18 11650-601-007-00 WASHER/12X25X02 | *| i A OO N A
19 12149-806-025-10 SPRING/HE0O46 | *| i O I I O
20 |1650-601-003-00 [PLATE/HOOK * 1
21 [3610-440-018-00 WASHER  |*| b | | | | |
22 |V411-260-008-00 WASHER,PL/M8 | *| i O I I O
23 |V304-260-008-00NUT x| 20
24 |1650-601-008-20 |[CABLE/GRILL ASSY | *| i I I O
25 |V210-360-601-60 BOLT(SP)/M6X16 * 1
26 |1719-601-510-00 FRAME/HOOD/CY/L COMP | * | i O I I O
27 11690-601-320-20 [FLAME/HOOD/CY/R COMP | * | i O I I O
28 |V211-360-802-50 BOLT/SP |\ *| 4 0
29 |1719-601-200-00 [TUBE/548  COMP | *| i O I I O
30 |V211-360-802-00 BOLT/SP | 2




128

1781-601 -0100

FIG.55 HOOD SYSTEM

Al il |

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

REMARKS

31

1719

-601-

600-

30

BRACKET/REAR COMP

1

32

V201

-261-

403-

BOLT/M14X30

33

V401

-160-

014-

00

WASHER,SP/M14

34

P113

-201-

007-

00

TRIM/70

35

1719

-601-

500-

00

DUCT/AIR ASSY

36

V350

-160-

006-

00

NUT,SPEED/P6

37

1690

-601-

056-

00

RIVET/PUSH/07

38

1690

-601-

054-

10

FILTER/DUCT

ik K| %k X X % X|IOTW

=N O = DN NN




1781-602 -0100

FIG.56 GRILLE SYSTEM

129

S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c |1J75E4 clilp
,,,,, 1 |1781-602-001-00 |GRILL/E4 | *| * 0 @ o\
,,,,, 2 [1719-602-001-41 NET/GRILLE/UPPER | *| ' | | 7f| |
,,,,, 3 11719-602-002-11 NET/GRILLE/UNDER | *| ' | | |\7f| |
,,,,, 4 |1444-601-015-00 WASHER/6X14X3 ~ |*| ™| | | | [
5 |V350-160-006-00 NUT,SPEED/P6 * | M
,,,,, 6 |V120-264-001-00SCREW/S | *| 2\ N\ ||
,,,,, 7.]1719-602-200-10 GRILLE/UPPER SET | *| ' | | | | |
,,,,, 8 11719-602-203-00 STAY x4
,,,,, 9 |V195-164-010-30 SCREW/TAPPING | *| ® | | | | [
10 |[V120-376-001-20 [SCREW/SP * 4
11 |1781-602-002-00 COVER/LAMPLH | *| i A T N A
12 |11781-602-003-00 COVER.LAMPRH | *| i O I I O
13 |V120-366-001-60 SCREW | *| i A N T O
14 [1650-602-204-00 ORNAMENT/GRILL | *| * | | | | |
15 |[1781-602-004-00 BASE/ORNAMENT * 1
16 |V350-160-005-00 NUT,SPEED | *| O I I I T
17 11719-602-005-00 [TRIM/6OO | *| S A N T T
18 |V120-266-002-00 SCREW,SEMS | *| i A N T T
19 11522-616-003-00 NUT,.UM6 | *]| = i A O O
20 [1719-602-210-60 BRACKET/GRILLE COMP | * 1
21 |V210-360-601-20 BOLT,SEMS | *| S I A e O
22 |11650-602-210-00 HOOK comMmp | *] i O I I O
23 |V211-360-801-60 BOLT,SEMS (SP) | *]| ° S A N T T
24 [1719-602-004-20 INSULATOR/GRILLE | *| * | | | [ |
25 [1421-603-004-00 BUSH,LEVER * 2
26 |1650-602-223-00PAD/20 | *| i O I I O
27 11593-102-005-30 [SEAL (10X10X340) * 1




130

1781-604 -0100

FIG.57 COVER (SI DE) SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

TIoTO

REMARKS

1778-604-200-01

COVER/SIDE/LH/Y COMP

1

1719-604-003-01

NET/SIDE/LH

1

W296-134-007-00

RIVET,BLIND

11

1480-604-204-00

WASHER

11

1719-604-007-11

NET/UPPER/LH

7F

3659-202-005-00

PUD/240

1778-604-220-01

COVER/SIDE/RH/Y COMP

4L

Q=30 OV > 1IN

1719-604-004-01

NET/SIDE/RH

7F

W296-134-007-00

RIVET,BLIND

1480-604-204-00

WASHER

1719-604-005-11

NET/UPPER/RH

7F

1719-604-008-00

INSULATOR/80X190

1719-604-009-00

TRIM/210

1719-604-011-00

TRIM/250

3676-841-290-10

HANDLE ASSY

1719-604-051-00

INSULATOR/SIDE/LH

1719-604-052-00

INSULATOR/SIDE/RH

1696-604-240-20

PIN/FRONT/LH COMP

1719-604-260-00

PIN/REAR/LH COMP

1719-604-270-00

PIN/REAR/RH COMP

V211-360-802-00

BOLT/SP

1719-604-002-10

INSULATOR/SIDE

1719-604-053-00

INSULATOR/420X580

1719-604-054-00

INSULATOR/170X420

1719-604-006-20

PLATE/UNDER/LH

V211-360-801-60

BOLT,SEMS (SP)

1719-102-006-00

INSULATOR/280

% k| % ki R X k| K X! ki R K| % K X % K| X %k k! X %| X X %! X X(OTW

[T | T S N T N T N T | B e R N T e e




FIG.58 LEVER GUIDE SYSTEM 131

1781-608 -0100

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
c |TJ75E4 cliL|p
,,,,, 1 |1781-608-210-00 GUIDE/LEVER/E4 ASSY | *| * | | | | |
,,,,, 2 |1719-608-500-10 COVERWX SET | *| ' | |\ | | | .
,,,,, 3 11719-608-335-00 MAGNETIC | *| Y'\ o\ Lo
,,,,, 4 |V111-163-001-00 SCREW/M3X0.5X10 | *| 2 | | | | | .
5 |V411-260-003-00 WASHER/M3 * 2
,,,,, 6 |1719-608-334-00 NUT/UMO3 | *| * | | @ | |
,,,,, 7.11719-608-336-00 PLATE x| Yo\
,,,,, 8 |1719-608-337-00SCREW | *| 2 |
,,,,, 9 |V411-260-003-00 WASHERM3 | *| 2 | | | | |
10 |V195-163-006-30 SCREW/TAPPING * 2
11 |V411-260-003-00 WASHERM3 | *| 2 | | | | |
12 |1719-608-620-00 COVER/GUIDE _COMP | *| ' | | | oM |
13 |1719-608-016-00 BOOT/GUIDE | *| ‘' | | | | |
14 |1527-604-002-00 CLIP®) x| 4 0
15 |1719-608-004-10 INSULATOR * 1
16 |1719-608-057-00 COVER/FRONT | *| '\ | | | |
17 |1719-608-054-00 COVER | *| ' | | | oM |
18 |3801-248-017-00 SCREWM6X12 | *| Y | | | | |
19 |1719-705-006-00 RIVET/SCREW/08 | *| B | | | | |
20 ({1719-608-022-00 |[COVER/GUIDE * 1
21 [2142-581-002-00 GROMMET/15 | *| | | | ||
22 |1719-608-320-20 BRACKET/LEVER ASSY  |*| ' | | | | |
23 |1560-509-211-00 BUSH/10X12X20 | *| 2 | | | | |
24 |V211-360-802-00BOLT/SP  |\*| 5 | o\ o
25 |1650-253-003-00 [SPRING/HC022 * 1
26 |V682-200-001-00BALL x| Yo
27 |1719-608-015-10 PLATE |\ *| Y 0
28 |V210-260-601-20 BOLT/S x| 2
29 |1781-608-220-00 BRACKET/SWITCH COMP_ | * | ' | | | | |
30 |[V210-360-601-60 BOLT(SP)/M6X16 * 4




132

1781-608 -0100

FIG.58 LEVER GUIDE SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

31

1781-608-004-00

TRAY

1

32

V120-364-001-20

SCREW,SP/M4X12

33

1719-608-008-00

KNOB

34

1719-608-013-00

CAP/BL

35

1729-609-240-00

SWITCH/VR  ASSY

36

1675-695-005-00

INSULATOR

37

3652-273-002-00

SORING

38

V410-260-010-00

WASHER,PL/M10

39

1742-652-300-00

SWITCH/PTO  ASSY

40

1742-652-260-00

SWITCH/ALTERNAT ASSY

41

3801-272-302-00

BULB/LAMP/12V1W

42

3807-836-390-00

SWITCH/AUGER/ZOOM AS

k| %k X % k| X X! X X XOTODW

[t B R ST T 1B ST SRV TET N




FIG.59 MOUNT SYSTEM 133

(LH)

1719-625 -0100

S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
¢ |TJ75E4 clilp
,,,,, 1 |1719-625-200-30 BRACKETY'MOUNT/FLH | *| * | | | | |
,,,,, 2 |1719-625-210-60 BRACKET/MOUNT/F/RH | *| ' | | | | |
,,,,, 3 |V201-361-603-50 BOLTM16X35 | *| 8 | |\ |\ | |
,,,,, 4 |V401-160-016-00 WASHER,SPM16 | *| 8 | | | | |
5 [1432-621-011-00 |CAP,BLANK/M16 * 8
,,,,, 6 |1719-625-051-00 INSULATORMOUNT/CY | *| * | | | | |
,,,,, 7.|V201-361-202-00 BOLT/M12X20 | *| ® | | | | |
,,,,, 8 |V411-260-012-00 WASHER/M12 | *| * | | | | |
,,,,, 9 |1731-625-051-00 WASHERMOUNT/CY | *| * | | | | |
10 |V201-361-208-50 BOLT * 4
11 |V401-160-012-00 WASHER,SPM12 | *| 2 | | | | |
12 |V304-460-012-00 NUTM12 | *| | i A N T O
13 11650-625-001-00 INSULATOR | *| i A A T O
14 |3610-440-018-00 WASHER | x| 4 1
15 [1719-625-220-00 BRACKET/REAR/LH COMP | * 1
* 1

16 |1719-625-230-00 BRACKET/REAR/RH COMP




134

FIG.60 FLOOR (FRONT) SYSTEM

1781-630 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

1719-630-001-00

COVER

1

1432-616-002-00

RUBBER,CUSHION

1650-630-011-00

BOOT

1719-630-007-00

COVER/DASH/LH/BEIGE

1696-630-054-00

INSULATOR/PANEL/LH

1781-630-006-00

COVER/DASH/RH/E4

1696-630-055-00

INSULATOR/PANEL/RH

Q0 =30 OV > 1O IDN I

1614-630-002-00

INSULATOR

V120-376-002-00

SCREW/SP

1719-630-012-00

COVER/DASH/CENTER/AT

V120-366-002-00

SCREW,SEMS

1560-603-003-00

NUT/M6

1781-630-005-00

VISOR/E4

1781-630-002-00

LABEL/RH/E4

1781-630-001-00

LABEL/LH/E4

V120-376-001-60

SCREW/SP

1719-630-006-00

COVER/FILTER/BEIGE

1719-630-008-00

COVER/DASH/UNDER/BEI

1719-630-009-00

CAP/BEIGE

V120-376-002-00

SCREW/SP

1674-619-300-10

IMIRROR ASSY

1674-619-310-00

ARM/MIRROR  ASSY

V210-360-601-60

BOLT(SP)/M6X16

1719-630-400-30

BRACKET/HOLDER/AT

V211-560-802-00

BOLT/M8X20

V362-260-008-00

NUT/WASHER

1650-630-017-00

BEARING

1650-630-054-10

INSULATOR/LH

1650-630-055-10

INSULATOR

1342-402-006-00

BAND,WIRE/250

Bk % R K| %k X %! k| X % R X %| K X % % K| % k! X % K| X %! X X XOTOW

I T I T e N e e B Y Y e e N I e e YL - BT - T TRt Y VU TN




FIG.60 FLOOR (FRONT) SYSTEM

1781-630 -0100

135

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TJ75E4 cli|p
31 (1544-606-014-00 |CAP/30 W 2 777777777777777777777777777777777777777777777777777777777777777777777777777777




136

FIG.61 FLOOR (REAR) SYSTEM

1781-631 -0100

24

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

—o0

TIoTO

REMARKS

1719-631-051-00

MAT/CY

1

1719-631-052-00

HOLDER

W296-203-208-00

RIVET/BLIND

1781-631-210-00

PANEL/SEAT/E4 COMP

7F

V211-360-801-60

BOLT,SEMS (SP)

1719-631-055-00

PLATE

1719-631-056-00

INSULATOR

Q=30 OV > 1IN

1527-604-002-00

CLIP(B)

1781-631-001-00

BRACKET/SEAT

V211-360-801-60

BOLT,SEMS (SP)

1656-631-055-11

COVER/CY

7F

V211-360-801-60

BOLT,SEMS (SP)

1650-631-003-10

COVER

V120-366-001-20

SCREW

1560-630-028-00

CAP/30

1719-631-500-10

STEP/SUB COMP

7F

V201-261-005-50

BOLT/M10X55

V304-260-010-00

NUT

V401-160-010-00

WASHER,SP/M10

1696-631-001-00

PLATE

V210-360-601-20

BOLT,SEMS

1514-623-252-10

TRIM/180

1719-631-550-11

COVER/BOX/TOOL COMP

7F

W296-133-206-40

RIVET/BLIND

3610-631-002-00

HANGER,SUPPORT

V362-260-008-00

NUT/WASHER

1560-630-021-50

INSULATOR

%ok K| ki % X ki k| X %k R X k| K X % % K| %k K X % K[ X % * X X OOW

= e s = DN DD = 000 000 00! D] DD O ) 00! D B ! OU | 000 R

1719-631-054-00

GROMMET/SUBCON




STARTER RELAY

. [0 BATTERY
®

TO HARNESS FRONT

FIG. 62 ELC.

STARTER RELAY TO STARTER
+—13
—14
b

% ‘—/ﬂu I @.‘J STARTER

1781-650 -0100

(ENGINE/STARTER)

SYSTEM (FRONT)(L/3)

g’T?
(ENGINE/GENERATOR) 2524

(ENGINED

L}

i

31 !‘Tj;

(ENGINE/GENERATOR) 23

15
19 20 21
/ é‘/ é
26 32
28 33

27
B 29

L1133

S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
¢ |TJ75E4 clilp
,,,,, 1 |1656-650-200-10 BATTERY(115D31RASSY | *| * | | | | |
,,,,, 2 |1656-650-202-00/CAP o * ¢ oL
,,,,, 3 11422-687-001-10 PLATEBATTERYSET | *| ' | | | | |
,,,,, 4 |1444-621-002-10 BOLT,BATTERYSET | *| 2 | | | | [
5 |V301-260-006-00 NUT/M 6 * 2
,,,,, 6 |V361-260-006-00 NUT x| 20\
,,,,, 7.]11781-650-220-00 CABLE/BATTERY/EASSY | *| ' | | | | |
,,,,, 8 |1696-650-242-00 COVER/BATTERY | *| '\ |\ |\ | |
,,,,, 9 |1755-650-230-00 TERMINAL/BATTERY/+ | *| ' | | | | |
10 [1729-652-232-00 [FUSE/SLOWBLOW * !
11 |1650-650-222-00 [FUSE/SLOWBLOW | *| i A T N A
12 |1781-650-222-00 HARNESS | *| i O I I O
13 |V304-260-008-00NUT | *| i O I I O
14 |V401-160-008-00 WASHER,SPMS8 [ *| ' | | | | |
15 {1560-666-004-00 BAND * 3
16 |3768-171-003-00 STRAPGROUND | *| S I I I T
17 11568-650-004-10 BOLT/M08X32 | *| i O I O O
18 11568-650-005-10 NUT/MO8 | *| i A O N A
19 |1560-666-004-00 BAND | *] i A O O
20 |1421-621-038-00 [BAND,WIRE/170 * 2
21 |11650-650-015-00 CLAMP | *| i I I I T
22 |V301-260-006-00 NUTM6 | *| i O I I O
23 |V401-160-006-00 WASHER,SPM6 | *| i O I I O
24 |V301-260-005-00 NUTM5 | *| i I I O
25 |V401-160-005-00 WASHER,SP/M 5 * 1
26 |1650-650-017-00 TUBE/120 | *| i O I I O
27 11650-650-015-00 CLAMP | *| i O I I O
28 11650-650-017-00 [TUBE/120 | *| i O I I O
29 |11650-650-015-00 CLAMP | *| i O I I O
30 |1650-650-017-00 [TUBE/120 * 1




138 FIG. 62 ELC.

31~35-1/3 PAGE 46
Ye el

~=F s

?}:

BTy
(13

SYSTEM (FRONT)(2/3)

(5556585960 - 66 @57

1781-650 -0100

KEY PART CODE DESCRIPTION

TYPE OF MODEL

TJ75E4

REMARKS

31 [6901-900-814-00 BOLT

1

32 11342-402-006-00 BAND,WIRE/250

33 [1342-402-006-00 BAND,WIRE/250

34 |1376-402-003-00 BAND,WIRE/140

35 {3737-172-009-00 |CLAMP,MAIN HARNESS

36 |1674-652-220-00 LAMP/HEAD/G

ASSY

LA R A AR AR R R LS RRS]

37 |1674-652-202-00 BULB/12V/45/40W

38 [1729-650-002-00 [SPRING/HCO016

39 [V111-166-002-00 [SCREW/M6X20

40 |1781-650-300-00 STAY/LAMP/LH COMP

41 |1781-650-310-00 [STAYLAMP/RH COMP

42 |V111-165-001-20 SCREW/M5X12

43 |1740-680-530-00 HORN ASSY

44 |V210-360-601-60 BOLT(SP)/M6X16

45 |1781-650-200-00 HARNESS/FRONT/TJE4

46 |13821-262-205-00 [FUSE/BLADE/32V30A

47 13821-262-204-00 [FUSE/BLADE/32V20A

48 13821-262-203-00 [FUSE(BLADE/32V15A)

49 13821-262-202-00 [FUSE/BLADE/32V10A

50 | 3824-247-202-00 [FUSE/BLADE/32V05A

51 |3821-262-209-00 TOOL/FUSE

52 [3821-262-206-00 |[COVER/FUSE

53 |11617-102-006-00 HUB/09X14X20

54 |V210-360-603-50 [BOLT/SP

55 {1421-621-038-00 BAND,WIRE/170

56 {1376-402-003-00 BAND,WIRE/140

57 11560-695-015-00 CLAMP

58 [1376-402-003-00 BAND,WIRE/140

59 11342-402-006-00 BAND,WIRE/250

60 [1376-402-003-00 [BAND,WIRE/140

Bk % % K| % ok X %! k| X % % X k| K X % % K| % K X % K[ X %! X X X OTOW

N DN N e e e e e ) O O = DN DN O O ] = O NN O e e




62~66-2/3 PAGE

1781-650 -0100

FIG.62 ELC. SYSTEM (FRONT)(3/3) 139

75— Tf71 ]
77— ‘ 1-26
— e
74—, (BOX/FUSE ASSY)
787&'
B
~

S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
c |1J75E4 clilp
61 |1544-606-014-00(CAPO | *| e
62 11600-624-004-10 HARNESS/OILPRESSURE | * | i O I I O
63 11568-668-203-00 HARNESSGLOW | *| i O I I O
64 11650-652-254-00 HARNESS/ENGINE/EARTH | * | i I I O
65 [1719-652-540-00 [HARNESS/ENGINE/EARTH | * !
66 |1376-402-003-00 BAND,WIRE/140 | *| i O I I O
67 11564-101-500-00 RELAY | *| i O I I O
68 |V210-360-601-60 BOLT(SP)M6X16 | *| i I I
69 11690-658-360-10 RELAY/4P-2 ASSY = |*| S A N T T
70 |V210-360-601-60 BOLT(SP)/M6X16 * 1
71 |V210-360-601-60 BOLT(SP)M6X16 | *| ° il I A e O
72 11593-623-530-00 RELAY,5P  ASSY | *| i O I I O
73 |V210-360-601-60 BOLT(SP)M6X16 | *| i O I I O
74 |1719-650-011-10 RESISTOR/50/10W [ *| ' | | | | |
75 |V111-163-000-80 SCREW/M3X0.5X8 * !
76 |V411-260-003-00 WASHERM3 | *| S I I I T
77 |V401-160-003-00 WASHER,SPM3 | *| i O I O O
78 11719-650-003-00 PLATEL, | *| i A OO N A
79 |V210-360-601-60 BOLT(SP)M6X16 | *| i O I I O
80 [1719-650-250-00 RELAY ASSY * 1
81 |V120-365-001-60 SCREW/SP | *| i I I I T
82 11725-681-200-00 RELAY/35A ASSY | *| i O I I O
83 |V120-365-001-60 SCREW/SP * 1




140

FIG.63 ELC

. SYSTEM (PANEL)(L/2)

1781-652 -0100

MAIN EARTH/LH)

A

21
L

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

1746-652-310-00

SWITCH/ROTALY/E6SET

1

1729-652-272-00

RINGNUT

1729-652-273-00

WASHER

1729-652-212-00

KEY

1719-652-002-10

PLATE

1781-652-220-00

HARNESS/MAIN/TJE4

3821-262-204-00

FUSE/BLADE/32V20A

Q0 =30 OV > 1O IDN I

3821-262-203-00

FUSE(BLADE/32V15A)

3821-262-202-00

FUSE/BLADE/32V10A

[ N N T A e

3824-247-202-00

FUSE/BLADE/32V05A

—
o

3821-262-209-00

TOOL/FUSE

3821-262-206-00

COVER/FUSE

3829-260-303-00

FUSE,SLOW BLOW

1729-650-260-00

HARNESS/THERMOMETER

1376-402-003-00

BAND,WIRE/140

1560-666-004-00

BAND

V411-260-006-00

WASHER / M6

1342-402-006-00

BAND,WIRE/250

1614-680-004-00

INSULATOR

V210-360-601-60

BOLT(SP)/M6X16

V210-360-601-60

BOLT(SP)/M6X16

1342-402-006-00

BAND,WIRE/250

1781-652-230-00

BRACKET/SLOWBLO COMP

17569-652-001-00

TUBE/36X42X30

V360-260-006-00

NUT/M6

1650-652-920-00

PLATE COMP

V211-360-802-00

BOLT/SP

1600-623-002-00

FLASHER ASSY

V210-360-601-60

BOLT(SP)/M6X16

1690-652-210-00

RELAY ASSY

Bk % % K| % ok X %l k| X % R X %| K X % % K| % k! X % K[ X %! X X X OTOW

[ T S e N T B I o T Y e e B N T = T T S e T e T e T




3

FIG. 63 ELC. SYSTEM (PANEL)(2/2)

1,32-PLEASE SEE PRECEDING PAGE

53
S 51 L

Y
B

141

52

1781-652 -0100

S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
¢ |TJ75E4 clilp
31 11376-402-003-00 BAND,WIRE/140 | *| e
32 |V210-360-601-60 BOLT(SP)YM6X16 | *| 2 | | | | |
33 |1781-652-310-00 [SWITCH/COMBINATION/E | * | i O I I O
34 |V120-266-001-60 SCREW SEEMS/M6X16 | * | | S
35 (1342-402-006-00 BAND,WIRE/250 * 1
36 |1376-402-003-00 BAND,WIRE/140 | *| i O I I O
37 11729-652-290-00 SWITCH/TWIN ASSY | *| i O I I O
38 |3807-836-400-00 ACTUATOR _ ASSY | *| 2 | | | | |
39 |V111-163-002-00 SCREWM3X20 | *| * | | | | |
40 |V401-160-003-00 WASHER,SP/M 3 * 4
41 |V411-260-003-00 WASHERM3 | *| * | | | | |
42 |3642-496-007-10 PLATESWITCH | *| 2 | | | | |
43 |1719-652-270-00 BRACKET/SWITCH COMP | * | i O I I O
44 |V210-360-601-60 BOLTSP)M6X16 [ *| ' | | | | |
45 |1561-674-230-00 SWITCH,LIMIT * 1
46 [V111-164-002-50 SCREW/M4X25 |*| 2| | | ||
47 |V401-160-004-00 WASHER,SPM4 [ *| 2| | | | |
48 13656-271-001-00 PLATE/L,18X40 | *| i A O N A
49 |V411-260-004-00 WASHERPL/M4 | *| 2| | | | |
50 |1690-658-370-00 RELAY/4P  ASSY * 1
51 |V210-360-601-60 BOLT(SP)M6X16 | *| i I I I T
52 |11656-652-640-00 SWITCH/PUSH ASSY | *| i O I I O
53 |V120-364-002-50 SCREW/SP x| 2\ o\
54 |13656-271-001-00 PLATE/L,18X40 | *| i I I O
55 |1656-312-300-10 HOLDER/SWITCH COMP | * 1
56 |V210-360-601-60 BOLT(SP)M6X16 | *| i O I I O
57 |11716-680-330-00 SWITCH/LEVER ASSY  |*| i O I I O
58 11716-680-222-00 ARM | *| i O I I O
59 |V230-360-603-00 FLANGEBOLT | *| 2 | | | | |
60 [1746-652-250-10 BRACKET/SWITCH COMP | * 1




142

31,32-PLEASE SEE PRECEDING PAGE

FIG. 63 ELC. SYSTEM (PANEL)(2/2)

/734

53
LSQ .
5 \&54 68 T
) 69[1 \l} /&

1781-652 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL
TJ75E4

o--
~0o0
TOO

REMARKS

61

V210-360-601-60

BOLT(SP)/M6X16

1

62

1674-654-200-10

LAMP/FRONT SET

63

1674-654-211-00

BULB/12V21W

64

1674-654-212-00

BULB/12V5W

65

1342-402-006-00

BAND,WIRE/250

66

1690-658-370-00

RELAY/4P ASSY

67

V210-360-601-60

BOLT(SP)/M6X16

68

1690-658-370-00

RELAY/4P ASSY

69

1690-658-300-00

HARNESS/JOINT/C ASSY

70

1342-402-006-00

BAND,WIRE/250

71

1342-402-006-00

BAND,WIRE/250

72

3746-185-014-00

BAND,HOSE

k| %k X %! k| X X! X X XIOTODW

[ N B e T - B T I T ]




FIG. 64 ELC. SYSTEM (FLOOR)(L/2)

143

1781-654 -0100

KEY PART CODE

DESCRIPTION

—

1781-654-240-

1560-666-004-

HARNESS/REAR/TJE4/LH

1650-652-013-

1650-650-017-

TUBE/120

1376-402-003-

1781-654-300-

BAND,WIRE/140

LAMP/COMBL/REAR/LH

1650-654-252-

1719-654-502-

LENS/LH/TAIL

HARNESS COMP

1781-654-310-

1566-656-211-

LAMP/COMBI/REAR/RH

BULB/12V21-5W

1719-654-502-

HARNESS COMP

1674-654-271-

BULB/12V/5W

S | TYPE OF MODEL
& [Tu75E4
* 1
e o
% | 10 |
e o
e T
* 1
e g
e — g
e e
e e
* 1
e e
e — g
e — g
e — o
* 1
e o
e S
e S
e — g
* 1
e — o
e — o
e o
e S
* 1
e e
e e
e — g
e o




144

‘Q"'ﬂ“"ﬂ"‘
BITTIT

5%%?
o

32

¢ FIG.70-4 QUT SIDE)
d FIG.70-4 QUT SIDE)

38 38
Ll
C d

70-3

b

FIG. 64 ELC. SYSTEM (FLOOR)(2/2)

31-PLEASE SEE PRECEDING PAGE

40 a4

39

1781-654 -0100

3
36
37
47
48

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

31 [1674-654-272-00

HARNESS/LAMP

1

32 [1781-654-220-00

HARNESS/REAR/TJE4/RH

33 11560-666-004-00

BAND

34 11376-402-003-00

BAND,WIRE/140

35 [1650-652-014-00

CLAMP

36 [1376-402-003-00

BAND,WIRE/140

37 [1342-402-006-00

BAND,WIRE/250

38 [1432-651-021-00

CAP,RUBBER (20)

39 11719-654-270-00

SWITCH/3P/UP ASSY

40 |1719-654-280-00

SWITCH/3P/DN ASSY

41 |1674-654-400-00

REFLECTOR  ASSY

42 (1674-654-004-00

TAPE/10X20

43 [1432-651-028-00

GROMMET/9X13X2

44 11656-654-400-00

SWITCH/ROTARY

45 [2161-506-252-00

PLATE/SENSOR

46 |V210-360-601-60

BOLT(SP)/M6X16

47 11342-402-006-00

BAND,WIRE/250

48 [1376-402-003-00

BAND,WIRE/140

49 1600-624-201-00

PLUG/7P

8JB0-019-430-01

50 11682-690-380-00

HARNESS/SOCKET ASSY

51 11650-654-036-00

GROMMET/10X40X03

52 |V120-265-003-00

BOLT/M5X30

53 |1781-654-250-00

BRACKET/SWITCH COMP

54 |V211-360-802-00

BOLT/SP

556 11716-680-220-00

SWITCH/LEVER ASSY

56 [1716-680-222-00

ARM

57 |V360-260-006-00

NUT/M6

i k| % ki R X k| K X! ki R K| % K X % k| X %k k! X %| X X %! X X(OTW

L e e T L S - Y S Sy Y A I -1 B SRR S U Y ] BV YR \CYRRF SN RSP O [ S




FIG.65 ELC. SYSTEM (METER)

145

1781-656 -0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TJ75E4 clilp
,,,,, 1 |1781-656-200-00 PANEL/INSTRUMENASSY |*| ' | | | | |FIG 098
,,,,, 2 |V120-376-001-60 SCREW/SP  |*| 4 |
,,,,, 3 |1719-656-500-10 BRACKET  COMP | *| ' | | | | |
,,,,, 4 |V211-660-802-00 [BOLT/8X20 |*| 4 | N\ N
5 [1650-720-014-00 [TRIM/60 * !
,,,,, 6 |1729-656-210-00SWITCH  ASsy [+ * [ | | [ [
,,,,, 7 11729-656-220-00 SWITCH/HORN ASsYy | *| ' | | | | |
,,,,, 8 |1560-658-402-00 HARNESS | *| Yo 0 0
,,,,, 9 |1719-608-008-00 KNOB x| tob
10 |1719-608-012-10 [CAP/OR * !
11 |1614-680-220-00 SWITCH/ROTARY/2ASSY | *| N O I N O
12 |1740-680-550-00 SWITCH/HAZARD ASSY * 1




146

FIG.66 ELC. SYSTEM (CABIN)(1/2)

1781-658 -0100

15
14
1w

30’1

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

1650-658-300-10

ARM/WIPER/400 ASSY

1

1673-666-521-00

COVER/HEAD

1650-658-310-00

MOTOR/WIPER ASSY

1650-658-312-00

GROMMET

1650-658-313-00

WASHER

1650-658-314-00

NUT

V401-160-006-00

WASHER,SP/M 6

Q0 =30 OV > 1O IDN I

V302-260-006-00

NUT/M 6

1650-658-320-10

BLADE/WIPER/450 ASSY

1729-658-311-00

TANK/WASHER/2M

1729-658-312-00

GROMMET/W/T

1729-658-313-00

CAP/W/T

1729-658-314-00

PUMP/W/T

1518-621-540-00

SWITCH,WIPER ASSY

1781-658-001-00

LABEL/WIPER/F

1650-658-340-00

NOZZLE/WASHER ASSY

1593-623-530-00

RELAY,5P ASSY

V210-360-601-60

BOLT(SP)/M6X16

1518-621-532-00

VALVE,CHECK

1690-658-009-00

HOSE/600

1729-658-007-00

HOSE/500

V120-365-001-20

SCREW/SP

1719-658-002-00

HOSE/WASHER/2700

1376-402-003-00

BAND,WIRE/140

V120-376-001-60

SCREW/SP

1731-658-240-00

ARM/WIPER/300 ASSY

1673-666-521-00

COVER/HEAD

1673-666-530-10

BLADE/WIPER/400 ASSY

1731-6568-230-20

MOTOR/WIPER ASSY

FIG 097

1518-621-540-00

SWITCH,WIPER ASSY

Bk % % K| % ok X %l k| X % % X %| K X % % K| % k! X % K| X X! X X X OTOW

LT = T I e ) B S N T R = e I N T e R e e B e R I - I Y . | B e e e B




FIG.66 ELC. SYSTEM (CABIN)(2/2)

31~42-PLEASE SEE PRECEDING PAGE

T

=

58-1

147

1781-658 -0100
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
¢ |TJ75E4 clilp
31 11781-658-002-00 LABEL/WIPER/R | *| e
32 11691-658-200-00 NOZZLE/WASHER ASSY |*| i O I I O
33 115938-623-530-00 RELAY,5P  ASSY | *| i O I I O
34 |V210-360-601-60 BOLT(SP)M6X16 | *| i I I O
35 |1719-658-002-00 HOSE/WASHER/2700 * 1
36 |1729-658-320-00 SPAKER | SET | *| i A N T O
37 11673-666-621-00 COVER/SPEAKER COMP | * | | i A N T O
38 [V111-174-002-00SCREW | *=| | | | |
39 |1781-658-003-00 GROMMET/05X09X02 | * | i O I I O
40 [1781-658-004-00 [CAP * !
41 |1781-658-005-00 [PLATE B vy o
* 4
Bl - e —
Bl - e —
45 [1719-658-370-00 SWITCH/DOOR ASSY * 2
46 |V334-260-010-00 NUTM1O0 | *| S I A e N
47 |1719-658-400-00 [LAMP/12V35W ASSY | * | | 1l || | |FIG 095
48 |1719-705-005-00 [CLIP/CABLE | *| i I I A O
49 |1521-621-600-00 REARDIFFSWITCH | *| = i A O O
50 |1521-621-601-00 DIFF LOSTING MARK * 2
51 [1711-666-052-10 LABEL/LAMP/F/E4 | *| ' | | | | |
52 [1711-666-053-10 LABEL/LAMP/R/E4 | *| ' | | | ||
53 11650-658-410-00 LAMP/ROOM = ASSY = |*| i O I I O
b4 [1518-621-552-00 [BULB/12V8W  |*| 2| | | ||
55 |1650-658-412-00 [LENS * 2
56 |V120-365-001-60 SCREW/SP | *| = i A T O
57 |11719-658-210-00 [LIGHTER/CIGARETTE | * | i O I I O




148

1781-660 -0100,1781-664 -0100

FIG.67 ELC. SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

1781-660-200-00

CONTROLLER/WD/E ASSY

1

1729-662-210-10

BOX/CONTROL ASSY

V362-260-008-00

NUT/WASHER

1650-650-015-00

CLAMP

1650-650-017-00

TUBE/120

1650-660-230-00

SWITCH/PUSH ASSY

1488-541-021-00

SHIM/T=0.7

Q0 =30 OV > 1O IDN I

1650-660-004-00

SHIM

1690-660-200-00

SENSOR/ANGLE/L ASSY

1690-660-001-00

GASKET/SENSOR

1696-660-400-00

SENSOR/ANGLE/R ASSY

1690-660-001-00

GASKET/SENSOR

2505-111-001-00

BOLT/SP

V211-260-801-20

BOLT,SEMS (S) M8X12

1650-650-015-00

CLAMP

1650-650-017-00

TUBE/120

1650-654-480-00

STAY/CONNECTOR COMP

1700-664-200-10

PLUG COMP

V720-102-401-60

O-RING/P16

V210-260-601-20

BOLT/S

1690-654-200-00

SENSOR/REVOLUTION/R

%ok | X %k R X k| K X % % X[ kI K X % K| X % X X X OTOW

[T e e T T U T e T T TS R | B YU TS

V210-360-601-60

BOLT(SP)/M6X16




FIG. 68 ROOF SYSTEM 149

1719-705A-0100
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
¢ |TJ75E4 clilp
,,,,, 1 |1719-705-220-00ROOF  ASSY | *| * \ o\ | | |
,,,,, 2 |V211-360-802-50 BOLT/SP x| ¢ | 0
,,,,, 3 13653-206-007-00 WASHER x| S |\ o\ Lol
,,,,, 4 11324-205-002-00 WASHER,FOLLOWER | *| | | | | |
5 [1696-705-005-40 [INSULATOR/ROOF * 1
,,,,, 6 |1696-705-230-02 HATCH/ROOFCOMP | *| ' | | 4L |
,,,,, 7.11690-705-006-00 INSULATOR | *| 2| | | | |
,,,,, 8 |V361-260-006-00 NUT x| 40
,,,,, 9 |1696-705-003-00 INSULATOR/HATCH | *| ' | | | | |
10 [1719-705-022-00 ROOF/INNER * 1
11 |1719-705-006-00 RIVET/SCREW/08 | *| 3 | | | | |
12 |1690-705-008-00 BOLT/MO6X16 | *| ¢ | | | | |
13 11690-705-009-00 INSULATOR/20X500 [ *| ~ | [ | | |
14 |11690-705-002-00 [PANEL/ROOF/F | *| i O I A O
15 |1650-705-004-00 SCREW * | 10
16 |1690-705-210-00 PANEL/ROOF COMP | * | i I I I T
17 |V120-366-001-60 SCREW x| 4 0
18 11690-705-220-00 [LOCK/ROOF  ASSY = |*| i A OO N A
19 11690-705-003-00 INSULATOR/LOCK | *| i O I I O
20 |V120-375-003-00 [SCREW/SP * |02
21 |1690-705-240-00 PLATE comMp | *] i I I I
22 |1690-705-011-00 [PLATE//32X65 | *| 2 | | | | |
23 |1690-705-230-00 DUMPER/HATCH ASSY | *| 2 | | | | |
24 |V362-260-008-00 NUIYWASHER | *| * | | | | |
25 [1696-705-210-01 PLATE/DUMPER COMP * 2 4L
26 |V861-260-006-00 NUT x| 4
27 |1696-705-004-00 INSULATOR | *| 2 | | | | |
28 |11719-705-003-00 HATCH/INNER | *| i O I I O
29 |1719-705-006-00 RIVET/SCREW/08 | *| * | | | | |




150 FIG. 69 FRAME (CABIN),(1/2)
GLASS (FRONT) SYSTEM

25~27-PLEASE SEE NEXT PAGE

5
1781-720 -0100,1719-721A-0100

TYPE OF MODEL
TJ75E4

KEY PART CODE DESCRIPTION REMARKS

o--
~0o0
TOO

1781-720-200-00 [FRAME/CY/D4/E4 COMP !

K
o Heo!

1719-606-001-11 |[COVER/FENDER

-3

1719-720-031-10 INSULATOR/DUSH/CY

1690-720-002-00 INSULATOR/UPPER/CY

1690-720-003-00 INSULATOR/LOWER/CY

1719-720-013-00 INSULATOR/A/C/FRONT

1404-621-030-00 GROMMET,SMALL

Q=30 OV > 1IN

1696-720-005-00 [FILM/PROTECT

9 [1650-720-002-00 [INSULATOR

10 {1650-720-015-10 INSULATOR

11 [1650-720-006-00 INSULATOR

12 |1719-720-005-10 INSULATOR/DASH

13 |1719-720-012-40 |COVER/REAR

14 |V211-370-801-60 |BOLT/SP

15 {4334-903-003-00 LABEL/SEAL

16 |1781-720-420-00 |GUIDE/PTO COMP

17 |1656-631-056-10 BOOT

18 |[V120-376-001-60 SCREW/SP

19 |1719-720-014-00 |COVER/HARNESS/LH

20 11636-631-007-00 [TRIM/85

21 |1719-720-015-00 |[COVER/HARNESS/RH

22 |V210-360-601-60 BOLT(SP)/M6X16

23 11719-654-921-00 [PLATE/SOCKET

24 13801-232-229-00 [POPNUT/MO06

25 [1719-720-016-00 INSULATOR/FLOOR/CENT

26 |1719-720-017-20 INSULATOR/FLOOR/LH

27 11719-720-018-10 INSULATOR/FLOOR/RH

28 11719-720-019-00 INSULATOR/DUSH/UNDER

29 11719-720-032-10 INSULATOR/DUSH/LH

Bk % % K| %k X %! k| X % R X %| K X % % K| % k! X % k[ X %! X X XOTOW

I e T ) B ST S R B B NS e R e B L e R | B e e Y I e A

30 [1719-720-033-10 INSULATOR/DUSH/RH




FIG. 69 FRAME (CABIN),(2/2)
GLASS (FRONT) SYSTEM

1781-720 -0100,1719-721A-0100

151

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
c |TJ75E4 cliL|p

31 [1650-116-051-00 SEAL x| Yoo
82 [1719-720-410-00 [PLATE | coMmp | YL L
33 |W296-133-208-00 RIVET/BLIND | *| 2| | | | |
34 |1729-720-009-10 INSULATOR/BALL | *| ' | | | | |

35 [1781-720-002-00 (COVER/LAMP/BACK * 1
36 |1729-705-008-00 SCREW/TRUSS/MO5X12 | *| 2 | | | | |
87 |1781-720-400-00 STAY/LICENSELHCOMP | * | ' | | | | |
38 |1781-720-410-00 STAY/LICENSEARHCOMP | *| ' | | | | |
39 |V361-260-006-00 NUT x|\ 20

40 [1781-720-430-00 [COVER/P/B COMP * 1
41 |1781-720-004-00 INSULATOR/PARKING | *| ' | | | | |
42 |V120-376-001-60 SCREW/SP | *| 2 |
43 |1719-721-021-10 GLASS/FRONT/UPPER | *| ' | | | | |
44 [1719-721-022-10 |GLASS/FRONT/LOWERLH |*| * | | | | |

45 [1719-721-023-10 (GLASS/FRONT/LOWER/RH * 1
46 |1650-721-013-00 INSULATOR/GLASS | *| ‘' | | | | |
47 [1719-721-024-00 INSULATOR/CENTER/280 |*| * | | | [ |
48 |1746-631-241-10 PLATE > | Yo
49 |V231-360-801-60 FLANGEBOLT | *| 2 | | | | |




152

FIG. 70

1719-720A-0100

1™

N
= N \/
2
5
A
'

FENDER (CABIN) SYSTEM

S |typEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |1J75E4 clilp
1 [1719-720-001-10 [FENDER/OVER/LH * 1
2 [1719-720-002-10 [FENDER/OVER/RH * 1
3 [1719-720-003-10 [FENDER/OVER/REAR/LH * 1
4 [1719-720-004-10 [FENDER/OVER/REAR/RH * 1
5 |V210-260-601-20 [BOLT/S * | 2
6 [3740-162-005-00 WASHER * | 2
7 [1729-705-008-00 [SCREW/TRUSS/M05X12 * 8
8 |V360-260-005-00 [NUT/M5 * 8
9 |[V363-260-008-00 NUT/WASHER * 4
10 [1650-720-006-00 INSULATOR * 4
11 |[1719-720-052-00 INSULATOR * 2
12 {1719-720-006-00 |[COVER/LH * ! 4L,
13 {1719-720-007-00 [COVER/RH * 1 4L,
14 |1527-604-002-00 |CLIP(B) *| 8




FIG. 71 DOOR SYSTEM

2

22 QIT‘L
;T‘K 1

LT

: ‘19 \

"—
12%\ 11\9\

153

1719-730A-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TJ75E4 cliL|p
,,,,, 1 |1719-730-300-01 [FRAME/DOORLH COMP | *| * | | |50} |
,,,,, 2 |1719-730-310-01 [FRAME/DOORRH COMP | *| ' | | |sI| |
,,,,, 3 11719-730-021-10 GLASSDOORALH | *| '\ |\ |\ | |
,,,,, 4 [1719-730-022-10 GLASSDOORRH | *| ' | |\ | | |
5 [1729-730-003-00 INSULATOR/DOOR * 2

,,,,, 6 |1719-730-320-00 HINGE/DOOR/SWITCH | *| 2 | | | | |
,,,,, 7 11729-730-009-00 HINGEDOOR  |*| 2| | | | |
,,,,, 8 |1690-730-004-00 PIN/08X94 |\*| 4\ N L
,,,,, 9 |V211-560-802-50 BOLT,SEMS/M8X257T | *| & | | | | |

10 [1873-121-001-00 WASHER/9X22X2 * 8
11 |2150-420-008-00 BUSH/08X15X11 | *| 8 | | | | |
12 |1729-730-011-00 BRACKET/DOOR | *| 2 | | | | |
13 |1690-730-250-00 DUMPER/DOOR ASSY | *| 2 | | | | |
14 |1719-730-001-00 SPACER/GLASS | *| 2 | | | | |

15 |11729-730-004-10 |GROMMET/15X17X05 * 2
16 |1690-733-006-00 SCREW/TRUSS/MO6X25 | *| 2 | | | | |
17 |1729-730-005-00 SPACER/GLASS/MO8 | *| * | | | | |
18 |1729-730-007-00 SCREW/TRUSS/M08X35 | *| % | | | | |
19 |1729-730-008-00 GROMMET/15X17X02 | *| & | | | | |

20 |V401-160-008-00 WASHER,SP/M 8 * 8
21 |V341-120-008-00 NUT,CAPMS8 | *| 8 | | | | |
22 |V411-260-008-00 WASHERPLMS8 | *| % | | | | |
23 |1434-611-002-10 CAPM8) x| 20




154

1729-733 -0100

FIG.72 LOCK (DOOR) SYSTEM

4

FI1G.71

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

1729-733-200-00

HANDLE/OUTER ASSY

2

1729-733-201-00

CYLINDER ASSY

1729-733-203-00

SPRING

1729-733-204-00

INSULATOR

1729-733-205-00

WASHER

V120-264-001-00

SCREW/S

1729-733-001-10

INSULATOR/DOOR

Q0 =30 OV > 1O IDN I

1729-733-002-00

INSULATOR/HANDLE

1729-733-003-00

INSULATOR/HANDLE/LOW

1729-733-004-20

INSULATOR/DOOR

V120-366-001-60

SCREW

1729-733-013-00

TUBE/008

1729-733-210-20

LOCK/DOOR/LH ASSY

1729-733-220-20

LOCK/DOOR/RH ASSY

1729-733-005-00

SCREW/M06X20

V422-160-006-00

WASHER,TOOTH/M 6

1729-733-014-00

INSULATOR

1729-733-007-00

GRIP

1729-733-230-10

FORK/LOCK  COMP

V210-360-601-60

BOLT(SP)/M6X16

1729-733-008-10

STRIKER

1690-733-007-00

BOLT/M08X25

V422-160-008-00

WASHER,TOOTH/M 8

3817-401-001-00

NUT/MOS8

1650-733-005-00

SHIM/02/DOOR

1729-733-011-00

COVER/DOOR/LH

1729-733-012-00

COVER/DOOR/RH

1650-705-006-00

RIVET

1729-733-240-00

BRACKET/LOCK/LH COMP

1729-733-250-00

BRACKET/LOCK/RH COMP

Bk %l % K| %ok X %l k| X % R X %| K X % % K| % k! X % K| X %! X X XOTOW

oD O D ] DN R R DN R DN DN NS o R R DN DN N NN R N NN




FIG. 73 GLASS(SIDE) SYSTEM 155

3
1719-740 -0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TJ75E4 cli e
,,,,, 1 |1719-740-011-10 |GLASS/SIDELH | *| * |\ | | |
,,,,, 2 |1719-740-012-10 GLASS/SIDERH | *| ' | @ | |
,,,,, 3 11719-740-003-10 INSULATOR/SIDE | *| 2 | | | | |
,,,,, 4 |1719-740-220-10 PLATE  COMP | *| 2 | |\ | | | .
5 |[P113-602-009-00 [SCREW/M06X12 * 4
,,,,, 6 |1719-740-200-00 LOCKLH  ASSY | *| Y | | | | | .
,,,,, 7.]1719-740-210-00 LOCKRH  ASSY | *| ‘'\ | |\ | |
,,,,, 8 |[1719-740-005-00 PIN/SSPRING/W | *| 2| | | | |
,,,,, 9 |1719-740-006-10 PLATE/HINGE | *| * | | | | |
10 |1729-741-005-00 |(GROMMET/10X12X05 * 4
11 |1729-741-014-00 SPACER/GLASS/MO5 | * | * | | | | |
12 |1729-741-015-00 SCREW/TRUSS/M05X20 | * | * | | | | |
13 |V401-160-005-00 WASHER,SPMS5 | *| * | | | | |
14 |1729-741-016-00 NUT/CAP/MO5 |\ *| * | | | | |
15 |1650-658-214-00 WASHER/05X18X01 * 4
* 4

16 |P113-602-009-00 SCREW/M06X12




156

1719-742A-0100"

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

TIoTO

REMARKS

1719-742-021-10

GLASS/REAR

1

1719-742-003-10

INSULATOR/REAR

1731-742-005-00

HINGE/REAR

1719-730-002-00

GROMMET/15X17X05

1673-743-003-00

WASHER/09X36X03

1729-741-004-00

SCREW/TRUSS/M08X30

V341-120-008-00

NUT,CAP/M 8

Q0 =30 OV > 1O IDN I

V401-160-008-00

WASHER,SP/M 8

1690-742-008-10

WASHER/17X36X01

1518-601-002-00

PIN SET /51

1729-741-013-00

PIN/SNAP

1690-742-220-00

DUMPER/REAR  ASSY

V401-160-008-00

WASHER,SP/M 8

1729-741-006-00

STRIKER/REAR

V411-260-008-00

WASHER,PL/M 8

1729-741-009-00

WASHER/09X13X02

1729-741-011-00

NUT/M08/U

1432-616-002-00

RUBBER,CUSHION

1719-742-230-00

HANDLE SET

1719-742-231-00

HANDLE

1719-742-232-00

HANDLE/BASE/INNER

1719-742-233-00

SPRING/HC014

1719-742-234-00

WASHER/13X18X02

1719-742-235-00

WASHER/09X22X02

P113-602-009-00

SCREW/M06X12

1729-741-007-00

GROMMET/17X21X05

1729-730-005-00

SPACER/GLASS/M08

3740-162-005-00

WASHER

V340-120-006-00

NUT,CAP/M6

V120-376-003-00

SCREW/SP

Bk % % K| % ok X %l k| X % % X k| K X % % K| % k! X % K[ X %! X X XOTOW

D) DN DN = DN e ) e ) e ) e e e DN DN = DN = DD DN DN DN DN DN DN




s

157

1719-742A-0100"
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c |1J75E4 clilp
31 |1719-742-022-10 [GLASS/REAR/UNDER | *| e
382 |1719-742-210-00 [STAYWINDOW COMP | * | i O I I O
83 |1719-780-001-00 [SPACER/GLASS | *| i O I I O
34 [1719-7380-002-00 GROMMET/15X17X05 [ *| ' | | | | |
35 [1690-733-006-00 [SCREW/TRUSS/M06X25 * !
36 |1729-741-200-00 PLATE comMp | *] i O I I O
37 |V230-360-601-20 FLANGEBOLT | *| i I N I
38 11719-742-023-00 PLATE/Z/60X642 | *| i O I I O
39 |[V211-360-801-60 [BOLT,SEMS (SP) * 4




158

1781-760 -0100

FIG. 75 INTERIOR SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

1719-760-021-00

PANEL/LH/UPPER

1

1719-760-004-00

PANEL/LH/FRONT

1719-760-300-00

COVER/SIDE/LH COMP

oM

3801-232-022-00

NUT/M6

3801-248-017-00

SCREW/M6X12

1560-603-003-00

NUT/M6

1
1
3
2
3

1719-705-006-00

RIVET/SCREW/08

-
'S

Q0 ~3/0 OV > 1IN

1719-760-008-00

INSULATOR/20X1000

1719-760-001-30

COVER/LH ASSY

1719-760-002-30

COVER/RH ASSY

1719-705-006-00

RIVET/SCREW/08

1719-760-005-00

INSULATOR/REAR

1518-730-550-00

ASHTRY COMP

1518-730-551-00

CASE

1518-730-552-00

COVER

V112-164-001-60

SCREW/FLAT

1617-730-005-00

NUT/WASHER

1596-760-500-10

VISOR/SUN  SET

1719-760-210-00

HOLDER/CUP  ASSY

1719-760-009-00

INSULATOR/50X250

1719-760-011-00

INSULATOR/70X400

%ok | X %k R X k| K X % % X[ %k K X % K| X %X X X OTOW

LT e B N T e T I ] I Y = VA e VR Y Y B S )

1719-760-012-00

INSULATOR/30X190




FIG.76 AIR CONDITIONER (ENGINE) SYSTEM (1/2)

1719-780D-0100

159

6

KEY PART CODE

DESCRIPTION

REMARKS

—

1690-780-540-

1690-780-560-

COMPRESSOR  ASSY

RECEIVERDRYER ASSY

1690-780-561-

1650-780-244-

SWITCH/PRESSURE

1719-780-530-

1690-780-521-

1719-780-550-

INSULATOR

BOLT/SP

1599-782-532-

WASHER/W

S | TYPE OF MODEL
& [Tu75E4
* 1
e — o
e o
e o
e S
* 1
e g
e — g
i T
e — o
* 1
. S
e g
e — g
e T —
* 1
e o
e T
. S
e — g
* 1
e — o
e — o
e e
e e
* 2
e e —
. — o
e — o
e o




160

FIG.76 AIR CONDITIONER (ENGINE) SYSTEM (2/2)
31~35- 1/2 PAGE

62 o %
H ‘ "§

-

1719-780D-0100

(ENGINE)

43

61

?_
Q_gg

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

31

1599-782-533-10

COVER/G1

1

32

1599-782-534-10

COVER/G2

33

1599-782-535-10

NUT

34

1599-782-540-10

PULLEY/V/076 ASSY

35

1650-780-231-10

SHAFT

36

1650-780-003-10

BOLT/M06X110

37

V411-260-006-00

WASHER / M6

38

1719-780-061-00

BELT/V/MP/58

39

1719-780-004-00

NET/CONDENSOR

40

1614-630-002-00

INSULATOR

41

1719-780-210-00

LATCH ASSY

42

1719-780-001-10

HOSE/HEATER

43

1342-402-006-00

BAND,WIRE/250

44

1650-780-011-10

CLIP/HOSE/18-22

45

J061-112-022-00

CLAMP/WORM/12-22

46

1719-780-062-00

HOSE/HEATER

47

1650-780-011-10

CLIP/HOSE/18-22

48

1656-780-012-00

HOSE/HEATER/L

49

1674-780-007-00

CONNECTOR/STRAIGHT

50

J061-112-022-00

CLAMP/WORM/12-22

51

J061-112-022-00

CLAMP/WORM/12-22

52

1719-780-200-00

CLAMP/RECEIVER DRYER

53

V120-366-001-20

SCREW

54

V120-366-002-50

SOREN/SP/M6X25

55

1719-780-610-10

BRACKET/COMPRESSOR/D

56

V211-660-802-50

BOLT/M8X25

57

1696-780-004-00

SHIM/0.5

58

1719-780-220-00

PULLEY/FT/45X20 ASSY

59

V401-160-010-00

WASHER,SP/M10

60

3650-261-001-00

CLAMP/25X50

Bk % % K| % ok X %l k| X % R X %| K X % % K| % k! X % K[ X %! X X X OTOW

L = T e T 1 B e N T e i ) B T = I S R e R e B e R e N T e I N | B N e B e




FIG.76 AIR CONDITIONER (ENGINE) SYSTEM (2/2)

31~35- 1/2 PAGE

62— ’ %

161

43
— b1
Q 60
(-
1719-780D-0100
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P Tlo|R REMARKS
c |TJ75E4 cli e
61 |V211-360-801-60 BOLT,SEMS (SP) | *| T
62 |2504-165-002-10 INSULATOR | *| S I T O O
63 |1560-695-015-00 CLAMP | *| S R O T I
64 [1729-780-014-00 TUBE/CORRUGATED/100 * 1




162

FIG. 77

1781-782 -0100

AIR CONDITIONER (CABIN) SYSTEM

33%

KEY

PART CODE

TYPE OF MODEL | |
TJ75E4 c

DESCRIPTION

—
—o0n
py)

REMARKS

1719-782-510-00

ATRCONDITIONER ASSY ! FIG 096

1690-782-520-00

PANEL/CONTROL ASSY

1650-782-007-00

HOSE/DRAIN

1650-782-006-00

HOSE/DRAIN

1719-782-003-00

HOSE/HEATER

1719-782-004-00

HOSE/HEATER

1673-782-016-10

CLIP/HOSE/17-20

Q0 =30 OV > 1O IDN I

V211-360-801-60

BOLT,SEMS (SP)

1690-782-011-10

CLIP/HOSE/16.5-18.5

1696-782-001-10

IDUCT/AIR/OUTLET

V120-365-001-60

SCREW/SP

1650-782-012-00

INSULATOR

V120-365-001-60

SCREW/SP

1690-782-009-00

COVER/AIRCON/UPPER

3801-248-017-00

SCREW/M6X12

1690-782-001-00

DUCT/AIRCON

1650-720-007-00

INSULATOR

4301-210-002-00

BOLT (S/N6X16)

1650-782-008-00

GROMMET/18X35X02

1650-782-009-00

GROMMET

1719-782-002-00

GROMMET/18X35X16

1690-782-002-00

INSULATOR/390

1690-782-003-00

DUCT/FOOT

1719-782-001-00

COVER/AIRCON/FRONT

1690-782-012-00

INSULATOR

1719-782-200-00

GRILLE/ATR/LH ASSY

1656-782-260-00

GRILLE/ATR/OUTLET

1690-782-051-00

BASE/GRILLE

1656-782-274-00

SPRING/HOLDER

1656-782-009-10

Bk % % K| % ok X %l k| X % R X %| K X % % K| % k! X % K[ X X! X X X OTOW

e I I ey B e e e Y e B e N N e I S A I TR N B I I

DUCT/DIFF




FIG. 77 AIR CONDITIONER (CABIN) SYSTEM 163

1781-782 -0100

S C
KEY PART CODE DESCRIPTION P T|o|R REMARKS
¢ |Tu75E4 clilep
31 (1656-782-007-00 HOSEDIFF  [*| * | | | | |
32 [4301-210-002-00 BOLT(S/NeX16)  [*| * | | | | |
33 [1690-782-013-00 INSULATOR/10X10X360 o




164 FIG. 78 ORNAMENT & MODEL MARK

F%\
—

;
0
- b

1781-901 -0100

TYPE OF MODEL
TJ75E4

KEY PART CODE DESCRIPTION

o--
~0o0
TOO

REMARKS

1719-901-001-00 ORNAMENT/SIDE/LH !

1719-901-002-00 ORNAMENT/SIDE/RH

1781-901-001-00 ORNAMENT/75/E

1781-901-002-00 ORNAMENT/ISEKI

1719-901-008-00 ORNAMENT/STEERING

| % % % X XIOODW

1
2
2
1
1

O OV 100N

1696-901-009-00 ORNAMENT/ISEKI




FIG.79 LABEL (CONTROL)

1 2

@-&—~

165

o

5

[e=—%

1781-902 -0100

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TJ75E4 cli|p
,,,,, 1 {1640-530-008-00 LABEL/SSUBCON [ *| ' | | | | |
,,,,, 2 [1600-904-008-00 LABEL4WD | *| ‘| | | |
,,,,, 3 |1781-902-003-00 LABEL/SPEED/S | *| ‘| | [ (|
,,,,, 4 11746-902-004-00 LABEL/CONTROL/START/ | *| ' | | | | |
5 11742-902-004-10 LABEL/CONTROL/LINEAR * 1
,,,,, 6 [1742-902-009-00 LABEL/CONTROL/THROTT |*| ' | | | | [
,,,,, 7 /1683-902-004-00 LABEL/DIFF | *| ‘| | | ||
,,,,, 8 |1781-902-006-00 LABEL/CONTROL/PTO | *| * | | [ ||
,,,,, 9 [1682-902-014-00 LABEL/CONTROL/PARKIN |*| ' | | | | [
10 |1781-902-004-00 [LABEL/FUSE/CAB/E4 * 1
11 |1781-902-005-00 LABEL/FUSE/FRONT/E4 | *| ' | | | | |
12 |1755-902-005-00 [LABEL/OIL * 1




166

FIG.80 LABEL (CAUTION)

1 2 3 4
NNN&sE] (@9 @k
o S -f2ex
? 6 7 8
Al & (A%
9 12
AY il ZUCa
13 1|4
A | &
3= (Al
%ﬂ
1781-903 -0100
S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c |TJ75E4 clile
1 [1674-904-001-00 [LABEL/DRIVE * 1
2 [1705-902-006-00 [LABEL/W/FAN * 2
3 [1636-901-022-00 LABEL/CAUTION/BATTER | * 1
4 |1674-904-008-00 LABEL/WARNING/BELT * 2
5 |8595-901-007-00 LABEL/WARNING/HOT * 1
6 [1674-904-002-10 LABEL/ETHER * 1
7 11705-902-008-00 LABEL/W/RADIATOR * 1
8 [1674-904-004-00 [LABEL/TRAILER * 1
9 |8654-901-002-00 [LABEL/PTO * 1
10 |1705-902-007-00 LABEL/W/STARTER * !
11 [1705-904-002-10 [LABEL/BATTERY * 1
12 [1705-904-001-00 [LABEL/FUEL * 1
13 [1674-904-007-10 LABEL/SHIFT * 1
14 |1674-904-005-00 [LABEL/ROPS * 1




FIG.81 TOOL 167

1674-912 -0100

S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
c |1J75E4 clilp
,,,,, 1 |1421-906-001-00 SPANNERBOX/22 | *| * |~ { | | |
,,,,, 2 |1401-906-005-00 WRENCH,SOCKET/17X19 | *| ' | | | | |
,,,,, 3 |V936-150-015-00 PLIERS/G150 | *| Y'\ o\ | |
,,,,, 4 |2130-931-210-00 SCREWDRIVERASSY  |*| ' | | | | [
5 |V920-551-001-20 SPANNER/10X12 * !
,,,,, 6 |V920-551-401-70 SPANNER/14X17 | *| Y | | | |
7 |V920-551-902-20 [SPANNER/19X22 * 1




168 FIG.82 ELEMENT (DOUBLE) ASSY (OPTION)

1719-104Z-0100

TYPE OF MODEL
TJ75E4

REMARKS

—0o0
TIT®

KEY PART CODE DESCRIPTION

_H|0OTw®m
o--

1 [1719-104-900-00 ELEMENT ASSY !




FIG. 83 WHEEL (REAR) SYSTEM (OPTION)

169

1719-320A-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
c |TJ75E4 cli e
,,,,, 1 |1719-320-430-10 [TIRE/124-36-6LH | T| * | | |6G |
,,,,, 2 [1719-320-220-11 RIMWHEEL/W11-3COMP | T| ' | | 16G| |
,,,,, 3 11719-320-211-01 DISKWHEEL/3¢ | T| ''| | 16G |
,,,,, 4 |1518-317-001-10BOLT T % | o
5 |[V300-460-016-00 NUT/M16 T 8

,,,,, 6 |V302-460-016-00 NUTM16  |T| 8 | | | | |
,,,,, 7 |V401-160-016-00 WASHERSPM16 | T| ® | | | | |
,,,,, 8 |V888-260-113-60 TIRE/6P124/11-36 | T| ‘| | | | |
,,,,, 9 |V889-000-113-60 TUBE/11-36 T ' | | | | |

10 |V999-200-003-00 |[CAP,TIRE VALVE T 1
11 [1719-320-440-10 TIRE/12.4-36-6RH | T 1] 6G| |
12 |1719-320-220-11 RIM/WHEEL/W11-3COMP | T| ' | | | 6G| |
13 [1719-320-211-01 DISK/WHEEL/36 | T | 1] 6G| |
14 |1518-317-001-10BOLT | 0 T A A I O

15 [V300-460-016-00 INUT/M16 T 8
16 |V302-460-016-00 NUT/M16 | 3 A A I T I
17 |V401-160-016-00 IWASHER,SPM16 | 5 A A O T I
18 |V888-260-113-60 [TIRE/6P12.4/11-36 | 4 A O N I
19 |V889-000-113-60 TUBE/11-36 | 5 N A O N I

20 |V999-200-003-00 |[CAP,TIRE VALVE T 1




170

FIG. 84 WHEEL (FRONT) SYSTEM (OPTION)

1781-437A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

TIoTO

REMARKS

1719-437-230-10

TIRE/9.5-22-6/L. ASSY

1

1719-437-211-01

DISK/WHEEL

1719-437-220-11

RIM/WHEEL/W7-22 COMP

V240-461-606-00

BOLT/M16X60

V304-460-016-00

NUT/M16

V302-460-016-00

NUT/M16

V401-160-016-00

WASHER,SP/M16

Q0 =30 OV > 1O IDN -

1433-435-201-00

TIRE 9.5-22 6PR

V889-000-952-20

TUBE/9.5-22

V999-200-003-00

CAP,TIRE VALVE

1719-437-240-10

TIRE/9.5-22-6/R ASSY

6G

1719-437-211-01

DISK/'WHEEL

6G

1719-437-220-11

RIM/WHEEL/W7-22 COMP

6G

V240-461-606-00

BOLT/M16X60

V304-460-016-00

NUT/M16

V302-460-016-00

NUT/M16

V401-160-016-00

WASHER,SP/M16

1433-435-201-00

TIRE 9.5-22 6PR

V889-000-952-20

TUBE/9.5-22

V999-200-003-00

CAP,TIRE VALVE

e R e e N M M M M N B e e B e B R R B T (@R R )

YR Y- YR~ N I - Y e e e T e e = T I T T e T




FIG. 85 SUB CONTROL (3) SYSTEM (OPTION)

171

1719-5117-0100
S CcC |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
c |TJ75E4 cliL|p
,,,,, 1 |1719-511-600-00 VALVE/REMOTE/2+SET __ |T| * | | | | |
,,,,, 2 |1640-530-600-10 VALVE/CONTROL ASSY |T| ' | | | | |FIG 091
,,,,, 3 11719-511-200-10 BRACKET/VALVE cOMP |T| ' | | | | |
,,,,, 4 |2500-310-004-00 BUSH/10X12X20 /T | ' | /| | |
5 |V211-260-801-60 BOLT,SEMS(S)M8X16 T 2
,,,,, 6 |V500-162-502-00 PINSPLIT/25X20 /T | ' | | | | |
,,,,, 7.|V411-260-010-00 WASHERM10  |\T| ‘' | o\ ||
,,,,, 8 |1719-511-230-00 YOKE/VALVE/3 COMP T | ' | | | | |
,,,,, 9 |V580-140-602-20 PIN,SPRING/6 X22W T ' | | | | |
10 {1719-511-001-00 ROD/SUBCON/VALVE T 1
11 |V411-260-008-00 WASHERPLMS8 | 5 A A I T I
12 |V500-162-001-50 [PIN,SPLIT/2 X15 | 3 I O O O
13 [1719-511-270-10 ARM/SUBCON/3 COMP | 5 R A O N I
14 |1560-287-002-30 [BUSH/16X24X16 | 5 I A O N I
15 |1719-511-320-00 [LEVER/SUBCON/3 COMP T 1
16 [2145-770-041-00 [BUSH/08X10X10 | 5 A A I T I
17 |1719-511-006-00 ROD/SUBCON/UNDER/3 | 4 R A O N I
18 [1719-511-007-00 ROD/SUBCON/UPPER/3 | 4 I A O N I
19 |1444-122-002-00 TURNBUCKLEM8 | 4 N A O N I
20 |[V304-260-008-00 NUT T 1
21 [V411-260-008-00 WASHERPL/M8 | T2 L
22 |V500-162-001-50 [PIN,SPLIT/2 X15 | 5 A A O N I
23 |1560-132-007-30 NUT/M8 | T
24 |1444-307-007-00GRIP__ | 5 R A O N I
25 |1650-509-300-00 |ADAPTER/PF3/8 ASSY T !
26 |V720-112-401-40 O-RING/P14 | 4 N A O N I
27 |1650-509-310-00 ADAPTER/L/PF3/8 ASSY | 4 I S O N I
28 |[V720-112-401-40 O-RING/P14 | T e
29 [1719-511-650-00 [PIPE/BRD/A COMP | 4 I A O N I
30 |1719-511-660-00 [PIPE/3RD/B COMP T 1




172

FIG. 85 SUB CONTROL (3) SYSTEM (OPTION)

1719-5117-0100

35

1518-903-007-00

IMARK/PORT/B

S |TyPEOFMODEL| | | C |G

KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |1J75E4 clilp

31 |V782-160-000-6T [PLUG/SCREW/SEAL T| 2

32 |V211-360-801-60 BOLT,SEMS (SP) T 1

33 |V201-361-016-00 BOLT T| 3

34 |1518-903-006-00 MARK/PORT/A T| !
T 1




FIG.86 BALL SYSTEM (OPTION)

1

173

51-1 g
,/; f:’/‘r
]/ “/——
P
1781-514X-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
¢ |TJ75E4 clilp
,,,,, 1 [1781-514-001-00 BALL/LINK/LOWER/CAT1 (T | 2 | | | | |
,,,,, 2 |1781-514-002-00 BALL/LINK/TOP/CAT1  |T| ' | | | | |
,,,,, 3 17930-601-002-00 [PIN/19X86 T | Y\ o4\
4 11444-514-005-10 [PIN,HAIR (19) T 1




17 FIG. 87 CABIN SYSTEM (OPTION)

1781-760Z-0100

S |typEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c |TJ75E4 clile
1 (1716-760-210-00 MIRROR/ROOM SET T 1
2 [1690-760-510-00 MIRROR/ROOM ASSY T 1
3 [1690-760-500-10 [STAY COMP T 1
4 |V120-375-001-20 SCREW/SP T| 3
5 [1690-760-007-00 POCKET ASSY T 1
6 |V120-374-001-60 |SCREW/SP T 4
7 11719-760-550-00 HOLDER/GLASSES ASSY |T 1
8 [1781-760-200-00 HOLDER/TEL SET T 1
9 [1719-760-006-30 |[CARPET/FLOOR T 1
10 {1719-658-900-00 [HARNESS/RADIO CASSET | T !




FIG. 88 COMPONENT PARTS
FOR K 135-015-000-00 ON Fig.49

175

7
K135-015-000-0D
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
¢ |TJ75E4 clilp
,,,,, 1 |K135-015-100-00 PUMPGEAR  SET | *| * | —{ | | |
,,,,, 2 |K135-015-002-00 COVERPUMP | *| ' | |\ | | | .
,,,,, 3 |V744-114-280-70 SEALOIL |+ Yoo
,,,,, 4 |V721-113-105-00 O-RINGHS90G50 | *| 't | | | ||
5 |V720-112-402-20 |0-RING/P22 * | 4
,,,,, 6 |V720-111-900-60 O-RINGP6HS90 | *| ' | | | | |
,,,,, 7 |K135-002-009-00 BOLT/M8X2811T | *| ® | | | | |
8 |V401-170-008-00 S.W * 6




176

K192-004-000-0A

FIG. 89 COMPONENT PARTS

FOR K 192-004-000-00 ON Fig.21

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

K192-004-001-00

BODY/CPA 3/4

1

K192-002-002-10

PISTON/A/2

V720-102-401-80

O-RING/P18

V720-103-502-60

O-RING/P26

V720-102-402-00

O-RING/P20

K192-002-003-10

PISTON/B/2

V720-103-503-40

O-RING/P34

Q0 =30 OV > 1O IDN I

K192-001-004-10

PLUG

V721-103-104-00

0O-RING/G40

V705-140-045-00

RING,SNAP/45 C

K192-001-005-00

PIN/A

K192-001-006-00

STEEL BALL

k| %k X % k| X X! X X X IOTODW

D) | DD DN DN DD NN




FIG.90 COMPONENT PARTS
FOR K200-140-000-00 ON Fig.48

K200-140-000-0A

177

KEY PART CODE

DESCRIPTION

REMARKS

—

V220-540-501-20

V720-112-401-80

SCREW/SOCKET

O-RING/P18

V720-113-502-40

1650-508-351-00

O-RING/P24

1650-508-352-00

1650-508-356-00

RING/O

1650-508-357-00

SPRING

S | TYPE OF MODEL
& [Tu75E4
* 4
e g
e T —
e o
e S
* 1
e T —
e e —
e T e —
. — o
* 1
e S
e g
e — g
e — o
* 1
e T —




178

1640-530-600-1D

FIG.91 COMPONENT PARTS
FOR 1640-530-600-10 ON Fig.85

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

1640-530-610-10

VALVE SET

1

1640-530-613-00

HEAD/SPOOL

1640-530-614-00

STOPPER/SPRING/A

1640-530-615-00

STOPPER/SPRING/B

K211-012-006-00

SPRING/HC042

K211-004-007-00

SEAL,OIL/TC4,14247

K211-004-006-00

COLLAR

Q0 =30 OV > 1O IDN I

1640-530-622-00

SLEEVE

1640-530-623-00

COLLAR/19X28X02

1640-530-624-00

SLEEVE/DETENT

V682-200-000-60

BALL

1640-530-625-00

SPRING/HCO015

1640-530-626-00

COVER

V401-160-008-00

WASHER,SP/M 8

V220-540-802-00

SCREW/SOCKET

K211-004-007-00

SEAL,OIL/TC4,14247

V705-140-024-00

RING,SNAP

1640-530-628-00

PLUG/M14

1640-530-629-00

POPPET

K110-001-106-00

SPRING

V720-112-401-20

O-RING/P12

1640-530-631-00

SPOOL/DELECT

1640-530-632-00

PLATE

V580-140-302-50

SPRING PIN (W)

V720-111-900-70

O-RING/P 7

V220-540-601-00

BOLT

K200-014-007-00

PLUG/SEAL

[ e N e T e T T e T s T e T e o T N T e B e . | B Y e Y Y ey B e Y S (I o

V720-112-401-40

O-RING/P14

e e e H e M M L H e e R M L M M M e D e M R R B (R N




FIG. 92 COMPONENT PARTS
FOR 1719-205-220-10 ON Fig.9,12

179

1719-205-220-1C
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
¢ |TJ75E4 clilp
,,,,, 1 |1719-205-222-00PISTON | *| 2 | | |
,,,,, 2 |3680-105-209-00 RING/105 | *| 2 | 0 | |
,,,,, 3 11719-205-223-00 RING/45 |\*| 2\
,,,,, 4 |1719-205-224-00 SPRINGHC ~ |*| 2| | | | [
5 [1719-205-225-00 WASHER * 2
,,,,, 6 |V706-140-045-00 RING/SNAP | *| 2| |\ | | |
,,,,, 7 11719-205-226-00 PLATE/FRICTION | *| ° | | | | {
,,,,, 8 [1719-205-227-00 PLATE/SEPARATOR | *| “ | | | | {
,,,,, 9 |1719-205-228-00 PLATE/BACK | *| 2 | | | | |
10 [1719-205-229-10 RING/SNAP/CH108 * 2




180

1719-209-200-2C

FIG. 93 COMPONENT PARTS
FOR 1719-209-200-20 ON Fig.10

S |typEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |1J75E4 clilp
1 (1692-209-202-00 [PISTON * 1
2 |1561-221-503-00 [SEALRING * 1
3 |1561-221-504-00 [SEALRING * 2
4 [1561-221-505-00 |[SPRING * 1
5 [1650-203-214-00 RING/40 * !
6 [1696-209-212-00 PLATE/SEPARATER * 9
7 {1650-203-218-00 [PLATE/FRICTION * 9
8 [1561-221-511-00 [PLATE/BACK * 1
9 [1719-209-202-00 RING/SNAP/CH102 * 1
10 |1561-221-509-00 WASH * !
11 [1650-203-217-00 RING/SNAP/CS40 * 1
12 {1561-221-506-00 BRAKE/DISK * 2
13 {1561-221-507-00 BRAKE/PRESSURE * 3
14 |1561-221-508-00 RING/SNAP/CS105 * 1
15 [1692-209-203-00 [SPRING/WAVE * 1




1719-511-350-0

FIG. 94 COMPONENT PARTS
FOR 1719-511-350-00 ON Fig.50

181

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

*OOow;w

TJ75E4

REMARKS

—

1640-530-610-10

K211-012-006-00

VALVE

SPRING/HC042

K211-004-007-00

1640-530-624-00

SEAL,OIL/TC4,14247

V682-200-000-60

V220-540-802-00

SCREW/SOCKET

K211-004-007-00

K110-001-106-00

SEAL,OIL/TC4,14247

SPRING

V720-112-401-20

V720-111-900-70

O-RING/P12

V220-540-601-00




182

1719-658-400-0C

e s S S S
 alially sty G
/i a—
st
)
—

FIG. 95 COMPONENT PARTS
FOR 1719-658-400-00 ON Fig.66

S |typEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |1J75E4 clilp
1 [1719-658-402-00 NUT/MOS * 8
2 [1696-658-345-00 VALVE/HALOGEN/12V35W | * 4
3 [1696-658-347-00 [SPRING * 4
4 [1719-658-403-00 LEAD * 4
5 [1719-658-404-00 |GASKET * 4
6 [1719-658-405-00 LENS * 4
7 {1719-658-406-00 RIM * 4
8 [1719-658-407-00 |SCREW/5X25 * | 16
9 [1719-658-408-00 WASHER * 8
10 |V211-260-802-00 BOLT/S * 8




FIG.96 COMPONENT PARTS
FOR 1719-782-510-00 ON Fig.77

183

47
24 9,557
=" U
I IS
T o ey 14
7 13
54 49|51 25X 59
5544 43 55
55
1719-782-510-0B
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION [ T|O|R REMARKS
¢ |TJ75E4 clilp
,,,,, 1 |/1690-782-511-00|CASE_ | *| ‘Yo o
,,,,, 2 |1690-782-512-00CASE  * ot o
,,,,, 3 11650-782-253-00 SCROLL x| Yo\ o
,,,,, 4 |1650-782-254-00SCROLL. | *| Y | |
5 [1690-782-513-00 DUCT * 1
,,,,, 6 |1690-782-514-00pUCT o *) bt
,,,,, 7 .13680-248-215-00 COVER x| Yo\
,,,,, 8 |1690-782-515-10 EVAPORATOR _ASSY  |*| ' | |\ | | |
,,,,, 9 |3680-248-612-00 VALVE  x) Yoo
10 {1690-782-536-10 [CLIP * 1
11 |1596-780-502-00 SCREW/TAPPING/MO5 | * | i A T N A
12 11673-780-014-10 INSULATOR | *| i O I I O
13 11650-780-243-00 ORING | *| i O I I O
14 11690-782-538-00 PIPE/COORER | *| i O I I O
15 {1690-782-539-00 ORING * !
16 [1719-782-511-00 CORE/HEATER  |*| | | | ||
17 [1719-782-515-00PIPE | *| bt | | ||
18 |11719-782-516-00PIPE | *| i A O N A
19 |3680-248-234-00 O-RING x| 2 0
20 |[V301-260-005-00 NUT/M5 *| 4
21 [V401-160-005-00 WASHER,SP/M 5 MR
* 1
Bl - e —
Bl - e —
25 |1650-782-265-00 TRANSISTOR/POWER * 1
26 |1719-782-513-00 SCREWW | *| i O I I O
27 11690-782-518-10 ACTUATOR/MOTOR | *| i O I I O
28 11690-782-532-10 ACTUATOR/MOTOR | *| i O I I O
29 |11690-782-544-00 LEVER | *| i O I I O
30 |1690-782-517-00 LEVER * !




184

1719-782-510-0B

FIG.96 COMPONENT PARTS
FOR 1719-782-510-00 ON Fig.77

40 |01
55 44 43
55

25 % 39

55

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TJ75E4

o--

—o0

TIoTO

REMARKS

31

1690-782-545-00

DOOR

1

32

1690-782-546-00

DOOR

33

1690-782-519-00

ROD

34

1690-782-531-00

ROD

35

3680-248-222-00

BRACKET

36

1719-782-514-00

BRACKET

37

1690-782-548-00

BRACKET

38

1690-782-549-00

BRACKET

39

1690-782-551-00

BRACKET

40

1690-782-552-00

BRACKET

41

1690-782-553-00

BRACKET

42

1650-782-266-10

FILTER

43

1690-782-554-00

SEAL

44

3680-248-227-00

LINING

45

3680-248-228-00

LINING

46

1690-782-555-00

LINING

47

1650-782-262-00

CLIP

48

1627-780-714-00

CLIP

49

3680-248-223-00

CLIP

50

1690-782-5567-00

CLIP

51

3680-248-224-00

NUT

52

V120-264-000-80

SCREW,PLUS/M4X8

53

V111-164-002-50

SCREW/M 4X25

54

1690-782-559-00

TAPPINGSCREW/04X10

[ T Y U N B N T e N T e e T e T T o | o TR e T e T e T Y I VR Y VY

55

3680-248-229-00

SCREW/M4

56

1690-782-561-00

TAPPINGSCREW/05X12

57

1596-780-502-00

SCREW/TAPPING/MO05

58

1690-782-562-00

HARNESS/MODE

%ok X | ki R X ki k| X %k R X k| K X % % K| %k K X % K[ X %! * X X OOW




FIG. 97 COMPONENT PARTS
FOR 1731-658-230-20 ON Fig.66

185

7
g
10
1731-658-230-2C
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TJ75E4 cli|p
,,,,, 1 |V301-260-006-00 NUTM6 | *| Yoo
,,,,, 2 [8824-246-205-00|CAP et od
,,,,, 3 |83824-246-204-00 NUT x| b
,,,,, 4 11650-658-3183-00 WASHER |*| ‘| L ¢ Qb
5 [1731-658-232-00 GROMMET/16X20X05 * !
,,,,, 6 [1731-658-233-10 BRACKET/MOTOR | *| * | | | | |
,,,,, 7 |1731-658-284-00 COVERMOTOR | *| ' | | | | |
,,,,, 8 |1731-658-235-10 SCREW/MO6X25 | *| 2 | | | | |
,,,,, 9 |1731-658-236-00 GROMMET/08X15X05 | *| 2 | | | | |
10 |[V360-260-006-00 INUT/M6 * 2




186 FIG. 98 COMPONENT PARTS
FOR 1781-656-200-00 ON Fig.65

il
6
1781-656-200-0
S |typEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |TJ75E4 clilp
1 |1781-656-210-00 METER ASSY * 1
2 [1729-656-202-00 |GLASS * 1
3 [1729-656-310-00 [TRIM ASSY * 1
4 [1781-656-220-00 |CASE ASSY * 1
5 [1729-656-205-00 [LAMP ASSY * 1
6 [1729-656-206-00 [LAMP ASSY * 2
7 11729-656-330-20 |[COVER ASSY * 1
8 [1729-656-208-00 |[SCREW o
9 [1729-656-209-00 |[SCREW * 4
10 [1781-656-230-00 [UNIT/LCD  ASSY * 1
11 [1729-656-321-00 [LAMP ASSY * 9




187

Yab2a5 @qﬁmamzﬁmm_ﬁwﬁ

E3-RRITR

@ HLIN 31

T

UIRT 5074 10W

L et AL

P ——

[

!

AR K@Y

A

Tomy

30e0.500/5

% BE2EAR

1o00-0.56
e o]

7 Fa-ThAT

WIRING DIAGRAM (ALL)

ITAAAIYT &

hyh

5
% _m_dvg
o

il

=R A1)

\
v

/

N=RA (A1)

J
WX

Y/

N=%2 (&

N2 W/ TJRHA

BRA28AX
a81284%

i

el . 141
bl

[ Zinbichsl



WIRING DIAGRAM (1)

188

_ 11:. , ]15
_,l 1004-0.85-8
| __1000-0.85-B
—_y 1002-1.25-B
M 1-1.25-8B
M AHV 2000-3-B
1000-0.85-8 | - _ ] R
DAy @H:Uaa.o.mw._.m\m R 1 NS S gl gl
=
(e led
BE3EAR
|
|
NS
»M H &
Wl
20T
g&1 2842
= — L 8 P EEDL e
W . T0 8 -Soeeeal ¥y _7_2 i oS-
A T S O i N i B LB  me12@4z SRR
[RLBAREIT R SRR Gd W Gv]= o - A3 S
- o Gaal Juth = ol = SRR LI o, A ) a3 Tk
S—x5>7 TS eIFI L m%@g ; ATy L=
b #ERE () LAy il I / N
g0 o o [emews o [] e LA \wlmllTJlllli
e - o Lemioma T "1 e 1 2852
o L el bS] 55| &
L ] AN ZBESRRRY o N TN %8| 2 m
| 1N A A o et | O B
PP (BAf_leaon]s 12 O i N _ (i v e e T 3 oo
PV TOYRIVESYT () EERE R A nd i L
B&12BAZ ] = | 9
BRAEAR 101-0.85-RsY ~ :
o G = 23-0.5-G/B - < | kS
= =N wvoms oo MM, | 5@
16-0.5-P — | | Za5Th
1 s0.050sm 15-05-a2 ] | (L] = K
TEEY [N | JY7 A
e a L] sesrsw
O - -
oo Al hel ] FTEIATITE !
_1900-0.85-8 1000-0.5-8  —_ |
I _
G A ] ﬂjw _ Ry g
ol e a— ] | teve
45 6 SARYATI TR | [
_
WIS & (AR asamxx UPIZESYT (&) | \
Al B e o g 2 2 5 | vrom | 48-0.5-Y/0
| I e f TL-x
L2 i H {08356 I s V
I



189

WIRING DIAGRAM (2)

.
(It o Tvo @I 10A
E f @it ~ _10A
AyRSTR (LH)  AyESTh (RH) 05
izas 235705 BECAR 62-0.5-8/6 @ Lo/b As10A
E-LHiLoUb— §3-0.5-pw ® Lo/ A 10A
0-0.5-88 QHI/B s L0A 29-9UL R
7 mw 1-0.5-82 @ Hi/z 104 R
D=y A1 0A 49-0. mm@ _E. 8
[eH i (B |omsmsx Y ENCTNIT T . i
By [B) L B (1] T+ e N o .
h; SRR 4 QB 15p 3 - <
i I i i Qs o 10a 7 g Bl . o
fifi oL L 5 § Uy L, 20A s i By LA 0oorE
iR i SERR = ; - 5 D -5- 75-R__ JA0A
2] 25 =B @ =173y A = “ T Npod Ry
Eice F @519 L 15A e = AL
AT TN Ot ————— e — -
Sk @mmmios o 15A g5y L ——
Sl
T 102-3-R/L
ka-ZRy IR L9X5 5044 oW
15-0.5-B/W 28-0.5-W,
AT
(3 #1v7 PApL - - - - _ . - >
® sa- A p2A IE RAYF ps
B
@ & -Ayk5v7 s\ s20A STRATYF  I-YIFL M
@ 9oh 5158 . : 3
@ s T3h 154 [
@ *-588 108
OF R —A————— W o -
5 5A | . (/A /] /]BludL e /[/] ]
e — o SW WalaAlal 7 B ks 7
@ w7 s A g @
N5 154
S RE20P RE1
®u_\zud - , = For e B IS wmwmua g5
g i | Y 2 P2 3 Leed IR
oz - g IR W L
(2 2115 RV — o b A ] T NRRRRS: ol T |~
© #e0x —nu— 3 &P i 3 I =M R B 0T 0 RAUE T
@ 1R ~hS 1 |~ 5A g 25 S 82 4 e i e i o e o X
, 2| 6 SRR b & 4 845 4 Jaaddddeddass o
A | o 28 & S S 8-0.5-1g |
TR Y o B HHas 1000-0.5-R
o 0 3 or| TRER -
o mem 2o dibiery e 8] RO
o HTE [
2 4
L
[}—L004-0.85-8 i I i
I T I

(4)



“ _ 7OXNIZESTT (B

(1)

Ayd

|
TN
SRS
N
BR4RK (Em
ﬂm T
BRABAZX
2R N

WIRING DIAGRAM (3)

N=RA (&8 /T

NI
8| Haw
€ Hee
1o
Fa-TIL
733
JYTAEBBRER
B8
H e
/ /
48-0.5-Y/0

190

N=2A (7/TJRH/WX)

N=FRA OAA2)

N
f |
i
]
[
HH
[
T
[
[
[
1
- []1
8l = BB 10842 = mme
v [ 5 i
=l N | % 720 O =~ T
e g < [N =
F— g o
o — S T
Ry Awlh] L] =4 2.134
bl & B wrlels | 45 Syl
R § BB10RAZ 2 m&i&
. o] =ER
85
L &im
2
gy € o
by o IhO-5A
iy
K PTO
ON OFF
21y F

BE128AR
BE 12842

E@L N
RAleal /[ /bl



191

WIRING DIAGRAM (4)

ABBE UL~
SRIAT=TN (7)) ASSYZRT
AN ” Hg ﬁ
S| [ Aol Ll _Jo o
:@m ﬂ__ 7& N s ZHE W\\\\\\ Sy
‘ i) 2 ) =] [ ﬂ
] cUbs (]
Fole] 1o 414 mo Tl |
S REEE =g 1
ey g 0% i HE 11
zA_ B0 T\ivﬂ_wn_ TBe sane g | - -
oA, 70-757
— il I I D S Hl_a 11 5%
— - 20-70-t8
IIIIIIIIIII R B - —J
IIIIIIII e | | Ao Si5%-s 5
IIIIIIIIII == ——————— S
[ " | WS [
| s o ANILysv  KBEIY
= _ “ s (1=0.5-BW _ S IIVUOGEY
L £
os | | -
In| = | | 3:A:R 25
o _MML i t 2 J
. u 3] 3 M o
: e Il B =z TR g
o o] f=] B L 4 i T
7 A 3 B A 259-9 (1R ] S ol
= T 9 4 46444 D e & Ny
= R R R X 7 7 T ! : ” I
T T F !
[ L[ 1 = meswAx A M
BB4BAR | _W 7 J ] EEBSEAR S T e
- 3 M 29 bl
E g ol 3 ([oa_LInAlwt]) ¢ T o =8
] GRS I i & &rr S
T h Blo@Bibionl | 9
EqH M SEpoeE < @/ ©® UZPYIRRAyF
T | 3] SRR (GREG
« o o BAl S8AZ .
oo e B (L
2| ot B CED <s0m
ol i’
o & o ] g :
- T AEAR 50 7
. i I I
TR 7 9 e 4 9 = T2-TLAT
= E=) ™~
1 o O

FOXNIES>T (@

ok

<I—
—~ >
LAY =

Mﬁﬁg PRe%]
|
-0 ]




WIRING DIAGRAM (CABIN) (ALL)

192

® 7179

@ ——gh—  CABLa-zAvOZ
) wol- —
@#> okt | st
@otn sl
@ AT —
[0Xs] o
[OFus=] o041
© i 2 (=20
loled L
—+ @M [ -
S B
' @ i |
s > 5 WAL
(e Sy el W S8 pEAEAR i | A
O st s 3 OE6RXA
[l @ HEerRhol s o KPACYF
[ai2ad L1 T ] L
I, ”m ea 1k %ﬁ w m
L] £ 5 - ey o955
a Hi cle V| B87mm] | R SiR
2 & Qi
¥l
3=
V4 ~ <X v
- 5 |
G-7577 ® 2 R e wedmxz L E!

PR

s e

. ”
al
! e
A s T
] 1 -
N
A0-70-k2-X o \/\
CABA/SBA : _mm& _MM_ Ly T el
[7] L R— AU ,N.UDV\IrEﬁ:
¥ E } b it
m 1 EF : L wesein 3
N=%A G2/ TD = b
BE10#AZ g ol
4 5 i @
e a8
] I %
g aessx | [I578 2
g2 T b
ES o =H ©H
- B4R R
IP3I»IZvhk
N==xZ (7/TJIRHAWX) e
N=RA (Jv/TIRH/WL
N—FR N—RARATS
0] @
B B
e . o, T e
BE2AR  BEZEAZ EAERY ﬁl @ m j mﬁiﬁ
EELPSY | g X
@ @ BEAMXR BR26E 184 BB2RAR EB/BAR Z@AR ﬁ
_— [ 450570
W — 48-0.5¥/0
?\ K T
b
BESEAZ
EEZR AB1IRAR W




193

WIRING DIAGRAM (CABIN) (1)

\ORIPPP. PRI | 403-0,85:RM, | [ J : i
@ Y Al 0A 7 499-0.5-W ;
@Iy ,20A | sz 44
(3 FA IPT4 ,5A ﬁ 439-0.5-0 3
B98ER108 ~ 154 | 0l-0.85-Ry @& 1 OEAR .
w”éi.m 154 43:0,85°8 e 0mAA 3 2’
$ER 30A 107-3-R¢) Dz\m_m\_w.lu ol 19 39g
fizfizY ! i
400-3-BAW - YRRA0 A a9  Jdd4.
W 'S |<|_I_| |_|_4| <RE ~d e«
o L Lt ) ST Ty
] e SsE |
ABRRUL— = T W_HIIL s
1001-0.85-B | Em—wv/
Z0-70-k i NED —
BEY 13
Lo -
Az 21g 3%
aE !
L ——L L IN=2R AL/ T D)
—~
REET-TL (7)) ASSYERY !
BE10BAR i e P |kl oS g
IBZD ! m @Ej 4 s e Y e s
N=%22 COYN/TD Hoe \ Nk R
gE3% (984
: : : S = L g
: I AN,
TR T I )
I 5 SN C
Al =L ™ =D
581 08AZ 1IN
YH-S519— Iraraz
=AU/ TIRHAWX)
==X P/ TJRHA/-WL)
@ @ @ @ I\N—"R X RI72
_ T = _ = $-E K- 7077y
= AR [l lef  REG OIR Y % NEF =
L VAT ATV LEE
Wil ATl —
- =t
BB2EAR mmﬂ@i A L LG BB6HAR BAAEA] L
BE13EAR  BEI3EAX p
BB3EAZL
® @ BBAGAL BBOBAR
E G [
YA TG LAR AL A A
Y [AVLL BESEAR BESEAR

BE13\AX




WIRING DIAGRAM (CABIN) (2)

194

(9 F1v7
® r-
@ > nyR3u7

@ 9o

m\ﬁr @ 273N
GG Q) b5k
O i=]
RE4ABAZ &) 29t
B |_15-0.5:84 @ ot
b= o © 403
K B [ 41505 & T 7" UL (@)1
oN -
L eo® 7z Qe
JL- (9 o ‘2 BRITG
Q>7Lyih YT L 7 (3 2@
S (9 S1E2RIV-b5
R0 M [ —
Ly- TP L
- @ BE4BAR 153
- o A
G-057 W E Vg _ S ESEH
H i 15-0.5-R/W H H o qw Ml -
N [i003-0.5-8 XE2®| A ! .-
o |G L T 3 & COPOFF)
P21 [y <k g -
NN 72 <4 7 7
BARA . EX 5
B gesa| || | 7-2 BEAR
I o e === , ]
(oL P e i ( deidg [T
Ul - b0 o= < - q449
D=057 %) g woy-2 ik 144 EBAEAR
= - 70 e
AR (BT ' 1 &9
B B_P8 E
SEAEAR BEB4AEAR PR
o |® “wwm;w.mmm,
[ %Um Ennm.n RARA
JONA
IO ~ ,10A 433-0.5-R/8 — 10037
@UIt o~ ,10A 436-0.5-RW 5 7-5-f
@Llost 104 L
®Llosk 104
© xw\m ,10A 15:0,5-BA—) 15-0.5-BM
OLIVZ. S\ 1CA bn.hwn.m.mmm U@m“w meDm B
® L#al—9  5A PN A
@ -7 ~ 15BA £02-0.85-R/Y sz acn Bl |ser-0s0a
@0, 158 aa s ey [l
@ et o 10A oo 436-0.5-B/% 436-0.5-A/W 1d
B I1P1 .~ ,20A 452-1,25-R/B — 44
PN g /A4




195

433-8.5-A/8
435-0.5-G/W

N=%Z FmrIh/CY) [ @

—135-1,25-Y

-0.5-R
439-1.25-0
494-0.5-P/|
474-0,5-0Y/
492-0.5-PAY

-0, 5-GY/R
471-0,5-GY/B

R B PAP G G/

]

| o7 pApAeaA

454-0.5-YA

3-0.5-W
426-0.5-8/G

9
i
T
o
<

o
T
<

1010-0.5-B,

414-0.5-1 W

412-0.5-| /8
-0.,5-0

82 0MAZ ]

I»3ax
J>hO-
ISR

WIRING DIAGRAM (CABIN) (3)

HEIEAR

I
B sl
EEREE 17
i} 3B
®
Lm mﬁﬁlﬂﬂn HN
i RE R R AR EER
RE R R E
X
|
Sk d LB SSSY PRy 859
EEEC R |
oF [G8 -
AL ] U2 |98 9878 | [ seomxx | [B87
> N N
Box & B L 4
SN R o o o
oin mp S FAN INTR
=L DNH e [N N
TR HIR R
IPIIavks
IN—RARIATZ
no- 9A-9)U7
rNSvvR9 PIFIT~S
L
AT En
B YLV
BEBABAR BB2BAR BE7EAR

EANRVABYAAIAAD W
L AN ARG Wl BT

RE208AZ

1

N
B8
Eﬁ ] 88
48-0.5-Y/0

BE128AZ



WIRING DIAGRAM (CABIN) (4)

196

(3 F1v7 ||o\/m>m>| CABE2-ZRy IR
S\ o

® wa-
~ o= 0A
@ & roksvS &w@
@ vt s
@ 2751k 5
" 10A
@ *-958 \/.mx»
@ 710829 lla./m‘ 2148
® 3t ‘L\w o zavk) »
Q@7 — 0 (0
® M- “mw Cﬁ_\_m . =i 21\E-9)
(zo> 1
W AT A HFITE-4) : __w“w 2 . 7 H%
© pux v __ LA | 6
@ #@ls ] o il 59351 oe4EAR b | e ae6a
© em0t i (MIME o] RS BEGEAX
(9 SR -151 e B )| oe6R 424 KPRy F ddd =
=957 | EELEGE
_ | m_m_m@%w,nﬂamum HEOBAR : ; 444 74 ey
add58 L-L3527 I ] Adg T
3 - ghdga 2 4 5 g
4 3 A0 SO h _ 4 9
L g s 505 d S 9-95v7 & & 95y 0-g5v7
J0P0FF) 1 T = |- 4 OOk RH) WPILEy (Ov/RD
5 NN e
N ™ S
/ e | , 3
oy %= Al 0 i
Beas <ol i aled gl g5y BR4EXX
[ o M| e & il ik =74
dz [T o I EE i i 4
999 sEdmAz ~ il =23 EE RE2HAR
1457
481-0.5-8 Vlk@m;,u.:
I 1010-26-R 1010-0.5-B ]
24-1.,5-Y |8 | (I} 135-1, 25y |
i 012-76-8_|O 1 (8 -2F- i [
23R-0.5-A7% |o8) s (| 438-0.85-R/W I ]
439-05-0 |{0}| 2 -0 85-0 I
433-0,5- 433-0.85-R/B
442-0,85- [ 442-0.69-Y/B M
aa0-0.85-8y || | ad0-0.85-Rey
— SR oA
A 4 -L/W ﬁu‘mmlth‘ -
2 L 28, - BB2BAR
, L Rl a-Le
N— ey ERe
15-0.5- D.5-W.
| 451-0,5:G/Y. T 1 451-0.5-G/Y o M o
43-0.5-17 (B8 | 43-0.5-L/ ki 444
N_Rﬁah_‘_,m mu o w_H “_mmmm! S99 395 BB 3MEA
, et e B e 5-a/s FE3BAZ §43 EEE A
W 430-0 .51 g = 430-0 5=l g — =197 =7
T -0.5- .5 L L Y
Lm A9995399 : 453-0.5-0/1 453-0 u.w&x E‘ _\E BT
7 34 AAAAAARAaeS vl&
||| 2z HEN o o 1
, [
| PR ] [ | SRS =S




197

WIRING DIAGRAM (ELC) (ALL)

PTO SW
ZoM{ mEZOF
[z o

M g ! B r%.m.»_wu.mnm-;ﬁ o _

PITErS

-7k Wy7) 3 /R ODMT)

AU ARETR

20

[T s

=R U2/ TJRH)

|

|

|
i

ey T

)
140 5ol

I BIE3WAZ
L2
|
\\\\\ £ F YIS ARE L=l
Bty v i e
1 T 1 (A |
5T BB = 4_ [ATAEARE
B
1 Meed Lo Lol
RITARE LAk EF Bl ] rS7-ER
F4PL @PT) a8y TEL 2oz vx)
ks 28 EL_HI_
¢ ABATyF
| (£S5
I
AU/ TR
N—%Z (> YT N4 AT
M U]
MA2UMAR REZWAR W
PTOBANRR (Y7 ¥
e
YTIIOBR Y F
R AR
o il
iy
. UZhP=Ls
da. 2 Faonevs @PT) 5
N2 GC/TH ) R /T ' _
[Zri| 4WD 2WD 4WD 2WD
| I bl el T
B, I8 AOTEAR 4WD AfyF D Af¥F
niigRply T o5
FEifalefningEES
FOEOCOOVOCOO®



WIRING DIAGRAM (ELC) (1)

198

e I S K57 RS Loms £ T S
_ i | ] = Y7L OPT)  HEIIPL 27
L Y S n(v
A
B8 12842 T 4 _ N’
§ 9 4l a5 _
(e Tt - PR e/ | 44 q 1o 94 |
pABsl [/ jowlpaes 17 d Jdoo T99 ~ N
‘ : : T | NERR @ TY)
1002-1.25-8 | | | 1
200-1.29-R _: | . .
— el 39-0.5-1 7= A-BA 37-0.5-/W
iy BB6EAR ﬁ h _ _ “ Py
MIE-5AN gj_u\,m_ v ] A
b 41=0.5-y ] h7> _ | BB
e - il | v
AL
O e | | _ |
B o Iyl _
LT | '
o [l _ PTOREBA Y5
ACHH| _ f [ |
MY-LEZS _ 7 _ _ o/
iF wﬁmw 1 * -
MID PTO~ b = -
ero seni—Aftey ” _ _ f | —
GND—
sug s7 G f | _ |
5UB SFT f £1=0.5-2/8 _ |
o CHECK SN I | _ |
R e -Ht -t MTL | BIYTNIE:
= el et 18 g eoms et el et el f £ PR
71~V —
TSI f HE
e R _ |
etz o TR |
ECUUty L~ il PRy _ ERL
bESE &) 0| AT - | ] |
1000-0 85-B 13 \ | =i ki
T004=005°8 |9 - _ [ w
1002-1 25-R v,_, _ WW m_ ,
[ . i 1 ~
BE3BAR 1_253-0.5-W, mw.m wmé _ hwmm mwm“xm -
T004- 58 | [1004-0 e
31-0.5-1g 31-0.9-1¢&
BE-0.5-Le/W | [BE=05-le/W
39-0.5- | |39-0.5-1
42-1.25-R/G \@:ﬁxi _ MH
_..,7A/ -3-8 — 3 R _ w&
Es mummmmmmmmmmmmm " &1 28R _ R 1 28AR
rmhmmnmmmmmwmmmm 9-3-RA 2w (3) X ﬁ@,_FEE@_g;E_ =i
Y i o —, y § FsnERpRm ) L LAATADARA, 8
93 || O o |
S ) L oA BN = VN Vel
T0-3-87L BAR] EBW  $23% | 4WD 2wWD
= 5 Y AT 7 i
; " .
R £ RBTEAR AWD Ry F
v Rmi, © R L
Rt T I T I
HFELSR<xERRAR® & &~
®OOCRCOLOWEEE®®



199

WIRING DIAGRAM (ELC) (2)

PTO SW
BRATYF

_
| _ T
_ | o i
_ | =
| N
_ N AN
7Th U7 | I RODMT 1R ) & 1l
_ J = 3 T i
| Ry . J . 3 41 &9
i A 2Ty TA E f _,\A SH veamiz So3 =N
y 2] A4
40A _ @ 1549 “ i H 44
| s e . - ..sz
_|||||=ﬁ Ay B-5-Y J“‘WM 43-0.85-R H | = Gy
ABBR @
_ | g A
_ _ L] _ 7
| oo ) o .
_ | T A O D/TY) _ 7
| | _ ,
[ ﬁ 7 _
| | & o _
| | & = e PTEANA ] 9-0.5:1/G
_ _ S 43-0.85-R _ 43-0.85-R
_ _ 200-1 . 25-8 | 200-1.25-R
“ “ 1002-1 25-R “ 1002-1 25_R
| _ |
| | | i
| _ v L By ik wrleAle | —
| _ . ‘Wmé 0BAZ f B810EAR -
_ _ m!\mls 243K i
| A |
mwwwuﬁu 257-0.5-Le/R | 257-0.5-1 e/R
1004-0.5-8
! H |
_ U=PYTN 256-0.5-U_| | 256-0.5-W i ot ot i o
Ty | 2TYFE sl f
| Ee AR ==
1000-0.85-B 1000-0.85-
_ 253-0_5-WrY f 253-0.5-W/Y A | _ Mwm, 33 = S 5
| T4=0.5-1 i 14-0.5-1 1] e Hd mM&
_ 4105y | | at-05:y 1!\L|_ | 959 i [ L G ] i
iy N5 i s
_ f | = e . me3gaz S
! | eeioman ¥ o o0 5 —
\\\\\\\\\ == it o i
0 2 CE TP [ 1 E
[ R T AT [ g 972 T
EEEL=EE MA% e M &80 KS7hEE LB £ ¥
f _ Y7L OPT)  WESTPL Tae
L YA
_
i T 234 |
s S _
i = |

(4)



WIRING DIAGRAM (ELC) (3)

200

N o ¥ g e W]
i R , 1Y 4y
, g3 g §& g
N [ a0 1 0__ =
Tr S _\mﬁ{ YINEE FRE NSUNEE
17 — |
7 ﬁ T TER
BIE 1 ABAR S E2 UATAGAGAY TS
S WMGR o = | Y4y i NINNNNRE
SR (Tl R R U/ TIRHAND
= dddd o /RIS sk Y—_ e ————
T R Ep bt | IR AT
N /B
BRORE L s
SRy
TV sessssr (0
P b 2 (o S NS (0 b =
0, 250-0,5-B/W m
RE2BAR Ewavy 5
5
3-0.5-laMW
4-0,7-8 — o
fEREn — q
AR 4
&

YTIINMIBR Ty F

RE

1004-0.5-B

-0.5-R

Gl i

299-0.5-BAW

W250-0.5-HW

BB3BAR
i

10
iy
[

RTEIEAR

J=
O]
N

RZZhE2Y (OPT)

4WD 2WD

D AAvF



201

WIRING DIAGRAM (ELC) (4)

- J*998
e e
1 eAvAuA, o/ 1)1 7L
vy
2 AN 2
e ——
m A ERIAER ﬁ . | BiEE26m L
TTTT TR ! W , I PTTTT T T T
%L EE W o i 13 L e R 4
e 4494 9 099z I S b = R = s S = 995
RO i ane o3 ] 8H S HE Y Prm
I |
|
— [ | 1] L
e
” 1y
| ___r ]
- | =
I =
I | u
ey | C
L] ]
7
I _
[T
|1 _J
= . T —
T _

, L

T

_ [ —

LTH LT
\flilllllll\llll_\ii_l_ RI_B
\\\\\\\\\\\\\\\\\\\\\ ] |“ mam, BREEAR

N NI 11 rE38A% 745 3
N S5 BRE3EAX i = 2
] J— AT AT] N
~ @ o BV bl - e
(z o B (R I R PP
E o T 1 47 494 97
o] ey o S g S| = A
999 9997 3 o5 7 E um L8
oo N -
= SRNN EZIN- S NSZNEE
\MHMMWNN IIIIIIIIIII IS
ey
N34 (/TJRHAND)
/T ) ST
’ BRE 1 0B [\=2% WA/ TU)




202

Numerical Index

6006-097-221-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1373-121-001-00 24 4 6209-360-099-00 17 18 6211-179-013-10 6 40
1425-621-004-00 17 26 6209-366-008-00 2 11 6211-179-018-00 6 41
1650-780-011-10 18 27 6209-366-009-10 6 51 6211-179-019-00 6 43
1690-654-200-00 10 33 6209-409-001-00 10 15 6211-179-023-00 2 2
1716-127-002-00 21 14 6209-409-003-00 12 19 6211-179-024-00 2 3
3625-540-004-00 10 37 6209-409-004-00 5 3 6211-210-070-50 6 1
3640-586-004-00 22 5 6209-440-002-10 14 7 6211-258-002-00 6 10
3673-701-005-00 21 15 6209-490-002-10 2 9 6211-258-003-00 6 9
3748-172-007-00 10 35 6209-500-003-00 10 13 6211-291-026-00 6 25
3805-355-002-20 8 5 10 22 6211-292-001-20 6 26
3817-401-001-00 10 7 6209-500-005-00 18 17 6211-310-046-00 10 1

12 23 6209-572-002-00 2 10 6211-311-045-20 10 38

18 16 6209-580-008-00 21 29 6211-312-007-10 10 42

18 24 6209-587-005-00 14 4 6211-312-008-10 10 24

21 8 6209-600-004-00 10 21 6211-319-010-10 10 43

6115-639-008-00 26 52 6209-605-004-10 1 3 6211-341-045-00 9 1
6209-000-002-00 12 20 6209-610-001-10 6 4 6211-361-063-00 8 1
6209-000-007-00 1 7 6209-610-003-00 1 2 6211-367-010-00 8 3
6209-000-014-00 6 2 6 6 6211-369-026-20 8 2
6209-000-015-00 16 6209-610-004-00 10 2 6211-510-011-00 6 11
6209-030-001-00 10 10 6209-610-007-00 6 3 6211-511-011-00 6 12
6209-030-002-00 20 5 6209-610-009-00 6 5 6211-511-012-00 6 13
6209-030-004-00 10 11 6209-625-004-00 10 4 6211-530-011-00 7 1
6209-030-006-00 8 8 6209-625-009-00 6 15 6211-540-011-00 7 3
18 34 6209-630-002-10 25 6 6211-599-005-10 6 14

6209-030-043-00 21 19 6209-630-004-20 17 17 7 2
6209-030-094-00 17 15 6209-730-001-00 16 4 7 4
6209-030-096-00 9 3 6209-730-005-00 13 3 6211-740-007-00 6 42
6209-030-097-00 18 31 21 13 6211-740-009-00 6 39
6209-046-008-00 19 4 6209-740-001-00 10 23 6211-740-010-00 6 48
6209-046-053-00 24 5 6209-740-005-00 6 18 6211-740-011-10 6 38
6209-050-001-00 10 30 6209-740-008-00 6 37 6211-742-018-10 6 45
6209-050-002-00 10 32 6209-749-001-20 6 16 6211-744-001-00 6 46
6209-060-001-00 17 11 10 45 6211-749-004-30 6 49
6209-300-008-00 1 10 6209-800-008-00 10 51 6211-751-001-10 2 7
6209-300-009-10 1 9 6209-800-009-00 10 50 6211-760-037-00 6 29
18 22 6209-920-002-00 10 17 6211-766-006-10 6 30

6209-300-014-00 1 8 6209-920-003-00 17 12 6211-777-024-10 11 1
6 19 6209-940-004-00 12 16 6212-111-086-30 14 1

6209-300-027-00 5 5 6211-110-079-40 1 1 6212-114-086-30 15 1
6209-360-053-00 22 2 6211-141-035-30 1 6 6212-116-086-30 15 3
6209-360-071-10 17 23 6211-170-018-30 2 1 6212-121-025-10 14 2
6209-360-084-00 18 18 6211-173-010-00 2 8 6212-124-025-10 15 2
6209-360-090-00 8 10 6211-176-021-10 2 4 6212-126-025-10 15 4
6209-360-098-00 5 6 6211-176-022-00 2 5 6212-211-005-00 14 3




Numerical Index

6006-097-221-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6212-230-009-00 14 5 6213-160-005-00 10 25 6214-145-016-00 4 2
6212-235-002-20 14 6 6213-161-003-10 10 26 6214-400-008-00 5 1
6212-271-012-00 14 8 6213-164-001-00 10 27 6215-300-041-00 20 1
6212-273-012-00 7 5 6213-240-006-00 17 9 6215-315-001-10 20 4
6212-274-012-00 7 6 6213-311-044-00 6 31 6215-337-008-00 20 6
6212-310-040-00 16 1 6213-311-053-10 17 14 6215-359-010-00 20 3
6212-330-072-30 16 5 6213-311-054-00 17 10 6215-359-015-00 20 2
6212-333-002-00 16 6 6213-342-001-10 6 35 6215-411-043-10 20 7
6212-336-004-00 16 8 6213-342-002-00 6 36 6215-411-044-10 20 8
6212-371-054-10 16 11 6213-610-009-40 18 1 6215-411-045-10 20 9
6212-379-006-00 16 12 6213-611-004-10 18 2 6215-411-046-10 20 10
6212-511-010-10 13 1 6213-612-007-00 18 9 6215-411-047-00 22 3
6212-521-003-00 16 3 6213-613-004-00 18 8 6215-412-004-00 22 1
6212-522-005-10 13 2 6213-619-002-00 18 12 6215-520-007-10 21 18
6212-523-014-20 13 6 6213-619-003-00 18 10 6215-526-004-00 21 20
6212-524-015-20 21 12 6213-619-009-00 18 3 6215-531-015-10 21 26
6212-530-014-00 10 49 6213-619-012-00 18 11 6215-537-001-00 21 35
6212-531-007-10 6 8 6213-619-018-10 18 20 6215-541-001-10 21 21
6212-535-007-00 13 4 6213-621-004-00 18 7 6215-541-016-40 23 5
6212-535-010-00 21 16 6213-622-002-10 18 6 6215-541-037-30 21 27
6212-551-018-20 12 1 6213-631-004-10 18 4 6215-542-004-20 10 18
6212-552-012-00 12 2 6213-641-007-10 19 2 6215-542-006-00 21 23
6212-561-003-00 12 3 6213-642-001-00 18 5 6215-542-015-00 10 20
6212-563-001-00 12 4 6213-660-017-00 19 1 6215-543-006-00 21 22
6212-564-002-00 12 6 6213-669-010-00 19 3 6215-546-005-10 10 14
6212-565-001-00 12 5 6213-671-025-00 19 5 6215-549-007-10 21 30
6212-569-002-00 1 4 6213-674-022-00 24 2 6215-549-013-00 6 28
6212-571-002-30 12 7 6213-711-008-00 18 37 6215-549-024-00 23 3
6212-575-007-00 12 8 6213-716-009-10 18 28 6215-549-027-10 23 2
6212-600-008-10 12 9 6213-719-005-10 18 29 6215-549-028-10 23 1
6212-611-004-10 12 10 6213-721-001-00 8 9 6215-549-031-10 21 25
6212-616-002-00 12 18 6213-721-005-00 6 32 6215-549-041-00 21 34
6212-619-001-20 12 15 6 33 6215-600-136-10 21 1
6212-620-007-20 12 11 18 19 6215-619-023-00 26 51
6212-626-002-10 12 12 6213-721-007-00 6 23 6215-619-024-00 26 53
6212-628-010-10 12 13 6213-721-010-00 18 36 6215-621-033-10 21 11
6212-628-011-10 12 14 6213-729-015-40 18 26 6215-622-003-00 26 12
6212-629-001-00 12 21 6213-729-018-10 17 24 6215-629-017-00 26 13
6213-100-009-00 17 1 6213-743-002-10 18 32 6215-629-036-00 26 18
6213-119-001-00 6 47 6213-743-004-20 18 30 6215-629-037-00 26 19
6213-129-003-00 17 4 6213-770-002-00 18 35 6215-629-038-00 26 20
6213-129-004-00 16 10 6214-111-024-00 3 1 6215-629-039-00 26 21
6213-129-006-00 6 17 6214-115-006-10 3 2 6215-629-040-00 26 22
6213-140-021-00 17 5 6214-141-043-10 4 1 6215-629-041-00 26 23
6213-149-003-20 17 7 6214-145-013-30 5 2 6215-629-042-00 26 24

203



204

Numerical Index

6006-097-221-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6215-629-043-00 26 25 6219-752-023-00 21 2 6511-777-045-00 11 3
6215-629-044-00 26 26 6219-752-024-00 21 5 6581-129-092-00 27 15
6215-629-045-00 26 27 6219-752-025-00 21 6 6581-129-099-00 27 13
6215-629-046-00 26 28 6221-700-005-00 17 20 6900-090-679-00 16 9
6215-629-047-00 26 29 6221-726-006-00 17 21 6901-066-645-00 16 13
6215-629-048-00 26 30 6221-726-008-00 17 22 6901-900-814-00 17 13
6215-629-049-00 26 31 6281-100-010-30 24 9 6901-910-612-00 13 5
6215-629-050-00 26 32 6281-111-006-00 27 1 21 17
6215-629-051-00 26 33 6281-115-012-00 27 10 6901-910-635-00 8 4
6215-629-052-00 26 34 6281-115-016-00 27 22 6901-910-816-00 17 8
6215-629-053-00 26 35 6281-116-005-00 27 8 6901-910-840-00 8 7
6215-629-054-00 26 36 6281-121-007-00 27 2 18 14
6215-629-055-00 26 37 6281-123-005-00 27 11 6901-931-240-00 24 10
6215-629-056-00 26 38 6281-123-006-00 27 12 6904-110-822-00 6 21
6215-629-057-00 26 14 6281-124-009-10 27 5 10 3
6215-629-058-00 26 39 6281-129-003-00 27 21 6904-110-830-00 10 47
6215-629-059-00 26 40 6281-129-019-00 27 24 6904-110-840-00 10 40
6215-629-060-00 26 41 6281-129-039-00 27 4 6904-110-850-00 6 20
6215-629-061-00 26 42 6281-129-040-00 27 14 6904-411-025-00 4 5
6215-629-062-00 26 43 6281-129-044-00 27 16 6909-110-406-00 10 31
6215-629-063-00 26 44 6281-129-047-00 27 3 21 31
6215-629-064-00 26 45 6281-129-049-00 27 18 6909-110-410-00 24 6
6215-629-065-00 26 46 6281-129-050-00 27 17 6909-111-508-00 27 20
6215-629-066-00 26 47 6281-129-051-00 27 9 6909-902-299-00 6 24
6215-629-067-00 26 48 6281-129-052-10 27 6 J061-116-025-00 17 19
6215-631-031-00 26 1 6281-129-063-00 27 19 J061-210-015-00 8 11
6215-634-003-00 26 15 6281-151-016-10 27 7 J061-213-018-00 2 12
6215-635-004-00 26 8 6281-200-025-00 24 1 8 12
6215-635-005-00 26 50 6281-211-009-00 28 3 J061-216-020-00 6 52
6215-635-006-00 26 9 6281-221-008-00 28 1 17 25
6215-637-005-00 26 49 6281-222-017-00 28 8 J061-220-024-00 6 53
6215-639-003-00 26 54 6281-229-041-00 27 23 J061-252-063-00 5 7
6215-639-008-00 26 16 6281-229-047-20 24 8 J062-076-082-00 22 4
6215-639-009-00 26 17 6281-229-048-00 28 2 P117-303-003-00 10 19
6215-641-005-00 26 2 6281-229-049-00 28 7 V195-164-008-30 2 6
6215-643-007-00 26 3 6281-229-050-00 28 9 6 44
6215-644-004-00 26 5 6281-410-021-10 25 3 V210-560-602-00 18 39
6215-644-005-00 26 6 6281-907-007-00 28 4 V211-560-802-00 10 39
6215-649-008-00 26 4 6281-907-008-00 28 6 V220-540-601-60 | 25 7
6215-649-011-00 26 11 6281-909-007-00 28 5 V220-540-602-00 17
6215-649-013-00 26 10 6281-910-011-00 25 5 18 25
6215-649-014-00 26 7 6281-971-003-00 25 1 V220-540-602-50 17 3
6219-732-012-00 25 4 6282-450-007-00 25 2 V220-540-802-00 | 21 7
6219-752-021-00 21 3 6294-453-002-00 6 22 V230-360-601-00 10 36
6219-752-022-00 21 4 6509-605-019-10 6 7 V230-360-601-20 6 27




Numerical Index

6006-097-221-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V230-360-601-60 10 34 V721-103-106-50 | 18 21
V231-360-801-60 11 4 V721-113-105-00 | 18 13
V231-360-802-00 10 8 V723-102-006-30 | 10 44

11 2 18 38
18 23 V781-160-000-6B 6 34
21 10
24 3
V231-360-802-50 3 3
18 33
V231-360-803-00 10 12
V231-360-804-00 3 4
V231-360-804-50 10 9
V231-360-805-00 18 15
V231-360-806-00 12 22
V231-360-807-00 10 6
V231-360-808-50 6 50
V231-360-809-00 10 5
V251-340-803-50 10 48
V252-261-002-50 10 46
V304-260-010-00 10 54
V304-460-008-00 10 41
10 52
V304-700-008-00 4 4
V341-120-008-00 10 16
V401-160-006-00 17 16
21 33
25 8
V401-160-008-00 10 53
21 9
V401-160-010-00 10 55
V411-260-006-00 | 21 32
V411-260-010-00 | 24 7
V411-700-008-00 4 3
V411-700-010-00 5 4
V523-101-001-80 9 2
16 2
V682-200-000-60 1 5
V704-140-016-00 12 17
V705-140-012-00 10 28
V710-140-004-00 | 21 24
23 4
V720-101-900-80 | 21 28
V720-102-401-80 8 6
10 29
V720-103-502-20 17 6

205



206

Numerical Index

1781-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1302-225-003-00 24 5 1414-312-002-00 26 12 1444-122-002-00 28 22
1324-205-002-00 68 4 1415-121-009-00 22 6 34 27
1342-402-006-00 1 25 1415-205-016-00 16 46 35 9

60 30 41 7 50 34

62 32 1415-403-006-00 41 5 85 19

62 33 1416-509-007-00 51 22 1444-307-007-00 47 20

62 59 1416-621-037-00 4 28 50 29

63 18 1421-603-004-00 1 14 85 24

63 22 56 25 1444-314-004-10 9 7

63 35 1421-621-038-00 4 52 10 3

63 65 38 26 10 18

63 70 62 20 1444-314-008-00 43 28

63 71 62 55 1444-314-009-10 19 6

64 4 64 12 1444-327-003-00 33 15

64 37 1421-906-001-00 81 1 1444-327-203-00 33 2

64 47 1422-687-001-10 62 3 1444-328-272-00 35 4

76 28 1424-101-203-00 18 1444-328-273-00 35 3

76 43 1424-101-204-00 19 1444-411-004-00 41 13

1365-121-005-00 49 21 1425-431-008-00 16 45 1444-411-005-00 41 14
1373-121-001-00 71 10 41 6 1444-413-002-10 43 3
1376-402-003-00 1 43 1427-301-005-00 41 22 1444-413-004-10 43 12
4 60 1427-317-004-00 19 8 1444-503-007-00 48 72

5 15 1427-401-001-00 8 2 1444-510-006-00 3 9

62 34 1427-432-005-00 41 24 1444-514-005-10 51 30

62 56 1427-601-003-00 25 9 51 39

62 58 1429-406-205-00 37 3 86 4

62 60 1432-242-001-00 7 11 1444-601-015-00 56 4

62 66 34 29 1444-621-002-10 62 4

63 15 1432-519-002-10 51 17 1480-207-012-00 9 11

63 31 1432-616-002-00 60 2 1480-604-204-00 57 4

63 36 74 18 57 10

64 11 1432-621-011-00 59 5 1488-302-003-00 32 5

64 13 1432-651-021-00 64 38 1488-410-003-00 40 8

64 14 1432-651-028-00 64 43 1488-410-200-00 40 4

64 34 1433-435-201-00 84 8 1488-505-009-00 47 27

64 36 84 18 1488-541-021-00 67 7

64 48 1433-629-007-00 76 20 1488-621-002-00 1 28

66 24 1434-611-002-10 71 23 1502-432-002-00 41 2

66 44 1435-203-001-00 16 24 1502-433-012-23 43 44

1401-906-005-00 81 2 1440-105-006-00 46 50 1506-301-007-00 30 12
1403-401-027-00 6 22 1442-313-202-00 35 2 1506-310-002-00 33 7
1404-312-006-00 7 15 1443-316-011-10 31 27 1506-413-011-00 43 34
33 21 1443-512-001-00 51 40 1513-301-007-10 30 13

1404-503-006-00 49 8 1444-101-440-00 2 8 1513-301-011-00 30 16
1404-621-030-00 69 7 1444-122-002-00 7 8 1513-301-012-00 30 17




Numerical Index

1781-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1513-306-004-00 31 18 1560-132-007-30 26 23 1560-630-028-00 61 15
1513-310-202-00 33 5 28 24 1560-658-402-00 65 8
1513-402-001-00 42 18 33 26 1560-666-004-00 62 15
1514-623-252-10 61 22 34 26 62 19
1518-306-200-00 42 3 35 11 63 16
1518-306-203-00 42 4 50 38 64

46 9 85 23 64
1518-317-001-10 83 4 1560-220-004-10 14 10 64 33
83 14 18 8 1560-695-015-00 62 57
1518-406-006-00 37 10 20 2 76 63
1518-432-250-00 46 8 1560-222-007-00 23 1 1560-695-021-00 26 20
1518-601-002-00 74 10 1560-223-008-50 21 9 1560-695-022-00 26 19
1518-621-532-00 66 19 1560-223-016-00 24 3 1561-221-503-00 93 2
1518-621-540-00 66 14 24 12 1561-221-504-00 93 3
66 30 24 20 1561-221-505-00 93 4
1518-621-552-00 66 54 28 6 1561-221-506-00 93 12
1518-730-550-00 75 13 1560-273-007-30 17 18 1561-221-507-00 93 13
1518-730-551-00 75 14 1560-275-012-00 24 14 1561-221-508-00 93 14
1518-730-552-00 75 15 24 22 1561-221-509-00 93 10
1518-786-508-00 2 19 1560-285-006-20 28 13 1561-221-511-00 93 8
1518-903-006-00 50 53 28 15 1561-674-230-00 63 45
86 34 1560-287-002-30 27 2 1563-286-200-60 28 19
1518-903-007-00 50 54 50 20 1564-101-500-00 62 67
8 35 85 14 1564-104-015-00 1 23
1518-924-001-00 54 10 1560-310-003-40 33 17 1564-201-003-00 12
1521-433-018-00 43 50 1560-310-004-40 33 19 1564-273-005-20 13 13
1521-621-600-00 66 49 1560-314-291-00 26 25 1564-273-008-20 16 44
1521-621-601-00 66 50 37 2 17 12
1522-616-003-00 56 19 1560-402-210-30 36 18 20 11
1524-236-005-00 13 14 1560-404-002-30 37 11 1564-273-011-00 10 2
20 16 1560-404-210-10 37 7 1564-301-004-50 29 5
1527-604-002-00 58 14 1560-406-001-00 36 15 1564-301-005-20 29 7
61 8 1560-432-002-30 41 21 1564-301-006-20 29 8
70 14 1560-432-003-30 41 23 1564-310-261-10 33 4
1544-120-008-10 46 5 1560-432-004-00 41 26 1564-316-002-00 32 10
1544-304-006-10 41 27 1560-432-005-00 41 25 1564-431-200-30 40 5
1544-606-014-00 36 9 1560-432-006-00 41 11 1564-433-210-20 42 12
60 31 1560-509-211-00 58 23 1564-433-212-10 42 13
62 61 1560-525-003-00 51 6 1564-434-004-10 43 21
1560-104-006-60 1 22 1560-601-017-00 55 16 1564-501-202-20 46 2
1560-104-010-40 1 17 1560-602-001-40 55 5 1564-501-203-10 46 3
1560-116-008-30 5 19 1560-603-003-00 60 12 1564-505-001-40 46 29
5 25 75 6 1564-507-007-00 46 25
26 14 1560-630-021-50 61 27 1564-510-004-30 47 31
1560-132-007-30 7 10 1560-630-024-00 34 37 1564-510-005-10 47 29

207



208

Numerical Index

1781-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1564-510-006-20 47 32 1568-650-004-10 62 17 1614-680-220-00 65 11
1564-510-008-10 47 37 1568-650-005-10 62 18 1617-102-006-00 62 53
1564-522-001-10 51 28 1568-668-203-00 62 63 1617-241-003-00 19 5
1564-522-002-00 51 29 1575-261-018-00 9 19 1617-244-004-00 14
1564-525-001-00 51 27 12 3 17 19

51 38 1581-307-005-03 31 28 1617-730-005-00 75 17
1564-530-011-00 51 48 1581-782-111-00 4 17 1620-111-004-10 4 35
1564-654-213-00 64 18 47 19 1627-205-223-00 16 27

64 24 1584-522-002-00 46 55 16 39
1566-656-211-00 64 19 1588-651-322-10 47 5 1627-780-714-00 96 48

64 25 1593-102-005-30 56 27 1632-273-200-00 20 20
1568-116-210-00 5 27 1593-623-530-00 62 72 1636-313-011-10 7 3
1568-132-200-00 34 24 66 17 34 33
1568-206-001-00 9 6 66 33 1636-631-007-00 69 20

12 20 1594-285-004-00 28 8 1636-901-022-00 80 3

14 2 1594-314-001-00 35 7 1640-111-200-00 4 33

20 9 1596-760-500-10 75 18 1640-111-202-00 4 34
1568-303-001-20 30 14 1596-780-502-00 96 11 1640-401-222-00 36 2
1568-303-003-00 30 8 96 57 1640-520-004-00 54 6
1568-304-003-00 31 14 1597-501-001-10 42 5 1640-520-005-00 54 4
1568-307-003-10 31 22 46 10 1640-530-003-00 49 28
1568-307-200-30 31 23 1599-303-007-00 30 4 1640-530-008-00 50 52
1568-432-002-10 41 3 1599-303-008-00 30 6 79 1
1568-432-004-10 41 9 1599-303-009-00 30 5 1640-530-009-00 49 38
1568-432-005-10 41 12 1599-782-531-10 76 29 1640-530-600-10 85 2
1568-432-006-00 41 20 1599-782-532-10 76 30 1640-530-610-10 91 1
1568-433-212-10 42 21 1599-782-533-10 76 31 94 1
1568-434-003-10 43 14 1599-782-534-10 76 32 1640-530-613-00 91 2
1568-434-004-10 43 22 1599-782-535-10 76 33 94 2
1568-434-006-40 43 43 1599-782-540-10 76 34 1640-530-614-00 91 3
1568-434-008-30 43 46 1600-502-003-00 22 21 94 3
1568-434-009-10 43 47 28 17 1640-530-615-00 91 4
1568-434-011-20 43 48 1600-623-002-00 63 28 94 4
1568-434-013-30 43 54 1600-624-004-10 62 62 1640-530-622-00 91 8
1568-434-014-10 43 55 1600-624-201-00 64 49 94 8
1568-434-015-10 43 56 1600-904-003-00 79 2 1640-530-623-00 91 9
1568-434-016-20 43 58 1614-203-015-00 12 21 94 9
1568-434-017-20 43 59 16 11 1640-530-624-00 91 10
1568-434-018-40 43 62 1614-501-003-10 46 13 94 10
1568-434-024-00 43 49 1614-505-002-00 47 15 1640-530-625-00 91 12
1568-434-202-10 43 17 1614-505-003-00 47 16 94 12

43 19 1614-505-004-00 47 17 1640-530-626-00 91 13
1568-434-222-10 43 31 1614-630-002-00 60 8 94 13

43 33 76 40 1640-530-628-00 91 18
1568-510-003-00 47 30 1614-680-004-00 63 19 94 18




Numerical Index

1781-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1640-530-629-00 91 19 1650-508-336-00 90 17 1650-650-017-00 4 54
94 19 1650-508-337-00 90 3 21 35

1640-530-631-00 91 22 1650-508-340-00 48 48 55 2
94 22 1650-508-351-00 90 10 62 26

1640-530-632-00 91 23 1650-508-352-00 90 11 62 28
94 23 1650-508-353-00 90 12 62 30

1641-217-032-00 9 25 1650-508-354-00 90 13 64 10
9 29 1650-508-356-00 90 15 67 5

12 11 1650-508-357-00 90 16 67 16

12 15 1650-509-003-10 49 84 1650-650-222-00 62 11

1646-116-051-10 5 3 49 87 1650-652-013-00 64 6
25 2 49 110 1650-652-014-00 64 35

1646-407-560-20 49 26 1650-509-012-00 49 22 1650-652-254-00 62 64
1646-407-660-00 49 44 49 42 1650-652-920-00 63 26
1646-407-710-00 38 3 1650-509-280-00 49 65 1650-654-036-00 64 51
1646-407-720-10 38 2 1650-509-300-00 49 17 1650-654-252-00 64 16
1646-703-001-00 42 9 85 25 1650-654-253-00 64 17
1650-102-202-10 1 2 1650-509-310-00 49 15 1650-654-262-00 64 22
1650-111-022-00 46 6 50 42 1650-654-263-00 64 23
1650-116-051-00 69 31 85 27 1650-654-480-00 67 17
1650-116-210-10 5 11 1650-511-250-00 50 40 1650-658-214-00 73 15
1650-116-260-00 5 29 1650-601-001-00 55 17 1650-658-300-10 66 1
1650-135-001-00 7 17 1650-601-003-00 55 20 1650-658-310-00 66 3
1650-135-220-20 7 6 1650-601-007-00 55 18 1650-658-312-00 66 4
1650-203-013-00 9 24 1650-601-008-20 55 24 1650-658-313-00 66 5
12 10 1650-601-015-00 55 13 97 4

1650-203-214-00 93 5 1650-601-016-01 55 11 1650-658-314-00 66 6
1650-203-217-00 93 11 1650-602-204-00 56 14 1650-658-320-10 66 9
1650-203-218-00 93 7 1650-602-210-00 56 22 1650-658-333-00 1 39
1650-209-005-00 17 25 1650-602-223-00 56 26 1650-658-340-00 66 16
1650-218-014-00 40 3 1650-625-001-00 59 13 1650-658-410-00 66 53
1650-253-003-00 22 4 1650-630-011-00 60 3 1650-658-412-00 66 55
23 11 1650-630-017-00 60 27 1650-660-004-00 67 8

25 8 1650-630-054-10 60 28 1650-660-230-00 67 6

58 25 1650-630-055-10 60 29 1650-705-004-00 68 15

1650-263-031-00 25 6 1650-631-003-10 61 13 1650-705-006-00 72 28
1650-404-220-00 37 9 1650-650-002-00 64 28 1650-720-002-00 69 9
1650-508-002-00 48 39 1650-650-015-00 4 53 1650-720-006-00 69 11
48 54 21 34 70 10

48 82 62 21 1650-720-007-00 7717

50 2 62 27 1650-720-014-00 65 5

1650-508-007-10 49 3 62 29 1650-720-015-10 69 10
1650-508-331-00 90 2 64 9 1650-721-013-00 69 46
1650-508-334-00 90 8 67 4 1650-733-005-00 72 25
1650-508-335-00 90 9 67 15 1650-780-003-10 76 36

209



210

Numerical Index

1781-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1650-780-011-10 76 44 1656-650-202-00 62 2 1674-904-002-10 80 6
76 47 1656-652-640-00 63 52 1674-904-004-00 80 8

1650-780-013-00 76 19 1656-654-400-00 64 44 1674-904-005-00 80 14
1650-780-231-10 76 35 1656-780-012-00 76 48 1674-904-007-10 80 13
1650-780-243-00 96 13 1656-782-007-00 77 31 1674-904-008-00 80 4
1650-780-244-00 76 10 1656-782-009-10 77 30 1675-503-001-00 49 101
1650-780-293-00 76 17 1656-782-260-00 7727 1675-695-005-00 58 36
1650-782-006-00 77 4 1656-782-274-00 77 29 1682-690-380-00 64 50
1650-782-007-00 77 3 1672-601-002-00 36 11 1682-902-014-00 79 9
1650-782-008-00 77 19 1673-432-001-00 41 19 1683-902-004-00 79 7
1650-782-009-00 77 20 1673-525-002-20 39 15 1689-502-250-00 46 46
1650-782-012-00 77 12 51 41 1690-102-210-00 1 32
1650-782-253-00 96 3 54 5 1690-102-212-00 1 33
1650-782-254-00 96 4 54 13 1690-102-213-00 1 34
1650-782-262-00 96 47 1673-666-521-00 66 2 1690-102-214-00 1 35
1650-782-264-00 96 24 66 27 1690-102-215-00 1 36
1650-782-265-00 96 25 1673-666-530-10 66 28 1690-102-216-00 1 37
1650-782-266-10 96 42 1673-666-621-00 66 37 1690-102-217-00 1 38
1656-102-008-00 1 9 1673-743-003-00 74 5 1690-241-003-00 31 2
1656-111-008-00 4 56 1673-780-007-00 76 1690-254-002-00 21 22
1656-120-004-00 6 24 1673-780-014-10 96 12 1690-312-002-00 34 35
1656-209-006-00 10 20 1673-780-562-10 76 1690-312-200-20 34 17
1656-214-006-00 16 33 1673-780-573-00 76 1690-312-230-00 34 22
1656-241-002-00 19 10 1673-782-016-10 77 1690-312-250-00 34 19
1656-254-005-00 21 1 1674-410-301-00 39 16 1690-401-210-00 36 19
1656-254-014-00 21 18 1674-410-320-00 39 14 1690-509-340-10 49 40
1656-256-001-00 22 1 1674-520-002-00 54 7 1690-601-001-00 55 6
1656-256-012-00 22 18 1674-520-003-00 54 8 1690-601-004-00 55 10
1656-263-300-00 25 1 1674-520-004-00 39 17 1690-601-054-10 55 38
1656-269-003-00 28 18 54 14 1690-601-056-00 55 37
1656-269-210-10 28 5 1674-520-210-00 54 12 1690-601-320-20 55 27
1656-269-240-00 28 9 1674-619-300-10 60 21 1690-652-210-00 63 31
1656-269-300-00 27 6 1674-619-310-00 60 22 1690-654-200-00 67 21
1656-308-002-10 32 2 1674-652-202-00 62 37 1690-658-009-00 66 20
1656-308-210-00 32 7 1674-652-220-00 62 36 1690-658-300-00 63 69
1656-312-300-10 63 55 1674-654-004-00 64 42 1690-658-360-10 62 69
1656-431-001-00 40 1 1674-654-200-10 63 62 1690-658-370-00 63 50
1656-501-003-00 46 28 1674-654-211-00 63 63 63 66
1656-505-002-00 47 7 1674-654-212-00 63 64 63 68
1656-505-210-20 47 9 1674-654-270-00 64 29 1690-660-001-00 67 10
1656-509-290-00 49 19 1674-654-271-00 64 30 67 12
1656-509-300-00 49 5 1674-654-272-00 64 31 1690-660-200-00 67 9
1656-631-055-11 61 11 1674-654-400-00 64 41 1690-705-002-00 68 14
1656-631-056-10 69 17 1674-780-007-00 76 49 1690-705-003-00 68 19
1656-650-200-10 62 1 1674-904-001-00 80 1 1690-705-006-00 68 7




Numerical Index

1781-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1690-705-008-00 68 12 1690-782-520-00 77 2 1696-660-400-00 67 11
1690-705-009-00 68 13 1690-782-531-00 96 34 1696-705-003-00 68 9
1690-705-011-00 68 22 1690-782-532-10 96 28 1696-705-004-00 68 27
1690-705-210-00 68 16 1690-782-536-10 96 10 1696-705-005-40 68 5
1690-705-220-00 68 18 1690-782-538-00 9% 14 1696-705-210-01 68 25
1690-705-230-00 68 23 1690-782-539-00 96 15 1696-705-230-02 68 6
1690-705-240-00 68 21 1690-782-544-00 96 29 1696-720-005-00 69 8
1690-720-002-00 69 4 1690-782-545-00 96 31 1696-780-004-00 76 57
1690-720-003-00 69 5 1690-782-546-00 96 32 1696-782-001-10 77 10
1690-730-004-00 71 8 1690-782-548-00 96 37 1696-901-009-00 78 6
1690-730-250-00 71 13 1690-782-549-00 96 38 1699-120-218-00 6 14
1690-733-006-00 71 16 1690-782-551-00 96 39 1699-120-221-00 6 13

74 35 1690-782-552-00 96 40 1699-120-222-00 6 12
1690-733-007-00 72 22 1690-782-553-00 96 41 1700-664-200-10 67 18
1690-742-008-10 74 9 1690-782-554-00 96 43 1701-508-003-00 48 23
1690-742-220-00 74 12 1690-782-555-00 96 46 1701-508-320-00 48 46
1690-760-007-00 87 5 1690-782-557-00 96 50 1701-508-350-00 48 18
1690-760-500-10 87 3 1690-782-559-00 96 54 1701-508-360-00 48 29
1690-760-510-00 87 2 1690-782-561-00 96 56 1703-261-002-00 27
1690-780-511-00 76 18 1690-782-562-00 96 58 1704-116-003-10 5
1690-780-521-00 76 13 1691-658-200-00 66 32 1704-116-004-00 6

76 15 1692-209-202-00 93 1 1704-116-005-00 4
1690-780-531-00 76 9 1692-209-203-00 93 15 1704-216-200-00 16 25

76 12 1696-102-230-00 1 41 16 37
1690-780-540-10 76 1 1696-116-005-10 5 26 1704-216-202-00 16 26
1690-780-560-10 76 5 1696-116-006-10 5 2 16 38
1690-780-561-00 76 6 1696-116-260-20 5 1704-216-203-00 16 28
1690-782-001-00 77 16 1696-120-001-00 6 26 16 40
1690-782-002-00 77 22 1696-201-001-00 8 5 1704-216-204-00 16 29
1690-782-003-00 77 23 1696-209-212-00 93 6 16 41
1690-782-009-00 77 14 1696-254-005-00 21 14 1705-902-006-00 80 2
1690-782-011-10 77 9 1696-254-007-00 21 19 1705-902-007-00 80 10
1690-782-012-00 77 25 1696-254-200-00 21 20 1705-902-008-00 80 7
1690-782-013-00 77 33 1696-254-210-00 21 21 1705-904-001-00 80 12
1690-782-014-10 77 34 1696-401-003-00 36 16 1705-904-002-10 80 11
1690-782-051-00 77 28 1696-508-002-00 4 24 1711-666-052-10 66 51
1690-782-511-00 96 1 48 16 1711-666-053-10 66 52
1690-782-512-00 96 2 1696-601-051-10 55 8 1716-680-220-00 64 55
1690-782-513-00 96 5 1696-604-240-20 57 18 1716-680-222-00 63 58
1690-782-514-00 96 6 1696-630-054-00 60 5 64 56
1690-782-515-10 96 8 1696-630-055-00 60 7 1716-680-330-00 63 57
1690-782-516-00 96 23 1696-631-001-00 61 20 1716-760-210-00 87 1
1690-782-517-00 96 30 1696-650-242-00 62 8 1719-102-001-00 1 16
1690-782-518-10 96 27 1696-658-345-00 95 2 1719-102-004-00 1 6
1690-782-519-00 96 33 1696-658-347-00 95 3 1719-102-005-00 1 8

211



212

Numerical Index

1781-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1719-102-006-00 1 27 1719-111-650-00 4 47 1719-205-220-10 12 12
57 27 1719-111-660-10 4 49 1719-205-222-00 92 1

1719-102-008-10 1 30 1719-111-670-00 4 63 1719-205-223-00 92 3
1719-102-051-00 1 11 1719-111-700-00 4 64 1719-205-224-00 92 4
1719-102-052-10 1 12 1719-111-710-00 4 65 1719-205-225-00 92 5
1719-102-200-00 1 1 1719-111-720-00 4 66 1719-205-226-00 92 7
1719-102-202-00 1 3 1719-111-730-00 4 44 1719-205-227-00 92 8
1719-102-203-00 1 4 1719-116-500-00 5 31 1719-205-228-00 92 9
1719-102-290-10 1 26 1719-116-510-20 5 22 1719-205-229-10 92 10
1719-102-500-20 1 5 1719-116-520-10 5 14 1719-209-001-10 10 1
1719-103-005-00 2 7 1719-120-001-10 6 21 1719-209-002-00 10 8
1719-103-009-00 2 18 1719-120-212-00 6 3 1719-209-003-00 10 10
1719-103-052-00 2 2 1719-120-213-00 6 4 1719-209-004-10 10 13
1719-103-510-30 2 13 1719-120-214-00 6 5 1719-209-005-10 10 16
1719-103-520-00 2 17 1719-120-215-00 6 6 1719-209-006-00 10 6
1719-104-002-10 3 8 1719-120-217-00 6 8 1719-209-200-20 10 15
1719-104-004-10 3 16 1719-120-219-00 6 10 1719-209-202-00 93 9
1719-104-051-00 3 14 1719-120-220-00 6 16 1719-211-011-00 11 1
1719-104-200-10 3 12 1719-120-221-00 6 11 1719-213-001-10 12 8
1719-104-210-30 3 1 1719-120-222-00 6 15 1719-213-002-10 12 13
1719-104-900-00 82 1 1719-120-224-00 6 18 1719-213-003-20 12 16
1719-111-001-00 4 25 1719-120-230-10 6 28 1719-213-004-00 12 17
1719-111-004-00 4 23 1719-120-240-20 6 20 1719-213-200-20 12 19
1719-111-005-10 4 20 1719-120-510-10 6 1 1719-213-210-10 12 1
1719-111-006-30 4 67 1719-120-511-00 6 2 1719-217-001-00 13 1
1719-111-008-00 4 16 1719-120-512-00 6 9 1719-217-004-00 13 8
1719-111-010-00 4 1 1719-120-513-00 6 7 1719-217-006-00 13 16
1719-111-011-00 4 37 1719-135-001-00 7 16 1719-218-007-10 14 5
1719-111-015-00 4 8 34 34 1719-218-013-00 14 1
1719-111-016-00 3 11 1719-135-200-10 7 1 1719-218-014-00 14 7
4 26 1719-135-220-00 7 1719-221-002-00 15 8

1719-111-017-00 4 10 1719-201-500-00 8 1719-221-051-00 15 1
1719-111-018-10 4 19 1719-205-001-00 9 1719-224-001-10 16 1
1719-111-210-10 4 41 1719-205-002-10 9 22 1719-224-002-00 16 19
1719-111-212-00 4 43 1719-205-003-10 9 27 1719-224-003-00 16 42
1719-111-250-50 4 14 1719-205-004-00 9 30 1719-224-004-00 16 34
1719-111-270-10 4 5 12 6 1719-224-005-00 16 30
1719-111-280-30 4 6 1719-205-005-00 9 20 1719-224-006-00 16 21
1719-111-290-00 4 7 12 4 1719-224-007-00 16 5
1719-111-330-20 4 15 1719-205-006-10 9 15 1719-224-008-00 16 15
1719-111-400-00 4 27 1719-205-007-00 9 13 1719-224-009-00 16 14
1719-111-610-10 4 13 1719-205-008-00 9 12 1719-224-011-00 16 13
1719-111-620-00 4 62 1719-205-200-20 9 5 1719-224-012-10 16 9
1719-111-630-20 4 69 1719-205-210-20 9 17 1719-224-013-00 16 22
1719-111-640-10 4 38 1719-205-220-10 9 26 1719-224-014-00 16 6




Numerical Index

1781-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1719-224-015-00 16 7 1719-256-430-00 22 11 1719-306-011-00 31 25
1719-224-016-00 16 8 1719-257-001-00 23 9 1719-306-051-00 31 1
1719-224-017-00 16 31 1719-257-002-00 23 10 1719-306-052-00 31 3
1719-224-019-00 16 23 1719-257-210-10 23 4 1719-308-001-10 32 1
1719-226-001-10 17 24 1719-258-003-00 23 13 1719-308-200-00 32 6
1719-226-002-00 17 4 1719-259-002-00 24 9 1719-308-210-00 32 3
1719-226-004-00 17 13 1719-259-003-10 24 4 1719-310-002-10 33 6
1719-226-005-10 17 21 1719-259-005-00 24 1 1719-310-200-00 33 33
1719-226-007-00 16 35 1719-259-006-00 24 18 1719-310-210-00 33 34
1719-226-009-10 17 22 1719-259-007-00 24 8 1719-310-230-00 33 1
1719-226-011-10 | 17 17 | 1719-259-220-00 | 24 11 | 1719-310-240-10 | 33 27
1719-226-012-00 17 6 1719-259-240-00 24 19 1719-310-250-00 33 28
1719-226-013-00 17 11 1719-259-260-00 24 13 1719-312-001-00 34 20
1719-226-014-00 17 7 1719-266-004-00 26 7 1719-312-200-00 34 25
1719-226-015-00 17 1 1719-266-220-10 26 17 1719-320-211-01 83 3
1719-226-017-00 17 10 1719-266-230-00 26 18 83 13
1719-226-018-00 17 23 1719-266-260-10 26 13 1719-320-220-11 83 2
1719-226-023-00 17 9 1719-266-330-20 26 24 83 12
1719-226-024-10 17 16 1719-266-340-30 26 5 1719-320-430-10 83 1
1719-227-001-00 18 1 1719-266-341-00 26 6 1719-320-440-10 83 11
1719-227-002-00 18 2 1719-266-350-20 26 1 1719-401-003-00 36 1
1719-227-003-00 18 3 1719-266-351-00 26 2 1719-401-500-00 36 13
1719-241-051-00 19 1 1719-269-001-00 28 1 1719-401-510-10 36 14
1719-249-001-00 20 1 1719-269-230-00 28 14 1719-404-001-10 37 5
1719-249-004-20 20 12 1719-269-250-00 28 20 1719-404-310-00 37 1
1719-249-006-00 20 17 1719-269-260-00 27 1 1719-407-002-20 38 5
1719-249-007-00 20 7 1719-269-280-00 28 12 1719-407-200-20 38 1
1719-249-009-00 20 13 1719-301-001-00 29 3 1719-407-250-00 38 23
1719-249-014-00 20 19 1719-301-004-00 29 4 1719-407-510-10 38 25
1719-249-015-00 20 15 1719-301-005-00 29 2 1719-407-600-00 38 4
1719-249-016-00 20 18 1719-301-200-10 29 1 1719-410-013-00 39 23
1719-249-017-00 20 4 1719-304-001-00 30 15 1719-410-220-10 39 20

20 8 1719-304-002-10 30 1 1719-410-230-10 39 21
1719-254-001-00 21 2 1719-304-003-10 30 7 1719-410-400-30 39 1
1719-254-002-00 21 3 1719-304-004-10 30 9 1719-432-001-10 41 8
1719-254-200-00 21 4 1719-304-005-10 30 11 1719-432-002-00 41 10
1719-256-012-00 22 13 1719-304-006-10 30 2 1719-432-200-00 41 1
1719-256-013-00 22 17 1719-304-007-00 30 10 1719-433-001-10 42 1
1719-256-020-40 22 8 1719-306-002-00 31 15 1719-433-002-00 42 10
1719-256-021-00 22 23 1719-306-003-00 31 16 1719-433-003-00 42 11
1719-256-022-00 22 2 1719-306-004-00 31 21 1719-433-200-00 42 20
1719-256-023-00 22 3 1719-306-005-00 31 6 1719-434-001-10 43 1
1719-256-025-00 22 24 1719-306-006-00 31 7 1719-434-002-10 43 2
1719-256-410-10 22 12 1719-306-008-10 31 20 1719-434-006-00 43 23
1719-256-420-00 22 20 1719-306-009-00 31 24 1719-434-007-00 43 45

213



214

Numerical Index

1781-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1719-434-200-10 43 30 1719-508-791-00 48 6 1719-511-220-00 50 7
1719-434-210-10 43 32 1719-508-793-00 48 7 1719-511-230-00 85 8
1719-434-220-00 43 16 1719-508-800-00 48 1 1719-511-240-10 50 15
1719-434-230-00 43 18 1719-508-810-00 48 12 1719-511-250-10 50 18
1719-436-310-00 44 1 1719-508-820-10 48 34 1719-511-260-10 50 19
1719-436-320-00 44 2 1719-508-860-10 48 37 1719-511-270-10 85 13
1719-436-350-00 44 8 1719-509-002-00 49 39 1719-511-280-30 50 23
1719-436-360-00 44 9 1719-509-005-00 49 35 1719-511-290-00 50 27
1719-437-211-01 84 2 1719-509-006-00 49 29 1719-511-320-00 8 15

84 12 1719-509-020-10 49 11 1719-511-350-00 50 1
1719-437-220-11 84 3 1719-509-031-00 49 71 1719-511-600-00 85 1

84 13 1719-509-032-00 49 99 1719-511-610-00 50 44
1719-437-230-10 84 1 1719-509-033-00 49 63 1719-511-620-00 50 45
1719-437-240-10 84 11 1719-509-036-00 49 83 1719-511-630-00 50 46
1719-501-002-00 46 35 1719-509-037-00 49 73 1719-511-640-00 50 47
1719-501-003-00 46 22 1719-509-320-00 49 37 1719-511-650-00 85 29
1719-501-011-00 46 30 1719-509-520-00 49 1 1719-511-660-00 85 30
1719-501-012-00 46 52 1719-509-560-10 49 14 1719-511-670-00 50 50
1719-501-200-10 46 1 1719-509-570-10 49 48 1719-514-005-00 51 16
1719-501-210-00 46 44 1719-509-610-00 49 46 1719-514-008-00 51 10
1719-501-220-00 46 49 1719-509-620-00 49 27 1719-514-021-10 51 44
1719-505-002-00 47 22 1719-509-630-00 49 34 1719-514-022-00 51 46
1719-505-051-00 47 28 1719-509-640-00 49 33 1719-514-023-00 51 52
1719-505-052-00 47 34 1719-509-650-10 49 24 1719-514-051-00 51 14
1719-505-200-20 47 14 1719-509-670-00 49 36 1719-514-520-10 51 4
1719-505-350-00 47 1 1719-509-680-00 49 67 1719-514-530-00 51 8
1719-505-360-00 47 26 49 106 1719-514-540-00 51 9
1719-505-370-00 47 10 1719-509-700-00 49 59 1719-514-560-00 51 13
1719-508-005-00 48 15 1719-509-730-00 49 102 1719-514-580-00 51 26
1719-508-009-00 48 69 1719-509-750-10 49 64 1719-514-590-00 51 23
1719-508-010-00 48 65 1719-509-760-00 49 86 1719-514-640-00 51 42
1719-508-011-00 48 66 1719-509-780-00 49 69 1719-515-001-00 52 17
1719-508-012-00 48 67 49 108 1719-601-001-20 55 7
1719-508-034-10 48 40 1719-511-001-00 50 11 1719-601-051-00 55 9
1719-508-036-00 48 8 85 10 1719-601-200-00 55 29
1719-508-037-00 48 42 1719-511-002-00 50 30 1719-601-500-00 55 35
1719-508-039-00 48 43 1719-511-003-00 50 31 1719-601-510-00 55 26
1719-508-260-00 48 50 1719-511-004-00 50 32 1719-601-600-30 55 31
1719-508-310-00 48 73 1719-511-005-00 50 33 1719-601-630-10 55 1
1719-508-330-00 48 68 1719-511-006-00 85 17 1719-602-001-41 56
1719-508-540-00 48 17 1719-511-007-00 85 18 1719-602-002-11 56 3
1719-508-560-00 48 22 1719-511-061-00 50 25 1719-602-004-20 56 24
1719-508-580-00 48 27 1719-511-200-10 50 3 1719-602-005-00 56 17
1719-508-600-00 48 33 85 3 1719-602-200-10 56 7
1719-508-790-10 48 5 1719-511-210-00 50 6 1719-602-203-00 56 8




Numerical Index

1781-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1719-602-210-60 56 20 1719-630-400-30 60 24 1719-720-003-10 70 3
1719-604-002-10 57 22 1719-631-051-00 61 1 1719-720-004-10 70
1719-604-003-01 57 2 1719-631-052-00 61 2 1719-720-005-10 69 12
1719-604-004-01 57 8 1719-631-054-00 61 28 1719-720-006-00 70 12
1719-604-005-11 57 11 1719-631-055-00 61 6 1719-720-007-00 70 13
1719-604-006-20 57 25 1719-631-056-00 61 7 1719-720-012-40 69 13
1719-604-007-11 57 5 1719-631-500-10 61 16 1719-720-013-00 69 6
1719-604-008-00 57 12 1719-631-550-11 61 23 1719-720-014-00 69 19
1719-604-009-00 57 13 1719-650-003-00 62 78 1719-720-015-00 69 21
1719-604-011-00 57 14 1719-650-011-10 62 74 1719-720-016-00 69 25
1719-604-051-00 57 16 1719-650-250-00 62 80 1719-720-017-20 69 26
1719-604-052-00 57 17 1719-652-002-10 63 5 1719-720-018-10 69 27
1719-604-053-00 57 23 1719-652-270-00 63 43 1719-720-019-00 69 28
1719-604-054-00 57 24 1719-652-540-00 62 65 1719-720-031-10 69 3
1719-604-260-00 57 19 1719-654-270-00 64 39 1719-720-032-10 69 29
1719-604-270-00 57 20 1719-654-280-00 64 40 1719-720-033-10 69 30
1719-606-001-11 69 2 1719-654-502-00 64 20 1719-720-052-00 70 11
1719-608-004-10 58 15 64 26 1719-720-410-00 69 32
1719-608-008-00 58 33 1719-654-921-00 69 23 1719-721-021-10 69 43

65 9 1719-656-500-10 65 3 1719-721-022-10 69 44
1719-608-012-10 65 10 1719-658-002-00 66 23 1719-721-023-10 69 45
1719-608-013-00 58 34 66 35 1719-721-024-00 69 47
1719-608-015-10 58 27 1719-658-210-00 66 57 1719-730-001-00 71 14
1719-608-016-00 58 13 1719-658-310-10 66 43 74 33
1719-608-022-00 58 20 1719-658-370-00 66 45 1719-730-002-00 74 4
1719-608-054-00 58 17 1719-658-400-00 66 47 74 34
1719-608-057-00 58 16 1719-658-402-00 95 1 1719-730-021-10 71 3
1719-608-320-20 58 22 1719-658-403-00 95 4 1719-730-022-10 71 4
1719-608-334-00 58 6 1719-658-404-00 95 5 1719-730-300-01 71 1
1719-608-335-00 58 3 1719-658-405-00 95 6 1719-730-310-01 71 2
1719-608-336-00 58 7 1719-658-406-00 95 7 1719-730-320-00 71 6
1719-608-337-00 58 8 1719-658-407-00 95 8 1719-740-003-10 73 3
1719-608-500-10 58 2 1719-658-408-00 95 9 1719-740-005-00 73 8
1719-608-620-00 58 12 1719-658-900-00 87 10 1719-740-006-10 73 9
1719-625-051-00 59 1719-705-003-00 68 28 1719-740-011-10 73 1
1719-625-200-30 59 1 1719-705-005-00 66 48 1719-740-012-10 73 2
1719-625-210-60 59 2 1719-705-006-00 58 19 1719-740-200-00 73 6
1719-625-220-00 59 15 68 11 1719-740-210-00 73 7
1719-625-230-00 59 16 68 29 1719-740-220-10 73 4
1719-630-001-00 60 1 75 7 1719-742-003-10 74 2
1719-630-006-00 60 17 75 11 1719-742-021-10 74 1
1719-630-007-00 60 4 1719-705-022-00 68 10 1719-742-022-10 74 31
1719-630-008-00 60 18 1719-705-220-00 68 1 1719-742-023-00 74 38
1719-630-009-00 60 19 1719-720-001-10 70 1 1719-742-210-00 74 32
1719-630-012-00 60 10 1719-720-002-10 70 2 1719-742-230-00 74 19

215



216

Numerical Index

1781-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1719-742-231-00 74 20 1719-901-008-00 78 5 1729-662-330-00 47 21
1719-742-232-00 74 21 1724-680-012-00 49 113 1729-662-350-00 47 3
1719-742-233-00 74 22 1724-680-310-00 49 112 1729-705-008-00 69 36
1719-742-234-00 74 23 1725-105-001-00 4 59 70 7
1719-742-235-00 74 24 1725-407-001-00 1 21 1729-720-003-10 26 28
1719-760-001-30 75 9 1725-681-200-00 62 82 1729-720-009-10 69 34
1719-760-002-30 75 10 1729-116-001-00 5 10 1729-730-003-00 71 5
1719-760-004-00 75 2 1729-214-047-00 17 2 1729-730-004-10 71 15
1719-760-005-00 75 12 17 8 1729-730-005-00 71 17
1719-760-006-30 87 9 1729-263-200-00 25 5 74 27
1719-760-008-00 75 8 1729-401-001-00 36 8 1729-730-007-00 71 18
1719-760-009-00 75 20 1729-401-002-00 36 10 1729-730-008-00 71 19
1719-760-011-00 75 21 1729-401-004-00 36 6 1729-730-009-00 71 7
1719-760-012-00 75 22 1729-404-330-00 37 13 1729-730-011-00 71 12
1719-760-021-00 75 1 1729-501-009-00 46 4 1729-733-001-10 72 7
1719-760-210-00 75 19 1729-509-001-00 49 72 1729-733-002-00 72 8
1719-760-300-00 75 3 49 100 1729-733-003-00 72 9
1719-760-550-00 87 7 1729-509-005-20 46 18 1729-733-004-20 72 10
1719-780-001-10 76 42 1729-509-011-00 49 104 1729-733-005-00 72 15
1719-780-004-00 76 39 1729-609-240-00 58 35 1729-733-007-00 72 18
1719-780-061-00 76 38 1729-631-006-00 64 2 1729-733-008-10 72 21
1719-780-062-00 76 46 1729-650-002-00 62 38 1729-733-011-00 72 26
1719-780-200-00 76 52 1729-650-260-00 63 14 1729-733-012-00 72 27
1719-780-210-00 76 41 1729-652-212-00 63 4 1729-733-013-00 72 12
1719-780-220-00 76 58 1729-652-232-00 62 10 1729-733-014-00 72 17
1719-780-510-00 76 4 1729-652-272-00 63 2 1729-733-200-00 72 1
1719-780-520-10 76 8 1729-652-273-00 63 3 1729-733-201-00 72 2
1719-780-530-00 76 11 1729-652-290-00 63 37 1729-733-203-00 72 3
1719-780-540-10 76 14 1729-656-202-00 98 2 1729-733-204-00 72 4
1719-780-550-10 76 16 1729-656-205-00 98 5 1729-733-205-00 72 5
1719-780-610-10 76 55 1729-656-206-00 98 6 1729-733-210-20 72 13
1719-782-001-00 77 24 1729-656-208-00 98 8 1729-733-220-20 72 14
1719-782-002-00 77 21 1729-656-209-00 98 9 1729-733-230-10 7219
1719-782-003-00 77 5 1729-656-210-00 65 6 1729-733-240-00 72 29
1719-782-004-00 77 6 1729-656-220-00 65 7 1729-733-250-00 72 30
1719-782-200-00 77 26 1729-656-310-00 98 3 1729-741-004-00 74 6
1719-782-510-00 77 1 1729-656-321-00 98 11 1729-741-005-00 73 10
1719-782-511-00 96 16 1729-656-330-20 98 7 1729-741-006-00 74 14
1719-782-512-00 96 22 1729-658-007-00 66 21 1729-741-007-00 74 26
1719-782-513-00 96 26 1729-658-311-00 66 10 1729-741-009-00 74 16
1719-782-514-00 96 36 1729-658-312-00 66 11 1729-741-011-00 74 17
1719-782-515-00 96 17 1729-658-313-00 66 12 1729-741-013-00 74 11
1719-782-516-00 96 18 1729-658-314-00 66 13 1729-741-014-00 73 11
1719-901-001-00 78 1 1729-658-320-00 66 36 1729-741-015-00 73 12
1719-901-002-00 78 2 1729-662-210-10 67 2 1729-741-016-00 73 14




Numerical Index

1781-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1729-741-200-00 74 36 1781-217-001-00 13 3 1781-515-250-00 52 3
1729-780-014-00 76 64 1781-217-002-00 13 12 1781-515-300-00 52 8
1731-625-051-00 59 9 1781-227-210-00 18 5 1781-515-310-00 52 9
1731-658-230-20 66 29 1781-241-001-00 19 14 1781-515-320-00 52 11
1731-658-232-00 97 5 1781-241-200-00 19 11 1781-515-330-00 52 12
1731-658-233-10 97 6 1781-241-210-00 19 12 1781-520-200-10 53 1
1731-658-234-00 97 7 1781-249-001-00 20 3 1781-602-001-00 56 1
1731-658-235-10 97 8 1781-249-002-00 20 10 1781-602-002-00 56 11
1731-658-236-00 97 9 1781-257-001-00 23 1781-602-003-00 56 12
1731-658-240-00 66 26 1781-257-210-00 23 1781-602-004-00 56 15
1731-742-005-00 74 3 1781-266-210-00 26 3 1781-608-004-00 58 31
1734-436-211-00 44 4 1781-267-001-00 27 8 1781-608-210-00 58 1

44 11 1781-310-001-00 33 24 1781-608-220-00 58 29
1734-436-230-00 44 3 1781-310-200-00 33 14 1781-630-001-00 60 15

44 10 1781-310-210-00 33 35 1781-630-002-00 60 14
1740-313-300-00 35 1 1781-312-001-00 34 16 1781-630-005-00 60 13
1740-313-301-00 35 5 1781-312-002-00 34 13 1781-630-006-00 60 6
1740-680-530-00 62 43 1781-312-230-00 34 12 1781-631-001-00 61 9
1740-680-550-00 65 12 1781-312-250-00 34 4 1781-631-210-00 61 4
1742-410-220-10 39 11 1781-312-260-00 34 1 1781-650-200-00 62 45
1742-652-260-00 58 40 1781-312-280-00 34 6 1781-650-220-00 62 7
1742-652-300-00 58 39 1781-410-200-00 39 5 1781-650-222-00 62 12
1742-902-004-10 79 5 1781-509-001-00 49 89 1781-650-300-00 62 40
1742-902-009-00 79 6 1781-509-200-00 49 105 1781-650-310-00 62 41
1744-521-002-10 54 1 1781-514-001-00 86 1 1781-652-220-00 63 6
1744-521-004-00 54 15 1781-514-002-00 86 2 1781-652-230-00 63 23
1746-254-006-00 21 31 1781-514-005-00 51 7 1781-652-310-00 63 33
1746-631-241-10 69 48 1781-514-200-00 51 1 1781-654-200-00 64 8
1746-652-250-10 63 60 1781-514-210-00 51 2 1781-654-220-00 64 32
1746-652-310-00 63 1 1781-514-300-00 51 32 1781-654-240-00 64 1
1746-902-004-00 79 4 1781-514-301-00 51 36 1781-654-250-00 64 53
1748-313-001-00 35 8 1781-514-310-00 51 33 1781-654-300-00 64 15
1755-514-280-00 51 15 1781-514-320-00 51 34 1781-654-310-00 64 21
1755-650-230-00 62 9 1781-514-330-00 51 35 1781-656-200-00 65 1
1755-902-005-00 79 12 1781-515-200-00 52 1 1781-656-210-00 98 1
1757-514-005-00 51 3 1781-515-201-00 52 7 1781-656-220-00 98 4
1757-514-006-00 51 37 52 10 1781-656-230-00 98 10
1759-652-001-00 63 24 1781-515-202-00 52 4 1781-658-001-00 66 15
1778-604-200-01 57 1 52 15 1781-658-002-00 66 31
1778-604-220-01 57 7 1781-515-210-00 52 2 1781-658-003-00 66 39
1781-103-200-00 2 1 1781-515-220-00 52 13 1781-658-004-00 66 40
1781-104-210-00 3 6 1781-515-230-00 52 5 1781-658-005-00 66 41
1781-111-200-00 4 32 52 16 1781-658-006-00 66 42
1781-111-210-00 4 57 1781-515-240-00 52 6 1781-660-200-00 67 1
1781-111-220-00 4 58 52 14 1781-720-002-00 69 35

217



218

Numerical Index

1781-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1781-720-004-00 69 41 3652-273-002-00 58 37 3805-208-016-00 39 24
1781-720-200-00 69 1 3653-206-007-00 68 3 3805-355-002-20 4 30
1781-720-400-00 69 37 3656-271-001-00 63 48 3807-836-390-00 58 42
1781-720-410-00 69 38 63 54 3807-836-400-00 63 38
1781-720-420-00 69 16 3659-202-005-00 57 6 3817-401-001-00 72 24
1781-720-430-00 69 40 3664-540-001-00 34 5 3821-262-202-00 62 49
1781-760-200-00 87 8 34 63 9
1781-901-001-00 78 3 3666-202-005-10 51 51 3821-262-203-00 62 48
1781-901-002-00 78 4 3670-703-008-00 7 2 63 8
1781-902-003-00 79 3 3676-841-290-10 57 15 3821-262-204-00 62 47
1781-902-004-00 79 10 3680-105-209-00 92 2 63 7
1781-902-005-00 79 11 3680-248-215-00 96 7 3821-262-205-00 62 46
1781-902-006-00 79 8 3680-248-222-00 96 35 3821-262-206-00 62 52
2130-713-002-10 2 6 3680-248-223-00 96 49 63 12
2130-931-210-00 81 4 3680-248-224-00 96 51 3821-262-209-00 62 51
2142-581-002-00 58 21 3680-248-227-00 9% 44 63 11
2143-744-001-00 5 34 3680-248-228-00 96 45 3824-242-014-00 73 17
2144-519-007-00 25 3 3680-248-229-00 96 55 3824-246-204-00 97 3
2145-770-041-00 50 28 3680-248-234-00 96 19 3824-246-205-00 97

85 16 3680-248-612-00 96 9 3824-247-202-00 62 50

2149-806-025-10 55 19 3680-311-201-00 4 42 63 10
2150-420-008-00 71 11 3680-331-202-00 3 2 3829-260-303-00 63 13
2161-506-252-00 64 45 3680-331-203-00 3 3 4301-210-002-00 77 18
2500-310-004-00 50 4 3680-331-204-00 3 4 77 32
85 4 3680-704-015-00 9 14 4334-903-003-00 69 15

2504-165-002-10 1 10 9 18 4902-610-423-00 21 30
1 31 10 9 49 77

64 7 10 11 49 94

76 62 12 2 6901-900-814-00 62 31

2505-111-001-00 67 13 16 20 7930-601-002-00 86 3
2512-213-004-00 16 32 18 4 8595-901-007-00 80 5
16 36 3737-172-009-00 62 35 8654-901-002-00 80 9

16 43 3737-241-017-00 9 9 A101-251-008-00 | 34 23

17 14 3740-162-005-00 70 6 J061-112-022-00 76 45

3560-201-015-00 51 47 74 28 76 50
3610-440-018-00 55 21 3746-185-014-00 63 72 76 51
59 14 3768-171-003-00 62 16 J061-132-050-00 47 38

3610-631-002-00 61 25 3768-185-015-20 46 48 J061-155-070-00 3 10
3621-211-003-00 27 4 3801-232-022-00 75 4 3 15
3631-350-201-10 38 24 3801-232-229-00 69 24 J061-165-090-00 47 39
3640-547-004-00 19 9 3801-248-017-00 58 18 J061-210-015-00 1 24
3642-496-007-10 63 42 75 5 33 18
3650-220-008-00 48 74 77 15 J061-226-030-00 3 17
3650-261-001-00 5 16 3801-272-302-00 58 41 J061-234-042-00 1 13
76 60 3805-208-016-00 2 20 J062-076-082-00 4 50




Numerical Index

1781-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
J062-081-087-00 4 51 K200-137-000-00 | 49 91 V120-266-002-00 | 56 18
J062-119-126-00 4 39 K200-138-000-00 | 49 74 V120-364-001-00 | 48 70

4 45 K200-140-000-00 | 48 51 V120-364-001-20 | 34 36

4 48 K211-004-006-00 | 91 7 47 4

J062-126-134-00 4 40 94 7 47 23
4 46 K211-004-007-00 | 91 6 58 32

J062-154-167-00 4 61 91 16 V120-364-002-50 | 63 53
46 7 94 6 V120-365-001-20 | 66 22

K110-001-106-00 | 91 20 94 16 V120-365-001-60 | 62 81
94 20 K211-008-011-00 | 49 55 62 83

K135-002-009-00 | 88 7 K211-012-006-00 | 91 5 66 56
K135-015-000-00 | 49 7 94 5 77 11
K135-015-002-00 | 88 2 K231-004-006-00 | 48 59 77 13
K135-015-100-00 | 88 1 K231-004-007-00 | 48 61 V120-366-001-20 | 61 14
K167-001-001-00 | 38 14 K231-008-000-10 | 48 56 76 53
K167-001-200-00 | 38 13 K233-010-000-00 | 48 79 V120-366-001-60 | 36 12
K167-001-300-00 | 38 15 K250-039-000-10 | 49 49 56 13
K167-001-303-00 | 38 16 K250-039-002-00 | 49 50 68 17
K167-001-304-00 | 38 17 K250-039-003-00 | 49 51 72 11
K167-001-305-00 | 38 18 K250-039-004-10 | 49 52 V120-366-002-00 | 60 11
K167-006-000-10 | 38 12 K250-047-000-00 | 48 45 V120-366-002-50 | 76 54
K182-094-000-20 | 46 42 K250-051-000-00 | 48 76 V120-374-001-60 | 87 6
K192-001-004-10 | 89 8 K256-005-000-00 | 49 54 V120-375-001-20 | 87 4
K192-001-005-00 | 89 11 P113-201-007-00 38 27 V120-375-003-00 | 68 20
K192-001-006-00 | 89 12 55 34 V120-376-001-20 | 26 4
K192-002-002-10 | 89 2 P113-602-009-00 73 5 56 10
K192-002-003-10 | 89 6 73 16 V120-376-001-60 | 60 16
K192-004-000-00 | 21 36 74 25 65 2
K192-004-001-00 | 89 1 P121-541-220-00 48 35 66 25
K200-014-007-00 | 91 27 V111-163-000-80 | 62 75 69 18
94 27 V111-163-001-00 | 58 4 69 42

K200-096-202-00 | 21 26 V111-163-002-00 | 63 39 V120-376-002-00 | 60 9
49 79 V111-164-001-60 | 48 175 60 20

49 96 V111-164-002-50 | 63 46 V120-376-003-00 74 30

K200-096-203-00 | 21 27 96 53 V195-163-006-30 | 58 10
49 178 V111-165-001-20 | 62 42 V195-164-010-30 | 56 9

49 95 V111-166-002-00 | 62 39 V200-260-501-0B 4 29

K200-096-300-00 | 21 28 V111-174-002-00 66 38 V200-260-603-00 | 26 10
49 93 V112-164-001-60 | 75 16 V200-360-605-50 | 21 37

K200-097-200-00 | 49 75 V120-264-000-80 96 52 V201-260-803-00 7 4
K200-099-002-00 | 49 80 V120-264-001-00 | 56 6 49 30
K200-099-100-00 | 49 76 72 6 V201-260-803-50 | 40 9
K200-100-300-00 | 49 92 V120-265-003-00 64 52 V201-260-806-50 | 21 11
K200-104-001-00 | 90 14 V120-266-001-60 5 28 V201-261-005-50 | 61 17
K200-116-000-00 | 21 25 63 34 V201-261-006-00 2 9

219



220

Numerical Index

1781-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V201-261-012-00 | 46 16 V210-360-601-20 5 30 V211-260-801-60 | 50 51
V201-261-403-00 | 55 32 47 8 51 43
V201-261-608-50 | 54 9 56 21 85 5
V201-360-806-5B 21 8 61 21 V211-260-802-00 1 42
V201-361-016-00 | 85 33 V210-360-601-60 1 7 3 5
V201-361-202-00 4 11 1 40 3 7

59 7 2 16 22 16
V201-361-203-00 16 2 48 71 33 30
43 38 55 25 36 20
V201-361-203-50 8 4 58 30 37 8
15 9 60 23 38 11
28 2 62 44 49 90
43 39 62 68 95 10
V201-361-203-5B | 28 3 62 70 V211-260-802-50 | 21 32
V201-361-204-00 | 42 15 62 71 46 21
V201-361-206-50 | 31 9 62 73 V211-260-804-00 | 22 9
V201-361-208-50 | 59 10 62 79 V211-260-804-50 | 49 62
V201-361-208-5B | 46 39 63 20 49 97
V201-361-216-00 | 31 10 63 21 V211-260-805-00 | 21 7
V201-361-402-50 | 34 8 63 29 49 61
V201-361-403-00 4 2 63 32 49 82
V201-361-403-50 | 39 12 63 44 49 98
53 2 63 51 V211-260-805-50 | 21 33
V201-361-404-00 8 7 63 56 V211-260-806-00 | 48 55
11 4 63 61 V211-261-001-60 | 26 26
15 2 63 67 50 21
V201-361-404-50 | 39 3 64 27 V211-261-002-00 2 5
39 9 64 46 35 6
V201-361-405-50 15 3 66 18 48 4
31 12 66 34 V211-261-002-50 9 2
V201-361-407-00 11 8 67 22 V211-261-003-00 9 4
V201-361-603-50 | 51 24 69 22 48 9
53 4 72 20 V211-261-005-00 | 28 10
59 3 V210-360-602-50 | 76 27 V211-360-801-20 | 46 51
V201-361-604-00 | 45 1 V210-360-603-50 | 62 54 V211-360-801-60 4 55
V201-460-802-00 | 41 16 V210-560-604-00 | 49 13 4 68
V201-461-005-50 | 31 4 V211-260-801-20 4 21 4 170
V201-461-006-00 | 31 5 48 10 19 7
V201-461-203-50 | 43 10 67 14 48 44
V201-461-403-00 | 39 2 V211-260-801-60 | 23 14 49 43
V203-361-204-50 | 38 21 33 20 49 85
V203-361-805-50 | 42 25 40 12 49 88
V210-260-601-20 58 28 47 2 49 111
67 20 48 41 50 17
70 5 50 5 50 24




Numerical Index

1781-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V211-360-801-60 | 50 49 V211-561-002-00 | 38 9 V251-341-404-00 11 3
55 3 46 56 11 7

56 23 51 5 V251-341-404-50 | 43 7

57 26 V211-561-002-50 | 29 6 V251-341-603-50 | 53 5

61 5 33 9 V251-341-604-00 | 45 3

61 10 42 6 V251-441-403-50 | 39 6

61 12 43 64 V290-106-001-20 | 55 12

74 39 V211-561-003-00 13 2 V300-460-016-00 | 83 5

76 61 30 18 83 15

77 8 32 8 V301-260-005-00 | 62 24

85 32 46 33 96 20

V211-360-802-00 1 29 V211-561-003-50 | 46 34 V301-260-006-00 | 21 24
2 14 V211-660-801-60 6 29 26 11

3 13 V211-660-802-00 | 65 4 47 24

4 36 V211-660-802-50 | 76 56 62 5

19 13 V211-660-803-50 | 76 23 62 22

27 7 V211-660-805-00 | 76 21 97 1

39 22 V220-540-501-20 | 90 1 V302-260-006-00 | 66 8

48 14 V220-540-601-00 | 91 26 V302-460-016-00 | 83 6

49 23 94 26 83 16

55 30 V220-540-802-00 | 91 15 84 6

57 21 94 15 84 16

58 24 V230-360-601-20 | 37 14 V304-260-008-00 5 36

63 27 74 37 6 27

64 54 V230-360-603-00 | 63 59 7 5

76 24 V231-360-801-60 | 69 49 7 9

V211-360-802-50 | 55 28 V231-360-803-00 | 39 18 21 5
68 2 V231-360-804-00 | 51 45 22 22

76 25 V231-361-003-00 | 54 2 26 9

V211-360-803-00 1 15 V240-461-606-00 | 84 4 26 21
1 20 84 14 28 23

4 71 V251-260-802-00 11 10 33 25

V211-360-804-00 76 26 V251-260-802-5D | 21 6 34 28
V211-360-804-50 | 49 25 V251-340-802-00 | 41 15 34 38
V211-370-801-60 | 69 14 V251-341-002-50 | 33 10 35 10
V211-560-801-60 | 22 19 42 7 49 9
V211-560-802-00 9 16 43 65 49 32
23 3 V251-341-002-8D | 46 41 50 35

43 15 V251-341-003-50 | 46 36 51 49

60 25 V251-341-203-00 8 3 55 23

76 22 43 40 62 13

V211-560-802-50 38 10 V251-341-203-50 | 43 41 85 20
71 9 V251-341-204-00 19 3 V304-260-010-00 2 12

V211-560-803-00 | 43 61 V251-341-403-20 19 2 48 24
V211-561-002-00 10 21 V251-341-404-00 8 11 48 64

221



222

Numerical Index

1781-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V304-260-010-00 | 61 18 V361-260-006-00 | 68 8 V401-160-010-00 | 46 17
V304-260-020-00 | 42 19 68 26 46 38

51 19 69 39 47 36
V304-460-008-00 | 41 17 V362-260-008-00 2 15 48 25
V304-460-010-00 | 33 12 40 11 61 19
43 66 50 26 76 59
46 37 55 4 V401-160-012-00 4 12
47 35 60 26 8 6
54 3 61 26 15 12
V304-460-012-00 15 11 67 3 16 3
43 42 68 24 28 4
51 11 V363-260-008-00 | 39 19 30 3
59 12 51 50 31 11
V304-460-014-00 8 8 70 9 38 22
11 6 V401-160-003-00 | 62 77 42 16
15 4 63 40 43 11
15 10 V401-160-004-00 | 63 47 43 37
39 8 V401-160-005-00 | 62 25 46 40
43 8 73 13 47 33
V304-460-016-00 | 42 28 96 21 51 12
45 4 V401-160-006-00 | 21 23 59 11
53 7 21 38 V401-160-014-00 4 3
84 5 47 25 4 9
84 15 49 4 8 9
V304-460-020-00 | 46 53 62 23 11 5
V327-262-110-00 | 36 3 66 7 11 9
V327-262-214-00 | 44 6 V401-160-008-00 | 21 10 15 5
44 13 22 7 15 13
V328-261-110-00 5 8 26 22 31 13
V330-700-010-00 2 3 36 17 34 9
V334-260-010-00 | 66 46 41 18 39 4
V334-460-016-00 | 52 21 49 10 39 7
V334-460-022-00 | 31 29 62 14 39 13
V340-120-006-00 74 29 71 20 43 9
V341-120-008-00 71 21 74 8 53 3
74 7 74 13 55 33
V350-160-005-00 56 16 91 14 V401-160-016-00 | 45 2
V350-160-006-00 55 15 94 14 51 25
55 36 V401-160-010-00 2 4 52 19
56 5 2 10 53 6
V360-260-005-00 70 8 6 23 54 11
V360-260-006-00 | 63 25 31 8 59 4
64 57 33 11 83 7
97 10 42 8 83 17
V361-260-006-00 | 62 6 43 67 84 7




Numerical Index

1781-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V401-160-016-00 | 84 17 V411-260-010-00 | 32 9 V511-100-805-00 | 34 18
V401-160-018-00 | 42 26 36 5 V522-101-002-20 | 42 2
V401-160-020-00 | 46 54 47 18 V523-100-801-80 | 21 17

51 20 48 26 V523-101-002-40 8 10

V401-160-022-00 | 31 30 50 9 15 7
V401-170-008-00 | 88 8 50 22 16 4
V410-260-010-00 | 58 38 85 7 19 4
V411-260-003-00 | 58 5 V411-260-012-00 | 59 8 21 12
58 9 V411-260-014-00 4 4 22 10

58 11 39 10 43 6

62 76 V411-260-016-00 | 24 23 43 36

63 41 52 20 43 63

V411-260-004-00 | 63 49 V411-260-020-00 | 51 21 V523-101-202-80 | 43 60
V411-260-006-00 5 17 V422-160-006-00 | 72 16 V580-140-302-50 | 91 24
5 20 V422-160-008-00 | 72 23 94 24

5 23 V500-162-001-50 | 26 15 V580-140-401-80 | 47 12

5 32 50 13 V580-140-403-20 | 36 7

7 18 50 37 V580-140-602-20 | 50 10

26 16 85 12 85 9

63 17 85 22 V580-140-602-50 | 21 15

76 37 V500-162-002-00 5 18 V580-140-603-20 | 23 8

V411-260-008-00 4 22 5 21 V580-140-604-00 | 47 6
7 13 5 24 V580-140-806-00 | 46 26

26 8 5 33 V600-110-600-40 12 18

27 9 7 14 V600-110-600-50 18 9

28 26 7 19 V600-110-600-70 13 4

33 22 27 10 V600-110-600-80 | 41 28

34 30 28 21 V600-110-600-90 6 17

35 12 33 23 V600-110-601-00 | 43 13

40 10 34 31 V600-110-601-60 | 30 20

48 11 35 13 43 52

49 31 36 4 V600-110-620-40 10 14

50 12 V500-162-502-00 5 13 V600-110-620-50 10 12

50 36 24 10 13 5

55 22 25 4 18 7

71 22 50 8 V600-110-620-60 14 8

74 15 85 6 V600-110-620-70 10 17

85 11 V500-162-502-50 5 9 13 9

85 21 V500-163-002-00 | 33 16 18 6

V411-260-010-00 2 11 V500-163-002-50 | 24 7 43 4
4 18 V500-163-003-00 | 44 7 V600-110-620-80 | 20 5

5 7 44 14 V600-110-620-90 | 43 51

12 V500-164-003-00 | 51 18 V600-110-621-30 | 31 26

26 27 52 18 V600-110-621-40 | 30 19

28 11 V511-100-805-00 | 34 2 V600-110-630-50 | 43 24

223



224

Numerical Index

1781-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V600-110-630-70 16 18 V704-140-035-00 | 10 4 V720-102-402-00 | 89
V600-110-631-00 | 31 17 10 19 V720-102-402-20 | 34
V600-150-600-40 | 38 8 13 10 V720-103-502-20 | 24 17
V600-430-600-30 | 37 4 13 15 V720-103-502-60 | 89 4
V610-115-110-70 | 43 20 14 3 V720-103-503-40 | 89 7
V654-415-211-50 9 10 16 10 V720-103-503-80 | 40 6
V654-422-291-80 | 43 57 16 12 V720-103-504-00 | 42 23
V654-430-352-40 9 23 16 16 V720-103-504-10 | 40 7

9 28 17 3 V720-105-707-50 | 42 24

12 9 17 15 V720-111-900-60 | 88 6

12 14 V705-140-015-00 | 49 53 V720-111-900-70 | 21 39

V654-440-452-70 17 5 V705-140-021-00 | 48 60 91 25
20 14 V705-140-024-00 | 91 17 94 25

V654-452-581-70 | 43 53 94 17 V720-111-900-80 | 49 60
V682-200-000-60 | 91 11 V705-140-040-00 | 22 14 49 170
94 11 V705-140-045-00 | 89 10 49 109

V682-200-001-00 | 22 5 V705-140-047-00 8 13 V720-112-401-00 | 48 57
23 12 18 11 V720-112-401-10 | 49 66

24 6 V705-140-052-00 13 6 49 68

25 7 V706-140-040-00 17 20 49 103

58 26 V706-140-045-00 6 19 49 107

V682-200-001-90 | 33 3 31 19 V720-112-401-20 | 46 20
V704-140-012-00 | 34 14 33 8 48 77
V704-140-014-00 | 25 10 92 6 90 4
V704-140-016-00 | 24 24 V706-140-055-00 | 46 32 91 21
27 5 V707-140-062-00 14 9 94 21

28 16 43 27 V720-112-401-40 | 46 14

37 12 V707-140-072-00 10 5 46 45

50 16 13 11 46 47

V704-140-017-00 | 37 6 14 6 48 38
V704-140-018-00 | 23 6 20 21 48 47
V704-140-020-00 | 34 21 43 5 48 49
38 6 V707-140-080-00 16 17 48 52

V704-140-022-00 | 34 11 20 6 49 6
V704-140-025-00 13 7 V707-140-110-00 | 33 13 49 16
33 29 V710-140-010-00 | 28 7 49 18

34 15 V720-101-900-70 7 12 49 20

40 2 34 32 49 45

43 25 V720-101-900-90 | 47 11 49 47

V704-140-028-00 | 24 16 V720-102-401-00 | 24 2 49 56
V704-140-030-00 9 21 V720-102-401-40 | 23 5 50 41
10 7 V720-102-401-60 | 32 4 50 43

12 5 67 19 85 26

43 26 V720-102-401-80 4 31 85 28

V704-140-035-00 9 8 89 3 90 7




Numerical Index

1781-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V720-112-401-40 | 91 28 V742-155-700-60 | 42 17 W201-260-805-50 5 35
94 28 V744-114-280-70 | 88 3 W201-361-609-00 | 42 27
V720-112-401-60 | 48 63 V744-120-350-70 6 25 W296-133-206-40 | 61 24
49 57 V744-120-450-80 | 38 7 W296-133-208-00 | 69 33
V720-112-401-80 | 48 31 V744-125-470-80 18 10 W296-134-007-00 | 55 14
48 36 V744-140-651-20 | 41 4 57 3
48 178 V744-155-720-90 | 46 31 57 9
49 41 V760-150-000-00 | 44 5 W296-203-208-00 | 61 3
49 81 44 12
51 31 46 43
90 5 V761-150-000-00 | 33 31
V720-112-402-00 | 46 15 42 14
48 30 42 22
48 53 43 35
48 81 V763-150-000-00 | 34 10
49 2 V780-140-000-20 | 33 32
49 12 V780-140-000-2B 9 3
V720-112-402-20 | 48 62 V780-140-000-2T 8 16
88 5 46 12
V720-113-502-40 | 48 19 V780-140-000-4T | 46 11
48 32 49 58
90 6 V782-160-000-2B 8 15
V720-113-502-50 | 48 21 V782-160-000-2T 8 14
V720-113-502-60 | 46 19 11 2
V720-113-503-00 | 48 20 48 28
V720-113-503-40 | 48 3 V782-160-000-6B | 43 29
48 13 V782-160-000-6T | 50 48
V720-113-504-40 | 38 19 85 31
48 2 V782-160-000-8B | 15 6
V720-115-708-00 | 46 24 V783-160-601-50 | 21 29
V721-103-104-00 | 89 9 V888-260-113-60 | 83 8
V721-113-105-00 | 88 4 83 18
V723-101-500-70 | 28 25 V889-000-113-60 | 83 9
50 14 83 19
50 39 V889-000-952-20 | 84 9
V723-102-002-80 9 31 84 19
12 7 V920-551-001-20 | 81 5
V723-102-004-40 | 22 15 V920-551-401-70 | 81 6
V723-102-005-30 | 38 20 V920-551-902-20 | 81 7
V723-111-501-60 | 48 80 V920-552-402-70 | 81 8
V730-101-401-00 | 48 58 V936-150-015-00 | 81 3
V730-109-008-00 | 46 23 V999-200-003-00 | 83 10
V742-112-250-50 | 21 13 83 20
V742-116-240-40 | 24 15 84 10
24 21 84 20

225



226

Alpabetical Index 6006-097-291-00

Description Fig. Key Description Fig. Key Description Fig. Key
ADAPTER/R3/8 6 45 BOLT 26 11 CLAMP/WIRE/16-20 17 25
ARM/CONTROL 21 30 26 53 CLAMP/WIRE/20-24 6 53
ARM/FLOATING COMP | 21 21 BOLT (WS)M8X118 10 11 CLAMP/WIRE/52-63 5 7
ARM/TENSTON 23 5 | BOLT, SEMS/M6X12 13 5 | CLAMP/WORM/16-25 17 19
ARMATURE/STARTE ASSY | 27 2 21 17 | CLIP/HOSE/18-22 18 27
BAFFLEPLATE 2 4 BOLT, SEMS/M8X16 17 8 CLIP/HOSE/7. 6-8. 2 22 4
BALL 1 5 BOLT, STUD/M10X25 10 46 CLUTCH/STARTER ASSY | 27 5

27 15 BOLT/CONNECTINGROD 14 6 COLLAR/12. 1X17. 1X28. 24 8

BEARING 10 50 | BOLT/EVE 17 11 | CONNECTINGROD  ASSY | 14 5
10 51 | BOLT/FLANGE 19 4 | CONNECTOR/FUEL 29 1

16 9 24 5 CONNECTOR/GLOWPLUG 25 4

27 4 BOLT/M6 10 30 CONNECTOR/OILCOOLER 17 21

BEARING/BALL 21 14 10 32 CONTROLRACK 26 49
21 15 BOLT/M6X10 21 19 CONTROLSLEEVE 26 50

27 3 | BOLT/M8X20 10 39 | COVER/BLOWBY 2 92

28 2 BOLT/M8X75 8 8 6 43

28 7 18 34 COVER/BREATHER ~ ASSY 6 39

BEARING/CONNECTING R 7 5 BOLT/S 18 39 COVER/CYLINDER HEAD 2 1
7 6 | BOLT/STUD 10 48 | COVER/HOUSING 18 29

14 8 | BOLT/THROUGH 97 18 | COVER/INJECTIONPUMP 6 925

BEARING/CRANK  SET 6 11 BOLT/WS 6 47 CRANKSHAFT ASSY | 16 1
BEARING/CRANK/LOWER 6 13 9 3 CUP/SEALING/16 6 3
BEARING/CRANK/U SET 7 1 18 31 CUP/SEALING/20 10 2
7 3 | BRACKET (FR) ASSY | 28 6 | CUP/SEALING/28 6 4

BEARING/CRANK/UPPER 6 12 |BRACKET/ROCKERSHAFT | 12 13 | CUP/SEALING/36 6 5
BEARING/THRUST/CRANK 6 14 12 14 CUP/SEALING/50 1 2
7 2 BRACKET/RR ASSY | 28 4 6 6

7 4 BREATHER ASSY 6 38 CUTTER, VALVE 12 5

BEARING/WATERPUMP 18 4 BREATHER COMP 6 48 CYLINDERBLOCK  ASSY 6 1
BELT/VR5A43. 5 19 5 BUSHING/DRAIN 27 29 CYLINDERHEAD ASSY 1 1
BODY/WATERPUMP ASSY | 18 2 CAMSHAFT 13 1 DELIVERYVALVE 26 2
BOLT 1 7 CAMSHAFT/INJECTION P | 21 11 DOWEL 6 22
6 2 CAP, BLANK/30 10 37 ELEMENT/BREATHER 2 5

8 4 CAP, OIL FILLER 2 7 EYEBOLT 20 3

8 7 | CAP/RABBER 27 24 26 51

10 10 CAP/VALVESTEM 12 6 EYEBOLT/OILJET ASSY 6 36

12 20 CARTRIDGE/OILFILTER 17 9 FAN/COOLING 19 1

16 7 CASE/ADAPTER 23 1 FLANGEBOLT 3 3

16 13 | CLAMP, 7 10 35 3 4

17 13 | CLAMP/NOZZLE HOLDER | 90 6 6 27

17 15 CLAMP/STRAINER 17 7 6 50

18 14 CLAMP/WIRE/10-15 8 11 10 5

20 5 CLAMP/WIRE/13-18 2 12 10 6

24 10 8 12 10 8

25 7 | CLAMP/WIRE/16-20 6 52 10 9




Alpabetical Index

6006-097-221-00

Description Fig. Key Description Fig. Key Description Fig. Key
FLANGEBOLT 10 12 HANGER/F 11 1 NUT/M8 10 41
10 34 HOLDER/BRUSH ASSY | 27 8 10 52

10 36 HOLDER/DELIVERYVALVE | 26 5 OILCOOLER 17 20

11 9 | HOLDER/JE/9-9 17 26 | OILPAN 8 1

11 4 | HOSE/BLOWBY /430 2 11 | OILPUMP ASSY | 17 1

12 22 HOSE/BREATHER 6 51 OILSEAL 6 15

18 15 HOSE/OILCOOLER/IN 17 23 10 4

18 23 HOSE/OILCOOLER/OUT 17 24 O0-RING 27 21

18 33 | HOSE/RUBBER 5 6 | ORING 26 7

21 10 8 10 26 10

24 3 17 18 O-RING HS90 G50 18 13

FLYWEIGHT ASSY | 21 18 HOSE/RUBBER/230 18 18 0-RING/G65 18 21
FLYWHEEL ASSY | 16 5 HOSE/RUBBER/260 22 2 0-RING/P 8 21 28
FRAME/STARTEREND 27 10 HOSERUBBER 18 26 0-RING/P18 8 6
GASKET 9 10 | HOUSING/STARTER ASSY | 27 6 10 29
5 2 HOUSING/THERMOSTAT 18 28 0-RING/P22 17 6

6 46 INJECTIONNOZZLE ASSY | 20 1 PACKING 10 17

17 12 INJECTIONPUMP  ASSY | 21 1 PIN 6 18

17 17 | KEY/07X05X09 13 3 6 28

20 2 21 13 9 2

20 4 KEY/07X07X45 16 4 10 20

25 6 | LEVELGAGE 6 29 16 2

26 4 LEVER/CONTROL ~ COMP | 21 27 26 13

26 592 LINK/CONTROL 21 22 PIN, CONTROL 21 23

96 54 | MANIFOLD/EXHAUST 4 1 | PIN, GROOVE 10 23

GASKET/COVER 6 26 MANTFOLD/INLET 3 1 PIN/ADAPTER 23 2
GASKET/CYLINDERHEAD 1 6 NIPPLE 6 24 PIN/ARM 10 18
GASKET/EXHAUST MANIF 4 2 NUT 4 4 PIN/IDLEGEAR 6 8
GASKET/GEARCASE 10 24 5 3 PIN/SNAP 10 19
GASKET/HOUSING 18 30 10 31 PIN/SPRING 6 37
18 32 10 54 PIN/STRAIGHT 6 17

GASKET/INLETMANIFOLD 3 2 12 19 16 10
GASKET/OILPAN 8 3 21 31 17 4
GASKET/PCV 2 3 27 20 | PIN/TUBE 6 16
GASKET/PLATE 10 42 27 23 10 45
GASKET/WATERPUMP 18 8 NUT, CAP/M 8 10 16 PINION/STARTER 27 11
GEAR/CAMSHAFT 13 2 NUT/CAP 2 9 27 12
GEAR/CRANK 16 3 NUT/FLANGE 14 7 PIPE, WATER DRAIN 8 9
GEAR/IDLE ASSY | 13 6 | NUT/MOS 10 7 | PIPE/FUEL 929 3
GEAR/INJECTIONPUMP 21 12 12 23 | PIPE/INJECTION ASSY | 20 7
GEARCASE ASSY | 10 18 16 20 8
GENERATOR ASSY | 24 18 24 20 9
GLOWPLUG 25 21 8 20 10
GUIDE/LEVELGAGE COMP | ¢ 30 | NUT/M10 24 6 | PIPE/OIL 6 31
HANGER 11 3 | NUT/M8 10 15 | PIPE/OIL ASSY | 17 10

227



228

Alpabetical Index

6006-097-221-00

Description Fig. Key Description Fig. Key Description Fig. Key
PIPE/OIL coMp | 17 14 PLATE/T=3. 90 26 36 SCREW/SOCKET 21 7
PIPE/OILJET 6 35 PLATE/T=3. 95 26 37 SCREW/TAPPING 2
PIPE/PILPAN 8 2 PLATE/T=4. 00 26 38 6 44
PIPE/WATER PUMP 18 12 | PLATE/T=4.05 926 39 | SCREW/WATER PUMP 18 10
PIPE/WATER/HOUSING 6 32 |PLATE/T=4.10 26 40 | SCREWKIT 28 9

6 33 PLATE/THRUST 13 4 SEAL SET/WATER PUMP 18 6

18 19 PLATE/THRUST/INJECTI | 21 16 SEAL, BEARING CAP/7 6 10

PIPE/WATER/M16X1. 5 18 36 PLATE/WATERPUMP 18 9 SEAL, OIL 1 4
PIPE/WATERDRAIN 6 23 |PLUG 6 7 | SEAL/BEARINGCAP 6 9
PIPE/WATEROUTLET 18 37 12 12 | SEAL/CYLINDER HEAD C| 9 )
PIPE/WATERPUMP 18 PLUG/M14X1. 5 8 5 SEAT, VALVE SPRING 12 4
PISTON 14 PLUG/PT1/2 1 3 SEAT/SPRING 6 41
PISTON/OV 15 PLUG/SCREW 10 21 SEAT/WATERPUMPPULLEY | 18 5
15 3 PLUG/SCREW/SEAL 6 34 SENSOR/REVOLUTION/R 10 33

PISTON/VALVE/RELIEF | 10 26 | PLUG/TAPERSCREW 18 11 | SHAFT/HYDRAULIC ASSY | 10 49
PISTONPIN 14 3 PLUNGER ASSY | 26 1 SHAFT/ROCKERARM ASSY | 12 11
PLATE/ADJUST 24 2 PULLEY 28 8 SHIM/ADAPTER/1. O 23 3
PLATE/FRONT 10 38 PULLEY/CRANK 16 11 SHIM/INJECTION P/0.1| 21 3
PLATE/REAR 9 1 | PULLEY/WATERPUMP 19 9 | SHIM/INJECTION P/0.2 | 921 4
PLATE/T=2. 60 96 41 |PUSHROD 12 8 | SHIM/INJECTION P/0.3| 21 9
PLATE/T=2. 65 26 42 RECTIFIRE ASSY | 28 5 SHIM/INJECTION P/0.4 | 21 5
PLATE/T=2. 70 26 43 RESISTANCE/1. 0 22 5 SHIM/INJECTION P/0.5 | 21 6
PLATE/T=2. 75 26 44 RETAINER 27 14 SLEEVEFLANGE 26 8
PLATE/T=2. 80 926 45 | RING, SNAP/ 4 E 21 24 26 9
PLATE/T=2. 85 26 46 23 4 | SNAPRING 14 4
PLATE/T=2. 90 26 47 RING, SNAP/12 C 10 28 26 14
PLATE/T=2. 95 26 48 RING, SNAP/16 C 12 17 SOLENOID 25 5
PLATE/T=3. 00 26 18 RING/0 10 44 SPACER/FAN/80 19 3
PLATE/T=3. 05 26 19 18 38 SPACER/HYDRAULIC 10 43
PLATE/T=3. 10 26 20 | RING/PISTON SET | 14 9 | SPACER/ROCKERARM 12 15
PLATE/T=3. 15 26 21 RING/PISTON/OV  SET 15 2 SPACER/ROCKERSHAFT 12 21
PLATE/T=3. 20 26 22 15 4 SPACER/WATERPUMP 18 20
PLATE/T=3. 25 26 23 RINGGEAR 16 6 SPRING 6 42
PLATE/T=3. 30 26 24 | ROCKERARM 12 10 12 16
PLATE/T=3. 35 26 25 ROCKERSHAFT ASSY | 192 9 SPRING/DELIVERYVALVE | 26 3
PLATE/T=3. 40 26 26 RORA 27 13 SPRING/GOVERNOR 21 26
PLATE/T=3. 45 26 27 ROTOR ASSY | 28 1 SPRING/IDLE 21 35
PLATE/T=3. 50 26 28 ROTOR/WATERPUMP 18 7 SPRING/PLUNGER 26 15
PLATE/T=3. 55 26 29 RUBBERFLANGE 6 40 SPRING/RELIEF VALVE 10 27
PLATE/T=3. 60 26 30 | SCREW 97 17 | SPRING/RETURN 21 29
PLATE/T=3. 65 26 31 27 19 27 16
PLATE/T=3. 70 26 32 SCREW ADJUST 12 18 SPRING/SETTING 21 25
PLATE/T=3. 75 26 33 SCREW/SOCKET 17 2 SPRING/STARTER 27 9
PLATE/T=3. 80 26 34 17 3 | SPRING/STARTING 21 34
PLATE/T=3. 85 26 35 18 25 | SPRING/VALVE 12 3




Alpabetical Index 6006-097-221-00
Description Fig. Key Description Fig. Key Description Fig. Key
SPRINGSEAT 26 16 WASHER/9X22X2 24 4
26 17 WASHER/M10 24 7
STARTER ASSY | 24 9 WASHER/OILCOOLER 17 22
STATOR ASSY | 28 3 WATERPUMP ASSY | 18 1
STAY/BREATHER COMP | @ 49 | YOKE/STARTER  ASSY| 27
STOPPER 26 6
STOPPER/FULLLOAD 10 14
STRAINER 17 5
STUD 1 8
1 9
1 10
4 5
5 5
6 19
6 20
6 21
10 3
18 22
STUD/M8X30 10 47
STUD/M8X40 10 40
SWITCH/MAGNETIC ASSY | 27 7
SWITCH/OILPRESSURE 25 1
TAPPET 12 7
26 12
THERMOMETER 25 9
THERMOSTAT 18 35
THRUSTPIECE 21 20
TURBOCHARGER ASSY 5 1
VALVE/EXHAUST 12 2
VALVE/ INTAKE 19 1
VALVE/RELIEF ASSY | 10 25
WASHER 4 3
5 4
16 8
16 12
WASHER / M6 21 32
WASHER, SP/M 6 17 16
21 33
25 8
WASHER, SP/M 8 10 53
21 9
WASHER, SP/M10 10 55
WASHER/08X14X01 10 13
10 22

WASHER/08X15. 5X1. 6

—
oo

17

229



230

Alpabetical Index 1781-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
coMp | 32 7 ARM/BRAKE/RH coMp | 33 34 BAND, WIRE/140 62 34

ACTUATOR ASSY | 63 38 ARM/CHANGE ASSY | 26 5 62 56
ACTUATOR/MOTOR 96 27 ARM/GWL COMP | 22 20 62 58
96 28 | ARM/INNER COMP | 47 9 62 60

ADAPTER ASSY | 48 35 | ARM/KNUCKLE/LH ASSY| 43 30 62 66
ADAPTER/2-M20X1. 5 49 39 ARM/KNUCKLE/RH ASSY | 43 32 63 15
ADAPTER/ 45’ 38 24 ARM/LIFT/ASSIST 46 30 63 31
ADAPTER/90 46 48 ARM/MIRROR ASSY | 60 22 63 36
ADAPTER/G1/8 ASSY | 49 59 ARM/OUTER COMP | 47 10 64 11
ADAPTER/G3/8 ASSY | 49 44 | ARM/PLATE 21 22 64 13
ADAPTER/L/G1/2 ASSY | 48 46 ARM/SENSOR 47 22 64 14
ADAPTER/L/G1/4 ASSY | 49 40 ARM/SENSOR/LH ~ CcOMP | 21 20 64 34
49 67 ARM/SENSOR/RH ~ COMP | 21 21 64 36

49 106 | ARM/SHIFT/SUB/GWL 22 11 64 48

ADAPTER/L/G3/8 ASSY | 46 46 | ARM/SUB ASSY| 26 24 66 24
ADAPTER/L/PF3/8 ASSY | 49 15 ARM/SUBCON/1 coMp | 50 18 66 44
50 40 ARM/SUBCON/2 CoMP | 50 19 BAND, WIRE/170 4 52

50 42 | ARM/SUBCON/3 COMP | 85 13 38 26

85 27 | ARM/WIPER/300 ASSY| 66 26 62 20

ADAPTER/M20XG3/ ASSY | 49 46 | ARM/WIPER/400 ASSY | @6 1 62 55
ADAPTER/M20XG3/8 49 35 ASHTRY COMP 75 13 64 12
ADAPTER/PF1/2  ASSY | 48 48 BALL 22 5 BAND, WIRE/250 1 25
ADAPTER/PF1/4  ASSY | 49 65 23 12 60 30
ADAPTER/PF3/8  ASSY | 49 5 24 6 62 32
49 17 25 7 62 33

49 19 33 3 62 59

85 25 58 26 63 18

ADAPTER/T/G1/4 ASSY | 49 102 90 10 63 22
ADAPTER/T/G3/8 ASSY | 46 44 91 11 63 35
ATIRCONDITIONER ASSY | 77 1 94 11 63 65
ARM 32 2 BALL/LINK/LOWER 51 3 63 70
47 5 | BALL/LINK/LOWER/CAT1 | 86 1 63 71

63 58 BALL/LINK/TOP 51 37 64 4

64 56 BALL/LINK/TOP/CAT1 86 2 64 37

ARM ASSY | 24 13 BALL/STEERING ~ ASSY | 3@ 19 64 47
28 14 | BAND 62 15 76 28

ARM COMP 5 11 62 19 76 43
23 4 63 16 | BAND. 470 51 6

24 11 64 3 | BAND/TANK COMP| 4 15

24 19 64 5 |BAR 46 29

32 6 64 33 48 66

34 12 BAND, HOSE 63 72 BAR COMP 6 20

ARM/4WD CoMP | 23 7 BAND, WIRE/140 1 43 BAR/16X328 24 18
ARM/BRAKE SET | 34 1 4 60 |BASE/GRILLE 77 98
ARM/BRAKE/LH COMP | 383 33 5 15 | BASE/ORNAMENT 56 15




Alpabetical Index

1781-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
BATTERY (115D31R ASSY | 62 1 BEARING/BALL 16 11 BOLT 91 26
BEARING 9 10 17 19 94 26

22 13 17 25 |BOLT (S/N6X16) 77 18

60 27 20 4 77 32

BEARING RB 6213 31 26 20 8 | BOLT M16X35 51 24
BEARING RB 6214 30 19 31 25 53 4
BEARING, 6207 9 6 37 4 59 3
12 20 BEARING/BOLL 16 8 BOLT(S) M10X16 26 26

14 9 | BEARING/NEEDLE 13 16 50 21

20 9 16 6 | BOLT(S) M10X25 9 2

BEARING, NR/KT222918 43 57 16 23 BOLT (S) M10X30 9 4
BEARING, NR/KT303524 9 23 16 32 48 9
9 28 16 36 |BOLT(S) M8X45 49 62

12 9 16 43 49 97

12 14 17 10 | BOLT(SP) /M6X16 1 7

BEARING, NR/KT404527 17 5 17 14 1 40
20 14 17 23 2 16

BEARING, NR/KT525817 43 53 20 18 48 71
BEARING, RB/6004 12 18 BEARING/ROLLER 12 17 55 25
BEARING, RB/6004SS 38 8 | BEARING/TAPPERROLLER | 99 9 58 30
BEARING, RB/6005 18 9 BELT/V/MP/58 76 38 60 23
BEARING, RB/6007 13 4 BLADE/WIPER/400 ASSY | 66 28 62 44
BEARING, RB/6008 41 28 BLADE/WIPER/450 ASSY | 66 9 62 68
BEARING, RB/6009 6 17 BODY/CPA 3/4 89 1 62 70
BEARING, RB/6010 43 13 BOLT 11 8 62 71
BEARING, RB/6016 30 20 19 2 62 73
43 52 21 37 62 79

BEARING, RB/6204 10 14 31 9 63 20
BEARING, RB/6205 10 12 31 10 63 21
13 5 34 8 63 29

18 7 38 21 63 32

BEARING, RB/6206 14 39 12 63 44
BEARING, RB/6207 10 17 42 18 63 51
13 9 42 25 63 56

18 6 42 27 63 61

43 4 43 41 63 67

BEARING, RB/6207SH2 10 2 45 1 64 27
BEARING, RB/6208 20 5 53 2 64 46
BEARING, RB/6209 43 51 53 5 66 18
BEARING, RB/6305 43 24 59 10 66 34
BEARING, RB/6307 16 18 62 31 67 22
BEARING, RB/6310 31 17 76 26 69 22
BEARING, TB/51107 43 20 83 4 72 20
BEARING/BALL 12 21 83 14 | BOLT(SP/M8X16) 2 20
14 4 85 33 39 24

231



232

Alpabetical Index

1781-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT, TIE ROD SET 6 22 BOLT, SEMS (S) M8X16 50 5 BOLT/M12X30 16 2
BOLT, BATTERY SET 62 4 50 51 43 38
BOLT, HUB/M22X62 31 27 51 43 BOLT/M12X35 8 4
BOLT, REAMER/M8X25 29 6 85 5 15 9
BOLT, SEMS 9 5 | BOLT, SEMS/M8X25 7T 38 10 28 9

5 30 71 9 43 10
22 9 BOLT, SM/M08X25 22 21 43 39
22 19 28 17 | BOLT/M12X37 47 32
35 6 | BOLT/(S)M8X55 21 33 | BOLT/M12X40 42 15
46 51 | BOLT/8X20 65 4 | BOLT/M14X100 4 8
47 8 BOLT/CONNECTOR/G1/2 48 29 BOLT/M14X30 4 2
48 4 BOLT/CONNECTOR/G3/4 48 18 39
56 21 BOLT/DISH/M6X25 6 5 55 32
61 21 BOLT/FLANGE/M6X25 6 11 BOLT/M14X40 8 7
BOLT, SEMS ~ (SP) 4 55 | BOLT/M 6X30 26 10 11 4
4 68 BOLT/M 8X20 41 16 15 2
4 70 BOLT/M 8X30 7 4 BOLT/M14X45 39 3
19 7 49 30 39 9
48 44 BOLT/M 8X35 40 9 BOLT/M14X55 15 3
49 43 | BOLT/M 8X65 21 11 31 12
49 85 BOLT/M06X110 76 36 BOLT/M16X60 84 4
49 88 BOLT/M06X16 68 12 84 14
49 111 BOLT/M06X95 49 3 BOLT/M16X85 54 9
50 17 | BOLT/MO8X25 72 22 | BOLT/M5X30 64 52
50 24 | BOLT/M08X32 62 17 | BOLT/M6X28/S 4 48
50 49 BOLT/MO8X75 26 7 BOLT/M8X16 6 29
55 3 BOLT/M10X120 46 16 24 3
56 23 | BOLT/M10X20 10 21 24 12
57 26 38 9 24 20
61 5 46 56 28 6
61 10 51 5 BOLT/M8X20 9 16
61 12 | BOLT/M10X25 29 6 23 3
74 39 33 9 43 15
76 61 42 6 60 25
77 8 43 64 76 22
85 32 BOLT/M10X30 13 2 BOLT/M8X25 41 27
BOLT, SEMS (S) 48 55 30 18 76 56
BOLT, SEMS (S) M8X12 4 21 32 8 BOLT/M8X28 11T 88 7
48 10 46 33 | BOLT/M8X30 43 61
67 14 BOLT/M10X55 31 4 BOLT/M8X50 21 7
BOLT, SEMS (S) M8X16 | 23 14 61 17 49 61
33 20 BOLT/M10X60 2 9 49 82
40 12 31 5 49 98
47 2 | BOLT/M12X20 4 11 | BOLT/M8XX55 5 35
48 41 59 7 | BOLT/REAMA/M12X1. 25X | 30 6




Alpabetical Index

1781-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT/S 42 BOLT/SP 55 30 BRACKET coMP | 51 23
5 57 21 65 3
7 58 24 BRACKET/AXLE/D4 COMP | 39
21 32 62 54 | BRACKET/COLLER/OIL 49 24
22 16 63 27 | BRACKET/COMPRESSOR/D | 76 55
28 10 64 54 | BRACKET/DOOR 71 12
33 30 67 13 BRACKET/FILTER 48 8
36 20 68 2 BRACKET/FILTER COMP 4 69
37 ) 69 14 | BRACKET/GRILLE COMP| 56 20
38 11 76 21 | BRACKET/HITCH/FRONT | 39 5
46 21 76 23 BRACKET/HOLDER/AT 60 24
46 34 76 24 BRACKET/HOOK coMP | 51 42
49 13 76 25 BRACKET/LEVER  ASSY | 58 292
49 90 76 27 | BRACKET/LEVER COMP | 50 23
58 928 |BOLT/STUD 8 3 | BRACKET/LH COMP | 51 8
67 20 8 11 BRACKET/LINK CoMP | 51 26
70 5 11 3 BRACKET/LOCK/LH COMP | 72 29
95 10 11 BRACKET/LOCK/RH COMP | 72 30
BOLT/SFAL 4 929 19 BRACKET/MOTOR 97 6
21 8 33 10 | BRACKET/MOUNT/F/LH 59 1
28 3 41 15 | BRACKET/MOUNT/F/RH 59 2
46 39 42 BRACKET/PEDAL ~ COMP 5 29
BOLT/SM/M08X26 36 16 43 BRACKET/RADIATO COMP 1 26
BOLT/SM/M08X40 6 26 43 40 |BRACKET/REAR  COMP | 55 31
BOLT/SM/M10X120 46 385 43 65 | BRACKET/REAR/LH COMP | 59 15
BOLT/SM/M10X155 31 7 45 3 BRACKET/REAR/RH COMP | 59 16
BOLT/SM/M10X75 31 6 46 36 BRACKET/RH coMP | 51 9
BOLT/SM/M12X1. 25X65 30 4 BOLT/STUD/SEAL 21 6 BRACKET/SEAT 61 9
BOLT/SM/M12X105 15 8 46 41 BRACKET/SLOWBLO COMP | 63 23
BOLT/SM/M12X185 51 10 |Boor 33 17 | BRACKET/SWITCH 23 92
BOLT/SM/M8X110 50 25 47 37 BRACKET/SWITCH COMP | 58 29
BOLT/SP 1 15 60 3 63 43
1 20 69 17 63 60
1 29 BOOT/GUIDE 58 13 64 53
9 14 | BOX/CONTROL ASSY | @7 9 | BRACKET/TANK  COMP| 1 41
3 13 BRACHET/E4 53 1 BRACKET/VALVE ~ COMP | 50 3
4 36 BRACKET 1 39 85 3
4 171 96 35 | BRAKE ASSY 6 16
19 13 96 36 33 1
27 7 96 37 | BRAKE/DISK 93 12
39 22 96 38 | BRAKE/PRESSURE 93 13
48 14 96 39 BUCKLE/TURN CoMP | 51 35
49 23 96 40 | BUCKLE/TURN/MO8 33 24
49 25 96 41 | BUCKLE/TURN/M20 51 14
55 928 |BRACKET COMP | 50 50 |BULB, LAMP/12V21W 64 18

233



234

Alpabetical Index 1781-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
BULB, LAMP/12V21W 64 24 BUSH/55X60X40 43 19 CASE 96 1
BULB/12V 8W 66 54 BUSH/55X60X50 46 3 96 2
BULB/12V/45/40W 62 37 BUSH/60X65X50 46 2 CASE ASSY | 98 4
BULB/12V/5W 64 30 BUSH/85X90X40 49 21 CASE/BEVEL 41 8
BULB/12V21-5W 64 19 |BUTTON 35 4 | CASE/CYLINDER  ASSY | 46 1

64 25 | CABLE 39 16 | CASE/DIF/RH 30 2
BULB/12V21W 63 63 CABLE/ACCELERATOR/D4 5 14 CASE/DIFF 41 19
BULB/12V5W 63 64 CABLE/BATTERY/E ASSY | 62 7 CASE/DIFF/LH 30 1
BULB/LAMP/12V1W 58 41 |CABLE/CHANGE  ASSY| 26 13 | CASE/FINAL/LH 43 1
BUSH 37 3 | CABLE/GRILL ASSY | 55 24 | CASE/FINAL/LH ASSY| 43 16
BUSH 55X60X50 42 13 CABLE/PEDAL/D4  ASSY 5 22 CASE/FINAL/RH 43 2
BUSH (40X44X30) 43 31 CAM CoMP | 32 3 CASE/FINAL/RH  ASSY | 43 18
43 33 CAM/STEERING 36 6 CASE/FRONT/AT  ASSY 8
BUSH, LEVER 1 14 CAP 1 2 CASE/MID/AT 15
56 25 1 33 | CASE/REAR/AT 19
BUSH/08X10X10 50 28 36 2 CASE/SPRING 47 34
85 16 62 2 CASE/TRANSMISSION/SP | 11 1
BUSH/08X15X11 71 11 66 40 CHAIN/CHECK/FRONT 51 13
BUSH/09X18X17 76 3 76 10 | CHAIN/CHECK/REAR/S5 | 51 15
BUSH/10X12X15 26 6 76 17 |cLawp 4 53
BUSH/10X12X20 50 4 97 2 21 34
58 23 | CAP(M8) 71 23 40 8
85 4 | CAP, BLANK/M14 19 8 62 21
BUSH/10X18X16 26 2 | cAP, BLANK/M16 59 5 62 27
BUSH/16X18X15 26 25 | CAP,OIL ASSY 49 3 62 29
37 2 46 8 62 57
BUSH/16X18X20 24 14 CAP, PTO SHAFT 19 6 64 6
24 22 | CAP,RUBBER (20) 64 38 64 9
BUSH/16X24X16 27 2 CAP, TIRE VALVE 83 10 64 35
50 20 83 20 67 4
85 14 84 10 67 15
BUSH/16X24X21 28 13 84 20 76 63
28 15 CAP/30 36 9 CLAMP COMP 2 8
BUSH/20X23X20 7 2 60 31 CLAMP, MAIN HARNESS 62 35
34 23 61 15 |CLAMP/23 46 50
BUSH/20X24X30 8 2 62 61 CLAMP/25X50 5 16
BUSH/22X25X20 34 5 CAP/BEIGE 60 19 76 60
34 7 CAP/BL 58 34 CLAMP/RECEIVER DRYER | 76 52
BUSH/25X30X42 16 29 CAP/OR 65 10 CLAMP/WIRE/10-15 1 24
BUSH/30X35X34 16 35 | CAP/SEAL/47 8 12 33 18
BUSH/30X35X37 16 31 CAP/TANC ASSY 4 33 CLAMP/WIRE/26-30 3 17
BUSH/35X40X21 17 11 CAP/W/T 66 12 CLAMP/WIRE/34-42 1 13
BUSH/35X40X32 20 13 CARPET/FLOOR 87 9 CLAMP/WORM/12-22 76 45
BUSH/35X40X34 17 6 | CARTRIDGE/10 48 6 76 50
BUSH/55X60X40 43 17 |casE 75 14 76 51




Alpabetical Index

1781-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
CLAMP/WORM/32-50 4 24 COLLAR 23X34X2 9 11 COUPLING/21X32X50 40 3
47 38 COLLAR 60X69X05 43 47 COUPLING/58X79X18 17 2

48 16 | COLLAR(35X50X2) 9 7 17 8

CLAMP/WORM/55-70 3 10 10 COUPRING/21X36X65 14 10
3 15 10 18 18 8

CLAMP/WORM/58-75 3 11 COLLAR, PINION THRUST | 41 22 20 2
4 26 COLLAR, THRUST 30 12 COVER 43 14

CLANP/WORM/65-90 47 39 41 24 43 62
CLEANER/AIR ASSY | 3 1 | COLLAR, THRUST/45X68 | 31 18 46 18
CLIP 96 10 | COLLAR/04X14X02 49 52 55 11
96 47 COLLAR/07X11X16 5 26 58 17

96 48 COLLAR/08X12X05 51 46 60 1

96 49 COLLAR/08X12X13 1 21 61 13

96 50 | COLLAR/11X21X3 48 59 75 15

CLIP B 92 19 | COLLAR/12X20X20 34 13 90 17
CLIP(B) 58 14 COLLAR/14X10X24 4 19 91 13
61 8 COLLAR/19X28X02 91 9 94 13

70 14 94 9 96 7

CLIP/CABLE 66 48 | COLLAR/24X38X44 49 5 | COVER ASSY | 3 3
CLIP/CABLESTRAP 64 28 46 10 98 7
CLIP/HOSE/11.9-12.6 4 39 COLLAR/25X46X3 16 24 COVER, PEDAL 37 10
4 45 COLLAR/26X39X05 22 23 COVER, PUMP 88 2

4 48 COLLAR/30X38X27 18 3 COVER/4WD 49 89

CLIP/HOSE/12. 6-13. 4 4 40 COLLAR/35X49X64 20 10 COVER/AIRCON/FRONT 77 24
4 46 | COLLAR/35X65X35 13 12 | COVER/AIRCON/UPPER 7T 14

CLIP/HOSE/15. 4-16.7 4 61 COLLAR/55X65X11 14 5 COVER/BATTERY 62 8
46 7 COLLAR/66X76X248 31 22 COVER/BOX/TOOL COMP | 61 23

CLIP/HOSE/16. 5-18.5 77 9 COLLAR/PINION 30 8 COVER/COLUMN/FRONT 36 8
CLIP/HOSE/17-20 77 7 COLLAR/S2 76 29 COVER/COLUMN/REAR 36 10
CLIP/HOSE/18-22 76 44 | COLLER 1 4 | COVER/CY 61 11
76 47 COLUMN ASSY | 37 1 COVER/DASH/CENTER/AT | 60 10

CLIP/HOSE/7. 6-8. 2 4 50 COMPRESSOR ASSY | 76 1 COVER/DASH/LH/BEIGE 60 4
CLIP/HOSE/8. 1-8.7 4 51 CONDENSER ASSY | 76 4 COVER/DASH/RH/E4 60 6
CLUMP 1 37 CONNECTOR 1 17 COVER/DASH/UNDER/BEI | 60 18
CLUTCH 39 1 49 28 | COVER/DOOR/LH 79 26
CLUTCH/C ASSY 6 1 CONNECTOR CoMP | 48 27 COVER/DOOR/RH 72 27
CLUTCH/CENTER ~ COMP 6 2 CONNECTOR/L 49 38 COVER/FENDER 69 2
CLUTCH/MAGNETIC 76 2 CONNECTOR/STRAIGHT 76 49 COVER/FILTER 4 67
CLUTCH/OUTER 6 15 CONTROLLER/STEERING 38 1 COVER/FILTER/BEIGE 60 17
CLUTCH/PTO ASSY| 10 15 | CONTROLLER/WD/E ASSY | @7 1 | COVER/FRONT 58 16
CLUTCH/S ASSY 9 26 COOLER/OIL ASSY | 49 26 COVER/FUEL 39 23
12 12 CORE/HEATER 96 16 COVER/FUSE 62 52

COLLAR 9 9 COUPLING 14 1 63 12
91 7 COUPLING, SIDE 13 14 COVER/G1 76 31

94 7 20 16 | COVER/G2 76 32

235



236

Alpabetical Index 1781-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
COVER/GUIDE 58 20 DUCT 96 6 FORK/LOWER/RH ~ COMP | 52 13
COVER/GUIDE COMP | 58 12 DUCT/AIR ASSY | 55 35 FORK/RELEASE 6 21
COVER/HARNESS/LH 69 19 DUCT/AIR/OUTLET 77 10 FORK/SHIFT/1ST 21 2
COVER/HARNESS/RH 69 21 DUCT/AIRCON 77 16 29 2
COVER/HEAD 66 2 | DUCT/DIFF 77 30 | FORK/SHIFT/3RD 21 3

66 27 | DUCT/FOOT 77 23 22 3
COVER/IQSHIFT/T COMP | 21 4 DUMPER/DOOR ASSY | 71 13 FORK/SHIFT/4WD 23 9
COVER/LAMP/BACK 69 35 DUMPER/HATCH ASSY | 68 23 FORK/SHIFT/PTO/1ST 24 4
COVER/LAMP/LH 56 11 | DUMPER/REAR ASSY | 74 12 | FRAME/CY/D4/E4 COMP | @9 1
COVER/LAMP/RH 56 12 | ELEMENT ASSY | 3 9 | FRAME/DOOR/LH  COMP | 71 1
COVER/LH 70 12 4 63 FRAME/DOOR/RH ~ COMP | 71 2
COVER/LH ASSY | 75 9 82 1 FRAME/HOOD/CY/L COMP | 55 26
COVER/MOTOR 97 7 EVAPORATOR ASSY | 96 8 FUSE (BLADE/32V15A) 62 48
COVER/MUFFLER  COMP 2 13 FACING 5 4 63 8
COVER/P/B COMP | 69 40 | FENDER/OVER/LH 70 1 | FUSE, SLOW BLOW 63 13
COVER/REAR 69 13 FENDER/OVER/REAR/LH 70 3 FUSE/BLADE/32V05A 62 50
COVER/RH 70 13 FENDER/OVER/REAR/RH 70 4 63 10
COVER/RH ASSY | 75 10 FENDER/OVER/RH 70 2 FUSE/BLADE/32V10A 62 49
COVER/ROD SET| 38 15 | FILM/PROTECT 69 8 63 9
COVER/SENSOR/RH 47 7 | FILTER 96 492 | FUSE/BLADE/32V20A 62 47
COVER/SHIELD 19 14 FILTER  SET 4 42 63 7
COVER/SIDE/LH  COMP | 75 3 FILTER/DUCT 55 38 FUSE/BLADE/32V30A 62 46
COVER/SIDE/LH/Y COMP | 57 1 FILTER/FUEL 4 35 FUSE/SLOWBLOW 62 10
COVER/SIDE/RH/Y COMP | 57 7 | FILTER/FUEL ASSY| 4 62 62 11
COVER/SPEAKER ~ COMP | @6 87 | FILTER/LINE/09X12X15| 49 101 | GASKET 4 34
COVER/TANK 4 20 FILTER/LINE/12X18X15 | 48 39 95 5
COVER/WD 46 18 48 54 GASKET/IQSHIFT 21 31
COVER/WX SET 58 2 48 82 GASKET/PTO 49 71
CRANK/LIFT 46 28 50 2 GASKET/PUMP 48 23
CUSHTON, BATTERY 1 28 | FILTER/PORT/09 49 79 | GASKET/REDUCE 49 63
CYLINDER ASSY | 38 12 49 100 GASKET/REVERSE 49 99

46 42 FILTER/SUCTION/10 48 5 GASKET/SENSOR 67 10

72 2 FLAME/HOOD/CY/R COMP | 55 27 67 12
CYLINDER, PUSHPULL 21 36 FLANGE 49 11 GASKET/TURBO 2 2
DAMPERDISK ASSY| @ 28 |FLANGE/PILLOW ASSY| 48 @8 | GAUGE/FUEL ASSY| 4 27
DIFF LOSTING MARK 66 50 FLANGEBOLT 37 14 GAUGE/LEBEL 31 2
DISC, BRAKE 33 4 39 18 GEAR, BEVEL /17T 43 12
DISK/WHEEL 84 2 51 45 GEAR, BEVEL/13T 43 3

84 12 54 2 GEAR, BEVEL/16 41 23
DISK/WHEEL/36 83 3 63 59 |GEAR, PLANTER 19T 43 55

83 13 69 49 | GEAR/08X47 SET | 29 1
DOOR 96 31 74 37 GEAR/17-35 SET 41 1

96 32 FLASHER ASSY | 63 28 GEAR/67T 43 59
DRAWBAR/E4 54 1 | FORK/LOCK COMP | 72 19 | GEAR/BEVEL/12 30 7
DUCT 96 5 | FORK/LOWER/LH  COMP | 59 3 | GEAR/BEVEL/18 43 93




Alpabetical Index

1781-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
GEAR/BEVEL/20/LH 30 11 GLASS/SIDE/RH 73 2 HANDLE/OUTER ASSY | 72 1
GEAR/BEVEL/20/RH 30 9 GRILL/E4 56 1 HANGER, SUPPORT 61 25
GEAR/BEVEL/41-29 43 45 GRILLE/AIR/LH  ASSY | 77 26 HARNESS 62 12
GEAR/HELICAL/16 16 21 | GRILLE/AIR/OUTLET 7797 65 8
GEAR/HELICAL/16-18 9 5 | GRILLE/UPPER SET 56 7 | HARNESS COMP | 64 20
GEAR/HELICAL/17-11 20 3 | GRIP 35 5 64 26
GEAR/HELICAL/18 16 15 47 20 HARNESS, GLOW 62 63
GEAR/HELICAL/20 16 30 50 29 HARNESS/ENGINE/EARTH | 62 64
GEAR/HELICAL/21 12 8 72 18 62 65
GEAR/HELICAL/22 12 13 85 924 | HARNESS/FRONT/TJE4 62 45
GEAR/HELICAL/23 16 14 GRIP/E4 ASSY | 26 3 HARNESS/JOINT/C ASSY | 63 69
GEAR/HELICAL/24-27 12 19 GRIP/MAIN 27 3 HARNESS/LAMP 64 31
GEAR/HELICAL/25 12 16 GRIP/PTO 28 8 HARNESS/MAIN/TJE4 63 6
GEAR/HELICAL/26 16 34 GRIP/THROTTLE 5 3 HARNESS/MODE 96 58
GEAR/HELICAL/27 9 927 25 9 | HARNESS/OILPRESSURE | 62 62
GEAR/HELICAL/28 20 12 GROMMET 66 4 HARNESS/RADIO CASSET | 87 10
GEAR/HELICAL/29 9 22 77 20 HARNESS/REAR/TJE4/LH | 64 1

16 13 GROMMET, SMALL 69 7 HARNESS/REAR/TJE4/RH | 64 32
GEAR/HELICAL/29-19 10 8 | GROMMET/05X09X02 66 39 | HARNESS/ROOF/TJCY 66 43
GEAR/HELICAL/31 16 42 | GROMMET/08X15X05 97 9 | HARNESS/SENSOR/TJE4 | 64 )
GEAR/HELICAL/33 16 9 GROMMET/10X12X05 73 10 HARNESS/SOCKET ASSY | 64 50
GEAR/HELICAL/34 20 17 GROMMET/10X40X03 64 51 HARNESS/THERMOMETER 63 14
GEAR/HELICAL/38 10 10 GROMMET/15 58 21 HATCH/ INNER 68 28
GEAR/HELICAL/39 10 1 | GROMMET/15X17X02 71 19 | HATCH/ROOF COMP 68 6
GEAR/HELICAL/55 31 21 | GROMMET/15X17X05 71 15 | HEAD/SPOOL 91 2
GEAR/SPUR/16 17 16 74 4 94 2
GEAR/SPUR/17 16 5 74 34 HINGE/DOOR 71 7
GEAR/SPUR/20-23 17 22 GROMMET/16X20X05 97 5 HINGE/DOOR/SWITCH 71 6
GEAR/SPUR/23 18 1 GROMMET/17X21X05 74 26 HINGE/REAR 74 3
GEAR/SPUR/25 29 3 | GROMMET/18X35X02 77 19 | HITCH/FRONT/E4 COMP | 39 11
GEAR/SPUR/28 COMP | 18 5 GROMMET/18X35X16 77 21 HOLDER 48 43
GEAR/SPUR/35-15-12 17 24 GROMMET/9X13X2 64 43 61 2
GEAR/SPUR/37 17 4 GROMMET/SUBCON 61 28 HOLDER COMP 36 18
GEAR/SPUR/38 17 21 GROMMET/W/T 66 11 HOLDER, SPRING 47 27
GEAR/SPUR/39-17 17 13 | GUIDE 92 18 | HOLDER/10 49 84
GEAR/SPUR/40 17 9 GUIDE/CHANGE coMp | 28 9 49 87
GLASS 98 2 GUIDE/LEVER/E4 ASSY | 58 1 49 110
GLASS/DOOR/LH 71 3 GUIDE/PTO COMP | 69 16 HOLDER/12 49 22
GLASS/DOOR/RH 71 4 HANDLE 55 17 49 42
GLASS/FRONT/LOWER/LH | 69 44 74 20 | HOLDER/BRAKE ASSY | 34 4
GLASS/FRONT/LOWER/RH | 69 45 HANDLE SET 74 19 HOLDER/BRAKE/RH ASSY | 34 6
GLASS/FRONT/UPPER 69 43 HANDLE ASSY 57 15 HOLDER/CUP ASSY | 75 19
GLASS/REAR 74 1 HANDLE, ADJUST 48 72 HOLDER/GLASSES  ASSY | 87 7
GLASS/REAR/UNDER 74 31 HANDLE/ADJUST ~ COMP | 52 11 HOLDER/PIPE 48 49
GLASS/SIDE/LH 73 1 HANDLE/BASE/INNER 74 21 HOLDER/SENSOR ~ COMP | 47 1

237



238

Alpabetical Index

1781-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
HOLDER/SHIFT/SUB/GWL | 22 12 HOSE/RADIATOR/OUTLET 1 12 INSULATOR 70 11
HOLDER/SWITCH  COMP | 63 55 HOSE/RUBBER 1 35 72 4
HOLDER/TEL SET 87 8 1 36 72 17
HOOD/D COMP | 55 1 1 38 76 20
HOOK COMP | 56 29 HOSE/TURBO 3 14 76 40
HOOK/TOPLINK 51 44 | HOSE/WASHER/2700 66 23 76 62
HOOKEND ASSY| 51 34 66 35 77 12
HORN ASSY | 62 43 HOUSING 43 54 77 17
HOSE ASSY | 48 33 | HOUSING/AXLE 49 77 25
HOSE/17 48 @67 | HOUSING/AXLE/LH 31 96 12
HOSE/290 1 22 HOUSING/AXLE/RH 31 3 INSULATOR/10X10X360 77 33
HOSE/305 ASSY | 49 27 HUB/09X14X20 62 53 INSULATOR/170X420 57 24
HOSE/310 ASSY | 49 34 HUB/25X44X60 10 16 INSULATOR/20X1000 75 8
HOSE/37X46X110 48 15 HUB/35X62X19 17 1 INSULATOR/20X500 68 13
HOSE/400 3 16 | HUB/35X62X20 13 13 | INSULATOR/280 1 27
HOSE/430 ASSY | 38 25 HUB/35X62X21 17 7 57 27
HOSE/460 1 23 HUB/PTO 20 15 INSULATOR/30X190 75 22
HOSE/500 66 21 INSULATOR 1 9 INSULATOR/30X30 77 34
HOSE/600 66 20 1 10 | INSULATOR/390 77 99
HOSE/600 ASSY | 38 23 1 31 | INSULATOR/420X580 57 23
HOSE/640 ASSY | 48 50 4 10 INSULATOR/50X250 75 20
HOSE/850 ASSY | 46 49 4 16 INSULATOR/70X400 75 21
HOSE/COOLER/D ~ ASSY | 76 8 26 28 INSULATOR/80X190 57 12

76 14 34 37 | INSULATOR/A/C/FRONT | @9 6

HOSE/COOLER/S ~ ASSY| 76 16 39 17 | INSULATOR/BALL 69 34
HOSE/DIFF 77 31 49 29 INSULATOR/CENTER/280 | 69 47
HOSE/DRAIN 77 3 54 6 INSULATOR/DASH 69 12
7 4 54 14 | INSULATOR/DOOR 71 5

HOSE/FUEL 4 23 55 5 72 7
4 56 55 8 72 10

HOSE/FUEL/1000 ASSY 4 47 58 15 INSULATOR/DUSH/CY 69 3
HOSE/FUEL/1350 ASSY 4 49 58 36 INSULATOR/DUSH/LH 69 29
HOSE/FUEL/400  ASSY 4 44 59 13 INSULATOR/DUSH/RH 69 30
HOSE/FUEL/630  ASSY 4 58 60 8 INSULATOR/DUSH/UNDER | 69 28
HOSE/FUEL/700  ASSY | 4 57 60 29 | INSULATOR/FLOOR/CENT | 69 25
HOSE/FUEL/750 46 6 61 7 INSULATOR/FLOOR/LH 69 26
HOSE/FUEL/750  ASSY 4 38 61 27 INSULATOR/FLOOR/RH 69 27
HOSE/FUEL/NECK 4 25 63 19 INSULATOR/GLASS 69 46
HOSE/HEATER 76 42 64 7 | INSULATOR/GRILLE 56 24
76 46 68 7 | INSULATOR/HANDLE 79 8

77 5 68 27 INSULATOR/HANDLE/LOW | 72 9

77 6 69 9 INSULATOR/HATCH 68 9

HOSE/HEATER/L 76 48 69 10 INSULATOR/HOOD 55 6
HOSE/INLET 3 8 69 11 55 9
HOSE/RADIATOR/INLET 1 11 70 10 | INSULATOR/I/15X550 1 8




Alpabetical Index

1781-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
INSULATOR/1/25X550 1 6 LABEL/LAMP/R/E4 66 52 LEVER/PTO ASSY | 28 12
INSULATOR/T/70X175 1 30 LABEL/LH/E4 60 15 LEVER/REVERSE/S COMP | 25
INSULATOR/LH 60 28 LABEL/OIL 79 12 LEVER/R-PTO COMP | 27
INSULATOR/LOCK 68 19 | LABEL/PTO 30 9 | LEVER/SUBCON/1 COMP | 50 927
INSULATOR/LOWER/CY 69 5 | LABEL/RH/E4 60 14 | LEVER/SUBCON/3 COMP| 85 15
INSULATOR/MOUNT/CY 59 6 LABEL/ROPS 80 14 LIGHTER/CIGARETTE 66 57
INSULATOR/PANEL/LH 60 5 LABEL/SEAL 69 15 LINING 96 44
INSULATOR/PANEL/RH 60 7 LABEL/SHIFT 80 13 96 45
INSULATOR/PARKING 69 41 | LABEL/SPEED/S 79 3 96 46
INSULATOR/REAR 74 9 | LABEL/SUBCON 50 52 | LINING/11X30X02 47 16

75 12 79 1 |LINK 21 14
INSULATOR/ROOF 68 5 LABEL/TRAILER 80 8 47 31
INSULATOR/SIDE 57 22 LABEL/TRH-1744A 54 15 LINK/DRAFT COMP | 47 26

73 3 LABEL/W/FAN 80 LINK/DRAWBAR 54
INSULATOR/SIDE/LH 57 16 | LABEL/W/RADIATOR 80 LINK/LOWER/LH ~ COMP | 51 1
INSULATOR/SIDE/RH 57 17 LABEL/W/STARTER 80 10 LINK/LOWER/RH  COMP | 51 2
INSULATOR/UPPER 55 7 LABEL/WARNING/BELT 80 4 LINK/TOP SET 51 32
INSULATOR/UPPER/CY 69 4 LABEL/WARNING/HOT 80 5 LINK/TOP/LH COMP | 51 33
JOINT 36 15 | LABEL/WIPER/F 66 15 | LINKPIN 39 15
JOINT BALL MOSLH 26 19 | LABEL/WIPER/R 66 31 51 41
JOINT BALL MOSRH 26 20 LAMP ASSY | 98 5 52 6
JOINT/T 4 59 98 6 52 14
JOINT/UNIVERSAL ASSY | 48 73 98 11 54 5
KEY 63 4 | LAMP/12V35W ASSY | 66 47 54 13
KEY/03X03X20 6 24 | LAMP/COMBI/REAR/LH 64 15 | LOCK/DOOR/LH ASSY | 79 13
KIT/BEARING/NEEDLE 38 3 LAMP/COMBI/REAR/RH 64 21 LOCK/DOOR/RH ASSY | 72 14
KIT/SEAL SET 38 2 LAMP/FRONT SET 63 62 LOCK/LH ASSY | 73 6
KNOB 58 33 LAMP/HEAD/G ASSY | 62 36 LOCK/RH ASSY | 73 7

65 9 LAMP/NUMBERPLAT SET 64 29 LOCK/ROOF ASSY | 68 18
LABEL, 4WD 79 9 | LAMP/ROOM ASSY| 66 53 | MAGNETIC 58 3
LABEL/BATTERY 80 11 LATCH ASSY | 76 41 MARK/PORT/A 50 53
LABEL/CAUTION/BATTER | 80 3 LEAD 95 4 85 34
LABEL/CONTROL/LINEAR | 79 5 LENS 66 55 MARK/PORT/B 50 54
LABEL/CONTROL/PARKIN | 79 9 95 6 85 35
LABEL/CONTROL/PTO 79 8 | LENS/LH/TAIL 64 16 |MAT/CY 61 1
LABEL/CONTROL/START/ | 79 4 LENS/LH/TURN 64 17 METAL 41 12
LABEL/CONTROL/THROTT | 79 6 LENS/RH/TAIL 64 22 METAL, DIFF/LH 30 14
LABEL/DIFF 79 7 LENS/RH/TURN 64 23 METAL/4WD 13 1
LABEL/DRIVE 80 1 | LEVER 96 29 | METAL/BRAKE 33 6
LABEL/ETHER 80 6 96 30 | METAL/CHANGE/PTO 28 1
LABEL/FUEL 80 12 LEVER COMP 5 1 METAL/DIFF 41 11
LABEL/FUSE/CAB/E4 79 10 LEVER/BAR/12 CoMP | 28 5 METAL/DIFF/RH 30 15
LABEL/FUSE/FRONT/E4 79 11 LEVER/CHANGE ASSY | 26 METAL/INPUT 9 1
LABEL/GAS/ATR-CON 76 19 | LEVER/PARKING ASSY 35 9 15
LABEL/LAMP/F/E4 66 51 |LEVER/POSITION COMP| 47 14 | METAL/PINION 29 5

239



240

Alpabetical Index

1781-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
METAL/PIVOT ASSY | 42 12 NUT 31 29 NUT/M 6 62 22
METAL/PIVOT/REA ASSY | 42 20 33 25 66 8
METAL/PTO 23 34 28 97 1
METAL/REVERSE 16 34 38 NUT/M08 62 18
METAL/SHIFT/SUB/GWL 29 8 35 10 79 94
METER ASSY | 98 1 42 9 95 1
MIRROR ASSY | 60 21 44 4 NUT/M08/U 74 17
MIRROR/ROOM ASSY | 87 2 44 11 NUT/M10 33 12
MIRROR/ROOM SET 87 1 46 53 43 66
MOTOR/FAN 96 23 48 24 46 37
MOTOR/WIPER ASSY | 66 3 48 64 47 35

66 29 49 9 54 3

MOUNTRUBBER 1 3 49 32 66 46
MUFFLER COMP 2 1 50 35 NUT/M10X1. 25 5 8
NET 1 16 51 49 36 3
NET/CONDENSOR 76 39 52 21 NUT/M12 15 11
NET/GRILLE/UNDER 56 3 55 23 43 42
NET/GRILLE/UPPER 56 2 61 18 51 11
NET/SIDE/LH 57 2 62 6 59 12
NET/SIDE/RH 57 8 62 13 |NUT/M14 8 8
NET/UPPER/LH 57 5 66 6 11 6
NET/UPPER/RH 57 11 68 8 15 4
NIPPLE, GREASE 44 5 68 26 15 10
44 12 69 39 39 8

46 43 76 33 43 8

NIPPLE, GREASE/PT1/8 34 10 85 20 NUT/M14X1. 5 44 6
NIPPLE/GREASE 33 31 96 51 44 13
42 14 97 3 | NUT/M16 42 28

42 22 | NUT,CAP/M 8 71 21 45 4

43 35 74 7 53 7

52 7 | NUT, CAP/M6 74 29 83 5

52 10 | NUT, SPEED 56 16 83 6

NOZZLE/WASHER ~ ASSY | 66 16 NUT, SPEED/P6 55 15 83 15
66 32 55 36 83 16

NUT 2 3 56 5 84 5
2 12 NUT, U/M16 54 10 84 6

5 36 | NUT,U/M6 56 19 84 15

6 27 |NUT.U/M10 4 17 84 16

7 5 47 19 | NUT/M20 42 19

7 9 | NUT/CAP/MO05 73 14 51 19

21 5 NUT/LOCK 51 36 NUT/M22X1. 5 9 12

22 22 NUT/M 6 21 24 NUT/M28X1. 5 41 3

26 9 26 11 | NUT/M40X1.5 29 4

26 21 47 24 | NUT/Mb 62 24

28 23 62 5 70 8




Alpabetical Index

1781-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
NUT/M5 96 20 ORING 96 13 0-RING/P16 32 4
NUT/M55X2 31 24 96 15 48 63
NUT/M6 60 12 0-RING /P41 40 7 49 57

63 25 |O0O-RING HS90 G50 ]8 67 19
64 57 | O-RING P6 HS90 88 6 | O-RING/P18 4 31
75 4 | 0-RING (1B) P044 38 19 48 31
75 6 48 2 48 36
97 10 | ORING/11 49 113 48 178
NUT/M8 7 10 | O-RING/1A S44 29 15 49 41
26 23 | 0-RING/G40 89 9 49 81
28 24 0-RING/P 7 7 12 51 31
33 26 21 39 89 3
34 26 34 32 90 5
35 11 91 25 | O-RING/P20 46 15
41 17 94 25 48 30
50 38 |O0-RING/P 9 47 11 48 53
85 23 | 0-RING/P10 48 57 48 81
NUT/SM/M12 8 5 0-RING/P10A 24 2 49 2
NUT/SM/M12X65 30 5 | 0-RING/P12 46 20 49 12
NUT/U/MO3 58 6 48 77 89 5
NUT/WASHER 2 15 90 4 0-RING/P22 24 17
39 19 91 21 34 3
40 11 94 21 48 62
50 26 | O-RING/P14 23 5 88 5
51 50 46 14 | O-RING/P24 48 19
55 4 46 45 48 32
60 26 46 47 90 6
61 26 48 38 0-RING/P26 89 4
67 3 48 47 | 0-RING/P26 HS90 46 19
68 24 48 49 | O-RING/P30 48 20
70 9 48 52 | 0-RING/P34 89 7
75 17 49 6 | 0-RING/P38 40 6
ORIFICE/M6X0. 5 49 73 49 16 0-RING/P40 42 23
ORIFICE/M8X0. 9 49 104 49 18 0-RING/P75 49 24
ORTFICE/M8X1. 6 46 4 49 20 | O-RING/P8 49 60
ORIFICESETS/M6X1. 5 21 29 49 45 49 70
0-RING 38 20 49 47 49 109
48 80 49 56 ORNAMENT/75/E 78 3
76 7 50 41 | ORNAMENT/GRILL 56 14
96 19 50 43 | ORNAMENT/ISEKI 78 4
ORING 76 9 85 26 78 6
76 12 85 28 ORNAMENT/STDE/LH 78 1
76 13 90 7 | ORNAMENT/SIDE/RH 78 2
76 15 91 28 | ORNAMENT/STEERING 78 5
76 18 94 28 | PACKING 1 19

241



242

Alpabetical Index

1781-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
PACKING 1 34 PIN, HAIR (19) 51 30 PIN/06X31 25 3
42 4 51 39 | PIN/08X94 71 8

46 9 86 4 | PIN/10X28 21 18

48 7 | PIN, HATR/19 51 22 | PIN/14X94 41 20

PACKING, OIL PUMP 49 8 | PIN, SNAP/13 48 74 | PIN/16X134 28 18
PACKING/PISTON 38 14 PIN, SP 8. 0X60 46 26 PIN/16X23 COMP 37 7
PACKING/ROD 38 16 PIN, SPLIT/2 XI5 26 15 PIN/16X61 51 17
PACKING/RUBBER 4 28 50 13 PIN/19X122 51 27
PAD/20 56 26 50 37 51 38
PAD/50 51 51 85 12 | PIN/19X86 51 28
PAD/BRAKE 7 3 85 22 86 3
34 33 PIN, SPLIT/2 X20 5 18 PIN/19X95 51 29

PANEL/CONTROL ~ ASSY | 77 2 5 21 PIN/22X107 52 17
PANEL/INSTRUMEN ASSY | 65 1 5 24 PIN/22X27 34 16
PANEL/LH/FRONT 75 2 5 383 | PIN/22X40 43 56
PANEL/LH/UPPER 75 1 7 14 PIN/25X120 46 52
PANEL/ROOF COMP | 68 16 7 19 PIN/25X91 54 4
PANEL/ROOF/F 68 14 27 10 PIN/30X120 COMP | 39 14
PANEL/SEAT/E4  COMP | 61 4 28 21 | PIN/30X162 COMP | 54 12
PEDAL COMP | 387 9 33 23 | PIN/6X16 5 19
PEDAL ASSY 5 27 34 31 5 25
PEDAL/BRAKE/LH SET 34 17 35 13 26 14
PEDAL/BRAKE/RH ASSY | 34 22 36 4 PIN/A 89 11
PEDAL/CLUTCH ASSY 7 1 PIN, SPLIT/2. 5X20 5 13 PIN/FRONT/LH COMP | 57 18
PIN 6 6 24 10 | PIN/INSERT 16 27
7 11 25 4 16 39

8 10 50 8 | PIN/LH coMp | 33 27

15 7 85 6 | PIN/LOWER COMP | 51 4

16 4 PIN, SPLIT/2. 5X25 5 9 PIN/REAR/LH COMP | 57 19

19 4 | PIN,SPLIT/3 X20 33 16 | PIN/REAR/RH COMP | 57 20

21 12 PIN, SPLIT/3 X25 24 7 PIN/RH coMp | 33 28

21 17 PIN, SPLIT/3X30 44 7 PIN/ROD/LIFT 52 5

22 10 44 14 52 16

32 5 PIN, SPLIT/4 X30 51 18 PIN/SHIFT/PTO 24 8

34 29 52 18 | PIN/SNAP 74 11

42 2 PIN, SPRING/6 X22 W 50 10 PIN/SPRING 36 7

43 6 85 9 47 12

43 36 PIN, SPRING/6 X25 W 21 15 PIN/SPRING/W 73 8

43 60 |PIN,SPRING/6 X32 W | 23 8 | PIN/ST 41 25

43 63 | PIN,SPRING/6 X40 W | 47 6 41 26

PIN COMP | 27 6 PIN, TAPER/8X50 34 2 PINION, BEVEL/11 41 21
PIN (25X124) 51 40 34 18 PINION/HELICAL/10/LH | 31 15
PIN SET /51 74 10 PIN, YOKE A 7 15 PINTON/HELICAL/10/RH | 31 16
PIN TORQUE 33 7 33 21 PIPE 96 17
PIN(15X30) 33 15 | PIN/04X20 21 19 96 18




Alpabetical Index

1781-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
PIPE (A) COMP 40 4 PLATE 69 48 PLUG/50X6. 5 19 9
PIPE, BREATHER 46 5 91 23 PLUG/60 64 2
PIPE/1ST/A COMP | 50 44 94 23 PLUG/ 7P 64 49
PIPE/1ST/B COMP | 50 45 |PLATE COMP| 63 26 |PLUG/AIR SET 4 64
PIPE/2ND/A COMP | 50 46 68 21 | PLUG/DRAIN SET 4 66
PIPE/2ND/B COMP | 50 47 69 32 PLUG/G1/8 ASSY | 49 69
PIPE/3RD/A COMP | 85 29 73 4 49 108
PIPE/3RD/B COMP | 85 30 74 36 PLUG/M14 91 18
PIPE/COOLER/D ASSY | 76 11 | PLATE, BATTERY SET 62 3 94 18
PIPE/COORER 96 14 | PLATE, SEPARATE 33 5 | PLUG/M14X1.5 4 30
PIPE/DEL/MID COMP | 48 34 PLATE, SWITCH 63 42 PLUG/M20 49 80
PIPE/FUEL COMP 4 32 PLATE/BACK 92 9 PLUG/SCREW 33 32
PIPE/INLET COMP 3 12 93 8 PLUG/SCREW/SEAL 8 14
PIPE/MAIN SHIFT/E4 49 105 | PLATE/CAM COMP | 25 5 8 15
PIPE/ORBIT COMP | 49 14 |PLATE/DUMPER  COMP | g8 25 8 16
PIPE/PTO COMP | 49 64 PLATE/FRICTION 6 9 9 3
PIPE/RETURN COMP | 49 48 6 13 11 2
PIPE/RETURN/FRONT 49 33 92 15 6
PIPE/RETURN/REA COMP | 49 37 93 43 29
PIPE/REVERSE ~ COMP | 49 86 | PLATE/HINGE 73 46 11
PIPE/SUC/FRONT COMP | 48 17 PLATE/HOOK 55 20 46 12
PIPE/SUC/MID COMP | 48 12 PLATE/T, 13X40 63 48 48 28
PIPE/SUC/REAR  COMP | 48 1 63 54 49 58
PIPE/SUC/SUB  COMP | 49 1 | PLATE/1/19X373 24 9 50 48
PIPE/TAIL/UPPER 2 7 | PLATE/1/32X65 68 22 85 31
PISTON 46 22 PLATE/1/70X100 23 13 PLUG/SEAL 91 27

92 1 | PLATE/L 62 178 94 27
93 1 PLATE/LOCK COMP | 34 19 PLUG/SEAL/80 19 5
PISTON/A/2 89 2 PLATE/PRESSURE 6 3 POCKET ASSY | 87 5
PISTON/B/2 89 6 | PLATE/SENSOR 64 45 | POPET 49 50
PLATE 5 10 PLATE/SEPARATER 93 6 POPNUT/M06 69 24
10 20 PLATE/SEPARATOR 6 8 POPPET 91 19
33 19 92 8 94 19
47 15 PLATE/SOCKET 69 23 PUD/240 57 6
48 40 | PLATE/UNDER/LH 57 25 | PULLEY/FT/45X20 ASSY | 76 58
48 69 PLATE/Z/19X620 27 8 PULLEY/V/076 ASSY | 76 34
52 4 PLATE/Z/50X108 49 83 PUMP GEAR SET | 88 1
52 15 PLATE/Z/60X642 74 38 PUMP GEAR ASSY | 49 7
54 8 | PLIERS/G150 81 3 | PUMP/FUEL ASSY | 4 41
58 7 | PLUG 1 18 | PUMP/GEAR/14 ASSY | 48 29
58 27 49 55 | PUMP/W/T 66 13
61 6 89 8 RADTATOR ASSY 1 1
61 20 90 RBB/HR6305UR 9 14
63 5 90 3 9 18
66 41 |PLUG CoMP | 67 18 10 9

243



244

Alpabetical Index 1781-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
RBB/HR6305UR 10 11 RING, SNAP/20C 34 21 RING/0 48 3
12 2 38 6 48 13

16 20 | RING, SNAP/21 C 48 60 48 21

18 4 RING, SNAP/22 C 34 11 49 66

REAR DIFF SWITCH 66 49 | RING, SNAP/25 C 13 7 49 68
RECEIVERDRYER  ASSY | 76 5 33 29 49 103
REDUCE VALVE ASSY | 49 54 34 15 49 107
REFLECTOR ASSY | 64 41 40 2 50 14
RELAY 62 67 43 25 50 39
RELAY ASSY| 62 80 | RING, SNAP/28 C 24 16 90 s
63 31 RING, SNAP/30 C 9 21 90 9

RELAY, 5P ASSY | 62 72 10 7 90 15
66 17 12 5 RING/SNAP 6 14

66 33 43 26 6 19

RELAY/35A ASSY| g2 82 | RING, SNAP/35 C 9 8 10 5
RELAY/4P ASSY | 63 50 10 4 13 11
63 66 10 19 14 6

63 68 13 10 14 9

RELAY/4P-2 ASSY | 62 69 13 15 16 7
RELIEF VALVE  ASSY | 48 45 14 3 16 17
48 176 16 10 17 20

49 49 16 12 20 6

RESERVETANK ASSY 1 32 16 16 20 21
RESISTOR/50/10W 62 74 17 3 31 19
RIM 95 7 17 15 33 8
RIM/WHEEL/W11-3 COMP | 83 2 RING, SNAP/40 C 22 14 33 13
83 12 | RING, SNAP/45 C 89 10 43 5

RIM/WHEEL/W7-22 COMP | 84 3 RING, SNAP/47 C 8 13 43 27
84 13 18 11 46 32

RING 38 18 |RING, SNaP/52 C 13 6 92 6
43 49 RING, SNAP/E10 28 7 RING/SNAP/50 19 10

RING, BACK UP 48 58 RING/105 92 2 RING/SNAP/CH102 93 9
RING, SNAP 91 17 RING/25 9 19 RING/SNAP/CH108 92 10
94 17 12 3 | RING/SNAP/CS105 93 14

RING, SNAP/12 C 34 14 | RING/35 9 920 | RING/SNAP/CS40 93 11
RING, SNAP/120 31 14 12 4 RING/SYNCHRONIZER 16 29
RING, SNAP/14 C 25 10 RING/40 93 5 16 41
RING, SNAP/15 C 49 53 RING/45 92 3 RINGNUT 63 2
RING, SNAP/16 C 924 24 | RING/BACKUP 46 23 | RIVET 79 98
97 5 | RING/HUB/170 43 44 | RIVET, BLIND 55 14

28 16 | RING/HUB/220 31 28 57 3

37 12 | RING/O 9 31 57 9

50 16 12 7 | RIVET/6 X12 55 12

RING, SNAP/17 C 37 6 28 25 | RIVET/BLIND 61 3
RING, SNAP/18 C 23 6 46 24 61 24




Alpabetical Index

1781-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
RIVET/BLIND 69 33 RUBBER B 3 9 SCREW/S 56 6
RIVET/PUSH/07 55 37 RUBBER, CUSHION 60 2 72 6
RIVET/SCREW/08 58 19 74 18 SCREW/SOCKET 21 30

68 11 ([S.W 88 8 49 77

68 29 | SCREW 36 12 49 94

75 7 56 13 90 1

75 11 58 8 91 15

ROD 717 61 14 94 15
35 2 66 38 | SCREW/SP 26 4

46 25 68 15 48 170

96 33 68 17 56 10

96 34 72 11 60 9

ROD COMP 5 31 76 53 60 16
7 6 96 26 60 20

7 7 98 8 62 81

34 24 98 9 62 83

ROD, TIE/RH 44 9 SCREW M3X20 63 39 63 53
ROD/105 COMP | 28 19 SCREW SEEMS/M6X16 5 28 65 2
ROD/90 RH 35 7 63 34 66 22
ROD/BRAKE COMP | 33 14 | SCREW, PLUS/M4XS 96 52 66 25
ROD/FORK coMp | 33 35 SCREW, SEMS 56 18 66 56
ROD/LH/105 COMP | 28 20 60 11 68 20
ROD/LH/M08X280 35 8 SCREW, SP/M4X12 34 36 69 18
ROD/LIFT/LH SET 52 1 47 4 69 42
ROD/LIFT/RH SET 52 8 47 23 74 30
ROD/M8X157 coMp | 26 18 58 32 77 11
ROD/M8X323 COMP | 26 17 SCREW/5X25 95 8 77 13
ROD/PISTON COMP | 38 13 SCREW/FLAT 75 16 87 4
ROD/SUBCON/UNDER/1 50 30 SCREW/LH/355 COMP | 34 25 87 6
ROD/SUBCON/UNDER /2 50 32 | SCREW/M 4X25 63 46 | SCREW/TAPPING 56 9
ROD/SUBCON/UNDER/3 85 17 96 53 58 10
ROD/SUBCON/UPPER/1 50 31 SCREW/M06X12 73 5 SCREW/TAPPING/M05 96 11
ROD/SUBCON/UPPER/2 50 33 73 16 96 57
ROD/SUBCON/UPPER/3 85 18 74 25 SCREW/TRUSS/M05X12 69 36
ROD/SUBCON/VALVE 50 11 | SCREW/M06X20 79 15 70 7
85 10 SCREW/M06X25 97 8 SCREW/TRUSS/M05X20 73 12

ROD/TIE/JOINT  ASSY | 44 3 SCREW/M3XO0. 5X10 58 4 SCREW/TRUSS/M06X25 71 16
44 10 SCREW/M3XO0. 5X8 62 75 74 35

ROD/TTE/LH COMP | 44 9 | SCREW/M4 96 55 | SCREW/TRUSS/MOSX30 74 6
ROD/TIE/LH SET 44 1 | SCREW/M4X16 48 75 | SCREW/TRUSS/M08X35 71 18
ROD/TIE/RH SET 44 8 SCREW/M5X12 62 42 SCREWDRIVER ASSY 81 4
ROD/UPPER/LH COMP | 52 2 SCREW/M6X12 58 18 SCROLL 96 3
ROD/UPPER/RH COMP | 52 9 75 5 96 4
ROOF ASSY | 68 1 77 15 | SEAL 21 9
ROOF/ INNER 68 10 | SCREW/M6X20 62 39 69 31

245



246

Alpabetical Index

1781-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
SEAL 96 43 SHAFT/4WD/FRONT 13 8 SPACER/GLASS 71 14
SEAL (10X10X340) 56 27 SHAFT/4WD/REAR 18 2 74 33
SEAL OIL 43 21 SHAFT/DRIVE/PTO 14 7 SPACER/GLASS/M05 73 11
SEAL (62) 43 928 | SHAFT/H-L ASSY| 9 17 | SPACER/GLASS/MO8 71 17
SEAL, DUST 48 61 | SHAFT/PTO 10 13 74 97
SEAL, OIL 20 20 20 1 SPAKER SET 66 36

22 17 20 7 SPANNER, BOX/22 81 1
43 34 SHAFT/REVERSE ~ ASSY | 12 1 SPANNER/10X12 81 5
88 3 | SHAFT/SLOWRETURN 48 65 | SPANNER/14X17 81 6
SEAL, 0IL/TC20357 6 25 | SHAFT/STEERING 37 5 | SPANNER/19X22 81 7
SEAL, OIL/TC20458 38 7 38 5 SPANNER/24X27 81 8
SEAL, OIL/TC25478 18 10 SHAFT/STEERING/ ASSY | 36 14 SPOOL 90 11
SEAL, OIL/TC4, 14247 91 6 SHAFT/STEERING/REAR 36 13 90 12
91 16 SHAFT/SUBCON COMP | 50 15 SPOOL/DELECT 91 22
94 6 | SHAFT/WHEEL 31 20 94 22
94 16 SHIM 6 18 SPRING 16 28
SEAL, OIL/TC406512 41 4 67 8 16 40
SEAL, OIL/TC55729 46 31 |SHIM (&) 30 16 34 35
SEAL, OIL/VC12255 21 13 SHIM (B) 30 17 35 3
SEAL, 0IL/VC16244 24 15 | SHIM(®) 41 13 37 11
24 21 | SHIM(®B) 41 14 55 13
SEAL, UNITISE A 43 50 SHIM, A 16 45 72 3
SEAL. OIL/VC55706 42 17 41 6 90 13
SEAL/DUST 38 17 SHIM, B 16 46 90 14
SEAL/OTL 10 6 41 7 90 16
SEAL/OIL/UNITIGHTS 31 23 SHIM/0. 1 29 8 91 20
SEALRING 93 2 SHIM/0. 2 29 7 93 4
93 3 | SHIM/0.5 76 57 94 20
SENSOR ASSY 4 65 SHIM/02/DOOR 72 25 95 3
SENSOR/ANGLE/11 ASSY | 47 3 | SHIM/T=0. 7 67 7 | SPRING PIN (W) 91 24
SENSOR/ANGLE/75 ASSY | 47 21 SHROUD COMP 1 5 94 24
SENSOR/ANGLE/L  ASSY | 67 9 SLEEVE 6 10 SPRING, RETURN 33 2
SENSOR/ANGLE/R  ASSY | 67 11 16 26 SPRING, SHIFTER 24 5
SENSOR/PRESSURE ASSY | 49 112 16 38 SPRING, TENSION/53 26 12
SENSOR/REVOLUTION/R | @7 21 41 5 | SPRING/DISK 6 12
SHACKLE 51 16 91 8 SPRING/HC 6 7
SHAFT 16 19 94 8 92 4
40 1 SLEEVE/DETENT 91 10 SPRING/HCO14 51 48
42 10 94 10 74 22
42 11 | SOCKET/FILTER ASSY| 48 387 | SPRING/HC015 91 19
43 22 | SOLENOID/03 49 76 94 12
76 35 SOLENOID/03/2 SET | 21 28 SPRING/HC016 62 38
SHAFT, DIFF. PINION 30 13 49 93 SPRING/HC020 21 27
SHAFT, WHEEL 43 43 | SOREN/SP/M6X25 76 54 49 178
SHAFT/4WD/CHANGE 13 3 | SORING 58 37 49 95




Alpabetical Index

1781-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
SPRING/HC022 22 4 STAY/SHIFT/PTO 24 1 TAPE/10X20 64 42
23 11 STAY/SHIFT/SUB 22 1 TAPPINGSCREW/04X10 96 54

25 8 STAY/SWITCH COMP | 37 13 TAPPINGSCREW/05X12 96 56

58 25 | STAY/TANK 4 1 | TERMINAL/BATTERY/+ 62 9

SPRING/HC024 5 5 | STAY/WINDOW COMP | 74 32 | THERMOSTAT 96 24
49 51 STEEL BALL 89 12 TIRE 9.5-22 6PR 84 8

SPRING/HC028 25 6 STEP/SUB CoMP | 61 16 84 18
SPRING/HC042 91 5 STOPPER/SPRING/A 91 3 TIRE/12. 4-36-6/LH 83 1
94 5 94 3 | TIRE/12. 4-36-6/RH 83 11

SPRING/HC057 929 924 | STOPPER/SPRING/B 91 4 | TIRE/6P 12.4/11-36 33 ]
SPRING/HCO75 47 28 94 4 83 18
SPRING/HE046 55 19 STRAP, GROUND 62 16 TIRE/9. 5-22-6/L ASSY | 84 1
SPRING/HE060 5 34 STRIKER 72 21 TIRE/9.5-22-6/R ASSY | 84 11
SPRING/HE092 7 16 STRIKER/REAR 74 14 TOOL/FUSE 62 51
34 34 |STUD/M 8X20 11 10 63 11

SPRING/HOLDER 77 29 STUD/M14X35 39 6 TRANSISTOR/POWER 96 25
SPRING/HT032 5 2 SUPPORT, SHAFT 41 2 TRAY 58 31
SPRING/HT034 32 10 SWITCH ASSY | 65 6 TRIM ASSY | 98 3
SPRING/PLATE/03 21 26 | SWITCH, LIMIT 63 45 | TRIM/180 61 22
49 79 | SWITCH, WIPER ASSY 66 14 | TRIM/20 3¢ 11

49 96 66 30 | TRIM/210 57 13

SPRING/WASHER 47 17 SWITCH/3P/DN ASSY | 64 40 TRIM/250 57 14
SPRING/WAVE 6 4 SWITCH/3P/UP ASSY | 64 39 TRIM/60 65 5
93 15 | SWITCH/ALTERNAT ASSY| 58 40 | TRIM/600 56 17

STAY 4 87 | SWITCH/AUGER/ZOOM AS | 58 42 | TRIM/70 38 927
56 8 SWITCH/COMBINATION/E | 63 33 55 10

STAY comp | 87 3 SWITCH/DOOR ASSY | 66 45 55 34
STAY/CLEANER/E4 COMP 3 6 SWITCH/HAZARD  ASSY | 65 12 TRIM/85 69 20
STAY/CONNECTOR COMP | 67 17 SWITCH/HORN ASSY | 65 7 TUBE COMP | 38 4
STAY/COVER/MUFFLER 9 17 |SWITCH/LEVER  ASSY| g3 57 40 5
STAY/FRONT/LH ~ COMP 4 5 64 55 52 12
STAY/FRONT/RH ~ COMP 4 6 SWITCH/PRESSURE 76 6 TUBE/ 11-36 83 9
STAY/GRILLE/LH COMP | 39 20 SWITCH/PTO ASSY | 58 39 83 19
STAY/GRILLE/RH COMP | 39 21 | SWITCH/PUSH ASSY | 63 52 | TUBE/008 79 12
STAY/LAMP/LH ~ COMP | ¢2 40 67 6 | TUBE/012 66 42
STAY/LAMP/RH COMP | 62 41 SWITCH/ROTALY/E6SET 63 1 TUBE/05X08X10 51 52
STAY/LICENSE/LH COMP | 69 37 SWITCH/ROTARY 64 44 TUBE/120 4 54
STAY/LICENSE/RH COMP | 69 38 SWITCH/ROTARY/2 ASSY | 65 11 21 35
STAY/PIPE COMP | 49 36 | SWITCH/TWIN ASSY | 63 37 55 92
STAY/PLATE 2 18 | SWITCH/VR ASSY| 58 35 62 26
STAY/REAR COMP 4 7 SYNCHRONIZER/30 ASSY | 16 25 62 28
STAY/SHIELD/LH COMP | 19 11 16 37 62 30
STAY/SHIELD/RH COMP | 19 12 TANK/FUEL/LH COMP 4 13 64 10
STAY/SHIFT/4WD 923 10 | TANK/FUEL/RH  COMP| 4 14 67 5
STAY/SHIFT/MAIN/S 21 1 TANK/WASHER/2M 66 10 67 16

247



248

Alpabetical Index 1781-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
TUBE/36X42X30 63 24 WASHER 74 28 WASHER, SP/M 5 96 21
TUBE/548 COMP | 55 29 92 5 WASHER, SP/M 6 21 23
TUBE/9. 5-22 84 9 95 9 21 38

84 19 97 4 47 25
TUBE/CORRUGATED/ 100 76 64 | WASHER / M16 24 23 49 4
TURNBUCKLE/MS 7 8 52 20 62 23
28 22 | WASHER / M6 5 17 66 7
34 27 5 20 | WASHER, SP/M 8 21 10
35 9 5 23 22 7
50 34 5 32 26 22
8 19 7 18 36 17
UNIT/LCD ASSY | 98 10 26 16 41 18
U-NUT 34 20 63 17 49 10
VALVE 3 4 76 37 62 14
96 9 | WASHER /MI2 59 8 71 20
VALVE SET 91 1 WASHER 55X69X03 43 48 74 8
94 1 WASHER, BINDING SHAFT | 51 47 74 13
VALVE, CHECK 66 19 WASHER, FOLLOWER 68 4 91 14
VALVE, FLOCOM/5. 5L 48 79 WASHER, PL/M 4 63 49 94 14
VALVE, HYDUALIC/PFV/6 | 48 51 | WASHER, PL/M 8 4 99 | WASHER, SP/M10 9 4
VALVE/CONTROL ~ ASSY | 50 1 7 13 2 10
85 2 26 8 6 23
VALVE/FROCON ASSY | 48 56 27 9 31 8
VALVE/HALOGEN/12V35W | 95 2 28 26 33 11
VALVE/HI-LO/INDEPEND | 49 74 33 922 49 8
VALVE/PRV/B ASSY | 49 92 34 30 43 67
VALVE/PRV/G ASSY | 49 75 35 12 46 17
VALVE/REMOTE/2+ SET 85 1 40 10 46 38
VALVE/REVERSE ~ ASSY | 49 91 48 11 47 36
VALVE/S ASSY | 21 25 49 31 48 25
VALVE/WATER 96 22 50 12 61 19
VISOR/E4 60 13 50 36 76 59
VISOR/SUN SET 75 18 55 22 WASHER, SP/M12 4 12
WASH 93 10 71 22 8 6
WASHER 2 6 74 15 15 12
27 4 85 11 16 3
55 21 85 21 28 4
57 4 WASHER, PL/M10 58 38 30 3
57 10 | WASHER, PL/M14 4 4 31 11
59 14 39 10 38 22
63 3 | WASHER, SP/M 3 62 77 42 16
66 5 63 40 43 11
68 3 | WASHER, SP/M 4 63 47 43 37
70 6 | WASHER, SP/M 5 62 25 46 40
72 5 73 13 47 33




Alpabetical Index

1781-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
WASHER, SP/M12 51 12 WASHER/23X56X01 47 30 WASHER/MOUNT/CY 59 9
59 11 WASHER/23X56X06 47 29 WASHER /W 76 30
WASHER, SP/M14 4 3 WASHER/25X46X03 9 24 WHEEL /STEERING 36 1
4 9 12 10 | WRENCH, SOCKET/17X19 81 2
8 9 | WASHER/28X33X03 9 13 | XRING 41 10
11 5 WASHER/29X60X03 51 7 YOKE/VALVE/1 COMP | 50
11 9 WASHER/30X50X03 16 33 YOKE/VALVE/2 CoMP | 50 7
15 5 WASHER/30X50X04 9 30 YOKE/VALVE/3 COMP | 85 8
15 13 12 6
31 13 | WASHER/35X46X3 17 18
34 9 WASHER/35X55X03 16 44
39 4 17 12
39 7 20 11
39 13 | WASHER/35X65X03 17 17
43 9 | WASHER/36X46X02 9 95
53 3 9 29
55 33 12 11
WASHER, SP/M16 45 2 12 15
51 25 | WASHER/40X60X03 20 19
52 19 | WASHER/45X66X03 43 46
53 6 WASHER/52X75X01 30 10
54 11 WASHER/6X14X2 55 16
59 4 WASHER/6X14X3 56 4
83 7 | WASHER/85X98X05 41 9
83 17 | WASHER/90X102X05 43 58
84 7 WASHER/9X22X2 71 10
84 17 WASHER/M10 2 11
WASHER, SP/M18 42 26 4 18
WASHER, SP/M20 46 54 5 7
51 20 5 12
WASHER, SP/M22 31 30 26 27
WASHER, TOOTH/M 6 72 16 28 11
WASHER, TOOTH/M 8 72 23 32 9
WASHER/05X18X01 73 15 36 5
WASHER/09X13X02 74 16 47 18
WASHER/09X22X02 74 24 48 26
WASHER/09X36X03 74 5 50 9
WASHER/10X20X2 49 21 50 22
WASHER/11X20X03 5 6 85 7
WASHER/11X22X02 73 17 | WASHER/M20 51 21
WASHER/11X44X5 46 55 WASHER/M3 58 5
WASHER/12X25X02 55 18 58 9
WASHER/13X18X02 74 23 58 11
WASHER/15X24X2 25 9 62 76
WASHER/17X36X01 74 9 63 41

249



